Genie

A TEREX BRAND

Parts Manual

Serial Number Range

Z'45/25 from SN 9997 to 21178
Z-45/25J
|C Power

Part No. 52551
Rev E3
November 2018



November 2018

Technical Publications Contact Us:

Genie has endeavored to deliver the highest degree of ) L
accuracy possible. However, continuous improvement of Internet: www.genielift.com

our products is a Genie policy. Therefore, product e-mail: awp.techpub@terex.com
specifications are subject to change without notice.

Readers are encouraged to notify Genie of errors and Find a Manual for this Model
send in suggestions for improvement. All

communications will be carefully considered for future Go to http://www.genielift.com
printings of this and all cther manuals.

Use the links to locate Operator’s, Parts, Maintenance,
and Service and Repair Manuals.

. Copyright © 1998 by Terex Corporation
Contact Us: PYro Y P
http://www.genielift.com 52551 Rev E February 2018
e-mail: awp.techpub@terex.com Second Edition,  Fifth Printing

Genie is a registered trademark of Terex South Dakota, Inc.
in the USA and many other countries. “Z" is a trademark of
Terex South Dakota, Inc.

3 A

»:; Printed on recycled paper

Gm‘e
ATEREX BRAND

Z-45/25, Z-45/25J, IC Power Part No. 52551


http://www.genielift.com/en/service-support/manuals/index.htm

November 2018

Gaenie

ATEREX BRAND

Model: 7-45/25

Serial number:  Z452598-12345
Model year: 1998 Manufacture date: 01/01/98
Electrical schematic number: ES0274

Machine unladen weight:

Rated work load (including occupants): 500 Ib / 227 kg

Maximum number of platfrm occupants: 2

Maximum allowable side force: 1501b/670 N

Maximum allowable inclination of the chassis:
0 deg

Maximum wind speed : 28 mph/ 12.5 m/s

Maximum platform height: 45ft6in/ 13.8 m

Maximum platform reach : 25ft3in/7.7 m

Gradeability: N/A

Country of manufacture: USA

This machine complies with:

ANS| A92.5
CAN B.354.4

Terex South Dakota, Inc.
18340 NE 76th Street

Redmond, WA 98052

USA

anTmmTT

Gm‘e
ATEREX BRAND

Part No. 52551

How to Read Your Serial Number

98 - 12345

1
Sequence

number

Model year

Serial label
(located under cover)

Sequence number
stamped on chassis

Z-45/25, Z-45/25J, IC Power



November 2018

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genielift.com. For the most up-to-date parts
information, visit the Parts Lookup System on the
Genie website at www.genielift.com.

How to Read Your Serial NUmber...........ccccoevviiiiieiiiieeee 3
Parts StOCKING LiSt.......c.ueeiieiiiiiieee e 7
HOW t0 Order PartS.........ccccvevieieiiieieiiieeeniee e e 8
Service Parts Fax Order FOrm.........cccooiiiiiiiiiiiee e 9

Electronic Version

Click on any page number to view the figure.

100 Decals and Paint
101.1 Decals and Paint.........cccceeeeeeeeeiiieeiiiieeeeeeeeeeeeeeevaaenn 10

200 2WD Drive Chassis Components

201.1 Steer Axle Linkage - Oscillate Models....................... 14
202.1 Steer Axle Linkage - Non-oscillate Models................ 16
203.1 Steer Axle Wheels and Hubs...........cccccooiiiiiiieninnne. 18
204.1 NON-StEET AXIE.....iiiiiiiiiiiie et 20
205.1 Drive Manifold...........c..ooeeiiiiiiiie e 24
206.1 Oscillation ValVe............ococeeiiiiiiiiiinieeece e 26
206.2 Oscillation Valve, Kit T111453......c.ccovvveiieiiieeeeieieees 28
207.1 Hydraulic Hoses and Fittings - Drive and Steer

SY S BIM. it 30
208.1 Hydraulic Hoses and Fittings - Drive and Steer System,
Narrow MOdEIS.......coooiiiiiiiiei e 32

209.1 Hydraulic Hoses and Fittings - Oscillate System....... 34

300 4WD Drive Chassis Components
301.1 Steer Axle Linkage - Oscillate Models

302.1 Steer Axle Wheels and Hubs

400 Engine Components

402.2 Ford LRG-425 EFI Engine - View 1 (from SN

LO3B94) it 64
403.1 Ford LRG-425 EFI Engine - VIiewW 2.........cccccveveeeiinns 66
404.1 Ford LRG-425 EFIl Engine - View 3........ccccccieveennnne 70
405.1 Deutz F3L 1011F Engine - View 1.......ccccccccvveveeeninnns 72
406.1 Deutz F3L 1011F Engine - VIieW 2.......cccccoocvieveennnne 76
407.1 Perkins104-22 Engine - View L........cccocceeeiiiiiiireeninnns 78
408.1 Perkins 104-22 Engine - VIeW 2........cccceeeeviiiieneanannns 80
409.1 Perkins 104-22 Engine - View 3.......ccccceeeiviiieneesiinns 82
410.1 Perkins 104-22 Engine - VIeW 4........ccceveeiiiiieieannnnns 84

500 Turntable Components
501.1 Turntable ROtatOr...........cooiiiiiieeiiiee e

502.1 Fuel and Hydraulic Tanks

503.1 Function Manifold and Ground Control Box
[11S) =11 =1 0] o RSN

504.1 Function Manifold............ccccooveiiniiiiniiiiniee e
505.1 Ground Controls - View 1
506.1 Ground Controls - View 2
507.1 Turntable Covers - Engine Side

508.1 Turntable Covers - Tank Side (to SN 19693)............ 102
509.1 Turntable Covers - Tank Side and Fuel Filter (from SN
TOBO4) .. 104
510.1 Hydraulic Hoses and Fittings - Turntable Components
(0 SN 20757)...ueeieieirii e 106
511.1 Hydraulic Hoses and Fittings - Turntable Components
(from SN 20758).....cccuiiiiieiiieiiie et 108

600 Boom Components
601.1 Boom Installation - Pins and Bushings

602.1 Boom Installation - Linkage
603.1 UPPEI PIVOL......ceiiiiiiiiiiiiee it
604.1 Primary and Extension Booms - Non-Jib Models.....116

605.1 Primary and Extension Booms - Jib Models............ 118
606.1 Cable Track Installation - Non-Jib Models................ 120
607.1 Cable Track Installation - Jib Models....................... 122

608.1 Platform Leveling and Rotation - Non-Jib Models....124
609.1 Platform Leveling and Rotation - View 1 - Jib

MOTEIS. ... 126
610.1 Platform Leveling and Rotation - View 2 - Jib

MOTEIS. ... 128
611.1 Hydraulic Hoses and Fittings - Non-Jib Models....... 130
612.1 Hydraulic Hoses and Fittings - Jib Models.............. 132
613.1 Jib Detal........oooveeriiiiieiieeiee e 136

700 Platform Components
701.1 Platform Installation.............cccceeiiiiiiieiiinniiieiee e

401.1 Engine Pivot Plate Components............cccuveeeerennnnen. 56
. . 702.1 Platform...........cooeeeiiiiiinininnns
402.1 Ford LRG-425 EFI Engine - View 1 (from SN 9996 to .
703.1 Platform Controls - View 1
19393) it 60
Genie

4 Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

704.1 Platform Controls - VIeW 2..........occeieeiiiiiiieeeeeene 144
705.1 Joystick Controller - Drive/Steer Functions.............. 146
706.1 Joystick Controller - Secondary Boom Functions.....148

707.1 Joystick Controller - Primary Boom and Turntable Rotate
FUNCLIONS. ...ttt 150

800 Accessories
801.1 Alarm and Beacon Package............cccccoevivvvieeeennnnns

802.1 Platform OptioNns........cccceevvveveeeriiiieennn.
803.1 Half-mesh and Swing Gate Options
804.1 Air Line to Platform...........ccooeviiiiiiiiie e

805.1 Cold Start Package - Ford and Deutz Engines........ 160
806.1 Generator Option
807.1 Pipe Cradle.........cccccuvviieeeiiiiiiiee e

Indices
Part NUmMber INdeX.........ooovvvvieiiiieiiiieeecceee e 166

Part Description INAeX.........cooveveriiieiiie e 172

Cross References
Fittings Cross Reference..........cccoovveeviiiiieieviiie e 182

Part No. 52551 Z-45/25, Z-45/25J, |IC Power

Ganie

Table of Contents (continued) |




I November 2018

| Notes

Gm‘e
ATEREX BRAND

6 Z-45/25, Z-45/25J, IC Power Part No. 52551



November 2018

Required Parts

The following parts are required to perform
maintenance procedures as outlined in the Genie
Z-45/25 and Z-45/25J Service Manual.

All Models:

Description Part No.
Hydraulic Tank Filter Element Kit....................c..c... 77353
Drive Loop Hydraulic Filter Element..................... 20880
Lithium Based Grease.........cccccccoevvvvnenn. (source locally)
Dielectric Grease ...........cccceeieiiiieieiiii e 66399

Drive Hub Oil (refer to Service Manual) ..(source locally)

Ford Models

DeSsCHPLiON......vveie e Part No.
Fuel Pre-Filter........coooii 52179
Fuel Pressure Regulator/Filter............ccccceeiiiiivnen. 58967
Engine Oil Fiter..........ooiii e, 28656
Air Filter Element ..., 27916
Serpentine Belt ... 52580
PCV Valve.. ...
33957

SPATK PIUG ... v 28647
Perkins Models:

Description Part No.
Air Filter Element ..., 27916
Fuel/iwater Separator Element..............cccccoeeiivnee. 22942
Engine Oil Filter ..........oooii e, 65540
Fuel Filter......coo e 22942
Deutz Models:

Description Part No.
A FIer .o 27916
Fuel/water Separator Element..............cccccoeoive. 65541
Engine Oil Filter ... 49924

Gm‘e
ATEREX BRAND

Part No. 52551

Parts Stocking List

Recommended Parts

Description Part No
Genie Blue Paint, 1 Gallon .............cccooveeiviiiinienns 32150
Genie Blue Paint, 12 Ounce Aerosol...................... 1484
Genie Gray Paint, 1 Gallon..............cccecevviiiinnnns 32151
Genie Gray Paint, 12 Ounce Aerosol ..................... 1268
Plug and Cap Kit (for ORFS fittings)...............cce... 49613
Manuals

Genie Industries offers the following support

documents for these models:

Title Part No.
EMI Safety Manual ...............coooiiiiiiiiii e, 27581
Manual of Responsibilities ANSI A92.5................ 31779

Z-45/25, Z-45/25J, IC Power



November 2018

| How To Order Parts

How to Order Parts

Please be prepared with the following information
when ordering replacement parts for your Terex or
Genie product.

Machine model number

Machine serial number

Part number

Part description and quantity

Purchase order number

”"Ship to” address

Desired method of shipment

Name and telephone number of the authorized
istributor in your area.

s e O s G e 3

o

Use the Service Parts Fax Order Form on the next
page and fax your order to our Parts Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced by
an authorized distributor, please call Terex or Genie
Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

North America

Telephone (425)881-1800

Toll Free (800)536-1800 in US and Canada
Fax (425)556-8659

Toll Free fax (888)274-6192

Email AWP.PartsSalesPO @terex.com

http:/genielift.com/en

EMEAR (Europe,Middle East, Africa and
Russia)

Telephone (31)(165)519 313
Fax (31)(165)511 148
http://genielift.co.uk

Asia Pacific (Genie Singapore)
Telephone +65 6692 7777

Fax +65 6261 8893
http://genielift.com.sg/

Australia
Telephone (61)(7)3456 4444
Fax (61)(7)3456 4466

http://genielift.com.au

South America
Telephone (55)(11)4082 5600
Fax (55)(11)4082 5630

Genie

ATEREX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

ETEREX

CORPORATION

Fax Order Form |

Service Parts Fax Order Form
Fax to: (425) 556-8659 or Toll Free: 888-274-6192

International: +1-425-556-8659

Please fill out completely
Date

Your Name

Bill To

Account Number

Your Fax Number

Your Phone Number

Ship To

Purchase Order Number Ship Via
Model(s) Serial No.(s)
Optional Equipment
Part Number Description Quantity Price

All back-ordered parts will be shipped when available via the same ship method as the original order unless Noted

below:

O Ship complete order only - No back orders

O Ship all available parts and contact customer on disposition of back-ordered parts

O Other (please specify)

nie.

Part No. 52551

ATEREX BRAND

Z-45/25, Z-45/25J, IC Power



I 100 Decals and Paint November 2018
101.1 Decals and Paint

4 QIONC r & Ground

39 Controls !

Side 8

9

> 10

o @ 11

N : 12

w w
2] ~

111

®
il

®

&N
%@

I

3

w
N w

DEOE®E® ® ®

w

NY (NY N
o1\

)

L

DI’IVG ‘ L\LL/ 7
i

Chassis

N

Gm‘e
ATEREX BRAND

10

B
E\ O I\
[
Platform

N
o

N

O@Oi@@ OO ®E

N
N

l

[] Shading indicates decal
is hidden from view.

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

100 Decals and Paint

10

11

11
12

13

Part No.

1268GT
1484GT
32150GT
32151GT
82000GT

82001GT

82002GT

82003GT

31060GT

28161GT

28174GT

28235GT
28157GT

82366GT

27564GT

43647GT
97890GT

52607GT

52511GT

72442GT

43663GT

28158GT

28159GT
28160GT

43595GT

Description Qty. |Item
PAINT,AEROSOL,GENIE GRAY*** 13
PAINT,AEROSOL,BRIGHT BLUE***
PAINT,WET,GENIE BLUE (1 GL)** 14
PAINT,WET,GENIE GRAY (1 GL)** 14
DECAL KIT,SFTY/INSTR.GASZ45
Ford models; kit does not include index 15
numbers 3, 4, 13, 14, 21, 22, 24, 29, 30,
31, 36, 38 and 40; to SN 16867 16
DECAL KIT,SFTY/INST.45IC,DSL
Deutz models; kit does not include index 17
numbers 3, 4, 8,12, 13, 14, 21, 22, 24, 29,
30, 31, 36, 38 and 40; to SN 16867 18
DECAL KIT,SFTY/INSTR.GASZ45 19
Ford models; kit does not include index
numbers 3, 4, 13, 14, 21, 22, 24, 29, 30, 20
31, 36, 38 and 40; from SN 16868
DECAL KIT,SFTY/INST.45IC,DSL 21
Deutz and Perkins models; kit does not 22
include index numbers 3, 4, 8, 12, 13, 14,
21, 22, 24, 29, 30, 31, 36, 38 and 40; from
SN 16868 22
DECAL,DANGER DO NOT ALTER
SWTC oo eeeee e eereesnens 3 23
DECAL,WARN,CRUSH HAZARD
HAND . ..ooooeeeeeeee e 3 24
DECAL, POWER TO PLATFORM
2BOVF oo 2 24
DECAL,POWER TO PLATFORM 115V...2 "
DECAL,USE DEXRON***...........c.coco...... 1
to SN 20925 -
DECAL,CHEVRON RANDO HD............. 1
from SN 20926 26
DECAL,DANGER,ELEC.HAZ.STAY
CLR e eeree e 2 27
DECAL,NOTICE,OPER INST.IC**......... 2 -
DECAL,DANGER,GEN SAFETY
RULES ... oot 2 29
DECAL,LABEL, TEST**.......ovvrorrrerrnn, 1 30
Ford Models 31
DECAL,GROUND CONTROL PANEL.....1 31
to SN 16867 -
DECAL, GROUND CONTROL PANEL....1 33
from SN 16868
DECAL,NOTICE, FUNCTION 34
ENABLE .......ooiitieieeeeeeeeeeeeeeeeeene 1 35
DECAL,LABEL,UNLEADED GAS 36
ONLY ettt er et 1
DECAL,DIESEL.....ooiieieeeeseeeereeeeeeeens 1 37
DECAL,LABEL,LIQUID PROPANE......... 2 38
Ford Models 38
DECAL,DANGER, TIP-OVER, TIRES***...4 39
Narrow Models

Genie

Part No. 52551

ATEREX BRAND

Part No.

52672GT

52447GT
65301GT

33952GT
40434GT

28236GT

28176GT
30080GT
28165GT

44981GT
44986GT

97887GT

28177GT

49741GT

52784GT

72085GT

25994GT
28164GT

28175GT

28171GT
77046GT
77183GT
62947GT
62948GT
27205GT
27206GT
27207GT
27204GT
52968GT

28181GT
62926GT
62927GT
32726GT

101.1 Decals and Paint

Description Qty.
DECAL,DANGER,TIPOVER

HAZARD* ..o, 4
DECAL,NOTICE,TIRE SPECS**........... 4

DECAL,NOTICE,FOAM-FILLED

Narrow Models

DECAL,DANGER,TILT ALARM.............. 1

DECAL,LANYARD ANCHORAGE

DECAL,WARN,IMPROPER

OPERATION......ooiiiiiiiiiiiicci e 1
DECAL,LABEL,MANUAL NOT HERE.....1
DECAL,NOTICE,MAX LOAD 500 LBS....1

DECAL,INSTRUCT,FOOTSWITCH

DECAL,LABEL, AIR LINE 110 PSI......... 2
DECAL,INSTR,SIDE FRC/WIND,AUS.....1

CE Models

DECAL,INSTR,MAX SIDE FRC,ANSI.....1

ANSI and CSA Models
DECAL,WARN,CRUSH HAZARD

DECAL,NOTICE,DEUTZ ENG

SPEC ™ . i 1

DECAL,NOTICE,PERKINS ENG

DECAL,NOTICE,SHUTOFF VALVES......1

DECAL,NOTICE,HAZARDOUS

MAT'LS* oo, 1
DECAL,WARNING-COMPART

ACCESS......cii s 1
DECAL,DANGER,NO SMOKING ***......1
SERIAL # LABEL,MYLAR 4X8***........... 1
FILM,POLY,CLEAR,4.5 X 8.75................ 1

DECAL,COSMETIC,IC POWER 4 X 2.....1
DECAL,COSMETIC,IC POWER 4 X 4.....1

DECAL,ARROW YELLOW LRG 9"..

DECAL, TRIANGLE,BLUE............ 2
DECAL,TRIANGLE,YELLOW................. 2
DECAL,ARROW BLUE...........cocvrernnnn. 1
DECAL,COSMETIC,GENIE

BOOM,VERT.....cccoiiiiiiiiiicie 1
DECAL,WARN,FALL HAZARD............... 1

DECAL,COSMETIC,GENIE Z-45/25J.....1
DECAL,COSMETIC,GENIE Z-45/25......1
DECAL,OPTION GLOW PLUGS***........ 1

Diesel models

Z-45/25, Z-45/25J, IC Power

11



I 100 Decals and Paint

November 2018

101.1 Decals and Paint

(continued)

Iltem Part No. Description Qty.
39 32728GT DECAL,OPTION GENERATOR***,......... 1
39 44769GT DECAL,LABEL,LFT/DRV SELECT......... 1
to SN 10633
39 52230GT DECAL,PLATFORM CTRL PANEL***.....1
models with red cover switch; to SN 16867
39 72441GT DECAL,PLATFORM CONTROL
PANEL* ..o, 1
models without red cover switch; from SN
16868
39 72867GT DECAL,LABEL,LIGHTS*** ...........coovnunnn. 1
40 52251GT DECAL,PROTECTOR,CLEAR,PLATE***,1
12

Z-45/25, Z-45/25J, IC Power

Ganie

Part No. 52551



November 2018

100 Decals and Paint

This Page Intentionally Left Blank

Ganie

Part No. 52551

101.1 Decals and Paint
(continued)

Z-45/25, Z-45/25J, IC Power

13



I 200 2WD Drive Chassis Components

November 2018

201.1 Steer Axle Linkage - Oscillate Models

Gm‘e
ATEREX BRAND

14 Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

200 2WD Drive Chassis Components

Iltem

© 00 N O g b~ W N

e e =
w N B O

13

14
15
16
17

18
19
20
21

22
23

24
25

26
27
28
29

Part No.

54567GT

147285GT

52759GT

65791GT

77409GT

50560GT
54542GT
825019GT
6708GT
5397GT
4828GT
50742GT
1255452GT
6021GT
6175GT
25683GT
19440GT

32399GT

74389GT
19440GT
25817GT
52733-SGT

825796GT
88752GT
36198GT
18596GT

45071GT
52706-SGT

45074GT
52734-SGT

54557GT
5224GT

50900GT
52739GT

Description Qty.
CYLINDER,OSCILLATE,Z45***.............. 2
includes 2 each index number 12

SEAL KIT,147261

for cylinder 147261

SEAL KIT,50316 CYLINDER.................. 2
for cylinder 50316

SEAL KIT,CYL,Z45 (54567)...c..ccccovveennnen 2

for cylinder 54567
VALVE,COUNTERBALANCE,1000

BEARING,1.25IDX1.500DX1.50L
PIN,1.50DIAX20.00LG,CHAMFER......... 1

ROD END,.375X3.69,ZAG.............ccueene. 7
SCREW,HHC,3/8-16 X 2.25.......cccevenene 1
WASHER,FLAT,USS,5/16"Y......cccccccuee. 7
NUT,NYLOCK,3/8-16........cccecvrrrrrrnrnnn 3
PIN,1.25DIAX3.75LG,1HOLE................. 2
ROD END,.375 X 2.25,ZAG........c..ceeu. 2

WASHER,LOCK,.375......ccccciiiiiiiiiie
SCREW,HHC,3/8-16 X 1

BEARING,POLYGON,20DU12............... 4
PIN,CLEVIS,1 X 25 LG....coovveeevrreeeee. 2
from SN 20459

PIN,CLEVIS,1 X 3LG..ccoeevcvveerrireeien. 2
to SN 20458

RUE RING,1.00.......ccccouvveeeeeiiiieieeee s 6

PIN,CLEVIS,1 X 25 LG.....ccveeiiirein,
BEARING,1.00IDX1.250DX1.00L.

YOKE ASSY.LH2WD'Z45IC...........cccc...
includes 2 each index number 16

SNAP RING,EXTERNAL,1.50,ZAG........ 2
PIN,1.50DIAX4.25LG,GR/H

PIN,1.25DIAX8.12LG,1HOLE................. 2
WASHER,FLAT,1.56 X 2.5 X .061........... 7
1

BEARING,1.5IDX1.750DX1.5L.............. 6

FRONT AXLE ASSY,WIDE,z45/25IC.....1
includes index number 22 and 2 each of
index number 16

WASHER,THRUST,1.5 X 3.5 X .187....... 2

YOKE ASSY.RH2WD'Z45IC................... 1
includes 2 each index number 16

SHIM,AXLE PIN,1.50"........ccccevvvvrreneenns 1
SCREW,HHC,3/8-16 X 2.........cceeeeeeeee. 2

BRACKET,OSC HOSE BULKHEAD....... 1

SEAL KIT (60064)
for cylinder 60064

Part No. 52551

201.1 Steer Axle Linkage - Oscillate Models

Iltem

29

29

29
29

30

Part No.

59076GT

59169GT

88337GT
88338GT

50328-SGT

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Ganie

Description Qty.

SEAL KIT,2.0" BORE CYLINDERS**
for cylinder 59049

SEAL KIT,2" BORE,1" ROD***
for cylinder 59156, 59301 and 59341

CYLINDER,STEER.........ccooiiiiiiiiie 2

SEAL KIT, 88337
for cylinder 88337

TIE ROD WELDMENT.......crvveornriinnnns 1
Footnotes

Z-45/25, Z-45/25J, IC Power

15



I 200 2WD Drive Chassis Components November 2018

202.1 Steer Axle Linkage - Non-oscillate Models

22

@2
00,

©

DEO® @

Genie
16 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018 200 2WD Drive Chassis Components
202.1 Steer Axle Linkage - Non-oscillate Models
Item Part No. Description Qty. |Item Part No. Description Qty.
1 54542GT PIN,1.50DIAX20.00LG,CHAMFER......... 1 Footnotes
2 825019GT  ROD END,.375X3.69,ZAG.........ccooosrr. 5 | 1: Quantity listed for this item is approximate.
3 6708GT SCREW,HHC,3/8-16 X 2.25.................... 1 | Actual quantity may vary to ensure proper fit.
4 5397GT WASHER,FLAT,USS,5/16"Y ......ccccvvvennee 1
5 4828GT NUT,NYLOCK,3/8-16.......cccvvrerreearirannn 1
6 19440GT PIN,CLEVIS,1 X 25 LG...coovvvevirreeie. 2
from SN 20459
6 32399GT PIN,CLEVIS,1 X 3LG...oeeviiiiiiiieiieeine 2
to SN 20458
74389GT RUE RING,1.00........cccmmieiiiiiiiiiiceee e 6
8 19440GT PIN,CLEVIS,1 X 25 LG...coovvvevirreeie. 4
48401GT SEAL KIT,42406,STEER.CYL, TEXAS
for cylinder 74957
9 52739GT SEAL KIT (60064)
for cylinder 60064
9 59076GT SEAL KIT,2.0" BORE CYLINDERS**
for cylinder 59049 and 59203
9 59169GT SEAL KIT,2" BORE,1" ROD***
for cylinder 59155, 59156, 59301, 59341
and 59388
88337GT CYLINDER,STEER.........coveiiiiiiiieeeene 2
88338GT SEAL KIT, 88337
for cylinder 88337
10 25817GT BEARING,1.00IDX1.250DX1.00L.......... 6
11 52733-SGT  YOKE ASSY.LH2WD'Z45IC..........cc.ueee. 1
includes 2 each index number 10
12 825796GT SNAP RING,EXTERNAL,1.50,ZAG........ 2
13 88752GT PIN,1.50DIAX4.25LG,GR/H..........ccuv.... 4
14 6175GT SCREW,HHC,3/8-16 X 1.....cccoevveiierennnes 4
15 6021GT WASHER,LOCK,.375.....ccccvviriieiriniees 4
16 18596GT WASHER,FLAT,1.56 X 2.5 X .061........... 7
1
17 45071GT BEARING,1.5IDX1.750DX1.5L.............. 6
18 52706-SGT  FRONT AXLE ASSY,WIDE,z45/25IC.....1
Wide Models; includes 2 each of index
number 10 and 6 each of index number 17
18 52735GT FRONT AXLE ASSY,NRRW,Z45/25....... 1
Narrow Models; includes 2 each of index
number 10 and 6 each of index number17
19 45074GT WASHER,THRUST,1.5 X 3.5 X .187....... 2
20 52734-SGT  YOKE ASSY.RH2WD'Z45IC............cc... 1
includes 2 each of index number 10
21 54557GT SHIM,AXLE PIN,1.50".......ccccevvviiririnennn 1
22 229798GT TIE ROD WELDMENT, NARROW.......... 1
22 50328-SGT  TIE ROD WELDMENT.......ccovciiiiirieinins 1
Wide Models
Genie

Part No. 52551

Z-45/25, Z-45/25J, IC Power

17



I 200 2WD Drive Chassis Components

November 2018

203.1 Steer Axle Wheels and Hubs

Gm‘e
ATEREX BRAND

18 Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

200 2WD Drive Chassis Components

Iltem Part No.

1 52731GT

1  77434GT

6888GT
6356GT
6638GT
56912GT

a b W N

6  1267779GT

6  1267781GT

50919GT
50920GT
50943GT
50944GT
6  50954GT
6  50955GT
54138GT
54139GT
54140GT
6  54142GT
6  54234GT
6  54237GT
6  54610GT
6  54611GT
6  54612GT
6  54613GT
6  54614GT
6  54926GT

Description Qty.

COVERW/DECALS,STEER,0SC,Z45....1
Oscillate Models

COVER W/DECALS,STEER,NON

Shown; Non-oscillate Models

SCREW,HHC,1/4-20 X 1....cccoevvianiennne 8
WASHER,LOCK,.25......ccoiiiiiieiieiiiiiines 8
WASHER,FLAT,USS,1/4"Y ...ccvviiiieaane 8

SPRING
CLIP,1/4-20,.025-.15X.54,ZAG................ 8

TIRE/WH ASSY,9 LG,FOAM,S FRONT
from SN 16128; Industrial, Foam-filled
(steer end)

TIRE/WH ASSY,9 LG,NM,FOAM,S FR
from SN 16128; Industrial, Foam-filled,
Non-marking (steer end)

WHEEL,17.50 X 10.5(9 HOLES)63#

WHEEL/TIRE ASSEMBLY,RR/LF 248#...2
from SN 16128; RT, Air-filled

WHEEL,17.50 X 10.5,8 HOLE/8 BC

WHEEL & TIRE ASSY,RF2WD.............. 2
to SN 16127; RT, Air-filled

WHEEL & TIRE ASSY,LF,2WD
to SN 16127; RT, Air-filled

WHEEL & TIRE ASSY,LR/RF 248#
from SN 16128; RT, Air-filled

WHEEL,14.5 X 7 (8 ON 8 BC) 31#
WHEEL,14.5 X 7

TUBELESS PNEUMATIC TIRE,9-14LT
from SN 16128; Industrial

TIRE & WHEEL ASSY,8 ON 8,FOAM
to SN 16127; Industrial, Foam-filled

TUBELESS TIRE,9-14.5,NON-M 47#
from SN 16128; Industrial, Non-marking

TIRE ASSY,8 ON 8,N/MARK,FOAM
to SN 16127; Industrial, Foam-filled,
Non-marking

WHEEL&TIRE,RR/LFAIR,RT,N/MARK
from SN 16128; RT, Air-filled, Non-marking

WHEEL&TIRE,LR/RFAIR,RT,N/MARK
from SN 16128; RT, Air-filled, Non-marking

WHEEL&TIRE,RR/LF,FOA,RT,N/MARK
from SN 16128; RT, Foam-filled,
Non-marking

WHEEL&TIRE,LR/RF,FOA,RT,N/MARK
from SN 16128; RT, Foam-filled,
Non-marking

TIRE,14-17.5,NHS,N/MARK,14PLY
to SN 16127; RT, Non-marking

WHEEL&TIRE,LFAIR,RT,N/MARK2WD
to SN 16127; RT, Air-filled, Non-marking

Iltem

10
11
12
13A

Genie

Part No. 52551

ATEREX BRAND

203.1 Steer Axle Wheels and Hubs

Part No.

54927GT

54928GT

54929GT

60059GT

60082GT

60083GT

60084GT

60085GT

54627GT
54959GT
45114GT
45113GT
45112GT
54962GT
45043GT

21166GT
45873GT

54840GT

21166GT
45873GT

54627GT
54961GT
54960GT
50028PGT

Description Qty.

WHEEL&TIRE,LF,FOA,RT,N/MARK2WD
to SN 16127; RT, Foam-filled, Non-marking

WHEEL&TIRE,RFAIR,RT,N/MARK2WD
to SN 16127; RT, Air-filled, Non-marking

WHEEL&TIRE,RF,FOA,RT,N/MARK2WD
to SN 16127; RT, Foam-filled, Non-marking

TIRE,14-17.5 NHS,RT,14PLY,112#
to SN 16127; RT

WHEEL & TIRE ASSY,LF,2WD,FOAM
to SN 16127; RT, Foam-filled

WHEEL & TIRE ASSY,RF,2WD,FOAM
to SN 16127; RT, Foam-filled

WHEEL &TIRE ASSEMBLY,LR/RF,FM
from SN 16128; RT, Foam-filled

WHEEL &TIRE ASSEMBLY,RR/LF,FM
from SN 16128; RT, Foam-filled

NUT,LUG,5/8-18 X 90 DEGREE,Z45.....16

CAPDUST (54840 HUB ASSY).............. 2
PIN,COTTER,.219 X 1.75.......ccccuvrrnenn. 2
NUT,SPINDLE,1-14.......ccccoiiiiiiiiin. 2
WASHER,SPINDLE.........ccccoviiiiiiiiinens 2

BEARING,OUTER,9 BOLT HUB***........ 2

HUB ASSEMBLY MODEL#60-8***......... 2
includes index numbers 9, 10, 12, 14 and
15;to SN 16127

LUG BOLT,5/8-18 WHEEL HUB***......... 6

SEAL/BEARING KIT (45043,54840)....... 2
includes index numbers 12, 14 and 15

HUB ASSEMBLY,9 BOLT***.........ccccoeune. 2
includes index numbers 9, 10, 12, 14 and
15; from SN 16128

LUG BOLT,5/8-18, WHEEL HUB***

SEAL/BEARING KIT (45043,54840)....... 2
includes index numbers 12, 14 and 15

NUT,LUG,5/8-18 X 90 DEGREE,Z45

BEARING,INNER,9 BOLT HUB***.......... 2
SEAL-GREASE,9-BOLT HUB 54840......2
FORMING,BELLY PAN,PAINTED

Z-45/25, Z-45/25J, IC Power

19



November 2018

I 200 2WD Drive Chassis Components

204.1 Non-steer Axle

Gm‘e
ATEREX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

20



November 2018

200 2WD Drive Chassis Components

Item Part No. Description Qty. |Item
1 10597GT SCREW,HHC,1/2-13 X 1.25 GR5........... 2 23
6033GT WASHER,LOCK,0.5".......ccoiiiiiiiiiiiiiienees 2
3 Ref. Manifold - Drive, 2WD (refer to Figure 24
4 Ref., PLATE,BRACKET,0OSC VALVE....... 1 -
Oscillate models (refer to 206.1)
5 6708GT SCREW,HHC,3/8-16 X 2.25............cc...... 2 -
Non-oscillate models
--  14033GT SCREW,HHC,3/8-16 X 2.75......cccccvveenen 2
Oscillate models --
6 6021GT WASHER,LOCK,.375.....ccovvvvvvvvvivreririnnnns 4 -
5397GT WASHER,FLAT,USS,5/16",Y.......cc........ 5
8 52707-SGT COVR W/DECALS,NON-STEER -
ZAS[25. ..o 1 -
9 6888GT SCREW,HHC,1/4-20 X L....ccceeevvcrrrnnnnn. 8
10 6356GT WASHER,LOCK,.25......cccvviiiiiiiiiiiiiiiiinnns 4 -
11 6638GT WASHER,FLAT,USS,1/4"Y ...ccovvveeiieeans 8
12 6708GT SCREW,HHC,3/8-16 X 2.25........cccee...... 3
13 56912GT SPRING -
CLIP,1/4-20,.025-.15X.54,ZAG................ 4
14 54542GT PIN,1.50DIAX20.00LG,CHAMFER......... 1 .
15 825019GT ROD END,.375X3.69,ZAG........ccccceevnnnn. 1
16 6175GT SCREW,HHC,3/8-16 X 1........cccecuvrreennnn. 1 -
17 4828GT NUT,NYLOCK,3/8-16
18 50669GT SHIM,AXLE ROTATION STOP,22GA......2 -
1
19 119210GT  SHIM,AXLE ROTATION STOP,12GA......2
1 -
20 50668GT BAR,AXLE ROTATION
STOPNON-OSC....ccoeevveeeeiee e 2 -
Non-oscillate models
- 50667GT BAR,AXLE ROTATION STOROSC......... 2 25
Oscillate models 26A
21A 52727GT AXLE ASSY,NON-STR,WIDE BASE...... 1
includes 2 each of index number 22;to SN -
17543
- 77243GT FORMED AXLE,WIDE,W/BEARINGS.....1
includes 2 each of number index 22; from
SN 17544 -
21B 52732GT AXLE ASSY,NON-STR,NARROW
BASE.......cciii 1
includes 2 each of index number 22; to SN -
17543 -
- 77302GT AXLE ASSY,NON-STR,NARROW -
BASE ..o 1 B
includes 2 each of number index 22; from
SN 17544 -
22 45071GT BEARING,1.5IDX1.750DX1.5L.............. 2 -
Ganie

Part No. 52551

Part No.

18596GT

50920GT

1267780GT

1267782GT

50919GT

50955GT

54139GT
54140GT

54234GT

54610GT

54611GT

54612GT

54613GT

54614GT

60059GT

60084GT

60085GT

54627GT
20193GT

1286606GT
1286607GT

21143GT

21144GT
21145GT
21146GT
21148GT
21149GT
37097GT
58438GT

204.1 Non-steer Axle

Description Qty.
WASHER,FLAT,1.56 X 2.5 X .061........... 7
1

WHEEL/TIRE ASSEMBLY,RR/LF 248#...2
RT, Air-filled

TIRE/WH ASSY,9 LG,FOAM,NS REAR
Industrial, Foam-filled (steer end)

TIRE/WH ASSY,9LG,NM,FOAM,NS RE
Industrial, Foam-filled, Non-marking
(non-steer end)

WHEEL,17.50 X 10.5(9 HOLES)63#

WHEEL & TIRE ASSY,LR/RF 248#
RT, Air-filled

WHEEL,14.5 X 7

TUBELESS PNEUMATIC TIRE,9-14LT
Industrial

TUBELESS TIRE,9-14.5,NON-M 47#
Industrial, Non-marking

WHEEL&TIRE,RR/LFAIR,RT,N/MARK
RT, Air-filled, Non-marking

WHEEL&TIRE,LR/RFAIR,RT,N/MARK
RT, Air-filled, Non-marking

WHEEL&TIRE,RR/LF,FOA,RT,N/MARK
RT, Foam-filled, Non-marking

WHEEL&TIRE,LR/RF,FOA,RT,N/MARK
RT, Foam-filled, Non-marking

TIRE,14-17.5,NHS,N/MARK,14PLY
RT, Non-marking

TIRE,14-17.5 NHS,RT,14PLY,112#
RT

WHEEL &TIRE ASSEMBLY,LR/RF,FM
RT, Foam-filled

WHEEL &TIRE ASSEMBLY,RR/LF,FM
RT, Foam-filled

NUT,LUG,5/8-18 X 90 DEGREE,Z45.....18

TORQUE HUB,35:1%** ..., 2
to SN 13725

SEAL KIT,TORQUE HUB (20193)

BEARING KIT,TORQUE HUB (20193)
for 20193

BEARING KIT (45553) TORQUE HUB
for 20193 (inventory limited to stock on
hand as component is no longer available)

CAP,DISENGAGE-45553 TORQUE HUB
DISCONNECT ROD-45553 TQ.HUB
COVER CAP,TORQUE HUB***
WASHER, THRUST,TORQUE HUB
LUG,WHEEL STUD,5/8-18, W1/4HB**
O-RING, TORQUE HUB

KIT,COVER, TORQUE HUB,45553***

Z-45/25, Z-45/25J, IC Power

21



I 200 2WD Drive Chassis Components

November 2018

204.1 Non-steer Axle
(continued)

Item Part No. Description Qty. | ltem
-~ 58589GT THRUST CAP (20193) -
26B 56338GT TORQUE HUB,47:1 W1 "B" MOUNT**....2
from SN 13726 to 17092 -
- 1286606GT  SEAL KIT,TORQUE HUB (20193)
for 56338 --
- 21143GT BEARING KIT (45553) TORQUE HUB
- 21144GT CAP,DISENGAGE-45553 TORQUE HUB -
- 21146GT COVER CAP,TORQUE HUB***
- 21148GT WASHER, THRUST, TORQUE HUB
- 21149GT LUG,WHEEL STUD,5/8-18, W1/4HB** -
- 37097GT O-RING, TORQUE HUB
- 58438GT KIT,COVER,TORQUE HUB,45553*** -
- 58448GT KIT,TORQUE HUB COVER (45553)**
~  74099GT DISCONNECT ROD (56338) B
26C 106148GT WHEEL DRIVE,4HB,48:1***................... 2 =
from SN 17093; change to wheel drive
requires replacement of both drive hubs at
first-time replacement; after first-time -
replacement, refer to ‘for 106148' below
- 106117GT O-RING,2-010,VITON -
for 106148 (Mating O-ring for Brake
Port)(Extremely small) -
- 106120GT WHEEL STUD, 4HP, 5/8-18***
for 106148
- 106121GT ROD,DISCONNECT 4HP/4HB*** -
for 106148
- 106122GT CAPDISENGAGE,4HP/4HB*** -
for 106148
- 106123GT O-RING,END COVER,4HP/4HB*** 27
for 106148 28
- 106124GT LINING KIT, BRAKE, 4HP*** 29A
for 106148
- 106125GT SEAL KIT, BRAKE, 4HP -
for 106148 (inventory limited to stock on
hand as component is no longer available) -
-~ 106126GT  BEARING KIT,4HP 298
for 106148 (inventory limited to stock on
hand as component is no longer available) -
- 1286600GT  SEAL KIT,WHEEL DRIVE -
(106148/106445/107712)
for 106148 (inventory limited to stock on 30
hand as component is no longer available)
- 1286601GT BEARING KIT,WHEEL DRIVE 31
(106148/106445/107712) 32A
for 74097
- 1286602GT  SEAL KITWHEEL DRIVE W/BRAKE -
(101584/101585) -
for 106148
- 1286603GT BEARING KIT,WHEEL DRIVE W/BRAKE
(101584/101585) -
for 106148
32B
Genie

22

Part No.

146051GT

146052GT

215777GT

232486GT

37097GT

58246GT

58320GT

58428GT

58438GT

72307GT

74375GT

74714GT

83110GT

9990074GT

29883GT
13064GT
50420GT

27067GT
65865GT
54412GT

27067GT
65534GT

38113GT
52087GT
41912GT

41918GT
41921GT
41922GT
72319GT

106150GT

Description Qty.

BEARING NUT***
for 106148

SET SCREW***
for 146051

INPUT CARRIER, SUB-ASSEMBLY
for 106148

SNAP RING,WHEEL DRIVE
for 106148

O-RING, TORQUE HUB
for 74097

SPACER, THRUST***
for 74097

KIT,TORQUE HUB COVER(101584)**
for 106148

DISCONNECT ROD (74097)
for 74097

KIT,COVER,TORQUE HUB,45553***
for 74097

SEAL KIT, TORQUE HUB(74097)*
for 74097

WASHER, THRUST,TORQUE HUB,74097
for 74097

BEARING KIT-74097 TORQUE HUB**
for 74097 (inventory limited to stock on
hand as component is no longer available)

COVER END,TORQUE HUB (74097)
for 74097

COUPLING
for 106148 (brake coupler)

SCREW,HHC,5/8-11 X 1.75 GRD.8......12
WASHER,FLAT,.625 HARDENED........ 12

MOTOR,HYD DRIVE,2 SPEED,2WD.....2
to SN 13725

SEAL,SHAFT-SUNDSTRAND***
SEAL KIT, SUNSTRAND

MOTOR,HYD,LV35,VAR,10DEG,2WD.....2
from SN 13726

SEAL,SHAFT-SUNDSTRAND***

SEAL KIT-DRIVE MOTOR
(replaced 65609)

COUPLER,INTERNAL SPLINE,T-HUB
0O-RING,2-044 BUNA***

BRAKE,MICO,1200 IN/LB***.................. 2
to SN 12197

LINING KIT,MICO BRAKE
SEAL KIT,BRAKE,MICO
BEARING KIT,BRAKE,MICO

SPRING (RED) MICO
For 41912; 8 required per brake

BRAKE,SAE B-B,900IN LB***................ 2
from SN 12198 to 21178

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 200 2WD Drive Chassis Components |
204.1 Non-steer Axle
(continued)
Item Part No. Description Qty. |Item Part No. Description Qty.
- 106403GT LINING KIT,BRK,WET*** 44 77027GT SPRING,1X.31 ODX.040WIRE,SS......... 3
for 106150 Ausco brake CE models
- 65606GT SEAL KIT, AUSCO BRAKE(54388) 45 6146GT WASHER,FLAT,MS,#10,Y......ccccoeeeeeenen. 3
for 54388 Ausco brake CE models
- 65607GT LINING KIT, AUSCO BRAKE(54388) Footnotes
for 54388 Ausco brake 1: Quantity listed for this item is approximate.
- 65608GT BEARING KIT, AUSCO*** H H
for 74294 Ausco brake Actual quantlty may vary to ensure proper fit.
- 65618GT SEAL KIT,BRAKE***
for 106150 Ausco brake
- 77239GT LINING KIT,AUSCO BRAKE***
for 74294 Ausco brake
- 77240GT SEAL KIT, AUSCO BRAKE***
for 74294 Ausco brake
- 94880GT BEARING KIT
for 106150 Ausco brake
33 22811GT O-RING,MOTOR TO BRAKE***.............. 2
34 56680GT SCREW,SHC,1/2-13 X 4.50 ZINC.......... 4
to SN 18719
- 42360GT SCREW,SHC,1/2-13 X 4 ZINC............... 4
from SN 18720
35 6033GT WASHER,LOCK,0.5"..
36 54557GT SHIM,AXLE PIN,1.50".............cceeeeiien. 1
37A 50355-SGT COVER,DRIVE CHASSIS MOTOR........ 2
to SN 17543
- 70655PGT AXLE COVER, NARROW, PAINTED...... 2
from SN 18757
- 77020PGT COVER,REAR AXLE,WIDE,PAINTED.....2
from SN 17544 to 18756
37B 50768PGT COVER,REAR
AXLE,NARROW,PAINTED...................... 2
to SN 17543
- 77024PGT COVER,REAR
AXLE,NARROW,PAINTED........cccccvvvveue. 2
from SN 17544 to 18756
- 77153PGT COVER,FORMED REAR AXLE,WIDE....2
from SN 18757
38 6889GT NUT,LP NYLOCK,1/4-20.......ccccceeeeeeeennn. 4
39 77013GT BRACKET,BUBBLE LEVEL*%%........... 1
CE models; to SN 18756
- 77152GT BRACKET,BUBBLE LEVEL.................... 1
CE models; from SN 18757
40 6090GT SCREW,HHC,1/4-20 X .75...........ccccco... 2
CE models
41 6091GT NUT,NYLOCK,1/4-20........ccceevrurreeeereennn. 2
shown; CE models
- 30996GT PLUG,NYLON .313 BLACK DOMED...... 4
42 77026GT LEVEL,BUBBLE,2 DEGREE *................ 1
CE models
43 49817GT SCREW,PHILLIPS,PHM,10-32 X1.25.....3

CE models

Part No. 52551

Ganie

Z-45/25, Z-45/25J, IC Power

23



I 200 2WD Drive Chassis Components November 2018

‘ 205.1 Drive Manifold

®
- /

@ € )]

&

Genie
24 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

200 2WD Drive Chassis Components

Iltem Part No.

Description Qty.

A Solenoid valve
2-speed motor shift
B Solenoid valve
Brake Circuit
C Relief valve
Charge pressure circuit
D Flow
Controls flow to drive motors
F Check valve
Drive circuit
G Shuttle valve
Drive circuit
H Diagnostic fitting
Testing
| Orifice
Brake and 2-speed circuit
- divider/combiner valve
in forward and reverse
- 28750GT O-RING KIT,FIELD SVC,ALL PROD*
- 49612GT O-RING KIT (ORFS FITTINGS)
- 49613GT PLUG AND CAP KIT-SERVICE,ORFS*
- 50685GT MANIFOLD, TRACTION,2WD
- 54700GT MANIFOLD,2WD TRACT.W/FITINGS
1 43601GT COIL,SOLENOID VLV,10V W/ DIODE.....2
1 45912GT NUT,SOLENOID VALVE 2P3W............... 2
1 65766GT VALVE,SOLENOID,10V W/DIODE***.....2
2 31406GT VALVE,RELIEF 250 PSI***
3 48932GT FITTING,ELBOW,90D,520220-8***......... 1
4 52726GT VALVE,FLOW DIVIDER/COMBINER...... 1
5 77163GT PLUG-ORIFICE,0.067 INCH................... 1
6 27836GT VALVE,CHECK,5 PSl......ocouiiiiiiiiiiiiines 2
7 48933GT CONN,520120-8***.......ovrieieeeiiiiiieeeeeenne 4
8 54572GT VALVE. ... 1
9 48880GT CAPDIAGNOSTIC NIPPLE.................... 1
10 20224GT DIAGNOSTIC FEMALE Q-DSCNT......... 1
10 49207GT NIPPLE,DIAGNOSTIC,ORFS,FM,SWIV..1
11 48907GT ELBOW,45D,520320-4........cccvvveeeeennnnane 1
12 48960GT FITTING,CONN,520120-12***................ 3
13 77162GT PLUG-ORIFICE 0.031 INCH................... 1
14 48904GT ELBOW,90D,520220-4-4.........ccvvvvveeernnne 2

Part No. 52551

Ganie

205.1 Drive Manifold

Z-45/25, Z-45/25J, IC Power

25



I 200 2WD Drive Chassis Components November 2018

‘ 206.1 Oscillation Valve

®

bl =—o—E0®

Ganie
26 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

200 2WD Drive Chassis Components

Iltem

a b~ W N

© 00 N O

10
11
12
13

Part No.

14033GT
6021GT
5397GT
49768GT
32681GT
4266GT
6356GT
25926GT
21130GT

21496GT
30785-600GT
6638GT

Description Qty.

Ref., PLATE,BRACKET,0OSC VALVE....... 1
component no longer available; refer to kit
T111453

SCREW,HHC,3/8-16 X 2.75.......ccccvevueeee 2
WASHER,LOCK,.375.......cccccouiiiiiiinnn. 2
WASHER,FLAT,USS,5/16"Y......ccccecuee. 2

VLV,MAN,3 POS/4 WAY,CLOSE CTR*....1
SEAL KIT,CONTROL VALVE
SCREW,HHC,1/4-20 X 2....ccovvviiiiienns

WASHER,LOCK,.25........cccoeeiiiiieiniiiee 2
WASHER,FLAT,M6 PLTD..........ccccovrnen. 2

CLEVIS YOKE-1/4-28,PLTD W/PIN........ 1
includes clevis pin and cotter pin

NUT,HEX,1/4-28........coovviiiiiiiiiieiee, 5
THREADED ROD,1/4-28 X 6 IN***___..... 1
WASHER,FLAT,USS,1/4"Y .....cccoerininnns 4

Ref., SPRING,0OSC. LINKAGE,.75"LG.....2
component no longer available; refer to kit
T111453

Part No. 52551

Ganie

206.1 Oscillation Valve

Z-45/25, Z-45/25J, IC Power

27



I 200 2WD Drive Chassis Components November 2018

206.2 Oscillation Valve, Kit T111453

(13Y14)(15

©EOEE g

Ganie
28 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

200 2WD Drive Chassis Components

© 0O N O

10
11
12
13
14
15

Part No.

T111453GT

T107284GT
14033GT
6021GT
5397GT
49768GT
32681GT

4266GT
6356GT
6638GT
21130GT
21496GT
30785-500GT
81691GT
5365GT
6146GT
6584GT

Description Qty.

KIT,OSCILLATE LINKAGE
includes items 1 and 9-15

BRACKET,OSCILLATING VALVE........... 1

SCREW,HHC,3/8-16 X 2.75.. .3
WASHER,LOCK,.375.......cccccoeviiniinnn. 3
WASHER,FLAT,USS,5/16",Y.......cccocee.. 3

VLV,MAN,3 POS/4 WAY,CLOSE CTR*....1
SEAL KIT,CONTROL VALVE

for 49768

SCREW,HHC,1/4-20 X 2...ccoviuiiiiiiiiiins 2
WASHER,LOCK,.25.......coccviiririeiriieeene 2
WASHER,FLAT,USS,1/4"Y ...cccvveiiieeanne 2
CLEVIS YOKE-1/4-28,PLTD W/PIN........ 1
NUT,HEX,1/4-28.....c..oeeiiiiiiaiiiieesieene 2
THREADED ROD,1/4-28 X 5 IN............. 1
ROD END,BALL JOINT 1/4-28............... 1
NUT,NYLOCK,10-24
WASHER,FLATMS,#10,Y ...oovvvieiiiiinenn. 1
SCREW,SHS,10-24 X .625........cccvveeeenn. 1

Part No. 52551

Ganie

206.2 Oscillation Valve, Kit T111453

Z-45/25, Z-45/25J, IC Power

29



I 200 2WD Drive Chassis Components

November 2018

207.1 Hydraulic Hoses and Fittings - Drive and Steer System

O

LEFT
STEERING
CYLINDER

O O

/\
>
\V4

RIGHT
STEERING
CYLINDER

<]

/\
\V4

Yo

BRK

TO
“A” PCRT
ON M46
PUMP

TO
“B” PCRT
ON M46
PUMP

TO "ST2" PORT ON FUNCTION MANIFOLD

TO "ST1" PORT ON FUNCTION MANIFOLD

. LEGEND

TO
TANK
BRK 2 SPD T

DRIVE
MANIFOLD

RB TEST RA

0sc @

<> CONNECTOR

25PD
NON-STEER
DRIVE
MOTOR

AND
BRAKE

TANK

—

>()

BRK

TANK

Alb

RIGHT
A NON-STEER
DRIVE

B

G

Gm‘e
ATEREX BRAND

30

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

200 2WD Drive Chassis Components

Iltem

w N e

10
11

12

12

13

13

14

15

15

16

17

18

19

20

20

Part No.

49612GT
49613GT
48904GT
48906GT
49119-3078GT

49117-14391GT

48960GT
48904GT

49859GT

48932GT
48933GT
49117-5891GT

48907GT
49117-5091GT

49107-3463GT

49110-3392GT

49107-3863GT

49110-3392GT

49143-3729GT

49117-4391GT

54083-4408GT

48912GT

48948GT

48935GT

48891GT

49143-4229GT

49183-4092GT

207.1 Hydraulic Hoses and Fittings - Drive and Steer System

Description Qty.

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS*
ELBOW,90D,520220-4-4............ccceeeueenne 5
TEE,RUN,520428-4.........cooeviiireiiiinns 2
HOSE ASSY 1/4, STR FEM,STR FEM....2
1

HOSE ASSY,1/4,90 FEM,STR FEM....... 2
2

FITTING,CONN,520120-12***. .............. 3
ELBOW,90D,520220-4-4........cccvevreenrenne. 1
oscillating models

PLUG,HEX,090109A-4........cccocvecurrnrnnn 1

non-oscillating models
FITTING,ELBOW,90D,520220-8***......... 1
CONN,520120-8***.......etriiieeeiriiiieeeeeenne 4
HOSE ASSY,1/4,90 FEM,STR FEM....... 2
2
ELBOW,45D,520320-4........cccvvvveeeennnnnns 1
HOSE ASSY,1/4,90 FEM,STR FEM....... 1
2

HOSE ASSY,DMANIF/LR&RR BRAKE...3
3 to SN 20422

HOSE ASSEMBLY-1/2" 100R2............... 3
4 from SN 20423

HOSE ASSY,DMANIF/LR DRV

MOTOR.....oiiiiiieeeee e 1
4 from SN 13319
HOSE ASSEMBLY-1/2" 100R2............... 1

410 SN 13318

HOSE ASSY,1/2,90 FEM,STR FEM

5

HOSE ASSY,1/4,90 FEM,STR FEM.......1
5 from SN 20423

HOSE ASSY,RR DRIVE/LR DRIVE........1

6 to SN 20422

CONN,520120-4-6***........cccvviiiriiininins 2
CONN,520120-8-12.......cc0ccervrieiiiieeee, 4
TEE,RUN,520428-8.........ccccvvviiiiienn. 1

FITTING, TEE,BRANCH,520433-4.......... 1
HOSE ASSY,1/2,90 FEM,STR FEM....... 1
6 oscillating models

HOSE ASSY,1/2,STR FEM,STR FEM.....1

7 I
non-oscillating models

Part No. 52551

Iltem Part No. Description Qty.
21 48933GT CONN,520120-8***.......ovvieieeeiiiiiieeeeeene 1
shown; non-oscillating models
21 48935GT TEE,RUN,520428-8........cccevvvveeeiiininenn. 1
oscillating models
22 48890GT FITTING,TEE,BRANCH,520429-4*** .1

Footnotes

Ganie

1: Hose End - Female, Swivel, ORFS (Parker
Number 1JC43-4), Hose End - Female,
Swivel, ORFS (Parker Number 1JC43-4) and
Hose, 1/4 inch (Parker Number 481TC-4)

2: Hose End - Female, Swivel, ORFS (Parker
Number 1JC43-4), Hose End - Female,
Swivel, 90°, ORFS (Parker Number 1J943-4)
and Hose, 1/4 inch (Parker Number 481TC-4)
3: Hose End - Female, Swivel, ORFS (Parker
Number 1JC43-8), Hose End - Female,
Swivel, 45°, ORFS (Parker Number 1J743-8)
and Hose, 1/2 inch (Parker Number 381-8)
4: Hose End - Female, Swivel, ORFS (Parker
Number 1JC43-8), Hose End - Female,
Swivel, ORFS (Parker Number 1JC43-8) and
Hose, 1/2 inch (Parker Number 381-8)

5: Hose End - Female, Swivel, ORFS (Parker
Number 1JC43-8), Hose End - Female,
Swivel, 90°, ORFS (Parker Number 1J943-8)
and Hose, 1/2 inch (Parker Number 451TC-8)
6: Hose End - Female, Swivel, ORFS (Parker
Number 1JC43-4), Hose End - Female,
Swivel, ORFS (Parker Number 1JC43-8) and
Hose, 1/4 inch (Parker Number 481TC-4)

7: Hose End - Female, Swivel, ORFS (Parker
Number 1JC43-8), Hose End - Female,
Swivel, ORFS (Parker Number 1JC43-8) and
Hose, 1/2 inch (Parker Number 451TC-8)

Z-45/25, Z-45/25J, IC Power

31



I 200 2WD Drive Chassis Components November 2018

208.1 Hydraulic Hoses and Fittings - Drive and Steer System, Narrow Models

LEFT RIGHT
Q STEERING O O STEERING O
CYLINDER

CYLINDER

A A
- 4
Y V.

o || u

—@—> TO "ST1" PORT ON FUNCTION MANIFOLD

_ LEGEND |

10 O HOSE ASSEMBLY
TANK

<> CONNECTOR

5
TO BRK 2 SPD T
“A” PORT
onnas <GB |A
PUMP DRIVE MANIFOLD
CSD - osc >
TO 7
GD “B” PORT
ON M46
PUMP
TEST

1

e [ @ A

G

s
<
@
G
CE
)

BRK [
2 SPD BRK
LEFT A @ TANK
NO-STEER ‘ _— | — 1| A RIGHT
DRIVE MOTOR NON-STEER
ANDBRAKE g @ DRIVE MOTOR
TANK 21| B AND BRAKE
2SPD

><3

17 ‘ﬂ
V4

Ganie
32 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

200 2WD Drive Chassis Components

Iltem

w N e

4A

4B

© 00 N o O

10
11

12

13

14
15

16
17

18

19

20

20

21

208.1 Hydraulic Hoses and Fittings - Drive and Steer System, Narrow Models

Part No.

49612GT
49613GT
48904GT
48906GT
49119-2078GT

5408314408SGT

49117-11091GT
48960GT
49859GT
48932GT
48933GT
49117-5191GT

48907GT
49117-4291GT

49107-3063GT

49143-3029GT

48890GT
49183-2692GT

48912GT
49117-2591GT

48891GT
48935GT

49107-3063GT

49110-2992GT

48948GT

Description Qty.

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS*
ELBOW,90D,520220-4-4.........ccccvvreenenn. 5
TEE,RUN,520428-4.......cccvvvvvveeiiiirinnnn. 2
HOSE ASSY,1/4,STR FEM,STR FEM*....2
1

HOSE ASSY,1/4",100R1,90F/FEM......... 2
(with a 4-6 90 degree fitting)

HOSE ASSY,1/4,90 FEM,STR FEM....... 2
2 (with a 4-4 90 degree fitting)

FITTING,CONN,520120-12***................ 3
PLUG,HEX,090109A-4.........ccccevvvvrnnnnn 1
FITTING,ELBOW,90D,520220-8***......... 1
CONN,520120-8***......evieiiiiieciiiee e, 5

HOSE ASSY,1/4,90 FEM,STR FEM**.....1
2
ELBOW,45D,520320-4.........cccvvvuvrinnnnne 1
HOSE ASSY,1/4,90 FEM,STR FEM....... 2
2

HOSE ASSY,DMANIF/LR&RR BRAKE...1
3

HOSE ASSY,1/2,90 FEM,STR FEM....... 1
4
FITTING,TEE,BRANCH,520429-4***,....1
HOSE ASSY,1/2,STR FEM,STR FEM*....1
5
CONN,520120-4-6***.......ccceeeveeeeeeeeee. 2
HOSE ASSY,1/4,90 FEM,STR FEM**.....1
5

FITTING, TEE,BRANCH,520433-4.......... 1

TEE,RUN,520428-8..........cccevvvvvveeieennnnns 1

HOSE ASSY,DMANIF/LR&RR BRAKE...3

5 to SN 20422

HOSE ASSY,DMANIF/LR&RR

DMOTOR ..ottt 3

6 from SN 20423

CONN,520120-8-12......cuvveveeeiiiriiieeaennne 4
Genie

Part No. 52551

Item Part No. Description

Qty.
Footnotes

1: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-4) and Hose, 1/4
inch (Parker No. 481TC-4)

2: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-4) and Hose,
1/4 inch (Parker No. 481TC-4)

3: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
45°, ORFS (Parker No. 1J743-8) and Hose,
1/2 inch (Parker No. 381-8)

4: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-8) and Hose,
1/2 inch (Parker No. 451TC-8)

5: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-8) and Hose, 1/2
inch (Parker No. 451TC-8)

6: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-8) and Hose, 1/2
inch (Parker No. 381-8)

Z-45/25, Z-45/25J, IC Power

33



I 200 2WD Drive Chassis Components

November 2018

‘ 209.1 Hydraulic Hoses and Fittings - Oscillate System

i

LEFT RIGHT
OSCILLATION OSCILLATION
CYLINDER CYLINDER
1 1
®
O ©
GO
> v
©
(6)
=/

/3 A3

/2

28PD BRK

DRIVE
MANIFOLD

RA LA

TEST

T

Tt

0sc

LB RB

%

DRIVE MOTOR

TO
RIGHT
REAR

Gm‘e
ATEREX BRAND

34

VALVE

<> CONNECTOR

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 200 2WD Drive Chassis Components |
209.1 Hydraulic Hoses and Fittings - Oscillate System
Item Part No. Description Qty. |Item Part No. Description Qty.
- 49612GT O-RING KIT (ORFS FITTINGS) Footnotes
- 49613GT PLUG AND CAP KIT-SERVICE,ORFS* 1: Hose End, Female, Swivel, ORFS (Parker
1 48912GT CONN,520120-4-6***.........ovvrvomrrererennne 4 | Number 1JC43-4), Hose End, Female, 90°,
2 4oN72001:SGT HOSE ASSY,1/4,90 FEM,STR FEM.....2 | Swivel, ORFS (Parker Number 1J943-4) and
! Hose, 1/4 inch (Parker Number 481TC-4)
3 49117-3191GT HOSE ASSY,1/4,90 FEM,STR FEM....... 2 2 Hose End’ Femaje, SwiveL ORFS (Parker
! Number 1JC43-4), Hose End, Female, Swivel,
4 54132GT E)LSBS\QVEE‘Z’\QVEL 90D, 520221-4............ 2 | ORFS (Parker Number 1JC43-4) and Hose,
5 48891GT FITTING, TEE,BRANCH,520433-4.......... 2 1/4 inch (Parker Number 481TC-4)
from SN 20423 3: Hose End, Female, Swivel, ORFS (Parker
5  48909GT TEE,BULKHEAD,RUN,520958-4............. 2 | Number 1JC43-4), Hose End, Male, Bulkhead,
to SN 20422 ORFS (Parker Number 1JB43) and Hose, 1/4
6 49119-9778GT I2-|:)S;ENAZSOS42:/4,STR FEM,STR FEM.....2 inch (Parker Number 481TC-4)
4: Hose End, Female, Swivel, ORFS (Parker
T o (it | Number 1JC43-8), Hose End, Female, 90°,
6  886359073GT HOSE ASSY 1/4,STRFEM,STRBULK..2 | Swivel, ORFS (Parker Number 1J943-8) and
3 from SN 20423 Hose, 1/2 inch (Parker Number 451TC-8)
7 491433720GT HOSE ASSY,1/2,90 FEM,STR FEM.....1 | 9: Hose End, Female, Swivel, ORFS (Parker
4 Number 1JC43-4), Hose End, Female, 90°,
8  49117-3791GT HOSE ASSY,1/4,90 FEM,STR FEM*...1 | Swivel, ORFS (Parker Number 1J943-6-4)
4 from SN 20423 and Hose, 1/4 inch (Parker Number 481TC-4)
8 49118-3808GT HOSE
ASSY,D.MANIF/CONTR.VALVE.............. 1
5 to SN 20422
9  48914GT CONN,520120-4-8.....ccocvveeririeeiireeeine 1
from SN 20423
9  48930GT CONN,520120-6-8........uvvveveeeiririieeeeennne 1
to SN 20422
10 48933GT CONN,520120-8***.......ovrieieeeiiiiiieeeeeenne 5
11  48911GT ELBOW,90D,520220-4-6***............covee... 2
12 48904GT ELBOW,90D,520220-4-4........ccevvvveennnnne 3
13 48960GT FITTING,CONN,520120-12***................ 3
14 48932GT FITTING,ELBOW,90D,520220-8***......... 1
15 48905GT CONN,520120-4***.....eetiiiieeeiiiiiiieeee e 1

Part No. 52551

Ganie

Z-45/25, Z-45/25J, IC Power

35



November 2018

I 300 4WD Drive Chassis Components

‘ 301.1 Steer Axle Linkage - Oscillate Models

Gm‘e
ATEREX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

36



November 2018

300 4WD Drive Chassis Components

Iltem

© 00 N O g b~ W N

e e =
w N B O

13

14
15
16
17
18

19
20
21

22
23

24
25

26
27
28
29

Part No.

54567GT

147285GT

52759GT

65791GT

77409GT

50560GT
54542GT
825019GT
6708GT
5397GT
4828GT
50742GT
1255452GT
6021GT
6175GT
25683GT
19440GT

32399GT

33247GT
19440GT
25817GT
88752GT
52704-SGT

825796GT
36198GT
18596GT

45071GT
52706-SGT

45074GT
52705-SGT

54557GT
50947GT
50901GT
50900GT

Description

CYLINDER,OSCILLATE,Z45***............ 2
includes 2 each of index number 12

SEAL KIT,147261
for 147261

SEAL KIT,50316 CYLINDER
for cylinder 50316

SEAL KIT,CYL,Z45 (54567)
for 54567

VALVE,COUNTERBALANCE,1000

BEARING,1.25IDX1.500DX1.50L
PIN,1.50DIAX20.00LG,CHAMFER......... 1

ROD END,.375X3.69,ZAG.............ccueene. 7
SCREW,HHC,3/8-16 X 2.25.......cccevenene 7
WASHER,FLAT,USS,5/16"Y................. 13
NUT,NYLOCK,3/8-16........cccecvrrrrrrnrnnn 7
PIN,1.25DIAX3.75LG,1HOLE................. 2
ROD END,.375 X 2.25,ZAG........c..ceeu. 2

WASHER,LOCK,.375......ccccciiiiiiiiiie
SCREW,HHC,3/8-16 X 1

BEARING,POLYGON,20DU12............... 4
PIN,CLEVIS,1 X 25 LG....coovveeevrreeeee. 2
from SN 20459 to 21178

PIN,CLEVIS,1 X 3LG..ccoeevcvveerrireeien. 2
from SN 9996 to 20458
PIN,COTTER,.188 X 1.75 LONG............ 6

PIN,CLEVIS,1 X 25 LG.....ccveeiiirein,
BEARING,1.00IDX1.250DX1.00L.
PIN,1.50DIAX4.25LG,GR/H............c.......

YOKE ASSY,LH,4WD,Z45/25,IC............. 1
includes 2 each index number 16

SNAP RING,EXTERNAL,1.50,ZAG........ 2

PIN,1.25DIAX8.12LG,1HOLE................. 2
WASHER,FLAT,1.56 X 2.5 X .061........... 7
1

BEARING,1.5IDX1.750DX1.5L.............. 6

FRONT AXLE ASSY,WIDE,z45/25IC.....1
includes 2 each of index number 16 and 6
each of index number 22

WASHER,THRUST,1.5 X 3.5 X .187....... 2

YOKE ASSY,RH,4WD,zZ45/25,IC............ 1
includes 2 each index number 16
SHIM,AXLE PIN,1.50"........ccccevvvvrreneenns 1

BRACKET,FRONT DRIVE HOSES,RH...1
BRACKET,FRONT DRIVE HOSES,LH....1
BRACKET,OSC HOSE BULKHEAD....... 1

Part No. 52551

301.1 Steer Axle Linkage - Oscillate Models

Iltem

30

30

30

30

30

31

Part No.

52739GT

59076GT

59169GT

88337GT

88338GT

50328-SGT

Ganie

Description Qty.

SEAL KIT (60064)
for cylinder 60064

SEAL KIT,2.0" BORE CYLINDERS**
for cylinder 59049 and 59203

SEAL KIT,2" BORE,1" ROD***
for cylinder 59155, 59156, 59301, 59341
and 59388

CYLINDER,STEER.......ccoceeiiiiiiriieee, 2

SEAL KIT, 88337
for cylinder 88337

TIE ROD WELDMENT .....coeviiiiiieieeeeeee 1
Footnotes

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Z-45/25, Z-45/25J, IC Power

37



November 2018

I 300 4WD Drive Chassis Components
302.1 Steer Axle Wheels and Hubs

Gm‘e
ATEREX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

38



November 2018

300 4WD Drive Chassis Components

Item Part No. Description Qty. |Item
1 52731GT COVERW/DECALS,STEER,0SC,z45....1 -
Oscillate Models B
2 6888GT SCREW,HHC,1/4-20 X 1....ccocuiiiiiiiieins 4 12
3 6356GT WASHER,LOCK,.25 .4 13
4 6638GT WASHER,FLAT,USS,1/4"Y ...ccovveiiieeane 4 14
5 56912GT SPRING 15
CLIP1/4-20,.025-.15X.54,ZAG................ 5
6 50919GT WHEEL,17.50 X 10.5(9 HOLES)63#......2
54627GT NUT,LUG,5/8-18 X 90 DEGREE,Z45.....18
8 50920GT WHEEL/TIRE ASSEMBLY,RR/LF 248#...2
RT, Air-filled
- 50919GT WHEEL,17.50 X 10.5(9 HOLES)63#
- 50955GT WHEEL & TIRE ASSY,LR/RF 248#
RT, Air-filled
- 54610GT WHEEL&TIRE,RR/LFAIR,RT,N/MARK
RT, Air-filled, Non-marking
- 54611GT WHEEL&TIRE,LR/RFAIR,RT,N/MARK
RT, Air-filled, Non-marking
- 54612GT WHEEL&TIRE,RR/LF,FOA RT,N/MARK
RT, Foam-filled, Non-marking
- 54613GT WHEEL&TIRE,LR/RF,FOA RT,N/MARK
RT, Foam-filled, Non-marking
- 54614GT TIRE,14-17.5,NHS,N/MARK,14PLY
RT, Non-marking
- 60059GT TIRE,14-17.5 NHS,RT,14PLY,112#
RT
- 60084GT WHEEL &TIRE ASSEMBLY,LR/RF,FM
RT, Foam-filled
- 60085GT WHEEL &TIRE ASSEMBLY,RR/LF,FM
RT, Foam-filled
32675GT SEAL KIT,SUNSTRAND.........ccocvrirerennnn 2
33432GT MOTOR,HYD,25CC FIXED***................. 2
10 52087GT O-RING,2-044 BUNA* ™ .o 2
11 20193GT TORQUE HUB,35:1** ... ..ccieeieeiiiiieens 2
- 1286606GT  SEAL KIT,TORQUE HUB (20193)
for 20193
- 1286607GT BEARING KIT,TORQUE HUB (20193)
for 20193
- 21143GT BEARING KIT (45553) TORQUE HUB
for 20193 (inventory limited to stock on
hand as component is no longer available)
- 21144GT CAP,DISENGAGE-45553 TORQUE
HUB . 2
- 21145GT DISCONNECT ROD-45553 TQ.HUB...... 2
- 21146GT COVER CARPTORQUE HUB***............... 2
- 21148GT WASHER, THRUST, TORQUE HUB......... 2
- 21149GT LUG,WHEEL STUD,5/8-18,W1/4HB**.....2
- 37097GT O-RING, TORQUE HUB...........ccvvvveennn. 2
Genie

Part No. 52551

302.1 Steer Axle Wheels and Hubs

Part No.

58438GT
58589GT
22788GT
6033GT

29883GT
13064GT

Description Qty.

KIT,COVER,TORQUE HUB,45553***.....2
THRUST CAP (20193)

SCREW,HHC,1/2-13 X 1.75.....ccccvrvenenn 4
WASHER,LOCK,0.5".......cccocviiiiiiin 4
SCREW,HHC,5/8-11 X 1.75 GRD.8......12
WASHER,FLAT,.625 HARDENED........ 12

Z-45/25, Z-45/25J, IC Power

39



I 300 4WD Drive Chassis Components

November 2018

303.1 Non-steer Axle

Gm‘e
ATEREX BRAND

40 Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

300 4WD Drive Chassis Components

Item Part No. Description Qty. |Item
1 10597GT SCREW,HHC,1/2-13 X 1.25 GR5........... 3 -
6033GT WASHER,LOCK,0.5"......ccovviieiieiiiieeen. 7
3 Ref. Manifold - Drive, 4WD (refer to Figure -
4 Ref., PLATE,BRACKET,OSC VALVE....... 1 25
refer to 305.1 26A
5 14033GT SCREW,HHC,3/8-16 X 2.75.....ccccceeernnn 2
6 6021GT WASHER,LOCK,.375 -
7 5397GT WASHER,FLAT,USS,5/16"Y ......ccccvvvennee 5 -
8 52707-SGT  COVR W/DECALS,NON-STEER B
ZASB[25. .. 1
9  6888GT SCREW,HHC,1/4-20 X 1...
10 6356GT WASHER,LOCK,.25......ccoiiiiiieieeiiiiiines -
11 6638GT WASHER,FLAT,USS,1/4"Y ...ccvviiiienane 8
12 6708GT SCREW,HHC,3/8-16 X 2.25........cccuenee. 3 -
13 56912GT SPRING
CLIR1/4-20,.025-.15X.54,ZAG................ 8 -
14 54542GT PIN,1.50DIAX20.00LG,CHAMFER......... 1
15  825019GT  ROD END,.375X3.69,ZAG..............ccc..... 1 N
16 6175GT SCREW,HHC,3/8-16 X 1.....ccccuvvvirirennnes 1 =
17 4828GT NUT,NYLOCK,3/8-16.......cccuvererrreriirnnn. 1
18 50669GT SHIM,AXLE ROTATION STOP,22GA......2 -
1
19 119210GT SHIM,AXLE ROTATION STOP12GA......2 -
1
20 50667GT BAR,AXLE ROTATION STOPOSC......... 2
21 52727GT AXLE ASSY,NON-STR,WIDE BASE......1 26B
includes index number 22; to SN 17543
- 77243GT FORMED AXLE,WIDE,W/BEARINGS.....1 -
includes index number 22; from SN 17544
22 45071GT BEARING,1.5IDX1.750DX1.5L.............. 2 -
23 18596GT WASHER,FLAT,1.56 X 2.5 X .061........... 7
1 -
24 50920GT WHEEL/TIRE ASSEMBLY,RR/LF 248#...2 _
RT, Air-filled
- 50955GT WHEEL & TIRE ASSY,LR/RF 248# .
RT, Air-filled
- 54610GT WHEEL&TIRE,RR/LFAIR,RT,N/MARK -
RT, Air-filled, Non-marking
- 54611GT WHEEL&TIRE,LR/RFAIR,RT,N/MARK _
RT, Air-filled, Non-marking
- 54612GT WHEEL&TIRE,RR/LF,FOA RT,N/MARK .
RT, Foam-filled, Non-marking
- 54613GT WHEEL&TIRE,LR/RF,FOA,RT,N/MARK -
RT, Foam-filled, Non-marking
- 54614GT TIRE,14-17.5,NHS,N/MARK,14PLY _
- 60059GT TIRE,14-17.5 NHS,RT,14PLY,112#
Genie

Part No. 52551

Part No.

60084GT

60085GT

54627GT
20193GT

1286606GT
1286607GT

21143GT

21144GT

21145GT

21146GT

21148GT

21149GT

37097GT

58438GT

58589GT

56338GT

1286606GT

21143GT

21144GT

21146GT

21148GT

21149GT

37097GT

58438GT

58448GT

74099GT

303.1 Non-steer Axle

Description Qty.

WHEEL &TIRE ASSEMBLY,LR/RF,FM
RT, Foam-filled

WHEEL &TIRE ASSEMBLY,RR/LF,FM
RT, Foam-filled

NUT,LUG,5/8-18 X 90 DEGREE,Z45.....18

TORQUE HUB,35:1%** ..., 2
to SN 13725

SEAL KIT,TORQUE HUB (20193)

BEARING KIT,TORQUE HUB (20193)
for 20193

BEARING KIT (45553) TORQUE HUB
for 20193 (inventory limited to stock on
hand as component is no longer available)

CAP,DISENGAGE-45553 TORQUE HUB
for 20193 torque hub

DISCONNECT ROD-45553 TQ.HUB
for 20193 torque hub

COVER CAP TORQUE HUB***
for 20193 torque hub

WASHER, THRUST, TORQUE HUB
for 20193 torque hub

LUG,WHEEL STUD,5/8-18,W1/4HB**
for 20193 torque hub

O-RING, TORQUE HUB
for 20193 torque hub

KIT,COVER,TORQUE HUB,45553***
for 20193 torque hub

THRUST CAP (20193)
for 20193 torque hub

TORQUE HUB,47:1 W1 "B" MOUNT**....2
from SN 13726 to SN 17092

SEAL KIT,TORQUE HUB (20193)
for 56338

BEARING KIT (45553) TORQUE HUB
for 56338 torque hub

CAP,DISENGAGE-45553 TORQUE HUB
for 56338 torque hub

COVER CAP,TORQUE HUB***
for 56338 torque hub

WASHER, THRUST,TORQUE HUB
for 56338 torque hub

LUG,WHEEL STUD,5/8-18, W1/4HB**
for 56338 torque hub

O-RING, TORQUE HUB
for 56338 torque hub

KIT,COVER,TORQUE HUB,45553***
for 56338 torque hub

KIT,TORQUE HUB COVER (45553)**
for 56338 torque hub

DISCONNECT ROD (56338)
for 56338 torque hub

Z-45/25, Z-45/25J, IC Power

41



I 300 4WD Drive Chassis Components

November 2018

303.1 Non-steer Axle
(continued)

Item Part No. Description Qty. | ltem
26C 106148GT WHEEL DRIVE,4HB,48:1***...........c...... 2 -
from SN 17093; change to wheel drive
requires replacement of both drive hubs at B
first-time replacement; after first-time
replacement, refer to ‘for 106148' below
-~ 106117GT  O-RING,2-010,VITON N
for 106148 (Mating O-ring for Brake
Port)(Extremely small) --
- 106120GT WHEEL STUD, 4HP, 5/8-18***
for 106148 -
- 106121GT ROD,DISCONNECT 4HP/4HB***
for 106148 27
- 106122GT CAPDISENGAGE,4HP/4HB*** 28
for 106148 20A
- 106123GT O-RING,END COVER,4HP/4HB***
for 106148 -
- 106124GT LINING KIT, BRAKE, 4HP*** -
for 106148
29B
- 106125GT SEAL KIT, BRAKE, 4HP
for 106148 (inventory limited to stock on
hand as component is no longer available) -
- 106126GT BEARING KIT,4HP -
for 106148 (inventory limited to stock on 30
hand as component is no longer available) 31
- 1286600GT  SEAL KIT,WHEEL DRIVE A
(106148/106445/107712)
for 106148 (inventory limited to stock on
hand as component is no longer available) -
- 1286602GT  SEAL KIT,WHEEL DRIVE W/BRAKE -
(101584/101585) _
for 106148
- 1286603GT BEARING KIT,WHEEL DRIVE W/BRAKE B
(101584/101585)
for 106148 32B
- 146051GT BEARING NUT***
for 106148 -
- 146052GT SET SCREW***
for 146051 -
- 21143GT BEARING KIT (45553) TORQUE HUB
for 74097 -
- 21146GT COVER CARP TORQUE HUB***
for 74097 -
- 21149GT LUG,WHEEL STUD,5/8-18, W1/4HB**
for 74097 -
- 215777GT INPUT CARRIER, SUB-ASSEMBLY
for 106148 -
- 232486GT SNAP RING,WHEEL DRIVE
for 106148 -
- 37097GT O-RING, TORQUE HUB
for 74097 -
- 58320GT KIT,TORQUE HUB COVER(101584)**
for 106148 33
- 58428GT DISCONNECT ROD (74097) 34
for 74097
Genie

42

Part No.

58438GT

58448GT

72307GT

74375GT

9990074GT

29883GT
13064GT
50419GT

27067GT
29739GT
54411GT

27067GT
65534GT
38113GT
52087GT
41912GT

41918GT
41921GT
41922GT
72319GT

106150GT

106403GT

65606GT

65607GT

65608GT

65618GT

77239GT

77240GT

94880GT

22811GT
42360GT

Description Qty.

KIT,COVER,TORQUE HUB,45553***
for 74097

KIT,TORQUE HUB COVER (45553)**
for 74097

SEAL KIT, TORQUE HUB(74097)*
for 74097

WASHER, THRUST,TORQUE HUB,74097
for 74097

COUPLING
for 106148 (brake coupler)

SCREW,HHC,5/8-11 X 1.75 GRD.8......12
WASHER,FLAT,.625 HARDENED........ 12

MOTOR,HYD DRIVE,2 SPEED,4WD.....2
to SN 13318

SEAL,SHAFT-SUNDSTRAND***
SEAL KIT,SAUER-DANFOSS M46***

MOTOR,HYD,LV35,VAR,1DEG,4WD......2
from SN 13319

SEAL,SHAFT-SUNDSTRAND***............ 2
SEAL KIT-DRIVE MOTOR
COUPLER,INTERNAL SPLINE,T-HUB....2

O-RING,2-044 BUNA*** ..o 2
BRAKE,MICO,1200 IN/LB***.................. 2
to SN 12197

LINING KIT,MICO BRAKE
SEAL KIT,BRAKE,MICO
BEARING KIT,BRAKE,MICO

SPRING (RED) MICO
For 41912; 8 required per brake

BRAKE,SAE B-B,900IN LB***................ 2
from SN 12198 to SN 21178

LINING KIT,BRK,WET***
for 106150 Ausco brake

SEAL KIT, AUSCO BRAKE(54388)
for 54388 Ausco brake

LINING KIT, AUSCO BRAKE(54388)
for 54388 Ausco brake

BEARING KIT, AUSCO***
for 54388 and 74294 Ausco brake

SEAL KIT,BRAKE***
for 106150 Ausco brake

LINING KIT,AUSCO BRAKE***
for 74294 Ausco brake

SEAL KIT, AUSCO BRAKE***
for 74294 Ausco brake

BEARING KIT

for 106150 Ausco brake

O-RING,MOTOR TO BRAKE***.............. 2
SCREW,SHC,1/2-13 X 4 ZINC............... 4

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 300 4WD Drive Chassis Components

303.1 Non-steer Axle
(continued)

Iltem Part No. Description Qty.
35  13066GT WASHER,FLAT,.5 HARDENED.............. 7
36  54557GT SHIM,AXLE PIN,1.50".......cccceieerirrenne 1

37A  50355-SGT  COVER,DRIVE CHASSIS MOTOR........ 2
to SN 17543

37B  77020GT COVER,FORMED REAR AXLE,WIDE....2
from SN 17544 to SN 18756

37C  77153GT COVER,FORMED REAR AXLE,WIDE....2
from SN 18757

38 6889GT NUT,LP NYLOCK,1/4-20.......ccccveeennnnnn. 4
Footnotes

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Ganie

Part No. 52551 Z-45/25, Z-45/25], IC Power

43



November 2018

I 300 4WD Drive Chassis Components

304.1 Drive Manifold

Gm‘e
ATEREX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

a4



November 2018

300 4WD Drive Chassis Components

Iltem Part No.

A

--  28750GT
- 49612GT
- 49613GT
--  54699GT
1 52726GT
2 52723GT
3 54815GT
4 48933GT
5  48905GT

Description Qty.

Flow divider/combiner valve
Control flow to non-steer end drive motors
in forward and reverse

Flow regulator valve
Non-steer end drive motor circuit

Flow regulator valve
Steer end drive motor circuit

Directional control
2-speed motor shift circuit

Diagnostic fitting
Testing

Shuttle valve,
Drive circuit

Relief valve
Charge pressure circuit

Solenoid valve,
2-speed motor shift

Orifice - Plug
Brake and 2-speed circuit

Solenoid valve
Braking

Check valve
2-speed motor shift circuit

Orifice - Plug
2-speed motor shift circuit

Flow divider/combiner valve
Controls flow to divider/combiner valves A
and Q

Check valve
Steer end drive motor circuit

Orifice - Plug
Drive circuit

Check valve
Steer end drive motor circuit

Flow divider/combiner valve
Controls flow to steer end drive motors in
forward and reverse

Check valve
Non-steer end drive motor circuit

Check valve
Non-steer end drive motor circuit

O-RING KIT,FIELD SVC,ALL PROD*
O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS*
MANIFOLD,4WD TRACT.W/FITTINGS
VALVE,FLOW DIVIDER/COMBINER......2
VALVE-FLOW REGULATOR 2 GPM....... 1
VALVE-FLOW REGULATOR 1.0GPM.....1
CONN,520120-8***.......ccveviiiiiriiriiins 8
CONN,520120-4%**,....ooviiiiriiiiiiiecnis 1

Part No. 52551

Iltem

© 0 0

10
11
12
13

14
15
16
17
18

19
20
21
22

Ganie

304.1 Drive Manifold

Part No. Description Qty.
52720GT VALVE-DIRECT. CONTRL-2POS.

2WA s 1
48904GT ELBOW,90D,520220-4-4.........cvunvnnnnnnnnn 3
20224GT DIAGNOSTIC FEMALE Q-DSCNT
49207GT NIPPLE,DIAGNOSTIC,ORFS,FM,SWIV..1
48880GT CAPDIAGNOSTIC NIPPLE................... 1
54572GT VALVE ... 1
31406GT VALVE,RELIEF 250 PSI***...........cccuveeen 1
48936GT TEE,BRANCH,520429-8........cccccvvvvvvvennn 1
65766GT VALVE,SOLENOID,10V W/DIODE***.....2

includes 1 each of index numbers 15 and

16
52724GT PLUG,ORIFICE,0.030 (50684)............... 1
45912GT NUT,SOLENOID VALVE 2P3W............... 2
43601GT COIL,SOLENOID VLV,10V W/ DIODE.....2
48960GT FITTING,CONN,520120-12***................ 3
43599GT VALVE,CHECK.........ceoeiiiii 1
110200GT SEAL KIT, VALVE, #4
33521GT VALVE,FLOW DIVIDER/COMBINER...... 1
27836GT VALVE,CHECK,5 PSl.....cccovvviiiiiiiiiiiiiinnns 4
65449GT PLUG,ORIFICE, 0.052 (40033) .1
74990GT ORIFICE, 0.025"(74129)*......cccevvvveennn 1

45

Z-45/25, Z-45/25J, IC Power



I 300 4WD Drive Chassis Components November 2018

‘ 305.1 Oscillation Valve

®

®

- =—e——E®

Genie
46 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

300 4WD Drive Chassis Components

Iltem

© 00 N O g g b~ W N

10
11
12
13

Part No.

14033GT
6021GT
5397GT
32681GT
49768GT
6637GT
6356GT
25926GT
21130GT

21496GT
30785-600GT
6638GT

Description Qty.

Ref., PLATE,BRACKET,0OSC VALVE....... 1
refer to 305.2

SCREW,HHC,3/8-16 X 2.75.......cccceeueeee 2
WASHER,LOCK,.375

WASHER,FLAT,USS,5/16"Y......cccccecuee. 2
SEAL KIT,CONTROL VALVE.................. 1
VLV,MAN,3 POS/4 WAY,CLOSE CTR*....1
SCREW,HHC,1/4-20 X 1.75......cccovvennn 2
WASHER,LOCK,.25........cccoeeiiiiiiiniinee 2
WASHER,FLAT,M6 PLTD..........ccceouvrnen. 1

CLEVIS YOKE-1/4-28,PLTD W/PIN........ 1
includes clevis pin and cotter pin

NUT,HEX,1/4-28........coovviiiiiiiiiieiee, 5
THREADED ROD,1/4-28 X 6 IN***.__..... 1
WASHER,FLAT,USS,1/4"Y .....cccovvrinnnns 4

Ref., SPRING,0SC. LINKAGE,.75"LG.....2
refer to 305.2

Part No. 52551

Ganie

305.1 Oscillation Valve

Z-45/25, Z-45/25J, IC Power

47



I 300 4WD Drive Chassis Components November 2018

305.2 Oscillation Valve

(13Y14)(15

©EOEE g

Genie
48 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

300 4WD Drive Chassis Components

© 0O N O

10
11
12
13
14
15

Part No.

T111453GT

T107284GT
14033GT
6021GT
5397GT
49768GT
32681GT

4266GT
6356GT
6638GT
21130GT
21496GT
30785-500GT
81691GT
5365GT
6146GT
6584GT

Description Qty.

KIT,OSCILLATE LINKAGE
includes items 1 and 9-15

BRACKET,OSCILLATING VALVE........... 1

SCREW,HHC,3/8-16 X 2.75.. .3
WASHER,LOCK,.375.......cccccoeviiniinnn. 3
WASHER,FLAT,USS,5/16",Y.......cccocee.. 3

VLV,MAN,3 POS/4 WAY,CLOSE CTR*....1
SEAL KIT,CONTROL VALVE

for 49768

SCREW,HHC,1/4-20 X 2...ccoviuiiiiiiiiiins 2
WASHER,LOCK,.25.......coccviiririeiriieeene 2
WASHER,FLAT,USS,1/4"Y ...cccvveiiieeanne 2
CLEVIS YOKE-1/4-28,PLTD W/PIN........ 1
NUT,HEX,1/4-28.....c..oeeiiiiiiaiiiieesieene 2
THREADED ROD,1/4-28 X 5 IN............. 1
ROD END,BALL JOINT 1/4-28............... 1
NUT,NYLOCK,10-24
WASHER,FLATMS,#10,Y ...oovvvieiiiiinenn. 1
SCREW,SHS,10-24 X .625........cccvveeeenn. 1

Part No. 52551

Ganie

305.2 Oscillation Valve

Z-45/25, Z-45/25J, IC Power

49



I 300 4WD Drive Chassis Components

November 2018

‘ 306.1 Hydraulic Hoses and Fittings - Drive and Steer System

O

LEFT
STEERING
CYLINDER

O

RIGHT
STEERING
CYLINDER

O

VARRVAN

/\

B A ° K7 v B A
4
@ TANK e TANK b
LEFT STEER @D TO "ST2" PORT ON RIGHT STEER
AXLE DRIVE FUNCTION MANIFOLD AXLE DRIVE
MOTOR MOTOR
31
ﬁ) 6 —» TO"ST1" PORT ON
FUNCTION MANIFOLD @D
®
()
9
g |
9
<>
" TEGEND G@ G@
A FITTING TO @
HYDRAULIC
TANK
() HOSE ASSEMBLY
/A ANAN
O CONNECTOR BRK 2SPD LFB RFB T RFA LFA
F< : A Z&
TO
“A” PORT DRIVE To
ON M4e6 MANIFOLD @ o‘ﬂ
PUMP i5
B
TO
“B” PORT LB TEST _0SC LA RA @
i VAVARVA ARV
@ PUMP TO “OUT”
TO ONTHE
@ @ CONTROL @ CONTROL VALVE
[ VALVE \
50
23
N Q 2 /\
BRK
BRK TANK
e —@ B RIGHT
ll(IEOIIII—-STEER A @ ‘ NON-STEER
DRIVE MOTOR DRIVE MOTOR
AND BRAKE ‘ @ A AND BRAKE
B @ 2SPD
TANK W
S /\
Genie

50

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

300 4WD Drive Chassis Components

306.1 Hydraulic Hoses and Fittings - Drive and Steer System

Item Part No. Description Qty. |Item
- 49612GT O-RING KIT (ORFS FITTINGS) 24
- 49613GT PLUG AND CAP KIT-SERVICE,ORFS*

1 48904GT ELBOW,90D,520220-4-4........cccevvveeernne 6 24
2 48906GT TEE,RUN,520428-4.........covveverererrnrnne. 2
3 48946GT CONN,520120-8-10......ccvrrrerererrncnre. 4 25
4 491193078GT HOSE ASSY 1/4, STR FEM,STR FEM....2 26
1
5  48930GT CONN,520120-6-8.........cvoevrerrererrrrrnnnn, 2 26
4911714391GT HOSE ASSY,1/4,90 FEM,STR FEM.......2
2
7  49107-3463GT HOSE ASSY,DMANIF/LR&RR BRAKE...2 27
3
27
8 49133-5140GT HOSE ASSY,T
FITTING/DRIVEMOTOR..........cocooruneen. 2
4 28
9  48894GT CONN,BULKHEAD,520601-8................. 5
to SN 20422 28
9  77309GT NUT,BULKHEAD,520118-8..................... 5
from SN 20423 29
10  49110-7592GT HOSE ASSY,D.MANIF/FR D.MOTORS...4
4 30
11 48933GT CONN,520120-8***........cccoovrrerererrnenrne. 8
12 48960GT FITTING,CONN,520120-12***................ 3 31
13 49141-5863GT HOSE ASSY,1/2,45 FEM,STR FEM**.....1
5 to SN 20422 31
13 77311-5906GT HOSE ASSY,BRKT./D.MANIFOLD.......... 1
6 from SN 20423
14  48939GT TEE,BRANCH,520433-8...
15  48936GT TEE,BRANCH,520429-8........c.cccoevnere.
16 48905GT CONN,520120-4*** ..o, 1
17  49117-5891GT HOSE ASSY,1/4,90 FEM,STR FEM.......1
6 from SN 20423
17  491185008SGT HOSE ASSY,1/4",90 FEM,STR F........... 1
7 to SN 20422
18  49117-5091GT HOSE ASSY,1/4,90 FEM,STR FEM.......1
7
19  49107-3863GT HOSE ASSY,DMANIF/LR DRV
MOTOR ...t 1
7
20  48890GT FITTING, TEE,BRANCH,520429-4*** .1
21  48935GT TEE,RUN,520428-8.........cceeeeereeerennne. 2
22 48912GT CONN,520120-4-6***.......covveeeeiiiriienrennnn 1
23 49143-3729GT HOSE ASSY,1/2,90 FEM,STR FEM.......1
8
Genie

Part No. 52551

Part No.

49143-4229GT

49183-4092GT

48948GT
49117-4391GT

49118-4408GT

48891GT

48919GT

49107-3463GT

49110-3392GT

49117-5891GT

48912GT

49107-3463GT

77312-3577GT

Description Qty.

HOSE ASSY,1/2,90 FEM,STR FEM....... 1
8 oscillate models
HOSE ASSY,1/2,STR FEM,STR FEM.....1

9 .
non-oscillate models

CONN,520120-8-12.......cccvveerrereerinienn 4
HOSE ASSY,1/4,90 FEM,STR FEM....... 1
9 from SN 20423

Hose Assembly - Components: @ 42
inches (106.7 CM).....ccovveeeiiieeniiieeeiieen. 1
9 to SN 20422

FITTING, TEE,BRANCH,520433-4.......... 1
from SN 20423

TEE,BRANCH,520429-6..............ceenneee. 1
to SN 20422

HOSE ASSY,DMANIF/LR&RR BRAKE...1
9 to SN 20422

HOSE ASSEMBLY-1/2" 100R2............... 1

9 from SN 20423

HOSE ASSY,1/4,90 FEM,STR FEM....... 1
9

CONN,520120-4-6***........oeeecrereecreeeennes 1
from SN 20423

HOSE ASSY,DMANIF/LR&RR BRAKE...4
9 to SN 20422
HOSE ASSY,DMANIF/LR&RR BRAKE...4

10 to SN 20421

Z-45/25, Z-45/25J, IC Power

51



I 300 4WD Drive Chassis Components

November 2018

306.1 Hydraulic Hoses and Fittings - Drive and Steer System

(continued)

Iltem Part No. Description Qty.

Footnotes
1: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-4) and Hose, 1/4
inch (Parker No. 481TC-4)

2: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-4) and Hose,
1/4 inch (Parker No. 481TC-4)

3: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
45°, ORFS (Parker No. 1J743-8) and Hose,
1/2 inch (Parker No. 381-8)

4: Hose End - Female, Swivel, 45°, ORFS
(Parker No. 1J743-6), Hose End - Female,
Swivel, ORFS (Parker No. 1JC43-8-6) and
Hose, 3/8 inch (Parker No. 451TC-6)

5: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8-6), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-8) and Hose, 1/2
inch (Parker No. 451TC-8)

6: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Male, Bulkhead,
ORFS (Parker No. 1JB43-8) and Hose, 1/2
inch (Parker No. 451TC-8)

7: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-6-4) and Hose,
1/4 inch (Parker No. 481TC-4)

8: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-8) and Hose,
1/2 inch (Parker No. 451TC-8)

9: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-8) and Hose, 1/2
inch (Parker No. 381-8)

10: Hose End - Female, Swivel, 45°, ORFS
(Parker No. 1J743-8), Hose End - Male,
Bulkhead, ORFS (Parker No. 1JB43-8) and
Hose, 1/2 inch (Parker No. 381-8)

52 Z-45/25, Z-45/25J, IC Power

Ganie

Part No. 52551



November 2018 300 4WD Drive Chassis Components |

306.1 Hydraulic Hoses and Fittings - Drive and Steer System
(continued)

This Page Intentionally Left Blank

Genie
Part No. 52551 Z-45/25, 7-45/25J, IC Power 53




I 300 4WD Drive Chassis Components

November 2018

307.1 Hydraulic Hoses and Fittings - Oscillate System

i

LEFT
OSCILLATION
CYLINDER

RIGHT
OSCILLATION
CYLINDER

<Y< >

O,

<@ a

®
RIGHT REAR
DRIVE MOTOR
()
o/
e TEST  0OSC T
MANIEGLD TQQgD
5
BRK 2SPD LFB RFB T RFA LFA
AA AL A
Genie

54

VALVE

<> CONNEGTOR

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 300 4WD Drive Chassis Components |
307.1 Hydraulic Hoses and Fittings - Oscillate System
Item Part No. Description Qty. |Item Part No. Description Qty.
- 49612GT O-RING KIT (ORFS FITTINGS) Footnotes
- 49613GT PLUG AND CAP KIT-SERVICE,ORFS* 1: Hose End, Female, Swivel, ORFS (Parker
1 48912GT CONN,520120-4-6***.........ovvrvomrrererennne 4 | Number 1JC43-4), Hose End, Female, 90°,
2 4oN72001:SGT HOSE ASSY,1/4,90 FEM,STR FEM.....2 | Swivel, ORFS (Parker Number 1J943-4) and
! Hose, 1/4 inch (Parker Number 481TC-4)
3 49117-3191GT HOSE ASSY,1/4,90 FEM,STR FEM....... 2 2 Hose End’ Femaje, SwiveL ORFS (Parker
! Number 1JC43-4), Hose End, Female, Swivel,
4 54132GT E)LSBS\QVEE‘Z’\QVEL 90D, 520221-4............ 2 | ORFS (Parker Number 1JC43-4) and Hose,
5 48891GT FITTING, TEE,BRANCH,520433-4.......... 2 1/4 inch (Parker Number 481TC-4)
from SN 20423 3: Hose End, Female, Swivel, ORFS (Parker
5  48909GT TEE,BULKHEAD,RUN,520958-4............. 2 | Number 1JC43-4), Hose End, Male, Bulkhead,
to SN 20422 ORFS (Parker Number 1JB43) and Hose, 1/4
6 49119-9778GT gOSE ASSY,1/4,STR FEM,STR FEM.....2 inch (Parker Number 481TC-4)
to SN 20422 4:; Hose End, Female, Swivel, ORFS (Parker
T o (it | Number 1JC43-8), Hose End, Female, 90°,
6  886359073GT HOSE ASSY 1/4,STRFEM,STRBULK..2 | Swivel, ORFS (Parker Number 1J943-8) and
3 from SN 20423 Hose, 1/2 inch (Parker Number 451TC-8)
7 491433720GT HOSE ASSY,1/2,90 FEM,STR FEM.....1 | 9: Hose End, Female, Swivel, ORFS (Parker
4 Number 1JC43-4), Hose End, Female, 90°,
8  49117-3791GT HOSE ASSY,1/4,90 FEM,STR FEM*...1 | Swivel, ORFS (Parker Number 1J943-6-4)
4 from SN 20423 and Hose, 1/4 inch (Parker Number 481TC-4)
8 49118-3808GT HOSE
ASSY,D.MANIF/CONTR.VALVE.............. 1
5 to SN 20422
9 48914GT CONN,520120-4-8.....ccocvveeririeeiireeeine 1
from SN 20423
9 48930GT CONN,520120-6-8........uvvveveeeiririieeeeennne 1
to SN 20422
10 48933GT CONN,520120-8***.......ovrieieeeiiiiiieeeeeenne 9
11 48911GT ELBOW,90D,520220-4-6***............covee... 2
12 48904GT ELBOW,90D,520220-4-4........ccevvvveennnnne 3
13 48905GT CONN,520120-4*** .. 1
14 48960GT FITTING,CONN,520120-12***................ 3
15 48936GT TEE,BRANCH,520429-8.........ccccovviuurennnn 1

Part No. 52551

Ganie

Z-45/25, Z-45/25J, IC Power

55



November 2018

I 400 Engine Components

‘ 401.1 Engine Pivot Plate Components

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

56



November 2018

400 Engine Components

Item Part No. Description Qty. |Item
1 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5........ 5 23
2 6021GT WASHER,LOCK,.375......ccceeeiiiiiieieeeeeen, 7
3 5397GT WASHER,FLAT,USS,5/16",Y ... 13 24
4 50794GT WELDMENT,BULKHEAD ENGINE 25

SIDE i 1 26
5 6888GT SCREW,HHC,1/4-20 X 1.........cceeeeeeii. 3 27
Diesel models
28
6 6091GT NUT,NYLOCK,1/4-20........ccceevurreeeeraennn. 5 29
Diesel models
. 30
7 Ref. Electronic Control Module (ECM).....5
Gasoline/LPG models (refer to 402.1) 31
8 8516GT SCREW, HCC, 3/8-16 X 1.50.................. 8 32
4828GT NUT,NYLOCK,3/8-16........ccccvrvrrreeernns 13
10 29883GT SCREW,HHC,5/8-11 X 1.75 GRD.8........ 2 32
11 6036GT WASHER,LOCK,.625 PLTD.................... 33
12 13064GT WASHER,FLAT,.625 HARDENED 34
13 54120GT CONN,STRAIN RELIEFLP1/2 NPT....... 1
13 6935GT LOCKNUT,ELEC,1/2"........ovveerirnnnninnnnnns 1 34
14 43956GT WIRE CABLE,14/3 CON.TPE
JKT et 732-inches 34
15 FUSE,13 AMP,220V PLUG..........cccceunnn. 1
(component no longer available) refer to 35
BS1362 BUSS TDC180-13A 36
15 119403GT CONN,PLUG 120 AC/15A DOMESTIC...1 37
shown
15 1280665GT PLUG, TYPE F, 230A, 50HZ, 16A, 38
IPA4 ..o, 39
15 144161GT PLUG,PWR,UK,16AMP,3PIN,BLK.......... 1
15 25388GT PLUG,FUSED,250V,13AMP,U.K.**....... 1 40A
16 28646GT ZERK,GREASE,1/8 NPT......ccceeeeviiivannns 1
17 48885GT CONNECTOR,BULKHEAD,FEMALE-4...1 _
18 6097GT WASHER,FLAT,USS,3/8",Y.................. 12
19 54088-3438GT HOSE ASSY,1/4",100R1,FEM/FEM........ 1 -
to SN 16391
19 54953-3408GT HOSE ASSY,LUBE 40B
RINGGEARBEARING..........cccooeeeiiiiiiannns 1 _
from SN 16392
20 107803GT PIN,1.00DIAX15.56LG,CHAMFER......... 1 a1
21 50427GT EAR,ENGINE TRAY PIVOT.. A 42
22 6175GT SCREW,HHC,3/8-16 X 1........ccceeuvrrenennn. 1 43
23 1260218GT HARNESS,TILT ALARM,12V.................. 1 a4
for CSA models from SN 19812
23 1264947GT  KIT, LEVEL SENSOR, 6 PIN CONN.......1 45
for CSA models with 6-pin connectors from 46
SN 19812 47A
23 23083-SGT FUSE HOLDER,WATERPROOF............ 1
23 27488GT FUSE,L AMP ... 1 -
23 44586GT SENSOR,LEVEL 4.5*** . ........................ 1
to SN 20532
Genie

Part No. 52551

401.1 Engine Pivot Plate Components

Part No.

94077GT

6638GT
101044GT
6889GT
54432GT
60081-SGT
54244-SGT
27126GT
8915GT
54062GT

54252GT

8910GT
33802GT

54066GT

54251GT

36872GT
60078GT
6637GT

30138GT
42502GT

20880GT

60857GT

1267807GT
1268229GT

50696PGT
6090GT
6356GT
13918GT
50519GT
6782GT
50530GT

52756GT

Description Qty.
SENSOR,LEVEL,4.5 DEG........ccccco........ 1
from SN 20533

WASHER,FLAT,USS,1/4"Y ...cooovrierinnes 6

PLATE,ENGINE TRAY***
NUT,LP NYLOCK,1/4-20.........cccevvrnnne.

LANYARD,LYNCH PIN ASSY................. 1
BRACKET,BATTERY HOLD DOWN....... 1
BRACKET,LATCH MOUNT,RH**............ 1
LATCH,DRAW,ADJUSTABLE................. 1
SCREW,HHC,1/4-20 X 1.25......cccovvenenn 2
BATTERY CABLE ASSY,NEG,42".......... 1

Perkins models

BATTERY CABLE,SIDE MOUNT,NEG....1
Ford and Deutz models

BOOT,CABLE TERM,MED.RED,4/0....... 1

BATTERY CABLE,SIDE MOUNT,POS.....1
Ford models

BATTERY CABLE ASSY,P0OS,60".......... 1
Perkins models

BATTERY CABLE,SIDE MOUNT,POS....1
Deutz models

BATTERY, 12V,900 CCA........ccccccveviiene 1
BATTERY HOLD DOWN...........cceveinenn. 1
SCREW,HHC,1/4-20 X 1.75
WEAR PAD,5 X 1.5 X .625 W/NUTS....... 1

SHIM,SIDE PAD 22GA.........coceiiiiiiins 2
1

FILTER ASY,M PRESS,SAE8,WOIND*
L) 1
component no longer available

FILTER ELEMENT-10 MIC.***................ 1
for 20879

FILTER,ELEMENT,BETA(5)=1000
for 77139

ASSY, MED. PRESS. FILTER, SAE8

ELEMENT-5 MIC, PAPER, W/ BYPASS
for 1267807

BRACKET,MID PRES OIL FILTER,PA.....1
SCREW,HHC,1/4-20 X .75......ccocvrienenne 4
WASHER,LOCK,.25.........ccoveiririeiriniens 4
SCREW,HHC,3/8-16 X 1.75,GRD.8........ 2
LOAD PAD,ENGINE TRAY SUPPORT....1
NUT,NYLOCK,5/16-18.......c.ccceevrrrnnnnnn. 1

RETURN FILTER ASSY 6 MICRON....... 1
to SN 20757

FILTER,ELEMENT,F'GLASS,6 MICRN....1
for 50530

Z-45/25, Z-45/25J, IC Power

57



I 400 Engine Components November 2018

401.1 Engine Pivot Plate Components
(continued)

Iltem Part No. Description Qty.
- 52768GT GAUGE,MED.PRESSUR
FILTER,50530........cccetriereiireririereisierenas 1
for 50530

47B  60334GT FILTER ASSY,HIGH PRESS SAE-12*.....1
from SN 20758 (shown)

--  60857GT FILTER,ELEMENT,BETA(5)=1000.......... 1
for 60334
48  50744GT BRACKET,RETURN FILTER**................ 1
to SN 20757

48  88269GT BRACKET,HIGH PRESSURE FILTER.....1
from SN 20758

49 30973GT BUMPER,RUBBER-1 X 1.25.................. 1
from SN 20758

49 50945GT SUPPORT PAD ENGINE COVER.......... 1
to SN 20757

50 8255GT SCREW,HHC,3/8-16 X .75........ccccvveennen 4
Footnotes

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Ganie

58 Z-45/25, Z-45/25J, IC Power Part No. 52551



November 2018 400 Engine Components |

401.1 Engine Pivot Plate Components
(continued)

This Page Intentionally Left Blank

Genie
Part No. 52551 Z-45/25, 7-45/25J, IC Power 59




November 2018

‘ 402.1 Ford LRG-425 EFI Engine - View 1 (from SN 9996 to 19393)

I 400 Engine Components

Part No. 52551

75

‘\ m@n@
/
§|@
R ®®EEE @

-

EX BRAND

Z-45/25, Z-45/25J, IC Power

ATER

D

GIOCINCIC

@

60



November 2018

400 Engine Components

402.1 Ford LRG-425 EFI Engine - View 1 (from SN 9996 to 19393)

Item Part No. Description Qty. |Item
- 49735GT ENGINE,FORD LRG 425,EFIZ45 19
(remanufactured long block only, does not
include starter, alternator, radiator or fuel 20
system)
- 54056-SGT  HARNESS,ENGINE,Z45 IC GAS**** 21
from SN 9996 to SN 16825
- 65770GT BELT, TIMING,FORD LRG423/425EFI 29
- 77042GT HARNESS,ENGINE,Z45 IC FORD
from SN 16826 to SN 19393 23
1 6091GT NUT,NYLOCK,1/4-20........cccccvurrreeeaeannnns 4
to SN 19393 24
2 18504GT NUT,LOCKING-LG.FLANGE,1/4-20....... 1
to SN 19393 2
3 27507GT THREADED ROD,1/4-20,4.5"................. 1
from SN 13106 to SN 19393 o5
3 49736GT POST, ALL THREAD, 1/2-13X 9.00........ 1
to SN 13105 26
4 24552GT VENTURI,BEAM (FORD) ***............c..... 1
to SN 19393 27
5 46131GT CLAMPHOSE,.63" - 1.0" X .5".....cccccec... 2
to SN 19393 27
6 54209GT HOSE,1/2" X 24" LG................. 24-inches
to SN 19393
7 50799GT HOSE,AIR CLEANER,FORD EFl........... 1 28
to SN 19393
8 30971GT CLAMPHOSE,3.00".........ccooeeieeeieeeeeee. 2 29
to SN 19393
9 65455GT GASKET-VENTURI BEAM (FORD)........ 1 -
to SN 19393
10 48471GT ADAPTER,LP VENTURI.......ccccvvvvrirrnnnnns 1 30
to SN 19393
11 48477GT GASKET,LP ADAPTER................ccceee. 1 31
to SN 19393
12 49386GT SCREW,HHC,M8 X 40..........cceeevieieie. 2 32
to SN 19393
13A 94922GT KIT,FORD EFI UPDATE,BASE***........... 1 33
to SN 13105
13B ACTUATOR, FORD EFI PRECISION.....1 34
from SN 13106 to SN 19393; component
no longer available 35
13C 88451GT THROTTLE ACTUATOR*(BOSCH)
models with EFI update kit ONLY 36A
14 52577GT GASKET - THROTTLE BODY, 425EFI.....1 36B
to SN 13105
15 88455GT ADAPTER, THROTTLE ACTUATOR***_,..1 87
to SN 13105
16 52579GT GASKET,ADAPTER PLATE,425EFI***....1 38
to SN 19393
17 23057GT SCREW,HHC,M8 X 20MM..........c0vvvren... 2 39
to SN 19393
18 49817GT SCREW,PHILLIPS,PHM,10-32 X1.25.....2 40
to SN 19393
Genie

Part No. 52551

Part No.

6146GT

6178GT

54531PGT

49898GT

52570GT

28647GT

52656GT

52566GT

94922GT

28713GT

77114GT

52652GT

28656GT

1259054GT

33957GT

58900GT

54123GT

52179GT

21465GT

27089GT

77355GT
77219GT
6090GT

6356GT

6638GT

58967GT

Description Qty.
WASHER,FLAT,MS,#10,Y .....cocooverirernnn 4
to SN 19393
NUT,NYLOCK,10-32....c.ccverrrrrrirerernann, 2
to SN 19393

BRACKET,MAP SENSOR,PAINTED......1
to SN 19393

MAP SENSOR, EFl......ccccoocovviiiiiiiiinnns 1
to SN 19393

SPARK PLUG WIRE SET, LRG425EFI....1
to SN 19393

SPARK PLUG,FORD.........ccceeviiiinnne 4
to SN 19393
FUEL INJECTOR, LRG-425 EFl............. 4

to SN 19393 (not shown)

DIPSTICK, OIL LEVEL,LRG425 EFI......1
to SN 19393

KIT,FORD EFI UPDATE,BASE***........... 1
to SN 13104

SWITCH,OIL PRESSURE,CLOSED***...1
to SN 17340

SWITCH,OIL
PRES.FORD,NORM.OPEN.................... 1
from SN 17341 to SN 19393

SENSOR,AIR TEMPLRG-425 EFI***.....1
to SN 19393

FILTER,OIL,FORD......cceveiiiiiiiiiiieeiiiiiins 1
Genie genuine part

FILTER, OIL, FORD
Genie aftermarket part

VALVE,PCV-FORD LRG***..................... 1
to SN 19393
SENSOR,CAM,EFI***. i 1
to SN 19393
CLAMPHOSE,1 EAR, 5/8......cccccevenne 4
to SN 19393
FILTER, FUEL LRG 425/423 EFI............ 1
to SN 19393
CLAMPHOSE,.25" - .63" X .3125........... 2
to SN 19393

HOSE,5/16 FUEL,SAE 30R?7......2-inches
to SN 19393

FUEL PUMP KIT,LRG 425, WALBRO**....1

PUMP, FUEL, LRG425, WALBRO.......... 1
SCREW,HHC,1/4-20 X .75.....ccccccvvennene 7
to SN 19393
WASHER,LOCK,.25........ccccccoviiiininnn, 4
to SN 19393
WASHER,FLAT,USS,1/4"Y ......ccoerinnns 1
to SN 19393

FUEL PRESSURE REG,425EFI***........ 1
to SN 19393

Z-45/25, Z-45/25J, IC Power

61



I 400 Engine Components November 2018

402.1 Ford LRG-425 EFI Engine - View 1 (from SN 9996 to 19393)
(continued)

Item Part No. Description Qty. | ltem Part No. Description Qty.
41  27089GT HOSE,5/16 FUEL,SAE 30R7.....14-inches 65  49881GT OIL FILLER CAP FOR LRG ENGINE.....1
to SN 19393 to SN 19393
42 27089GT HOSE,5/16 FUEL,SAE 30R?7.....45-inches 66  33970GT COIL, ELECTRONIC IGN., FORD.......... 1
to SN 19393 to SN 19393
43 6091GT NUT,NYLOCK,1/4-20.....cccccrrrrrrrrrrernnnn. 3
to SN 19393
44  52592GT RELAY - LRG425 EFl.....ccccceevervirrnrnnn. 3
to SN 19393
45  27034GT SCREW,HHC,M10 X 25MM,GR 8.8.......2
to SN 19393
46 22700GT WASHER,LOCK,M10........coccoverrrrrrirrrnnen. 2
to SN 19393
47  50574GT BRACKET,RELAY PANEL...........cocourne... 1
to SN 19393
48  33968GT SENSOR, CRANK POSITION................ 1
to SN 19393
49  52580GT BELT,SERPENTINE,LRG425 EFI***,......1
to SN 19393
50 52078GT PULLEY,FORD ENGINE,LRG-423***,....1
to SN 19393
51  52077GT SPACER,FAN TO WATERPUMP
LRGA23.....cooivivereieiieeieeieieie e 1
to SN 19393
52 52076GT FAN, LSGA423/LRGA425.......cccocevvrrrrrnnns 1
to SN 19393
53  32309GT SCREW,HHC,M8 X 60MM X 1.25.......... 4
to SN 19393
54  49408GT WASHER,LOCK,M8..........coccoeverirerrirrnn. 6
to SN 19393
55  33963GT PUMP, WATER, WITH GASKET............. 1
to SN 19393
56  33964GT GASKET, WATER PUMP..........ccccceuc..... 1
to SN 19393
57  33960GT ALTERNATOR,LRG-423 RE-BUILT*.......1
to SN 19393
58  52573GT THERMOSTAT HOUSING, LRG425
EF i s 1
to SN 19393
59  52762GT HOSE,WATER INLET,LRG425 EFI......... 1
to SN 19393
60  35434GT CLAMPHOSE,2.00%**.........cocoevirererrnns 1
to SN 19393
61  33965GT HOSE, UPPER RADIATOR...........cc.c..... 1
to SN 17109
61  54862GT HOSE,UPPER RADIATOR,Z45.............. 1
from SN 17110 to SN 19393
62  33972GT SENSOR,COOLANT TEMP*.................. 1
to SN 19393
63  33966GT THERMOSTAT, FORD LRG.....c.ccceoevnnen. 1
to SN 19393
64  52575GT GASKET,THERM.HSNG O-RING........... 1
to SN 19393
Genie

62 Z-45/25, Z-45/25J, |IC Power Part No. 52551



November 2018 400 Engine Components |

402.1 Ford LRG-425 EFI Engine - View 1 (from SN 9996 to 19393)
(continued)

This Page Intentionally Left Blank

Ganie
Part No. 52551 Z-45/25, Z-45/25], IC Power 63




I 400 Engine Components November 2018

402.2 Ford LRG-425 EFI Engine - View 1 (from SN 19394)

H ®O0 66 6

Genie
64 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

400 Engine Components

402.2 Ford LRG-425 EFI Engine - View 1 (from SN 19394)

Item Part No. Description Qty. |Item
- B65770GT BELT, TIMING,FORD LRG423/425EFI 30
- 77042GT HARNESS,ENGINE,Z45 IC FORD

from SN 19394 31
1  58598GT AIR VALVE MIXER........ccoevvireirririrarenns 1 32
- 106144GT  AIR HORN,NOLFF MIXER,ALUMINUM* 33
- 119203GT  GASKET,NOLFF AIR HORN(106144)* 34
- 58599GT DIAPHRAGM,AIR VALVE MIXER
2 46131GT CLAMPHOSE,.63" - 1.0" X .5".....ccoe...... 2 35
3 81631GT HOSE,VAPOR,LP SPECIFIC.....31 inches 36
4 77166GT  HOSE,AIR CLEANER,FORD/NOLFF.....1 37
5  30971GT  CLAMPHOSE,3.00"............ccceeerrerrerrernn 4 38
6  27211-0250GT HOSE,AIR INTAKE,2.625"IDX2.50"........ 1 39
7A ACTUATOR, FORD EFI PRECISION.....1 40
component no longer available 41
7B 88451GT THROTTLE ACTUATOR*(BOSCH) 42
models with EFIl update kit ONLY 43
8 52579GT GASKET,ADAPTER PLATE,425EF %+, 1 44
23057GT SCREW,HHC,M8 X 20MM..........c.cocvu.... 2
10  49408GT WASHER,LOCK,M8.........ccocoovrrrrercrerinnnn 7
11  49817GT SCREW,PHILLIPS,PHM,10-32 X1.25.....2
12 6178GT NUT,NYLOCK,10-32...
13 49898GT MAP SENSOR, EFl.......ccccoevvievreerrrne.
14  53821PGT  BRACKET,MAP SENSOR,PAINTED......1
15  52570GT SPARK PLUG WIRE SET, LRG425EFI....1
16 28647GT SPARK PLUG,FORD..........ccccoeiuirirnann. 4
16  52656GT FUEL INJECTOR, LRG-425 EFl............. 4
not shown
17  52566GT DIPSTICK, OIL LEVEL,LRG425 EFl......1
18  33972GT SENSOR,COOLANT TEMP*.................. 1
19A  30810GT SENDING UNIT,0IL PRESSURE**.......1
dual-terminal sender
19B  28713GT SWITCH,OIL PRESSURE,CLOSED***
20 52652GT SENSOR,AIR TEMP,LRG-425 EFI***.....1
21  28656GT FILTER,OIL,FORD......c.coeeviiiererererennnas 1
Genie genuine part
- 1259054GT  FILTER, OIL, FORD
Genie aftermarket part
22 33957GT VALVE,PCV-FORD LRG**..................... 1
23  58900GT SENSOR,CAM,EFI***, . .....ccccoevirirrnnene. 1
24 33968GT SENSOR, CRANK POSITION................ 1
25  52580GT BELT,SERPENTINE,LRG425 EFI***,......1
26 52078GT PULLEY,FORD ENGINE,LRG-423*** . .1
27  52077GT SPACER,FAN TO WATERPUMP
LRGA23......coiiiieiieeeeieeeeeeeeee e 1
28  52076GT FAN, LSGA423/LRGA425........cocoeveeerrree. 1
29  32309GT SCREW,HHC,M8 X 60MM X 1.25.......... 4
Genie

Part No. 52551

Part No. Description Qty.
33963GT PUMP, WATER, WITH GASKET............. 1
includes index number 31
33964GT GASKET, WATER PUMP................oool 1
33960GT ALTERNATOR,LRG-423 RE-BUILT*....... 1
65454GT BOLT-FLANGE,M6 X 22MM(52573)....... 2

52573GT THERMOSTAT HOUSING, LRG425

EF T 1
36208GT CLAMP,HOSE,1.25***
52762GT HOSE,WATER INLET,LRG425 EFlI......... 1
22672GT CLAMPHOSE,L.75...ccccciiiiiiiiieieieeeeeee, 1
54862GT HOSE,UPPER RADIATOR,Z45.............. 1
65456GT SENDING UNIT-H20TMP LRG425EFI*...1
33972GT SENSOR,COOLANT TEMP*................. 1
33966GT THERMOSTAT, FORD LRG...........cvveeees 1
52575GT GASKET,THERM.HSNG O-RING........... 1
49881GT OIL FILLER CAP FOR LRG ENGINE.....1
33970GT COIL, ELECTRONIC IGN., FORD.......... 1

65

Z-45/25, Z-45/25J, IC Power



November 2018

I 400 Engine Components

‘ 403.1 Ford LRG-425 EFI Engine - View 2

@ @ 2
Booo 6 006

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

66



November 2018

400 Engine Components

403.1 Ford LRG-425 EFI Engine - View 2

Item Part No. Description Qty. |Item
1 27916GT FILTER,AIR,ELEMENT*** ... ..ccevvrnn.. 1 21
to SN 20670
1 77295GT FILTER ELEMENTAIR,NOLFF LPG......1
from SN 20671 21
2  111634GT  AIR CLEANER,FORD,T3......cccecsveurnnnn. 1
includes index number 1; from SN 20671 22
2 1277991GT  CLIPAIR CLEANER COVER (58247)
for 58247 22
227988GT  VACUATOR VALVE
38922GT  ELBOW,90DEG.1/8MPT-5/16 BARB 23
2 49740GT AIR CLEANER,FORD EFI***.................. 1 "
includes index number 1; to SN 20670
2  52658GT NUT - WING, AIR FILTER, 425EFI......... 1 25
2  58247GT  AIR CLEANER CAP/ FORD/NOLFF** 26
2  58917GT END CAPAIR FILTER-27915&849740.....1 07
3 54209GT HOSE,1/2" X 24" LG......cccc....... 24-inches
4  46131GT CLAMP,HOSE,.63" - 1.0" X .5"................ 1 28
5  53952GT BRKT,AIR CLEANER 29
ORIENTATION® ..o 1 20
6  36203GT ELBOW,90DEG.3/8MPT-5/8 BARB........ 1
7 50717PGT  BRACKETAIR CLEANER
ATTACH, PAL v 1 30
to SN 19393
7  77165PGT  BRACKET,AIR CLEANER MNT,PAINT....1 30
from SN 19394
8  6090GT SCREW,HHC,1/4-20 X .75......cccevverennn.. 2 20
6356GT WASHER,LOCK,.25
10  25548GT SCREW,HHC,M10 X 40MM,GRDS......... 2 20
11 22700GT WASHER,LOCK,M10.......cccocvrvrvrereerrnnan. 2
12 27142GT GASKET,EXHAUST*** ..., 1
13 50446GT MUFFLER,FORD LRG EFI,Z45.............. 1 30
14  52564GT SENSOR,02,LRG 425 EFI***................. 1
15  13002GT SCREW,HHC,5/16-18 X 1 GR5.............. 2 30
shown; from SN 20671 31
15 219437GT  ISOLATOR, VIBRATION......covvveererenn. 2 32
to SN 20670
16 6638GT WASHER,FLAT,USS,1/4"Y ....covovreernnn. 2 32
from SN 20671
17  18503GT NUT,LOCKING-LG.FLANGE,5/16-18.....4 32
to SN 20670
18  28717GT VALVE,DRAIN,FORD,BLOCK,RAD........ 1 33
19  29606GT RING GEAR,FORD***.........cccceuvurrnnn. 1 34
FITS LSG-LRG 423, AND LRG425 35
19  29616GT STARTER,ENGINE,FORD 36
LSG/ILRG* ¥ .....ooceeeeeeeeeeeeeeeereerennn 1
20  53910GT GASKET, FORD OIL DRAIN......ccocveun.... 1 37
from SN 20184 38
39
Genie

Part No. 52551

Part No. Description Qty.
27903GT HOSE,LOW PRESSURE,.375
ID,BLK. ..ooviiiiiiiiieeeieeeeeeeeeveeieaias 29-inches
to SN 20183
63427GT HOSE ASSY,FORD OIL DRAIN 1/2"......1
shown; from SN 20184
36985GT VALVE,ENGINE OIL DRAIN.........ccveeen. 1
to SN 20183
63426GT PLUG,070109-8......ccvvveeeeeiiirieeeeeeeeeians 1
shown; from SN 20184
33024GT FLYWHEEL FLANGE,GREEN
PLASTIC ..o 1
6175GT SCREW,HHC,3/8-16 X 1......cccceevvvvreenns 14
6021GT WASHER,LOCK,.375......cccovvveeeeeeeinnns 16
37002GT COUPLER,HUB,15 TOOTH
TILBBOLT ...t 1
25571P-SGT PLATE,PUMP
MOUNT,FORD,PAINTED.........ccc0eeeeureenn. 1
22788GT SCREW,HHC,1/2-13 X 1.75......cccvvvveee.. 2
6033GT WASHER,LOCK,0.5"......cveieeiiieeeiieeens 2
22965GT EDC ASSY,SAUER,M46***..................... 1
L includes mounting fasteners
27067GT SEAL,SHAFT-SUNDSTRAND***............ 1
1
29739GT SEAL KIT,SAUER-DANFOSS M46***.....1
1
32611GT SHAFT,M46 15 TOOTH........cceeevrvreenns 1
1
46674GT PUMP,VAR.PISTON M46 2.8 CIQVP*.....1
1
49770GT PUMP,M46/GEAR,2.8/.67***................... 1
includes index numbers 31, 32 and 2 each
index numbers 25 and 33; from SN 10772
54217GT PUMPVAR PISTON,Z45 IC.......c..ccu...... 1
29436GT O-RING ™ ... 1
31249GT SEAL KIT,LIFT PUMP**......ccciieiiieeennes 1
for pump 31248
54222GT PUMPPIGGY BACK,.67 C.I.,Z45IC........ 1
from SN 10772
77990GT KIT,SEAL,3CC PUMP*** ... ...ccccceeirennns 1
33988GT SCREW,SHC,3/8-16 X 1.....cccovreerrreannnen 2
37017GT HOSE END,90DEG,.63 HS X.25 MPT.....2
24165GT PLATE,HINGE BACK-UP..........ccvveeunen.. 2
53832GT HOSE,FIRE RES.,5/8
ID,BULK......cvvriiiieeeiiiiiieeeee 41-inches
52762GT HOSE,WATER INLET,LRG425 EFlI......... 1
27010GT VALVE,LOCK OFF,BEAM #FL-418......... 1
119055GT HOSE ASSY,LP GAS........ccooeeevvveeee. 1
144 inches
67

Z-45/25, Z-45/25J, IC Power



I 400 Engine Components

November 2018

403.1 Ford LRG-425 EFI Engine - View 2

(continued)

Iltem Part No. Description Qty.
40  19859GT ELBOW,010202-6-4......ccveveveeeeeeeennnn 1
41 22279GT REGULATOR,LPG BEAM 60***.............. 1
41 24470GT REGULATOR DIAPH.KIT BEAM 50/60...1

41A  102119GT HOSE,3/4,LP....c.ccvoeveeeeranennns as needed

from regulator to mixer

42  34162-800GT HOSE,AIR INTAKE 2.5 ID 8.00LG.......... 1
from SN 20671

42  60036GT HOSE,AIR INTAKE,FORD EFI***........... 1
to SN 20670

43 30971GT CLAMP,HOSE,3.00"........cccveeeererererenne. 1

44  35818GT NUT,EXHAUST
MANIFOLD-FORD,LRG........c..ccceeveuen. 4

45  35817GT STUD,EXHAUST
MANIFOLD-FORD,LRG........c.cccoevveurnnea. 4
Footnotes

1: for pump 46673
Genie

68

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 400 Engine Components |

403.1 Ford LRG-425 EFI Engine - View 2
(continued)

This Page Intentionally Left Blank

Ganie
Part No. 52551 Z-45/25, Z-45/25], IC Power 69




I 400 Engine Components

November 2018

404.1 Ford LRG-425 EFI Engine - View 3

2\

20 2N

A
A% .’ v il @
e\ e

Gm‘e
ATEREX BRAND

70 Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

400 Engine Components

404.1 Ford LRG-425 EFI Engine - View 3

Item Part No. Description Qty. |Item
1 50588GT  STRUT,RADIATOR RH,FORD EFl.......... 1 33
to SN 17109
1 54691GT  STRUT,RADIATOR RH,FORD EFI.......... 1 33
from SN 17110
2 54356GT  STRUT,RADIATOR LH,FORD EFl.......... 1
to SN 17109 34
2 54690GT  STRUT,RADIATOR LH,FORD EFI.......... 1 35
from SN 17110
8357GT SCREW,HHC,1/2-13 X 3.5...ccvvveerreneee. 4 35
4 24040GT  WASHER, 1/2 PLATE (1/2 X 2.25 X
35
5  6095GT 35
6 6198GT
7 27034GT  SCREW,HHC,M10 X 25MM,GR 8.8.......4 35
8  22700GT  WASHER,LOCK,M10.......oovvreererrrrreernne 4 a
9  45454GT  CLAMPRUB CUSH,0.75#12 X 3/8*.......1
10  50709PGT  ENGINE MOUNT 35
FOOT,R.H.,PAINTED..........commrrrrcrrer. 1
11  50710PGT  ENGINE MOUNT 36
FOOT,L.H.,PAINTED....cvveeererererreeneeee 1 a7
12 23057GT  SCREW,HHC,M8 X 20MM...................... 1 a8
13 6886GT WASHER,LOCK,.313........oovvvrerrsrrrreeeenn. 1 a0
14 57075GT  SCREW,PHIL,8-32X.50,SELF TAP.........9 40
15  6146GT WASHER,FLAT,MS,#10,Y ... 9
16  50437PGT  PLATE,ENG MT BELL 40
HOUSE,PAINTE .......comoveereeresreereeerrenes 1
17 6096GT SCREW,HHC,1/2-13 X 2 GR5......eeoo..... 2 a1
18  24037GT  SHOCK MOUNT,LARGE™..................... 8 42
19  101044GT  PLATE,ENGINE TRAY*™* .. ... 1 43
20  6833GT CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 1
21 54487PGT  GUARD,FAN,FORD/PERKINS,PAINTED.1
22 8516GT SCREW, HCC, 3/8-16 X 1.50 43
23 5397GT WASHER,FLAT,USS,5/16",Y
24 4828GT NUT,NYLOCK,3/8-16........eeererrrrereere 5
25  6090GT SCREW,HHC,1/4-20 X .75.....oovveceroee.... 4
26 6638GT WASHER,FLAT,USS, 1/4"Y ...ovvooeererreenn, 4
27 6091GT NUT,NYLOCK,1/4-20.........ecreorrrrrerrene. 4
28  1279268GT BOTTLE, COOLANT RECOVERY,
710} 1
28  72327GT  CAP, COOLANT RET SYS(54071).........1
29 50976PGT  BRACKET,COOLANT TANK MOUNT.....1
30 15086GT  WASHER,FLAT,.375 X 1.5 X .125........... 2
31 24038GT  SHOCK MOUNT,SMALL.......oovermrrreernnn. 4
32 50025PGT  PLATE,RADIATOR BAFFLE,PAINTED....1
to SN 17109
32 54599PGT  PLATE,RADIATOR BAFFLE,PAINTED....1
from SN 17110
Genie

Part No. 52551

Part No.

50705GT

54591GT

54189GT

110304GT

28717GT
33969GT

50979PGT

54608GT

54616GT

27943GT
13014GT
77170GT
45171GT
33965GT

54862GT

18506GT
219437GT
50764PGT

54598PGT

Description Qty.
WELDMENT,RADIATOR MOUNT........... 1
to SN 17109

WELDMENT,RADIATOR
MOUNT,FORD......coeiiiriririeirieieeee s 1
from SN 17110
SEAL,RUBBER,BAFFLE,FORD............. 1

SEAL,BAFFLE,FRONT,OUTSIDE,EFI.....1
component no longer available

RADIATOR,FORD/PERKINS***.............. 1
from SN 17110

VALVE,DRAIN,FORD,BLOCK,RAD........ 1

RADIATOR,FORD,LRG.......c...cccvvreenren. 1
to SN 17109

BAFFLE,RAD. FRNT,FORD.................... 1
not shown

PLATE,AIR BAFFLE,FORD.................... 1
not shown

SEAL,RUBBER,BAFFLE,PERKIN/FORD.1
not shown

CAP,RADIATOR,FORD***.........ccccovernn. 1
CLAMPHOSE,2.25" DIA.........cceeiieee 2
HOSE,LOWER RADIATOR,Z45............. 1
CLAMPHOSE,1.75,LINED.................... 2
HOSE, UPPER RADIATOR...........cccoc... 1
to SN 17109

HOSE,UPPER RADIATOR,Z45.............. 1

from SN 17110
SCREW 5/16-18 X .75 LG.FLG.LCK......4

ISOLATOR, VIBRATION.........cc0eviiiins 2
SHROUD,RADIATOR,FORD
LGRA25,PA......coiiiiiiiieeeee e 1
to SN 17109

SHROUD,RADIATOR,FORD
LGRA25,PA.......oociii 1

from SN 17110

Z-45/25, Z-45/25J, IC Power

71



November 2018

I 400 Engine Components

‘ 405.1 Deutz F3L 1011F Engine - View 1

29

B & 2
® POPE® ® @ OOQO%

PEOE B®

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

72



November 2018

400 Engine Components

405.1 Deutz F3L 1011F Engine - View 1

Item Part No. Description Qty. |Item
- 70453GT ENGINE,DEUTZ D2011L03lI 21
F3L1011 AND F3L1011F Engines only 22
- 77079GT HARNESS,ENGINE,Z45 IC DEUTZ....... 1 23
to SN 21180
24
1 16584GT U-BOLT, KIT 5/16-18 X 2.5 ***......c.c... 1
2 6638GT WASHER,FLAT,USS,1/4"Y ...cccvvveiiieeannne 2 25
3 6886GT WASHER,LOCK,.313......cciiiieeeeeriiiees 2 26
4 6037GT NUT,HEX,5/16-18,GR5 27
5 50761GT EXHAUST PIPE,DEUTZ 3 CYL DSL......1 28
6 30438GT CLAMPMUFFLER,2 1/4" ID.......cccoceeeunen 1 29
7 32695GT MUFFLER,DEUTZ.......ccoeiiiiiiiiieiiiee 1 30
includes index numbers 6 and 8
7 54822GT OPT,SCRUB/SPARK ARREST,DEUTZ....1 31
8 29559GT GASKET,EXHAUST ...t 3 31
1
29557GT CAPOIL FILLER,DEUTZ,DIESEL***......1 3
10 52353GT COVER,ENGINE SIDE (F30-1011F)...... 1 32
11 54301GT O-RING,NEOPRENE,.469IDX.094THK...1
11 54790GT DIPSTK &TUBE ASSY,DEUTZ 3CYL.*...1 32
includes tube
12 49919GT INJECTOR - DEUTZ F4L1011F.............. 1 33
13 49921GT FUEL LINE INJ. DEUTZ F4L1011F........ 1
14 49929GT INJECTOR PUMP - DEUTZ F4L1011F...1 33
15 34059GT SENDING UNIT,OIL TEMP..........c0vvveen.n. 1 34
16 T114678GT SHUTDOWN SOLENOID,12V, DEUTZ....1
(must order cable assembly, 58256, if 34
replacing 32752) (includes o-ring)
- 45782GT DIODE,6 AMP,200 PIV,BULK 35
- 58256GT SOLENOID CABLE ASSY***
- 72255GT CONNECTOR, DEUTZ FUEL SHUTOFF*
(does not include diode, 45782) -
17 139624GT SWITCH, OIL PRESSURE 1.5 BAR....... 1
(replaced 65765)
- 139666GT KIT,OP SWITCH,DEUTZ -
(oil pressure kit for models with ALC-500
control system. replaces 65765. includes
item 139624 and instructions) 36
18 49923GT PUMP, FUEL LIFT, F4L1011F................. 1
19 49924GT FILTER,OIL,DEUTZ F4L1011F............... 1 37
Genie Genuine Part. See PN 1255653 for
compatible aftermarket replacement. 38
- 1255653GT  FILTER,OIL,DEUTZ,REPLACEMENT.....1 39
Genie Aftermarket Part. Compatible with 40
Genie Genuine Part 49924.
20 29560GT FILTER,FUEL/WTR SEP, DTZ 1008....... 1 41
Genie Genuine Part. See PN 1254826 for 42
compatible aftermarket replacement. 43
- 1254826GT FUEL FILTER W/SEPDEUTZ,1008........ 1 44
Genie Aftermarket Part. Filter for Deutz
F3L 1011F Engine.
Genie

Part No. 52551

Part No.

50787-SGT
22578GT
49407GT
21130GT

21496GT
30785-1000GT
6090GT
49407GT
6091GT
6888GT
29073GT
52537GT
77252GT

54428GT

77379GT

49110-2092GT

49177-2094GT

53538GT

63426GT

49917GT

33729GT

89785GT

33024GT

37003GT

30806GT
49863GT
44064GT
22700GT
6096GT

6033GT

22965GT

Description

LEVER, GOVERNOR ACTUATOR......... 1
SCREW,HHC,M6 X 20MM,GR8.8.......... 2
WASHER,LOCK,M6.........ccceoviiiiriirnnn. 2

CLEVIS YOKE-1/4-28,PLTD W/PIN........ 1
includes clevis pin and cotter pin

NUT,HEX,1/4-28........coooviiiiiiiiiieiee, 2
THREADED ROD,1/4-28 X 10 IN*** ... 1
SCREW,HHC,1/4-20 X .75......cccvrieinn 3
WASHER,LOCK,M6.........cceerriiiiiiinens 4
NUT,NYLOCK,1/4-20........ccceirrerrrrnn 4
SCREW,HHC,1/4-20 X 1....ccooviiiiienns 1
SOLENOID,THROTTLE,........c.ccocuvienn. 1

BOOT,SOLENOID,29073

SERVICE KIT,VICKERS BRKT.ASSY.....1
not shown

FITTING,HYDRAULIC,90DEG,O-RING...1
to SN 20183

FITTING,M18X8,C870MX.......ccc0vvreureenn. 1
from SN 20184

HOSE ASSY,OIL DRAIN,DEUTZ............ 1
to SN 20183

HOSE ASSEMBLY,1/2"**.........ccceeenee.. 1
from SN 20184
PLUG,520109-8,0RFS......cc.ccccvvverrnrnnn. 1
to SN 20183
PLUG,070109-8.......cc0vvveeeeeiiirireeee e 1

from SN 20184

RING GEAR,DEUTZ F3 & F4L1011F*....1
(please verify ring gear thickness) 0.46
inches

RING GEAR,DEUTZ F3 & F4L1011*......1
(please verify ring gear thickness) 0.365
inches

RING GEAR,DEUTZ F3L2011F............. 1
(please verify ring gear thickness) 0.6
inches

FLYWHEEL FLANGE,GREEN

PLASTIC....ooiiiiiiiiie e 1
COUPLER,HUB,15 TOOTH
TILBBOLT ... 1

FLYWHEEL COVER,CASTING***.......... 1
CLAMP,1.13,#18 X 3/8,RUB CUSH*....... 2

SCREW,HHC,M10 X 30MM,................. 19
WASHER,LOCK,M10.......cc.cccvrviirinnns 19
SCREW,HHC,1/2-13 X 2 GR5................ 2

WASHER,LOCK,0.5"
EDC ASSY,SAUER,M46***,............cocu. 1

1. .
includes mounting fasteners

Z-45/25, Z-45/25J, IC Power

73



I 400 Engine Components

November 2018

405.1 Deutz F3L 1011F Engine - View 1

(continued)

Iltem

44

44

44

44

44

44
45
46
47
48

48

48
49

Part No.

27067GT

29739GT

32611GT

46674GT

49770GT

54217GT
29436GT
22788GT
6021GT

31249GT

54222GT

77990GT
50564GT

Description Qty.
SEAL,SHAFT-SUNDSTRAND***............ 1
1

SEAL KIT,SAUER-DANFOSS M46***.....1
1

SHAFT,M46 15 TOOTH.........cccvevirnnne 1
1

PUMPVAR.PISTON M46 2.8 CIQVP*.....1
1

PUMP,M46/GEAR,2.8/.67***................... 1
includes index numbers 45, 48 and 2 each
index numbers 46 and 47; from SN 10772

PUMPVAR PISTON,z45 IC.. .1
O-RING* ™ ..ot 1
SCREW,HHC,1/2-13 X 1.75.....cccveeeeee 2
WASHER,LOCK,.375.......ccccccuviiiiiinn. 2
SEAL KIT,LIFT PUMP** ... oo 1
2

PUMPPIGGY BACK,.67 C.I.,Z45IC........ 1
from SN 10772

KIT,SEAL,3CC PUMP*** . .ccceiiiiiiiiinnnn. 1
BRACKET,MUFFLER,DEUTZ 3 CYL...... 1
Footnotes

1: for pump 46673
2: for pump 31248

74

Z-45/25, Z-45/25J, IC Power

Ganie

Part No. 52551



November 2018 400 Engine Components |

405.1 Deutz F3L 1011F Engine - View 1
(continued)

This Page Intentionally Left Blank

Genie
Part No. 52551 Z-45/25, 7-45/25J, IC Power 75




November 2018

I 400 Engine Components

‘ 406.1 Deutz F3L 1011F Engine - View 2

CWOO

(=) (=) &G =) DEHE®®
w QMM @
A 3)
\ ‘% L e NGEa
s s

Gm‘e
ATEREX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

76



November 2018

400 Engine Components

406.1 Deutz F3L 1011F Engine - View 2

Item Part No. Description Qty. |Item
1 31523GT CLAMP,HOSE,8.50 DIA**, .. ..ccccvvveeennn 1 31
33239GT SHEET,RUBBER,AIR INTAKE................ 1 32
3 50579PGT WELDMENT,AIR INTAKE 33
TUBE,PAINT ...
32698GT BELT,V, DEUTZ DIESEL ENGINE 34
35586GT ALTERNATOR, DEUTZ F3L10/F4L10*....1
139709GT STARTER, 12V
9 tooth; inspect old starter before ordering
6 37950GT STARTER,DEUTZ,F4L1011F/F3L1011...1
11 tooth; inspect old starter before ordering
- 49915GT SOLENOID-STARTR
DEUTZFA4L1011F* ... 1
54282GT BRACKET,TROMBETTA MOUNT*** .1
8 34265GT SCREW,HHC,M14 X 55......cccccvviiriinnnnn. 9
37505GT WASHER,LOCK,M14.......ccovviveeeeeiiiins 9
10 77191PGT BRACKET,TROMBETTA
BRACE,PAINTD......coeiiiiieiieeieieee e 1
11 54280GT WELDMENT,ENGINE MOUNT,REAR.....1
12 47186GT SCREW,HHC,5/8-11 X 4.5.......coeiiiiinn 4
13 33418GT WASHER,FLAT,.625 X 2.25 X.15
14 28076GT ISOLATOR,VIBRATION,LG,RD&WH***_..4
15 50989GT WELDMENT,LH ENGINE
MOUNT,DTZ...cccoiiiiiiiiiieieieeeeeeies 1
16 51131GT SCREW,HHC,5/8-11 X 2.5............. .4
17 13064GT WASHER,FLAT,.625 HARDENED.......... 8
18 6024GT NUT,NYLOCK,5/8-11......ccccuvvieiieaniiann. 4
19 50995GT MOUNT POST,LH....ocoiiiiiiiiieiiieeenn 1
20 101044GT PLATE,ENGINE TRAY*** ... iiciieiieeiinine 1
21 70375GT HOSE,AIR CLEANER.........cccciiiiiieeie 1
22 30971GT CLAMPHOSE,3.00".......c.coviirienriieeeenes 3
23 60077GT WELDMENT,AIR CLEANER
BRACKET ...ttt 1
24 8516GT SCREW, HCC, 3/8-16 X 1.50........ccceuuee 3
25 6097GT WASHER,FLAT,USS,3/8",Y....cccceevueennn. 6
26 4828GT NUT,NYLOCK,3/8-16.......ccccvvrrrrererinrnnnn 6
27 27915GT AIR CLEANER........coiiiiiicis 1
- 27916GT FILTER,AIR,ELEMENT***
- 52658GT NUT - WING, AIR FILTER, 425EFI......... 1
- 58917GT END CAPAIR FILTER-27915&49740.....1
- 65810GT BAFFLE, AIR CLEANER (27915)**........ 1
- 65815GT CLAMP, AIR CLEANER (27915)**.......... 1
clamp that holds the end cap on
28 53952GT BRKT,AIR CLEANER
ORIENTATION* ..o 2
29 6175GT SCREW,HHC,3/8-16 X 1
30 5397GT WASHER,FLAT,USS,5/16"Y ......ccccvvvennee 4
Genie

Part No. 52551

Part No. Description Qty.
50941GT HOSE,90DEG 2.5" AIR INTAKE............. 1
50996GT MOUNT POST,RH......cccevrriiiiine 1
50985GT WELDMENT,RH ENGINE
MOUNT,DTZ
29555GT COVER,FRONT DEUTZ ENGINE.......... 1
77

Z-45/25, Z-45/25J, IC Power



I 400 Engine Components November 2018

407.1 Perkins104-22 Engine - View 1

Genie
78 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

400 Engine Components

Item Part No. Description Qty. |Item
1 25929GT SCREW,HHC,M8 X 30MM,GRD 8.8....... 2 30
2 49408GT WASHER,LOCK,M8........cciiiiieieiiiiiiiees 2 31
3 65542GT FILTER, ELEMENT/FUEL PERKINS**....1 32
4 65636GT CAP, OIL FILLER.......cociiiieiieeniiiiceen 1 -
5 65638GT SEAL, OIL FILLER CAP.....cccoovviiiieeen. 1 -
6 54582PGT BRACKET,STRUT MOUNT,PAINTED.....1 -
7 23057GT SCREW,HHC,M8 X 20MM.........c0vvvernnn. 4
8 6886GT WASHER,LOCK,.313......ccciiiieeeeeiiiiines 4 -
9 6090GT SCREW,HHC,1/4-20 X .75.... .1 -

10 6638GT WASHER,FLAT,USS,1/4"Y ...cccvveiiieeanne 1 -
11 6091GT NUT,NYLOCK,1/4-20......ccccueieiriearinenn. 1 33
12 6833GT CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 1 34
13 54556GT DIPSTICK TUBE,PERKINS 104-22**.....1
14 65639GT O-RING,DIPSTICK TUBE(Z45 PERK).....1
15 94762GT OIL FILTER - PERKINS........ccceiiiiiiinnn 1
16 72348GT PUMPLIFT(FUEL) PERKINS(54555).....1
17 65637GT FLEX PLATE, FLYWHEEL (54573)......... 1
18 22788GT SCREW,HHC,1/2-13 X 1.75.. .2
19 6033GT WASHER,LOCK,0.5"......ccvviveieeiiiiieenn, 2
20 6175GT SCREW,HHC,3/8-16 X 1.....cccovvvriiieeinns 2
21 6021GT WASHER,LOCK,.375.....ccccvviriieiriieenne 2
22 54222GT PUMPPIGGY BACK,.67 C.I.,Z45IC........ 1
- 29436GT O-RING* ™ . e 1
- 77990GT KIT,SEAL,3CC PUMP*** ... 1
23 49770GT PUMPM46/GEAR,2.8/.67***................... 1
includes index numbers 20 through 22
23 54217GT PUMPVAR PISTON,Z45 IC.........c.cccue 1
- 22965GT EDC ASSY,SAUER,M46***............cu..... 1
includes mounting fasteners
- 27067GT SEAL,SHAFT-SUNDSTRAND***............ 1
- 29739GT SEAL KIT,SAUER-DANFOSS M46***.....1
- 32611GT SHAFT,M46 15 TOOTH........cccvvvvirerrrnnn 1
24 29749GT COUPLER,SMALL METAL,15T***......... 1
25A 128022GT KIT,FBA STYLE COUPLER,PERKINS....1
includes 15-tooth coupler (128003),
fastener kit (1263209) and grease
- 29749GT COUPLER,SMALL METAL,15T,***
- 89771GT HOUSING,PUMP MOUNT (54573)
- 89772GT FLEX PLATE (54573)***
25B 89773GT KIT, HARDWARE (54573)
26 54535PGT BRACKET,AIR CLEANER,PAINTED...... 1
27 33277GT WASHER,FLAT,M8,YELLOW ZINC........ 2
28 54583PGT BRACKET,PERKINS TAILPIPE,PNTD.....1
29 60036GT HOSE,AIR INTAKE,FORD EFI***........... 1
Genie

Part No. 52551

407.1 Perkins104-22 Engine - View 1

Part No.

18503GT
219437GT
27915GT
27916GT
52658GT
53952GT

58917GT
65810GT
65815GT

30971GT
54547GT

Description

NUT,LOCKING-LG.FLANGE,5/16-18.....
ISOLATOR, VIBRATION..........ccoviiein.
AIR CLEANER...........ccooiiiiiiiiiiin,
FILTER,AIR,ELEMENT***.........ccc0vrrnnnn.
NUT - WING, AIR FILTER, 425EFlI.........

BRKT,AIR CLEANER
ORIENTATION* ..ot

END CAPAIR FILTER-27915&49740.....
BAFFLE, AIR CLEANER (27915)**........

CLAMP, AIR CLEANER (27915)**..........
clamp that holds the end cap on

CLAMPHOSE,3.00"........cccovvviiiriiiiinine
HOSE,AIR INTAKE,PERKINS................

Qty.

Z-45/25, Z-45/25J, IC Power

79



November 2018

I 400 Engine Components

‘ 408.1 Perkins 104-22 Engine - View 2

©® ®

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

80



November 2018

400 Engine Components

Iltem

© 00 N O g b~ W N

=
= o

11
11
12

Part No.

77476GT

147355GT
77478GT
228457GT
72342GT
58354GT
77481GT
77484GT
77483GT
77482GT
72339GT

72340GT
89763GT
77485GT

Description

HOUSING, THERMOSTAT,PERKINS

ALTERNATOR, PERKINS (54555)....
GASKET,WATER PUMP.................
FAN BELT (104-22) PERKINS..........
EXTENSION, FAN (104-22).............
FAN, ENGINE (104-22)(404-22)*......
PULLEY, WATER PUMP...................

SWITCH,WATER
TEMP-PERKINS54555....................

OUTLET,WATER, PERKINS (54555)
PUMP WATER (PERKINS 404)***....
PLATE ,WATER PUMP (104-22)........

Qty.

Ganie

Part No. 52551

Z-45/25, Z-45/25J, IC Power

408.1 Perkins 104-22 Engine - View 2

81



November 2018

I 400 Engine Components

‘ 409.1 Perkins 104-22 Engine - View 3

pm——

S

o
R
= 3 <
I w 7
v
2
V

\ua»na
‘ m_v/%:/ A

Y — ~ )
NS
@ \\\(&hﬂ,—
?
(-

(24(25)(25)29)
@

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

82



November 2018

400 Engine Components

Iltem Part No. Description Qty.
1 72350GT SOLENOID,SHUT
DN,PERKINS(54555.......cccocvveiiiieeiiannn, 1
54517PGT FORMING,FRONT FOOT,PAINTED....... 2
3 54538GT WELDMENT,RADIATOR
MNT.,PERKINS.......ccctiiieeeiiiiiieee e 1
4 54687GT SCREW,HHC,M14 X
1.5X40MM,GR8.8......cevvveiiiiiiiiiieeeiiiiiins 8
37505GT WASHER,LOCK,M14........cccovvvrvvvrrrrrrrnnns 8
49411GT WASHER,FLAT,M14........cccvvvveeiiirnnnnnn. 8
21130GT CLEVIS YOKE-1/4-28,PLTD W/PIN........ 1
includes clevis pin and cotter pin
8 30785-1000GT THREADED ROD,1/4-28 X 10 IN***,, ... 1
21496GT NUT,HEX,1/4-28.....cccecveeicieeeccireecieaene 2
10 29073GT SOLENOID, THROTTLE,........coevvviiieeeenne 1
10 52537GT BOOT,SOLENOID,29073..........ccuuvvvnnnnnns 1
11 54553GT BRACKET,SOLENOID
MOUNT,PERKINS.......coeeiiiiiiiieeeeeeiiies 1
12 6091GT NUT,NYLOCK,1/4-20.....ccccccvureirereiirnannn 4
13 6638GT WASHER,FLAT,USS,1/4"Y .......cccccvunen.. 4
14 6090GT SCREW,HHC,1/4-20 X .75
15  8516GT SCREW, HCC, 3/8-16 X 1.50.......c.cceuunee 2
16 5397GT WASHER,FLAT,USS,5/16",Y.......cc........ 4
17 4828GT NUT,NYLOCK,3/8-16.......ccccvvvevrrrernrnnnn 2
18 24037GT SHOCK MOUNT,LARGE**.............cce.... 8
19 8357GT SCREW,HHC,1/2-13 X 3.5......cccccvvvveennn. 4
20 6095GT WASHER,FLAT,USS,1/2",Y ..cccvveeiireens 8
21 6198GT NUT,NYLOCK,1/2-13.....cocoiivieiiieeiiennn 4
22 101044GT PLATE,ENGINE TRAY***. ... .ccoiiiiinnnnn 1
23 54519PGT FORMING,REAR FOOT RT,PAINTED.....1
24 22736GT NUT,NYLOCK,M10X21.50......cc0cvveveernnnnn 4
25 22699GT WASHER,FLAT,M10,ZINC PLTD............ 4
26 44064GT SCREW,HHC,M10 X 30MM,...........cce..... 4

Part No. 52551

Ganie

409.1 Perkins 104-22 Engine - View 3

Z-45/25, Z-45/25J, IC Power

83



November 2018

I 400 Engine Components

‘ 410.1 Perkins 104-22 Engine - View 4

N

5)——0)—o

%\0
® ©® ®

U

Part No. 52551

Z-45/25, Z-45/25J, IC Power

84



November 2018

400 Engine Components

Item Part No. Description Qty. |Item
1  18506GT SCREW 5/16-18 X .75 LG.FLG.LCK......4 40
2 219437GT  ISOLATOR, VIBRATION.........ccceerevrrnn. 2 41
3 23057GT SCREW,HHC,M8 X 20MM.........cccovvrrnnn 2
4 49408GT WASHER,LOCK,M8.........cocoeverererrrrrrnn. 2 42
5  6175GT SCREW,HHC,3/8-16 X 1.....c.cocvvvrrerrnnns 4 43
6 6097GT WASHER,FLAT,USS,3/8",Y...cccoorvrennnen. 2 44
7  4828GT NUT,NYLOCK,3/8-16........cccevrrrrerereenn. 4 45
8 5397GT WASHER,FLAT,USS,5/16",Y .........o.c...... 4 46
9 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5........ 2 47

10  16584GT U-BOLT, KIT 5/16-18 X 2.5 ***_............ 1 47

11 6037GT NUT,HEX,5/16-18,GR5.........ccccorvvevernenn. 2

12 54543GT MUFFLER,PERKINS 404-22DSL........... 1 48

13 59579GT NUT, HEX FLANGE M 8 X 1.25.............. 4 49

14  72343GT GASKET,EXH 50
FLANGE-FORD/PERKINS..........cc.c....... 1

15  44064GT SCREW,HHC,M10 X 30MM,.......ccceuvnvne 4

16 22699GT WASHER,FLAT,M10,ZINC PLTD............ 4

17  22736GT NUT,NYLOCK,M10X1.50.........c..cceureres. 4

18  54518GT FORMING,REAR FOOT LT,PERKINS.....1

19  54584GT BRACKET,PERKINS MUFFLER............. 1

20  54517GT FORMING,FRONT FOOT,PERKINS......2

21 7713GT NUT, LP NYLOCK, 3/8-16

22 57075GT SCREW,PHIL,8-32X.50,SELF TAP......... 9

23 6146GT WASHER,FLAT,MS#10,Y .....ccccevvrrirrrnnn. 9

24  6833GT CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 1

25  54585GT GUARD,FAN,PERKINS,PAINTED........... 1

26  101044GT  PLATE,ENGINE TRAY*** . . ...ccccocvrene. 1

27  8357GT SCREW,HHC,1/2-13 X 3.5....ccvvvreerrinnns 4

28  6095GT WASHER,FLAT,USS,1/2"Y....ccoeveveree. 8

29  6198GT NUT,NYLOCK,1/2-13.....ccverrrrrrircrernann, 4

30 24037GT SHOCK MOUNT,LARGE**

31  54687GT SCREW,HHC,M14 X
1.5X40MM,GR8.8........ccveverrverrrrerernnn, 8

32 37505GT WASHER,LOCK,M14.........cccooerirerriirnn. 8

33 49411GT WASHER,FLAT,M14

34 6090GT SCREW,HHC,1/4-20 X .75......cccecvrvrrn. 4

35  6638GT WASHER,FLAT,USS,1/4"Y .......c.ccovennen. 4

36  6091GT NUT,NYLOCK,1/4-20.....cccccvrrrrrrrrrrnrnnn. 4

37  1279268GT BOTTLE, COOLANT RECOVERY,
20T e 1

37 72327GT CAP, COOLANT RET SYS(54071)......... 1

38 54601PGT  BRACKET,COOLANT TANK
MNT,PNTD

39  15086GT WASHER,FLAT,.375 X 1.5 X .125........... 2

Genie

Part No. 52551

410.1 Perkins 104-22 Engine - View 4

Part No.

24038GT
54602PGT

54538GT

54189GT
110304GT
27943GT
13014GT
54579GT
66031GT

54578GT
54546GT
54581GT

Description

SHOCK MOUNT,SMALL........cccvvnirinnnns

PLATE,LOWER AIR
BAFFLE,PAINTED...........occoiiiiiiiiiine

WELDMENT,RADIATOR
MNT.,PERKINS........ccoiiiiiiiiii

SEAL,RUBBER,BAFFLE,FORD.............
RADIATOR,FORD/PERKINS***..............
CAP,RADIATOR,FORD***,
CLAMPHOSE,2.25" DIA.........ccoovvie
HOSE,LOWER,RADIATOR,PERKINS.....

CLAMP,1.88,#30 X 3/8,RUB CUSH........
not shown

HOSE,UPPER RADIATOR,PERKINS.....
SHROUD,FAN,PERKINS DSL................
STRUT,PERKINS RADIATOR.................

Z-45/25, Z-45/25J, IC Power

85



I 500 Turntable Components

November 2018

501.1 Turntable Rotator

Gm‘e
ATEREX BRAND

86

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

500 Turntable Components

Item Part No. Description Qty. |Item
1 56900GT SCREW,SHC,5/8-11 X 2.5 BLK.............. 8 -
2 13064GT WASHER,FLAT,.625 HARDENED........ 21
3 21175GT SCREW,SHC,5/8-11 X 4,A574............... 4 -
4 8255GT SCREW,HHC,3/8-16 X .75......cccecoevvnn. 2 248
5  6021GT WASHER,LOCK,.375......cceoveiirecrneenae 4
6  50469GT BRACKET,DRIVE SENSOR,ENABLE.....1
7 Ref. Chassis Wire Harness (consult -

fACLONY)..viiiiiiiier e 1
8  833%6-11103GT SWITCH,LIMIT,W/RLR ARM,NO/NC**....1 -
- 19491GT CONTACTOR,LIMIT SWITCH
- 97128GT ROLLER ARM,LIMIT SWITCH*** B
9 51063GT SCREW,PHILLIPS,RHM,10-32 X 1.5.....2 _
10  6146GT WASHER,FLAT,MS,#10,Y.
11 6178GT NUT,NYLOCK,10-32......c..c0cverererrrrnnne. 24C
12 54145-800GT RETAINING PIN, ASSY...cccceovreeieiienne 1
13 50776PGT  PLATE,SWING LOCK,PAINTED***........ 1 B
14  6198GT NUT,NYLOCK,1/2-13.....c.cccverererrrnnnnn. 1
15  6095GT WASHER,FLAT,USS,1/2"Y c..cocovrverrnn. 2 -
16 50576GT SCREW,SHC,1/2-13 X 3.00............c....... 4
to SN 18366 -
16  56680GT SCREW,SHC,1/2-13 X 4.50 ZINC.......... 4
from SN 18367 -
17  50411GT BEARING,SWING CHASSIS
RINGGEAR.......cioeieteereeeee e 1 -
18  25068GT SCREW,SHC,5/8-11 X 4.5,A574...
19 42079GT PIN,COTTER,.156 X 2.5...cvvvvrereererriens 1 24D
to SN 18366
20 52767GT NUT-CASTLE (50414).....ccccceveveeerennnn. 1
21A  50447GT MANIFOLD,DUAL
COUNTERBALANCE.........c.ccooveivrnnne. 1
to SN 18366 -
21B  128446GT MANIFOLD,TURNTABLE
ROTATION .o 1 -
from SN 18367
- 220255GT  SEAL KIT,MANIFOLD TO MOTOR 25
for 128446
22  50412GT PINION GEAR......ccoeveeeeierieeee e 1
to SN 18366
23 44828GT SEAL KIT,BRAKE,MICO***..................... 1
23 44829GT BEARING,BRK,MICO **..........c.cocceurren. 1
23  50414GT BRAKE,MICO,12000 IN/LB***................ 1
to SN 18366
23  52766GT KEY-WOODRUFF (50414)........c.cc.cooo..... 1
23 52770GT LINING KIT-MICO BRAKE (50414)......... 1
23 52772GT SPRING KIT-MICO BRAKE (50414).......1
24A  50413GT MOTOR,TURNTABLE ROTATE,29.1......1
to SN 18366
Genie

Part No. 52551

Part No.

43683GT

52783GT

128446GT

220255GT

48904GT

77246GT

147210GT

147211GT

147212GT

220255GT

48904GT

824050GT

48904GT

824051GT

824052GT

33428GT

501.1 Turntable Rotator

Description

O-RING,2-042 N674-70%**.......coevvvrenne 1
to SN 18366

SEAL KIT,TRNTBLE ROT MTR(50413....1
for 50413

Ref: Swing Drive Assy
77082 is no longer available, order PN
824050

MANIFOLD, TURNTABLE ROTATION***
for 77082

SEAL KIT,MANIFOLD TO MOTOR
for 128446

ELBOW,90D,520220-4-4

not included, must order seperately
SEAL KIT,SWING MOTOR***

for 77082

SWING DRIVE ASSY***

147209 is no longer available, order PN
824050

SEAL KIT,SWING DRIVE***
for 147209

BRAKE KIT, SWING DRIVE
for 147209

MANIFOLD KIT, SW DRIVE
for 147209

SEAL KIT,MANIFOLD TO MOTOR
for 147212

ELBOW,90D,520220-4-4
not included, must order seperately
SWING DRIVE ASSEMBLY

replaces PNs 77082 & 147209, from SN
18367

ELBOW,90D,520220-4-4
not included, must order seperately

SEAL KIT, SWING DRIVE
for 824050

VALVE BLOCK, SWING DRIVE
for 824050

VALVE,COUNTERBALANCE................. 2
to SN 18366

Z-45/25, Z-45/25J, IC Power

87



November 2018

I 500 Turntable Components
‘ 502.1 Fuel and Hydraulic Tanks

Part No. 52551

Z-45/25, Z-45/25J, IC Power

88



November 2018

500 Turntable Components

Item Part No. Description Qty. |Item
1 6888GT SCREW,HHC,1/4-20 X Lorvvooveereeeeenn. 4 25
2 6356GT WASHER,LOCK,.25......c oo 4 26
3 6638GT WASHER,FLAT,USS, 1/4"™Y w.ovooovveevrreenn. 4 27
4 50028PGT  FORMING,BELLY PAN,PAINTED........... 1 28
5  13268GT CLAMP,0.75,#12 X 1/4,RUB CUSH........1 29
6  6090GT SCREW,HHC,1/4-20 X .75..cvverrvereereeen. 1
7 6091GT NUT,NYLOCK,1/4-20. . oovvooooooorrooo 1 30
8  8177GT SCREW,HHC,1/2-13 X 151 rvvvvvooeoor. 3 31
9  6095GT WASHER,FLAT,USS,1/2",Y -

10 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5........9 a3

11 6021GT WASHER,LOCK,.375.. e eveoeeeeeeeereeeenn. 8 a4

12 5397GT WASHER,FLAT,USS,5/16",Y c...vernee.... 14

13 112379GT  POWER UNIT,12VDC AUX***................ 1 35
to SN 17345

—  112308GT  SOLENOID,12V,APU.....oooooeeireeeerereenn. 1 36
to SN 17345

—  38156GT VALVE,RELIEF KIT,MONARCH**........... 1 36
to SN 17345 a7

-~ 43687GT MOTOR,12VDC (42185)......covverrvrerrrrenn. 1 a8
to SN 17345

-~ 43688GT PUMP ASSY (42185). ... vvereerererrrserenn. 1 a8
to SN 17345

13A  77066GT  ASSEMBLY, AUX POWER UNIT, 38

LAY/ 0 Y 1
from SN 17346 39

-~ 77069GT MOTOR,12VDC,77066..........ovverrreerren... 1 40A
from SN 17346

—  77070GT PUMP ASSY.,77066........ooeererrreerrre. 1 -
from SN 17346 40B

—  77071GT SOLENOID, 77066........eveoeeerererreeseereenn: 1 B
from SN 17346

—  77072GT CHECK VALVE KIT,77066........o.ovvven..... 1 -
from SN 17346 -

14  6198GT NUT,NYLOCK, 1/2-13 ..o 3 -

15  8255GT SCREW,HHC,3/8-16 X .75 41

16  101727GT  CAPFUEL,GAS,1/8"VENT(RED)............ 1

17 101726GT  CAPFUEL,DIESEL,1/8"VENT(GRN)......1
Diesel models

17  101727GT  CAPFUEL,GAS,1/8"VENT(RED)............ 1
Gasoline/LPG models

18  119798GT  FUEL TANK ASSY, 17 GAL PLASTIC.....1

19 54437GT HOSE END,BARB, 1/4 MNPTX5/16,ST....1

20  54124GT HOSE END,BARB,3/8 MNPT X 5/16......1

21 54123GT CLAMPHOSE,1 EAR, 5/8.......covveerren.. 2

22 54205GT HOSE END,BARB,1/4 MNPTX5/16,90....1

23 27586GT HOSE END,MALE,.313 X .25 MPT......... 1

24 60139GT FORMING,LP BRACKET MOUNT........... 2
Ford models

Genie

Part No. 52551

502.1 Fuel and Hydraulic Tanks

Part No. Description Qty.

50416PGT PLATE, TANK SIDE,PAINTED................. 1

4828GT NUT,NYLOCK,3/8-16.......cccuvereireearirannn 9

10597GT SCREW,HHC,1/2-13 X 1.25 GR5........... 3

6033GT WASHER,LOCK,0.5"......ccvviiieeiiiiiieenn, 3

49000GT L.PTANK LATCH.....ccciiiieeeiiieeceeee 1
Ford models

8516GT SCREW, HCC, 3/8-16 X 1.50..........c....... 4

60143-SGT  WELD, LPG TANK MOUNT........ccocuvreneen 1
Ford models

6097GT WASHER,FLAT,USS,3/8",Y...ccceeiiieeanne 2

39478GT SCREW,HHC,3/8-16 X 2 FULL THRD.....1

21141GT GAUGE-SIGHT,LHA-LGTB***................. 1
includes mounting fasteners

53605GT TANK, 7 GAL/33.5 POUND, LP.............. 1
Ford models

119055GT HOSE ASSY,LP GAS.......ccoceeirieeeee. 1
144 inches

73599GT CAPPROT.,RED,1.38ID X .75 DP........... 1

54160GT PLUG,DRAIN,3/8",MAGNETIC............... 1

50406GT TANK,HYDRAULIC,24 GAL
to SN 20757

53527GT CAPFILLER BREATHER,3 MICRON**....1

88244GT TANK,HYDRAULIC 24 GAL........ccocuurenen 1
from SN 20758

45161GT STRAINER ASSEMBLY,1.5" NPT........... 2

110345GT FILTER ASSY,INTANK......oovviiiiiiieeiine 1
includes item 40B

147223GT SEAL,FILTER LID

77353GT KIT,ELEMENT**

77354GT FILTER LID,RFM165

77365GT BREATHER CAP,RFM165

88917GT FILTER,ELEMENT,BETA(10)=200

94526GT GASKET,RETURN FILTER-77353

56912GT SPRING
CLIRP1/4-20,.025-.15X.54,ZAG................ 4

89

Z-45/25, Z-45/25J, IC Power



I 500 Turntable Components

November 2018

503.1 Function Manifold and Ground Control Box Installation

Gm‘e
ATEREX BRAND

90 Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 500 Turntable Components

503.1 Function Manifold and Ground Control Box Installation

Iltem Part No. Description Qty.
1 6888GT SCREW,HHC,1/4-20 X 1....ccvivveeirieeanns 3
2 6356GT WASHER,LOCK,.25......ccciiiiiieeeieiiiiiees 2
3 6638GT WASHER,FLAT,USS,1/4"Y ....ccccvvieennn. 9
4 50423PGT COVER,SWING CHASSIS

CENTER,PAL.....ooviiiiiii e 1
to SN 17000
4 54922PGT COVER,CENTER SWING
CHASSIS,PNT...ooiiiiiiiiiiieeeeeeeeee 1
from SN 17001
5 6782GT NUT,NYLOCK,5/16-18.......cccccveeruerrnnnnn 1
6 8516GT SCREW, HCC, 3/8-16 X 1.50.......cccccuunee 2
7 6097GT WASHER,FLAT,USS,3/8",Y...cceveiiieennn 2
8  4828GT NUT,NYLOCK,3/8-16........ccoevrrerririnnnns 13
9 56927GT PAD,REST,2"THICK,W/STUDS*............. 1
10 14033GT SCREW,HHC,3/8-16 X 2.75.....cccccveeinnn 3
11 5397GT WASHER,FLAT,USS,5/16",Y
12 81578GT HORN,12VDC,SPADE TERMINALS***,...1
13 13000GT SCREW,HHC,5/16-18 X 1.25.........ccccuuee 1
14 6175GT SCREW,HHC,3/8-16 X 1.....ccceoveerieenincnns 4
15 6021GT WASHER,LOCK,.375....ccccciiiieieeeiiiiines 4
16 6889GT NUT,LP NYLOCK,1/4-20.........ccccvvernnnn. 2
17 6090GT SCREW,HHC,1/4-20 X .75.....cccceevuernenne 2
18 Ref. Ground Controls...........ccccevevvennennne 2

(refer to 505.1 and 506.1)
19 54289GT BRACKET,GROUND CONTROL BOX.....1
20 6091GT NUT,NYLOCK,1/4-20.......ccccevireerirrnaann 1

21 Ref. Function Manifold...............cc.cccooun. 1
(refer to 504.1)

22 47228GT WASHER,NYLON,.406 X.750 X.032......2
23 50762-SGT  BRACKET,MANIFOLD MNT.Z45/25....... 1

24 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5........ 5
25 50937GT BRACKET,FUEL TANK STRAP.............. 1
26  50754PGT PLATE,MANIFOLD/CNTRL BOX
MOUNT ..ottt 1
27 50630PGT BULKHEAD, TANKSIDE PAINTED.......... 1
to SN 11148
27 54288PGT BULKHEAD, TANKSIDE,PAINTED.......... 1
from SN 11149
28  6096GT SCREW,HHC,1/2-13 X 2 GR5................ 2
29 6095GT WASHER,FLAT,USS,1/2"Y .......cccevvunee... 4
30 6198GT NUT,NYLOCK,1/2-13.......cccvvveeerieeerennn. 2
31 50569PGT ANGLE,PRIM BOOM
REST,NONJIB,PA......ccveeetieeicieee e 1

Z45/25 models
32 50570GT WEAR PAD,PRIMARY BOOM,NON

Z45/25 models

Ganie

Part No. 52551 Z-45/25, Z-45/25J, |IC Power



November 2018

I 500 Turntable Components

504.1 Function Manifold

Part No. 52551

Z-45/25, Z-45/25J, IC Power

92



November 2018 500 Turntable Components
504.1 Function Manifold
Item Part No. Description Qty. | Item Part No. Description Qty.
A Proportional Solenoid Valve W Check Valve
Turntable Rotate Left/Right Differential Sensing Circuit, Primary Boom
B Proportional Solenoid Valve Up/Down
Secondary Boom Up/Down X Check Valve
c Flow Regulator glfie;enlflaflt/SRt_enstlng Circuit, Turntable
Secondary Boom Up/Down otate LetiRig
D Check Valve Y §|°'i“°'d C’a"’fvu o
Differential Sensing Circuit, Secondary atform Level Up/Down
Boom Up/Down z Diagnostic Nipple
E Relief Valve Testing
Secondary Boom Down AA Solenoid Valve
= Priority Flow Regulator ilbftl?gorr?tUp/Down and Platform Rotate
Steer Left/Right Circuit eivRig
BB Flow Regulator Valve
G Flow Regulator . ’
Turntable Rotate Left/Right Jib qum Up/Down and Platform Rotate
Left/Right
H Relief Valve
B ccC Solenoid Valve,
System Relief .
Primary Boom Up/Down
| Flow Regulator Valve . . .
: DD Differential Sensing Valve
Primary Boom Up/Down Meters Flow To All Functions
J Solenoid Valve
: | EE Solenoid Valve
Primary Boom Retract ! .
imary Turntable Rotate Left/Right
K Solenoid Vave
. ’ FF Solenoid Valve, 3 position 4 way
Primary Boom Extend -
Y Steer Left/Right
L Flow Regulator Valve, )
Primary Boom Extend/Retract GG Orfice N
Secondary Boom Circuit
M Flow Regulator Valve,
Platform Level Circuit HH Check Valve _—
Secondary Boom Circuit
N Flow Regulator Valve, .
Differential Sensing Circuit I Solenoid Valve,
Secondary Boom Up/Down
0] Check Valve 73 Di tic Nipol
Differential Sensing Circuit, Platform Level Tlagnos Ic Nipple
Down esting
P Counterbalance Valve KK ErpportlanaI SoLIJer)gd Valve
Platform Level Down rimary soom Up/Lown
Q Counterbalance Valve - 28750GT O-RING KIT,FIELD SVC,ALL PROD*
Platform Level Up - 49612GT O-RING KIT (ORFS FITTINGS)
R Check Valve - 49613GT PLUG AND CAP KIT-SERVICE,ORFS*
B|ﬁerentlal Sensing Circuit, Platform Level - 50683GT MANIFOLD,FUNCTION,Z45IC
p does not include index numbers 18 and 19;
S Check Valve Complete to SN 12603
Blf;glenftlal Sensing Crout Jib Boom ~  54490GT  MANIFOLD,FUNCTION,Z45/25 IC
p/Platiorm Rotate Le includes fittings; Complete from SN 12604
T Check Valve to SN 19714
B'ﬁerig}'i'f Se”;‘”? Ya';{’?'}ft'b Boom -~ 77218GT  MANIFOLD,FUNCT.IC,DUAL SPADE
own/Flatiorm Rotate Rig includes fittings; Complete from SN 19715
U Check Valve to SN 20757
gﬂ“ferentlal Sensing Circuit, Primary Boom - 88289GT MANIFOLD,FUNC.IC DUAL SPADE
etract includes fittings; Complete from SN 20758
v Checkvave 1 52710GT  COIL,SOLENOID VALVE, 12V............... 3
Differential Sensing Circuit, Primary Boom
Extend 1 52711GT VALVE-PROPORT.,SOLENOID DV
DCoci e 3
Genie
Part No. 52551 Z-45/25, Z-45/25], IC Power 93



I 500 Turntable Components

November 2018

504.1 Function Manifold

(continued)

Item Part No. Description Qty. | ltem
1 52718GT NUT-VALVE,PROP. 19
SOLENOID-50683.........cccovviiiiiiiiiieeennne 3 20
- 89312GT SEAL KIT, SOLENOID VALVE 21
for 52711
27802GT VALVE,DIFFERENTIAL SENSING***.....2
3 43599GT VALVE,CHECK......cccoiiiiiiiiiiee e 9
- 110200GT SEAL KIT, VALVE, #4
4 31527GT VALVE,RELIEF 1800 PSI
5 19207GT VALVE,FLOW REGULATOR..........ccuveeen 1
6 52715GT VALVE,RELIEF 3200 PSI........ccccoviiiiinns 1
7 43601GT COIL,SOLENOID VLV,10V W/ DIODE.....2
7 45912GT NUT,SOLENOID VALVE 2P3W............... 2
7 65766GT VALVE,SOLENOID,10V W/DIODE***.....2
8 52716GT VALVE-FLOW REGULATOR 2.0 GPM.....1
9 27051GT VALVE,FLOW REGULATOR..........ccuveeen 1
to SN 19713
9 62258GT VALVE,NEEDLE***........cccvviiiiiiiiiineen, 1
from SN 19716
10 32975GT VALVE,FLOW REGULATOR 0.1 GPM.....1
11A 52717GT VALVE,COUNTERBALANCE***** ... 2
to SN 19714
11B 77411GT VALVE,COUNTERBALANCE................. 2
from SN 19715
12 52713GT VALVE,SOLENOID,3 POS 4 WAY,10V.....5
for use with single spade coil only; please
contact Genie service dept for dual spade
valve assembly
- 43601GT COIL,SOLENOID VLV,10V W/ DIODE.....5
single spade coil; to SN 19714
- 45912GT NUT,SOLENOID VALVE 2P3W............... 5
- 72047GT SEAL KIT, SOLENOID VALVE
for 52713
- 81043GT COIL,SOLENOID,8 DSD 10V,W/DIO*.....5
dual spade coil; from SN 19715
13 20224GT DIAGNOSTIC FEMALE Q-DSCNT......... 2
13 48997GT NIPPLE,DIAGNOSTIC#4........ccovvvvneeen. 2
14 48880GT CAPDIAGNOSTIC NIPPLE.................... 2
15 31100GT VALVE,FLOW REGULATOR 0.6GPM.....1
16 27804GT VALVE,DIFFERENTIAL SENSING***.....1
17 52712GT VALVE-SOLENOID,3 POSITION
AWAY o 1
includes coils
- 43601GT COIL,SOLENOID VLV,10V W/ DIODE.....1
- 45912GT NUT,SOLENOID VALVE 2P3W............... 1
- 72047GT SEAL KIT, SOLENOID VALVE
for 52712
18 48905GT CONN,520120-4*** ... 1
from SN 19715
18  48916GT CONN, 520120-6......ccccvvrverrreeeereenenns 1
to SN 19714
Genie

94

Part No.

77186GT
27759GT
65600GT

Description Qty.
PLUG,ORIFICE,1.00MM(.039IN)............ 1
VALVE,CHECK ........cooiirereririeeiiceieinas 1
VALVE,DIFF SENSING (54490)............. 1

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 500 Turntable Components |

504.1 Function Manifold
(continued)

This Page Intentionally Left Blank

Genie
Part No. 52551 Z-45/25, 7-45/25J, IC Power 95




I 500 Turntable Components

November 2018

505.1 Ground Controls - View 1

OEICIEIC

Gm‘e
ATEREX BRAND

96

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

500 Turntable Components

505.1 Ground Controls - View 1

Part No.

54534GT

56100GT

19506GT

13037-SGT

13268GT
12343GT
6638GT

54516GT
54525GT

147094GT

16397-SGT

6090GT
6356GT
77061GT

56234GT
824879GT

45384GT

Description Qty.
ANGLE,RELAY
MNT,W/NUTSERTS,PNT.....ccceocverirrinnn. 1
HOUR METER,LCD,9-60 VDC***........... 1
includes mounting bracket; to SN 19374
HOUR METER,10-80 VOLTS***............. 1

includes mounting bracket; from SN 19375

SWITCH, TOGGLE,SPDT,3POS
MOMEN* ...t 5

1 includes mounting fasteners
CLAMP,0.75,#12 X 1/4,RUB CUSH........ 1
SCREW,HHC,1/4-20 X 3...ccccveiiiiniieinnne 1
WASHER,FLAT,USS,1/4"Y ...cccvveiiienanne 3
RESISTOR,10 OHMS,25W,ADJ***......... 1
BRACKET-PANEL-WIRE MOUNTING

ASSY, CIRCUIT BREAKER 15A............. 2
includes mounting fasteners

SWITCH,TOGGLE,DPDT,3POS

L includes mounting fasteners

SCREW,HHC,1/4-20 X .75.... .4
WASHER,LOCK,.25.......ccevvviviiivieiiirinnnnns 4
BOOT,CIRCUIT BREAKER
PROTECTOR.....ccoiiiiiieeeece e, 2
O-RING,0ORFS,-6

LIGHT,LED IND. RED 12V NH................ 1
Ford models

PLUG,NYLON .50 BLACK DOMED........ 2
1

Footnotes

1: Quantity listed may not reflect specific model
configuration requirements.

Item Part No. Description Qty. |Item
1 27246GT BOOT,TOGGLE SWITCH,SHORT*......11 14
1
2  54692GT SPACER,NYLON,.718 X .526 X.219.....11 15
1
3  13480-SGT  SWITCH,TOGGLE,DPDT,2POS
MOMEN ..ot 1 16
includes mounting fasteners
4 122512GT KITKEYSWITCH SVC BB & SM
BOOM.. it 1
to SN 19374 17
-~ 21982GT KEY,SINGLE**.......ooeiiiiieecieieetiee e, 1 18
--  37947GT KEYS,10 PACK*** . .. iiiiieeeciee e 1 19
--  66821GT BASE,WITHOUT CONTACTS................ 1 20
4A  66811GT KEYSWITCH,3POS.MNTND.DR 21
WKEY ..ot 1
from SN 19375, includes keyswitch and 22
two keys, not included: base and contacts.
-~ 21982GT KEY,SINGLE***........ocoiiiveeiiee e, 1 23
-~ 37947GT KEYS,10 PACK* ... iiiiieiieecic e 1
--  66814GT BASE,WITH 2 N.O. CONTACTS***......... 1
5 66816GT CONTACT,N.Q.*** 24
to SN 19374 25
6  122514GT KIT,ESTOP SVC BB&SM BOOM............ 1 26
to SN 19374
--  66818GT CONTACT, N.C.orroerieeeeeeeeee e 1 27
-~ 66821GT BASE,WITHOUT CONTACTS............... 1 28
6A  66812GT BUTTON,PUSH,RED MUSHROOM
HEAD. ...t 1 29
from SN 19375
--  66818GT CONTACT, N.C.orroerieeeeeeeeee e 1
-~ 73805GT BASE,W/2 NC CONTACTS***................ 1
30997GT CORROSION INHIBITOR,FOAM........... 1
8  128205GT SWITCH TOGGLE ASSY DPDT 2P
MNT e 1
(replaced 27378-S)
9  49826GT SCREW,PHILLIPS,PHM,10-32 X.625.....3
10  6146GT WASHER,FLAT,MS,#10,Y....coeovieirranen. 3
11  6178GT NUT,NYLOCK,10-32.......ccevvvreerieeenrennn, 2
12 34052GT RELAY,SPDT,12V(AUTO) PLUG IN**.....4
Ford models; terminals not included
-~ 34052GT RELAY,SPDT,12V(AUTO) PLUG IN**.....7
Deutz and Perkins models; terminals not
included
--  34054GT TERM,RELAY N-INSULATED 10-12G....7
-~ 34055GT TERM RELAY,N-INSULATE 14-16 GA....7
-~ 34056GT TERM,RELAY,N-INSULATE 18-20 GA....7
13 34053GT ASSY,RELAY SOCKET, AUTO............... 4
-- RELAY SOCKET,AUTO,RETAINER***
component of 34053
Genie

Part No. 52551

Z-45/25, Z-45/25J, IC Power

97



I 500 Turntable Components November 2018

506.1 Ground Controls - View 2

REER®
BBOE
BERG

Genie
Z-45/25, Z-45/25J, IC Power

Part No. 52551

98



November 2018

500 Turntable Components

Item Part No. Description Qty. |Item
- 45782GT DIODE,6 AMP,200 PIV,BULK 25
to SN 20095
1 20776GT CABLE SQUEEZE CONN.........ccvvveeeenn. 3 26
18665GT LOCKNUT,ELECTRIC,1" NPT
3 HARNESS,FEMANIFOLD,DUAL 2%
SPADE. ... 1
from SN 19716
3 54058GT HARNESS,MANIFOLD,Z45 IC................ 1 27
to SN 19715 28
4 7057GT CONN. SQZ,1/2NPT .39-.56 MED.......... 7
component no longer available' 29
6935GT LOCKNUT,ELEC,1/2"......cccvvveeiireeinnn 7
43960GT WIRE CABLE,16/4 CON.TPE
JKT e 216-inches
7 43960GT WIRE CABLE,16/4 CON.TPE
JKT e 361-inches
8 43960GT WIRE CABLE,16/4 CON.TPE
JKT i 396-inches
9 35934GT WIRE CABLE,18/19
CON.TPRIKT ...oovvvieiiiiiinieenn. 804-inches
10 43960GT WIRE CABLE,16/4 CON.TPE
JKT e 86-inches
11 43955GT WIRE CABLE,12/3 CON.TPE
JKT i 804-inches
12 35934GT WIRE CABLE,18/19
CON.TPRIKT ...ovvvveeiiiiiiiieennn 733-inches
13 Ref. Engine Harness #2 (consult factory)
14 52764GT CONTROL,BOX
ASSY-GROUND,Z45/25........cccooveeiinnane 1
includes index number 15; to SN 16867
14 77155GT CONTROL,BOX ASSY-GRND z45IC.....1
includes index number 15; from SN 16868
to SN 20095
14 77522GT CONTROL,BOX ASSY-GRND z45 IC.....1
includes index number 15; from SN 20096
15 50572GT GASKET,GROUND CONTROL BOX...... 1
16 6888GT SCREW,HHC,1/4-20 X 1....ccociiiiiiiienns 1
17 6638GT WASHER,FLAT,USS,1/4"Y ....ccccviieeinn. 3
18 6091GT NUT,NYLOCK,1/4-20......cccocvvreirireiienannn 1
19 13480-SGT  SWITCH,TOGGLE,DPDT,2POS
MOMEN ..ot 1
includes mounting fasteners; Ford models
20 54692GT SPACER,NYLON,.718 X .526 X.219....... 1
21 27246GT BOOT,TOGGLE SWITCH,SHORT*........ 1
22 6090GT SCREW,HHC,1/4-20 X .75......cciviiiiiann 2
23 6638GT WASHER,FLAT,USS,1/4"Y ....ccccvveennn. 2
24 6889GT NUT,LP NYLOCK,1/4-20..........ccccvveeunen.. 2
25 216793GT TERMINAL BLOCK END PLATE............ 1
from SN 20096
Genie

Part No. 52551

506.1 Ground Controls - View 2

Part No.

25837GT

25836GT

74911GT

56057GT
54826GT

Description Qty.
TERMINAL STRIP END PLATE.............. 1
shown; to SN 20095

TERMINAL
BLOCK(SINGLE),WAGO***.................. 45

shown; to SN 20095

TERMINAL BLOCK, WIELAND***........ 45
from SN 20096

MODULE,IGNITION/START,12/24V....... 1

DIN RAIL,14.75",MODIFIED................... 1
shown; to SN 20095

Ref. Engine/Chassis Harness #1
(consult factory)

Z-45/25, Z-45/25J, IC Power

99



I 500 Turntable Components November 2018

507.1 Turntable Covers - Engine Side

Genie
100 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

500 Turntable Components

Item Part No. Description Qty. |Item
1 28301GT GAS STRUT,250 LBS FORCE***........... 1 33
- 27377GT RETAINER,GAS SPRING***............cc... 1
- 72256GT GAS STRUT,CONNECTOR (28301)

2 33555GT BALL STUD  .....ccoiiiiiiiiieiiiiiiiieeeeee e 2
3 5397GT WASHER,FLAT,USS,5/16",Y .....cccccuerennee 7
4 6782GT NUT,NYLOCK,5/16-18......ccccccveerurrrrnnnn 2
5 6888GT SCREW,HHC,1/4-20 X 1....ccviuvieiiirennns 9
6 6638GT WASHER,FLAT,USS,1/4"Y ......ccoveeene 21
Ford models
49693GT WASHER,FENDER,.25X1.50X.074......13
6091GT NUT,NYLOCK,1/4-20......cccccveevrrreannnn. 21
8915GT SCREW,HHC,1/4-20 X 1.25......ccccuieennn 4
10 54146GT FLAP,RUBBER,ENGINE COVER
HOOD ..ot 1
11 50789PGT FORMING,ENGINE COVER,PTD.......... 1
12 75073GT HINGE,.375X.120THK.,SLOTTED.......... 2
13 54363GT BRACKET,RUBBER
BUMPER,ENGCOVER...........ccoveerinnnn. 2
14 50974GT BUMPER,RUBBER,COVERS................. 2
15 8516GT SCREW, HCC, 3/8-16 X 1.50..........cccuuuee 4
16 6097GT WASHER,FLAT,USS,3/8",Y.. .6
17 4828GT NUT,NYLOCK,3/8-16.......ccccvvrerrrrernrnnnnn 7
18 45363GT LATCH,FLEXIBLE DRAW W/O
KEEPER.....oiiiiiiieec e 1
19 49816GT SCREW,PHILLIPS,PHM,10-32 X .75......2
20 6146GT WASHER,FLAT,MS,#10,Y ...oovvveeiiiiiiiinnns 2
21 6178GT NUT,NYLOCK,10-32.....ccccevriririreenrannns 2
22 50580-SGT  DUCTAIR INTAKE,DEUTZ,Z45/25**......1
Deutz models
23 6175GT SCREW,HHC,3/8-16 X 1.....ccccvvviiverennnen 3
24 6021GT WASHER,LOCK,.375.....cccciiiieeeeeiiiiinens 2
25 54167GT SEAL,RUBBER,BAFFLE,FORD............. 1
Ford models; to SN 17109
25 54616GT SEAL,RUBBER,BAFFLE,PERKIN/FORD.1
Ford and Perkins models; from SN 17110
26 54723GT PLUG,1/4 X .400",BLK.......ceeerriirannen. 13
Ford and Perkins models
27 54166GT PLATE,AIR INTAKE ADAPTER,FRD**....1
Ford models; to SN 17109
27 54608PGT PLATE,AIR BAFFLE,FORD,PAINTED
Ford models; from SN 17110
28 6090GT SCREW,HHC,1/4-20 X .75......ceiiiiiiinn 4
29 50581PGT PLATE,AIR INTAKE ADAPTER,PAINT....1
Deutz models
30 77048GT SCREW,PHM,10-32X3/4,ST TYPE F.....2
31 75076GT KEEPER,LATCH (45363).......cccccvveeanunnnn. 1
32 54974GT PLATE,COVER LATCH BACKING.......... 1
Genie

Part No. 52551

507.1 Turntable Covers - Engine Side

Part No.

52773GT

Description

Qty.

COVER ASSY.ENGINE SIDE,z45/25.....1

Z-45/25, Z-45/25J, IC Power

101



I 500 Turntable Components November 2018

508.1 Turntable Covers - Tank Side (to SN 19693)

@@%

DO

Genie
102 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018 500 Turntable Components |
508.1 Turntable Covers - Tank Side (to SN 19693)
Item Part No. Description Qty. |Item Part No. Description Qty.
1 75073GT HINGE,.375X.120THK.,SLOTTED.......... 2 26  6091GT NUT,NYLOCK,1/4-20..........coorrerrrren. 11
to SN 19693 to SN 19693
2 50965PGT  PLATE,COVER SPACER,PAINTED........1 27  6889GT NUT,LP NYLOCK,1/4-20........cccccooemnmn. 2
to SN 19693 to SN 19693
3 6145GT SCREW,HHC,1/4-20 X 1.5.....coevvenee.n. 10 28  6833GT CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 2
to SN 19693 to SN 19693
4 12906GT WASHER,FENDER,.25 X 1.25 X.062.....4
to SN 19693
5 52774-SGT COVER
ASSY.HYD.TANKSIDE,Z45/25................ 1
to SN 19693
6 50971GT HINGE,FUEL DOOR.........ccccovrerrererrnnen 1
to SN 19693
7 49816GT SCREW,PHILLIPS,PHM,10-32 X .75......2
to SN 19693
8  6146GT WASHER,FLAT,MS#10,Y .....c..coorrrrnnn. 4
to SN 19693
9  6178GT NUT,NYLOCK,10-32......corrrereereerrerrnrenn. 8
to SN 19693
10  54233GT LATCH,FUEL DOOR........coocvvevreererrnen 1
to SN 19693
11  54230PGT  FUEL DOOR,IC TANK SIDE,PNTD***.....1
to SN 19693
12 54486GT RIVET,ALUM,ALUM,3/16BUTTONHEAD.2
to SN 19693
13 6884GT SCREW,HHC,1/4-20 X 2.5.....c0vevrerennen 1
to SN 19693
14  6638GT WASHER,FLAT,USS,1/4"Y .......c.cccc....... 18
to SN 19693
15 77048GT SCREW,PHM,10-32X3/4,ST TYPE F.....2
to SN 19693
16  75076GT KEEPER,LATCH (45363)..........cccccouon.... 1
to SN 19693
17 54974GT PLATE,COVER LATCH BACKING.......... 1
to SN 19693
18 77524GT TUBE,PROP ROD,18.63",W/CAP........... 1
includes index number 19; to SN 19693
19  55753GT BUMPER, PLASTIC, 1.25 O.D................ 1
to SN 19693
20  45363GT LATCH,FLEXIBLE DRAW W/O
KEEPER........ooooeoeeeeeeeeeeseeveererneeeeann. 1
to SN 19693
21 17712GT SCREW,FHS,3/8-16 X 1.75......cccceoee.c.. 2
to SN 19693
22 5397GT WASHER,FLAT,USS,5/16",Y .....co.evvnn.e. 2
to SN 19693
23 4828GT NUT,NYLOCK,3/8-16........corereereereernnnnn. 2
to SN 19693
24 54073GT WEAR PAD,TANK SIDE BUMPER.......... 1
to SN 19693
25  77328PGT  PLATE,FUEL PUMP,FORD/WALBRO.....1
Ford models; to SN 19693
Genie
Part No. 52551 Z-45/25, 7-45/25], IC Power 103



I 500 Turntable Components November 2018

509.1 Turntable Covers - Tank Side and Fuel Filter (from SN 19694)

@M@g

(eeeaesedea3s

CEEB—-,

Genie
104 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

500 Turntable Components

509.1 Turntable Covers - Tank Side and Fuel Filter (from SN 19694)

Item Part No. Description Qty. |Item
1 75073GT HINGE,.375X.120THK.,SLOTTED.......... 2 21
from SN 19694
2 50965PGT PLATE,COVER SPACER,PAINTED........ 1 21
from SN 19694
3 6145GT SCREW,HHC,1/4-20 X 1.5......cccocvveens 10 22
from SN 19694
4 49693GT WASHER,FENDER,.25X1.50X.074........ 4 23
from SN 19694
5 52774-SGT COVER 24
ASSY.HYD.TANKSIDE,Z45/25................ 1
from SN 19694 o5
6  50971GT HINGE,FUEL DOOR..........ccoveevvvreeien. 1
from SN 19694 26
7  49816GT SCREW,PHILLIPS,PHM,10-32 X .75......2
from SN 19694 27
8  6146GT WASHER,FLAT,MS,#10,Y.....cccooeeevinnens 4
from SN 19694 28
9 6178GT NUT,NYLOCK,10-32......cocevvevecreeeecrnnnn 8
from SN 19694 28
10  54233GT LATCH,FUEL DOOR.........cceevvrerreeeeennns 1
from SN 19694 28
11 54230PGT FUEL DOOR,IC TANK SIDE,PNTD***.....1
from SN 19694 29
12 54486GT RIVET,ALUM,ALUM,3/16BUTTONHEAD.2
from SN 19694 30
13  54974GT PLATE,COVER LATCH BACKING.......... 1
from SN 19694
14  75076GT KEEPER,LATCH (45363)......ccccceieeniienne 1 31
from SN 19694
15  77048GT SCREW,PHM,10-32X3/4,ST TYPE F.....2 32
from SN 19694
16 77524GT TUBE,PROP ROD,18.63",W/CAP........... 1 33
includes index number 17; from SN 19694
17 55753GT BUMPER, PLASTIC, 1.25 O.D................ 1 34
from SN 19694
18  65887GT CLAMPHOSE,1 EAR,1/2......ccocevcvreann 1 35
from SN 19694
18  65892GT CONN. ASSY,7.9 TUBE X6.35 HOSE.....1 36
from SN 19694
18  77219GT PUMP, FUEL, LRG425, WALBRO.......... 1 37
does not include hose connectors or
clamps; from SN 19694
19 71909GT HOSE,FUEL,5/16 HIGH
PRESSURE**.......cccceevvieeeevennn 11-inches
from SN 19694
20  71909GT HOSE,FUEL,5/16 HIGH
PRESSURE**........cccoovvveeeeen, 100-inches
from SN 19694
21 21465GT CLAMPHOSE,.25" - .63" X .3125........... 1
from SN 19694
21 58967GT FUEL PRESSURE REG,425EFI***........ 1
from SN 19694
Genie

Part No. 52551

Part No.

65887GT

77356GT

77328PGT

6090GT

6638GT

6091GT

27089GT

65888GT

21465GT

27089GT

52179GT

27089GT

45363GT

17712GT

5397GT

4828GT

54073GT

6884GT

6889GT

6833GT

Description

CLAMPHOSE,1 EAR,1/2.......ccccccvvvveenn.. 1
from SN 19694

CONN. ASSY,9.5 TUBE X6.35 HOSE.....1
from SN 19694

PLATE,FUEL PUMP,FORD/WALBRO.....1
from SN 19694
SCREW,HHC,1/4-20 X .75......cccccvvvveeennn. 4
from SN 19694
WASHER,FLAT,USS,1/4"Y .......cccvuveenn. 23
from SN 19694
NUT,NYLOCK,1/4-20.......cccoveevrrreannnnn. 15

from SN 19694

HOSE,5/16 FUEL,SAE 30R?7.....53-inches
from SN 19694

CONN. BODY, 6.35 X 14.1, FORD.......... 1
from SN 19694
CLAMP,HOSE,.25" - .63" X .3125........... 1

from SN 19694

HOSE,5/16 FUEL,SAE 30R?7......3-inches
from SN 19694

FILTER, FUEL LRG 425/423 EFl............ 1
from SN 19694

HOSE,5/16 FUEL,SAE 30R7.....22-inches
from SN 19694

LATCH,FLEXIBLE DRAW W/O

KEEPER. ...t 1
from SN 19694
SCREW,FHS,3/8-16 X 1.75.......cccuvvennen 2
from SN 19694
WASHER,FLAT,USS,5/16"Y......cccovvrenn. 2
from SN 19694
NUT,NYLOCK,3/8-16........cccccvrrrreeeraennns 2
from SN 19694
WEAR PAD,TANK SIDE BUMPER.......... 1
from SN 19694
SCREW,HHC,1/4-20 X 2.5.....cceveeiireenes 1
from SN 19694
NUT,LP NYLOCK,1/4-20.......ccccovvvveeeenns 2
from SN 19694
CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 2

from SN 19694

Z-45/25, Z-45/25J, IC Power

105



I 500 Turntable Components November 2018

510.1 Hydraulic Hoses and Fittings - Turntable Components (to SN 20757)

TO “T” PORT ON DRIVE MANIFOLD (—@
(2)
AL e [
A FITTING @
-O— HOSE ASSEMBLY
N B
<> CONNECTOR ﬂ s AlE> e

% IN ouT %
HYDRAULIC b— G@ S— TO “B” PORT ON TRACTION MANIFOLD

19)
(0 o TO “A” PORT ON TRACTION MANIFOLD

out IN ng
» . _ 15
b a RETURN

FILTER

OUT%

=
=
m
=]
c

® S
/A

AUXILIARY PUMP

N
IN ouT

®

o @

RET. PR1 PLA1

g A A

PR2 PL2
FUNCTION MANIFOLD

Genie
106 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

500 Turntable Components

510.1 Hydraulic Hoses and Fittings - Turntable Components (to SN 20757)

Item Part No. Description Qty. |Item
- 49612GT O-RING KIT (ORFS FITTINGS) 19
- 49613GT PLUG AND CAP KIT-SERVICE,ORFS*

1 4914910826GT HOSE ASSY,3/4,45 FEM,STR FEM.......1 20
Hose End - Female, Swivel, ORFS, Hose 21
End - Female, Swivel, 45°, ORFS and
Hose, 3/4 inch
2 49141-2463GT HOSE ASSY,1/2,45 FEM,STR FEM**.....2
Hose End - Female, Swivel, ORFS, Hose 22
End - Female, Swivel, 45°, ORFS and
Hose, 1/2 inch
48962GT TEE,BRANCH,520429-12.........cccovvvvvenn. 1
48946GT  CONN,520120-8-10.....rrvvvooorrererrrerreerrs 2 23
48932GT FITTING,ELBOW,90D,520220-8***......... 2
from SN 18782
5 48947GT ELBOW,90D,520220-8-12..........ccunnnnne 2 24
to SN 18781
6  48978GT ELBOW,45D,520320-12-16............c........ 2 24
48985GT ELBOW,45D,520320-16..........ccuvvmunnnnnnnn. 1
8 49156-10856GT HOSE ASSY,3/4,90 FEM,STR FEM....... 2 25
Hose End - Female, Swivel, ORFS, Hose
End - Female, Swivel, 90°, Long, ORFS
and Hose, 3/4 inch
9  48899GT VALVE,CHK #10PORT-#10MALEORFS..1 26
10 491594618GT HOSE ASSEMBLY, 1"....ooviveeererrnenes 2 27
Hose End - Female, Swivel, NPTF, Hose
End - Female, Swivel, 90°, ORFS and
Hose, 42 inches long; from SN 10163;
Consult Factory prior to ordering 28
10 Y0894761-SGT HOSE ASSY,90F,STR MALE**............... 2 29
Hose End - Male, Swivel, Hose End -
Female, Swivel, 90°, ORFS and Hose, 42 29
inches long; to SN 10162; Consult Factory
prior to ordering
11 48965GT  ELBOW,90D,520202-12........oooooovrsrere.. 1 30
12 49150-3930GT HOSE ASSY,3/4,90 FEM,STR FEM....... 1 30
Hose End - Female, Swivel, ORFS, Hose
End - Female, Swivel, 90°, ORFS and
Hose, 3/4 inch 31
13 49151-7548GT HOSE ASSY,3/4,STR FEM,STR FEM.....1 32
Hose End - Female, Swivel, ORFS, Hose 33
End - Female, Swivel, ORFS and Hose,
3/4 inch 34
14 48959GT FITTING,ELBOW,90D,520220-12........... 1
15 48961GT TEE,RUN,520428-12.......cccvvvvvveeveennnns 1
16 48922GT CONN,520102-6-6....cceeevieeiieeiieeieeeeeeenn, 1
17 49126-2733GT HOSE ASSY,3/8,45 FEM,STR FEM....... 1
Hose End - Female, Swivel, ORFS, Hose
End - Female, Swivel, 45°, ORFS and
Hose, 3/8 inch
18 48994GT VALVE,BALL,16 MPT-16 FPT*** ........... 2
19 48905GT CONN,520120-4*** .. iiiiiieiieiieeeieeeeeeeen, 4
from SN 19715
Ganie

Part No. 52551

Part No. Description Qty.

48916GT CONN, 520120-6.....c.00eeecvveeeerereeereeeennes 4
to SN 19714

48907GT ELBOW,45D,520320-4.......ccceeeeuvveennen. 1

49164-5743GT HOSE ASSY 1/4,90 DEG FEM,STR F....1
Hose End - Female, Swivel, ORFS, Hose
End - Female, Swivel, 90°, ORFS and
Hose, 1/4 inch

54086-7068GT HOSE ASSY,ENG/EMANIFOLD............. 1
Hose End - Female, Swivel, ORFS, Hose
End - Female, Swivel, 45°, ORFS and
Hose, 1/2 inch

49119-5078GT HOSE ASSY,1/4,STR FEM,STR FEM*....2
Hose End - Female, Swivel, ORFS, Hose
End - Female, Swivel, ORFS and Hose,
1/4 inch

48904GT ELBOW,90D,520220-4-4.........ccccvvveennenn. 3
from SN 18367

48911GT ELBOW,90D,520220-4-6***.................... 3
to SN 18366

54319-1404GT HOSE ASSY,SWNG MOTOR/BRAKE.....1
Hose End - Female, Swivel, 90°, ORFS,
Hose End - Female, Swivel, 90°, ORFS
and Hose, 1/4 inch; to SN 18366

39877GT CONNECTOR,070120-4-4........ccccvvveennen 1

54085-8218GT HOSE ASSY,R.FILTER/FEMANIFOL**.....1
Hose End - Female, Swivel, ORFS, Hose
End - Female, Swivel, ORFS and Hose,
1/2 inch

48935GT TEE,RUN,520428-8.......ccceeeevveeeerieeannns 1

48905GT CONN,520120-4%%% . ..iecreeeceieeecvee e e 8
from SN 19715

48912GT CONN,520120-4-6***......ovveeecreeeeereeeinnes 8
to SN 19714

48905GT CONN,520120-4%*% .. .cccreeeeeieeeccree e 2
from SN 19715

48930GT CONN,520120-6-8.....ccccvveeerrrreeirrreeennn 2
to SN 19714

48933GT CONN,520120-8%**.....cccvvrererreeeerrreeennn 1

48992GT ELBOW,45D,520320-16-12..................... 1

48986GT CONN,520102-16.....cccccvveerrrreeirrreennnn. 2

48916GT CONN, 520120-6.....c.00eeevuveeeerereeereeeeenns 1

107

Z-45/25, Z-45/25J, IC Power



I 500 Turntable Components November 2018

511.1 Hydraulic Hoses and Fittings - Turntable Components (from SN 20758)

TO “T” PORT ON DRIVE MANIFOLD <_®7

~
e A S =] [
A FITTING ﬁb

() HOSE ASSEMBLY V
<> CONNECTOR ﬂ

IN ouT %

out %
EDIUM

M
PRESSURE
FILTER

TO “B” PORT ON TRACTION MANIFOLD
RETURN G@
< FILTER e TO “A” PORT ON TRACTION MANIFOLD
®
HYDRAULIC
TANK
AUXILIARY PUMP % IN ouT %
18 %)
ouT »@) HIGH
‘ﬂ IN PRESSURE
18 @) FICTER
()
a ® &
23
&/
(on)
@
24 24
vz Vi | |
e
(15)
N
PRES
AUX.
A A A A A A A
ST SWi 1 P RET. PR1 PLA
1 D
h l
SRAN A AN AN A
ST2 sw2 s2 P2 EXT. PR2 PL2
FUNCTION MANIFOLD
Ganie

108 Z-45/25, Z-45/25J, IC Power Part No. 52551



November 2018

500 Turntable Components

o N o 0o b~ W

10

11

12
13

14

15

16

511.1 Hydraulic Hoses and Fittings - Turntable Components (from SN 20758)

Part No.

49612GT
49613GT
49149-10826GT

49141-2463GT

48962GT
48946GT
48932GT
48978GT
48985GT
49156-10856GT

48899GT
49159-4618GT

49108-2329GT

48948GT
49119-5178GT

49109-7729GT

49151-8248GT

48922GT

Description Qty.

O-RING KIT (ORFS FITTINGS)
PLUG AND CAP KIT-SERVICE,ORFS*

HOSE ASSY,3/4,45 FEM,STR FEM....... 1
Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-12), Hose End - Female, Swivel,
45°, ORFS (Parker No. 1J743-12) and
Hose, 3/4 inch (Parker No. 482TC-12)

HOSE ASSY,1/2,45 FEM,STR FEM**.....2
Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
45°, ORFS (Parker No. 1J743-8) and Hose,
1/2 inch (Parker No. 451TC-8)

TEE,BRANCH,520429-12.............cc0eeeee 1
CONN,520120-8-10
FITTING,ELBOW,90D,520220-8***......... 2
ELBOW,45D,520320-12-16............c..ce... 2
ELBOW,45D,520320-16.........c.ccovrrunenee 1

HOSE ASSY,3/4,90 FEM,STR FEM....... 2
Hose End - Female, Swivel, ORFS (Parker
No.1JC71-12), Hose End - Female, Swivel,
90°, Long, ORFS (Parker No. 1J971-12)
and Hose, 3/4 inch (Parker No. 772-12)

VALVE,CHK,#10PORT-#10MALEORFS..1

HOSE ASSEMBLY, 1" 2
Hose End - Male, Swivel, NPTF (Parker
No. JC43-16), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-16) and
Hose, 1 inch (Parker No. 881-16)

HOSE ASSY,1/2,90 FEM,STR FEM**.....1
Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-8), Hose End - Female, Swivel,
45°, ORFS (Parker No. 1J943-10-8) and
Hose, 1/2 inch (Parker No. 381-8)

CONN,520120-8-12.......cc0cceririeiiiieee, 2

HOSE ASSY,1/4,STR FEM,STR FEM.....1
Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-4) and Hose, 1/4
inch (Parker No. 481TC-4)

HOSE ASSY,1/2,90 FEM,STR FEM....... 1
Hose End - Female, Swivel, 90°, ORFS
(Parker No. 1J943-8-4), Hose End -
Female, Swivel, ORFS (Parker No.
1JC43-8) and Hose, 1/2 inch (Parker No.
381-8)

HOSE ASSY,3/4,STR FEM,STR FEM.....1
Hose End - Female, Swivel, ORFS (Parker
No.1JC43-12), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-12) and Hose,
3/4 inch (Parker No. 482TC-12)

CONN,520102-6-6.......ccevvrveeiiririeicnne 1

Part No. 52551

Iltem

17

18
19
20
21
22
23

24
25

26
27
28
29

Ganie

Part No. Description Qty.
49126-2733GT HOSE ASSY,3/8,45 FEM,STR FEM....... 1
Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-6), Hose End - Female, Swivel,
45°, ORFS (Parker No. 1J743-6) and Hose,
3/8 inch (Parker No. 451TC-6)
48994GT VALVE,BALL,16 MPT-16 FPT***............. 2
48916GT CONN, 520120-6
48907GT ELBOW,45D,520320-4........cccvvveeeeennnnane 1
48905GT CONN,520120-4*** ...eeeeieeeeeeiieeeeeene 15
48961GT TEE,RUN,520428-12.......ccoevvviieiiienenns 1
49119-5078GT HOSE ASSY,1/4,STR FEM,STR FEM*....2
Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No.1JC43-4) and Hose, 1/4
inch (Parker No. 481TC-4)
48904GT ELBOW,90D,520220-4-4........cc.eevvveeennnne 2
49149-1726GT HOSE ASSY,3/4,45 FEM,STR FEM....... 1
Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-12), Hose End - Female, Swivel,
45°, ORFS (Parker No. 1J743-12) and
Hose, 3/4 inch (Parker No. 482TC-12)
48977GT CONN,520120-12-16.....c0evveeeiriirireeaaennne 1
48933GT CONN,520120-8***.......etriiiieeiiiiiieeeeeenne 1
48922GT CONN,520102-6-6........ccrvvreereaieereninnn 1
48986GT CONN,520102-16......ccevvvveeeeeiiiiiiiieeennnne 2
109

Z-45/25, Z-45/25J, IC Power



I 600 Boom Components

November 2018

‘ 601.1 Boom Installation - Pins and Bushings

Gm‘e
ATEREX BRAND

110 Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

600 Boom Components

Iltem

© 00 N O O B~ W N PP

I o
A W N R O

15

16

17

18

18

18

18

18
18

19

Part No.

54331GT
8177GT
6033GT
1256267GT
54738GT
30221GT
45071GT
107727GT
54156GT
54302GT
4828GT
6326GT
50455GT
54726GT

6605GT

5397GT

7713GT

50481GT

52758GT

59444GT

77303GT

77521GT
88203GT

50460GT

Description Qty.

PIN,1.75DIAX23.57LG,CHAMFER***.....1

SCREW,HHC,1/2-13 X 1.5.....cccceviene 8
WASHER,LOCK,0.5". ..o 8
ROD END,.5 X 3.75,ZAG.......ccc.cccvvvnirne 8

PIN,1.75DIAX12.25LG,CHAMFER......... 2
BEARING,1.75IDX2.000DX1.50LG.....16
BEARING,1.5IDX1.750DX1.5L.............. 4
PIN,1.50DIAX7.50LG,1IHOLE***............. 2
BEARING,FL,1.5IDX1.750DX1.10LG.....4
PIN,1.75DIAX11.63LG,CHAMFER......... 4

NUT,NYLOCK,3/8-16.......cccuvvrerrrearirnnnn 3
SCREW,HHC,3/8-16 X 3.....cccvvvrirrnennnnn 3
PIN,1.50DIAX13.88LG,2HOLE............... 2
WEAR PAD,SECONDARY
CYL,NON/JIB.....oeeiiiiiiiiiie e 1
SCREW,HHC,3/8-16 X 3.5,GR5............. 1
WASHER,FLAT,USS,5/16",Y......ccccuvrenne 1
NUT, LP NYLOCK, 3/8-16.........cceeerueenn. 1
VALVE,COUNTERBALANCE,3500

P Sl 2
for cylinder 59166

SEAL KIT,50302 CYLINDER.................. 2
for cylinder 50302

SEAL KIT, Z45 ELEV%%.........ccccvvvvernnn. 2

for cylinder 59254
VALVE, CNTRBAL 3500 PSI, ATM

VEN ... 2
SEAL KIT,ELEVATE (88203)..........c0ceue 2
CYLINDER,ELEVATE,Z45/25***............. 2

from SN 20529
PIN,1.75DIAX12.13LG,CHAMFER......... 1

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

601.1 Boom Installation - Pins and Bushings

111



I 600 Boom Components November 2018

602.1 Boom Installation - Linkage

Genie
112 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

Iltem

A W N P

10
11
12

13
14
15
16
16
17
18
19
20
21
22
23

24
25
26
27
28

29
30
31

32

33

34

Part No.

6175GT
6021GT
6097GT
60074PGT

88356-11103GT
19491GT
97128GT
43960GT

52729GT

6889GT
6638GT
88370GT
52740GT
50517-SGT

52741GT
52738GT
50952-SGT
10587GT
8177GT
6033GT
6095GT
54168GT
4266GT
6091GT
50479-SGT
52742GT

54239GT
6178GT
7339GT
6833GT
50548PGT

49772GT
52728GT
94530GT

94531PGT

94529GT

6888GT

Description Qty.
SCREW,HHC,3/8-16 X 1.......cceovurrrnrnnnn. 4
WASHER,LOCK,.375.......cccciverirerrirenn. 4
WASHER,FLAT,USS,3/8",Y ...ccoovrvrernnen. 2
COVER BRACE,UPPER

PIVOT,REAR,P....cceviiiiieeiecieeeen 1

SWITCH,LIMITW/RLR ARM,NO/NC**....2
CONTACTOR,LIMIT SWITCH

ROLLER ARM,LIMIT SWITCH***

WIRE CABLE,16/4 CON.TPE

JKT e 396-inches
UPPER SECONDARY ARM

ASSY-Z45

NUT,LP NYLOCK,1/4-20..........ccouveeunen.. 6
WASHER,FLAT,USS,1/4"Y ......cccounne. 16
HOSE COVER,UPPER ARM..........c...... 1

UPPER LEVEL ARM ASSY,SERV.......... 1
HOSE COVER,LOWER

LEVEL, TOPPAL........cocciiiiiiiiiiini, 1
LOWER LEVEL ARM ASSY......cccceevene 1
MIDPIVOT ASSY Z45IC........ccccocvviniens 1
BOOM REST WELDMENT..................... 1
SCREW,HHC,1/2-13 X.75.....ccceiirienens 2
SCREW,HHC,1/2-13 X 1.5.....ccecciiene 2
WASHER,LOCK,0.5" ... 2

WASHER,FLAT,USS,1/2",Y
WEAR PAD,MID PIVOT,PERIMETER.....1

SCREW,HHC,1/4-20 X 2....ccoevviiienns 4
NUT,NYLOCK,1/4-20........cccevrrerrrinnnn 6
CONNECTING LINK, Z45/25.................. 1

LOWER SECONDARY ARM ASSY........ 1
includes bearings

SCREW,PHILLIPS,PHM,10-32 X 2.0......4

NUT,NYLOCK,10-32........ccoevviiiiiiriinnne 4
SCREW,HHC,1/4-20 X .5....ccccccvviiiennnne 1
CLAMP,0.50,#8 X 1/4,RUB CUSH.......... 2
HOSE COVER,LOWER

LEVEL,BOT,PAL.....cooeiriiiiiiiiieiieeein 1

WEAR PAD,6 X 1.5 X.50,W/INSERT......1
UPPER PIVOT W/BEARING-Z45/25......1

CLAMPING BLOCK,CABLE................... 1
from SN 20593

BRACKET,HOSE CLAMP PAINTED***....1
from SN 20593

CLAMPING BLOCK,HOSE***,................ 1
from SN 20593
SCREW,HHC,1/4-20 X L....cceeeevvcrrnnnnnn. 1

from SN 20593

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

602.1 Boom Installation - Linkage

113



I 600 Boom Components November 2018

603.1 Upper Pivot

® (9

Genie
114 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

Iltem Part No. Description Qty.
1 6175GT SCREW,HHC,3/8-16 X 1.....ccccvvvivereannen 2
2 6021GT WASHER,LOCK,.375.....cccciirieieeeiiiiinns 5
3 1255452GT ROD END,.375 X 2.25,ZAG........ccocverunn 2
4 139599GT KIT,CYLINDER REPLACEMENT,Z-45*...1

to SN 19867; upgrade service kit required
for first-time replacement (includes both
the master and slave cylinders); after
first-time replacement, refer to 77362 below
4 52745GT SEAL KIT,50337,50353 CYLINDER
for cylinder 50337
4 59263GT SEAL KIT-3" BORE X 1.5" ROD
for cylinder 59132 and 59340
4 59389GT CYLINDER,MASTER,Z45 #4PORTS***..1
to SN 12673
4 59445GT SEAL KIT,3" BORE,1.5" RD
for cylinder 59389
4 77362GT CYLINDER,MASTER,Z45***,................. 1
from SN 19868
4 77364GT SEAL KIT,MASTER & SLAVE CYL
for cylinder 77362
5 34276GT PIN,1.25DIAX3.37LG,1HOLE
6 50542GT PIN,1.75DIAX9.25LG,1HOLE
7 6175GT SCREW,HHC,3/8-16 X 1.....cccovvveivireannn
8 825019GT ROD END,.375X3.69,ZAG.........ccc.ceerunnn 3
9 1262633GT BEARING,POLYGON,BM5120............... 6
10 1263056GT CYLINDER,PRIM LIFT NON JIB,z45.....1
includes 4 each index number 9
10 1263057GT  CYLINDER,PRIM LIFT JIB,Z45.............. 1
includes 4 each index number 9; to SN
19678
10 52744GT SEAL KIT,50287,50392 CYLINDER....... 1
for cylinder 50392
10 77014GT VALVE,COUNTERBALANCE,3800
P Sl 1
for cylinder 50392, 77187, 1263056
10 77189GT SEAL KIT,CYL,Z45 (77187&77188)........ 1
for cylinder 77187, 1263056
11 54738GT PIN,1.75DIAX12.25LG,CHAMFER......... 1
12 52728GT UPPER PIVOT W/BEARING-Z45/25...... 1
includes index number 13
13 30370GT BEARING,1.25IDX1.50DX1.00L............ 1
14 54331GT PIN,1.75DIAX23.57LG,CHAMFER***.....1
15 Ref. Primary Boom Tube Assembly (refer
to Figure 6-D and 6-E)..........ccccooevvnrennn. 1

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

603.1 Upper Pivot

115



November 2018

‘ 604.1 Primary and Extension Booms - Non-Jib Models

I 600 Boom Components

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

116



November 2018

600 Boom Components

Iltem

© 0o N o U~ w N |

=
o

11
12

13
14
15
16
17
18

19

20
21
22

23
24
25
26

Part No.

150103GT

88356-11103GT
19491GT
97128GT
49775GT
6178GT
50584GT
6019GT
6021GT
825019GT
8255GT
34125GT
38620GT

13918GT
54570GT

52757GT

54063GT

54570GT

65788GT
77410GT

50698GT
6091GT
6638GT
6637GT
824164GT
30255GT

50315GT

50546GT
50552GT
29080GT

30138GT
4828GT
6097GT
54530GT

604.1 Primary and Extension Booms - Non-Jib Models

Description Qty.
WIRE LOOM,1.25"NYLON,HIGH

TEMP ..oooiiiiiiiee e 103-inches
SWITCH,LIMIT,W/RLR ARM,NO/NC**....1
CONTACTOR,LIMIT SWITCH

ROLLER ARM,LIMIT SWITCH***
SCREW,PHILLIPS,PHM,10-32X 1.75.....2
NUT,NYLOCK,10-32.....covruereererreneenenenns 2
PIN,1.25DIAX9.38LG, THREADED......... 1
SCREW,HHC,3/8-16 X 1.25 GRD 5........ 5

WASHER,LOCK,.375.......cccccciiiiiinns 28
ROD END,.375X3.69,ZAG.........ccceuvenne 1
SCREW,HHC,3/8-16 X .75.......ccccueeee. 14

WEAR PAD,5 X 1.5 X .75 W/NUTS....

SHIM,WEAR PAD,5 X 1.5,14GA.............
1

SCREW,HHC,3/8-16 X 1.75,GRD.8........ 2

CYLINDER,EXTEND,Z45 NON JIB........ 1
to SN 13339

SEAL KIT,50699,50260,50321 CYL........ 1
for cylinder 50321

VALVE,CB.CBBC-LHN@1000**+............ 1
for cylinder 50321

CYLINDER,EXTEND,Z45 NON JIB........ 1
from SN 13340

SEAL KIT CYL 245 (54570).......ccccoveuene 1
VALVE,COUNTERBALNCE,1500
PSP 1

for cylinder 50321
WEAR PAD,EXTENSION CYLINDER.....1

NUT,NYLOCK,1/4-20........cccccvvirrnnnnn. 6
WASHER,FLAT,USS,1/4"Y .....ccccevvenen. 6
SCREW,HHC,1/4-20 X 1.75.....ccccvnvernene 2

SNAP RING,EXTERNAL,1.25ZAG........ 2

WASHER,SHIM,1.27 X 2.13 X .062........ 4
1

EXTENSION BOOM

WELDMNT,NON-JIB.......ccceceiiiiiiiinnn. 1
PIN,1.25DIAX6.36LG,2RING.................. 1
WEAR PAD,EXTENSION BOOM............ 1
SHIM,WEAR PAD,5X 1.5 16GA.............. 4
1

WEAR PAD,5 X 1.5 X .625 W/NUTS....... 4
NUT,NYLOCK,3/8-16........cccecvrerrrrnrnnn 3
WASHER,FLAT,USS,3/8",Y
CLAMP,HOSE,ALUMINUM............ccueee

Part No. 52551

Iltem

27
28

28

29

30
31

Part No.

77106GT
52781GT

65633GT

29080GT

77375GT
77376GT

Description Qty.

CLAMP,CABLE & HOSE,PLASTIC......... 2

PRIMARY BOOM ASSY,STD,Z45/25......1
to SN 16999

PRIMARY BOOM ASSY,STD,Z45/25**....1
from SN 17000

SHIM,WEAR PAD,5X 1.5 16GA.....as
n e e d e d

SPACER,NYLON,2.01 X 1.28 X.135....... 1
SPACER,NYLON,2.00 X 1.33 X.310....... 1
Footnotes

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Ganie

Z-45/25, Z-45/25J, IC Power

117



November 2018

I 600 Boom Components

‘ 605.1 Primary and Extension Booms - Jib Models

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

118



November 2018

600 Boom Components

605.1 Primary and Extension Booms - Jib Models

Part No.

77106GT
52782GT

65634GT

54157GT
8516GT

77375GT
77376GT

Description

CLAMP,CABLE & HOSE,PLASTIC......... 2
PRIMARY BOOM ASSY,JIB,Z45/25J......1

to SN 16999

PRIMARY BOOM ASSY,JIB,Z45/25J......1

from SN 17000

WEAR PAD,PRIMARY BOOM,JIB.......... 1
SCREW, HCC, 3/8-16 X 1.50.................. 2
SPACER,NYLON,2.01 X 1.28 X.135....... 1
SPACER,NYLON,2.00 X 1.33 X.310....... 1

Footnotes

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Item Part No. Description Qty. |Item
- 150103GT WIRE LOOM,1.25"NYLON,HIGH 27
TEMP ..oooiiiiiiiee e 103-inches 28
1 83356-11103GT SWITCH,LIMIT,W/RLR ARM,NO/NC**....1
- 19491GT CONTACTOR,LIMIT SWITCH 28
- 97128GT ROLLER ARM,LIMIT SWITCH***
2 49775GT SCREW,PHILLIPS,PHM,10-32X 1.75.....1 29
3 6178GT NUT,NYLOCK,10-32...rrsr oo 1 30
4 50584GT PIN,1.25DIAX9.38LG, THREADED......... 1 31
5 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5........ 5 32
6 6021GT WASHER,LOCK,.375......ccceeiiieeniennne 21
7 825019GT ROD END,.375X3.69,ZAG.........cccceeernnne 1
8 8255GT SCREW,HHC,3/8-16 X .75......cccecuveennen 14
9 54131GT WEAR PAD,PRIMARY BOOM,TOP
6.25X1.5X1.13. e 1
10 34125GT WEAR PAD,5 X 1.5 X .75 W/NUTS......... 6
11 38620GT SHIM,WEAR PAD,5 X 1.5,14GA............. 4
1
12 29080GT SHIM,WEAR PAD,5X 1.5 16GA.............. 4
1
13 54569GT CYLINDER,EXTEND,Z45J3***................. 1
to SN 13339
- 52757GT SEAL KIT,50699,50260,50321 CYL........ 1
for cylinder 50260
- 54063GT VALVE,CB.CBBC-LHN@1000***............ 1
for cylinder 50260
- 54569GT CYLINDER,EXTEND,Z45J3***................. 1
from SN 13340
- 65790GT SEAL KIT CYL.Z45(54569).......ccccoueeeunn 1
- 77410GT VALVE,COUNTERBALNCE,1500
PSI¥* e 1
for cylinder 50260
14 50698GT WEAR PAD,EXTENSION CYLINDER.....1
15 6091GT NUT,NYLOCK,1/4-20......ccccueeiiriaaninnn. 2
16 6638GT WASHER,FLAT,USS,1/4"Y ... .2
17 6637GT SCREW,HHC,1/4-20 X 1.75....cccccvvveennen 2
18 824164GT SNAP RING,EXTERNAL,1.25,ZAG........ 2
19 30255GT WASHER,SHIM,1.27 X 2.13 X .062........ 8
1
20 50304GT EXTENSION BOOM
WELDMNTJIB,Z45........cocciiiieieiiiiiieen. 1
21 50546GT PIN,1.25DIAX6.36LG,2RING.................. 2
22 50552GT WEAR PAD,EXTENSION BOOM............ 1
23 30138GT WEAR PAD,5 X 1.5 X .625 W/NUTS....... 4
24 4828GT NUT,NYLOCK,3/8-16.......cccvvrerreeariiannn 3
25 6097GT WASHER,FLAT,USS,3/8",Y....cccceevueeeen. 5
26 54530GT CLAMPHOSE,ALUMINUM...........ceveennne 1
Genie

Part No. 52551

Z-45/25, Z-45/25J, IC Power

119



November 2018

I 600 Boom Components

606.1 Cable Track Installation - Non-Jib Models

Part No. 52551

Z-45/25, Z-45/25J, IC Power

120



November 2018

600 Boom Components

Iltem

10
11

11

12

Part No.

6638GT
54830GT
48751-463GT

77036GT
6091GT
54981GT

12011GT
7713GT
5397GT
50748PGT

54985PGT

50452GT

58919GT
58920GT
58927GT
50747GT

54460GT

606.1 Cable Track Installation - Non-Jib Models

Description Qty.
Ref. Primary Boom Tube Assembly (refer
to Figure 6-D)
WASHER,FLAT,USS,1/4"Y ...ccvviiiieaane 8
SCREW,BHSC,1/4-20 X .88,Y/ZINC....... 3
HOSE,1/4" HIGH

PRESSURE,4.63LG........cccccvviirinine 11
SCREW,HHC,1/4-20 X 5.50,G5,CLZ......1
NUT,NYLOCK,1/4-20........cceerirrerrrinnn 8
WELDMENT,CABLE TRACK

TRAY,NJIIB ..o 1

from SN 17000
SCREW,BHHS,1/4-20 X .5,Y/ZINC......... 4

NUT, LP NYLOCK, 3/8-16........cccevvrrrnne. 4
WASHER,FLAT,USS,5/16"Y......ccccceeuee 4
CHANNEL,CABLE TRACK
COV,NONJP....cviiiiiiiiiii i, 1
to SN 16999

CHANNEL,CABLE TRACK
COV,NONJ,P...ovviiiiiiiiiiiiic e 1

from SN 17000

CABLE TRACK,PLASTIC,35 LINK......... 1
(2-45/25)

REPAIR LINK,7 LINKS*™*.........ccccoeiiinn. 1
REPAIR LINK END SET (42763)*........... 1
LINK,NYLATRAC KS6-5.4*** ............... 1

TUBE,CABLE TRACK ARM,NON-JIB.....1
to SN 15015

TUBE,CABLE TRACK ARM NON-JIB.....1
from SN 15016

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

121



I 600 Boom Components November 2018

‘ 607.1 Cable Track Installation - Jib Models

@ B DO OO

Genie
122 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

Iltem

w

0w N o o b

10

10

10

11

12

13

13

13

14

14

15

15

16

16

17
18
19
20

Part No.

54830GT
6638GT

18504GT
48751-463GT
77036GT
6091GT
60032PGT

48905GT

50692GT

77008GT

6884GT

6889GT

65766GT

83005GT

83006GT

43601GT

81043GT

45912GT

52943GT

50750GT

54983GT

12011GT
7713GT
5397GT
50487PGT

Description Qty.

Ref. Primary Boom Tube Assembly (refer
to Figure 6-E)
SCREW,BHSC,1/4-20 X .88,Y/ZINC....... 3

WASHER,FLAT,USS,1/4"Y
1

NUT,LOCKING-LG.FLANGE,1/4-20....... 3
HOSE,1/4" HIGH PRESSURE,4.63LG....1
SCREW,HHC,1/4-20 X 5.50,G5,CLZ......1
NUT,NYLOCK,1/4-20........ccccvvvrrrrnnnnn. 5

BRACKET,MANIFOLD,JIB,PAINTED......1
to SN 19756

CONN,520120-4%%% . .\iecreeeeereeeceee e 6
to SN 19756

Ref. Manifold - Jib Boom/Platform Rotate
(refer to Figure 6-J)......cccceevverieenicincene 1
from SN 19757

MANIFOLD,JIB,ROTATE 10V.......cccceuunn. 1

includes index number 13;to SN 16933

MANIFOLD,JIB,ROTATE 10V,W/FITT
includes index number 13; from SN 16934
to SN 19756

SCREW,HHC,1/4-20 X 2.5......ccccvvrieins 2
to SN 19756
NUT,LP NYLOCK,1/4-20........ccceecuvenncnnn 2
to SN 19756

VALVE,SOLENOID,10V W/DIODE***.....2
includes index numbers 14 and 15; to SN
16933

VALVE, SOLENOID (73616)-SHORT.....1
includes index numbers 14 and 15; from
SN 16934

VALVE, SOLENOID (73616)-LONG**.....1
includes index numbers 14 and 15; from
SN 16934

COIL,SOLENOID VLV,10V W/ DIODE.....2
to SN 16933

COIL,SOLENOID,8 DSD 10V,W/DIO*.....2
from SN 16934

NUT,SOLENOID VALVE 2P3W............... 1
from SN 16934
NUT,SOLENOID VALVE COIL................ 1

from SN 16934

WELDMENT,CABLE TRACK TRAY,J......1
to SN 16999

WLDMNT,CABLE TRACK TRAY,JIB....... 1
from SN 17000

SCREW,BHHS,1/4-20 X .5,Y/ZINC......... 4
NUT, LP NYLOCK, 3/8-16.........ccccveueenne. 4
WASHER,FLAT,USS,5/16",Y.......cccocee.. 4

CHANNEL,CABLE TRK COVER,JIB,.....1
to SN 16999

Part No. 52551

607.1 Cable Track Installation - Jib Models

Iltem

20

21

22

Part No.

54984PGT

50451GT

58919GT
58920GT
58927GT
50743GT

54461GT

Description Qty.
CHANNEL,CABLE TRK
COVER,JIB,PA.......ocoovieiiieieeeeen, 1

from SN 17000

CABLE TRACK,PLASTIC,26 LINK*........ 1

(2-45/25J)

REPAIR LINK,7 LINKS** ... 1
REPAIR LINK END SET (42763)*........... 1
LINK,NYLATRAC KSB-5.4%**_.............. 1
TUBE,CABLE TRACK ARM,JIB............. 1
to SN 15006

TUBE,CABLE TRACK ARM,JIB............. 1

from SN 15007
Footnotes

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Ganie

Z-45/25, Z-45/25J, IC Power

123



I 600 Boom Components November 2018

608.1 Platform Leveling and Rotation - Non-Jib Models

©

Genie
124 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

608.1 Platform Leveling and Rotation - Non-Jib Models

Item Part No. Description Qty. |Item
- 150103GT WIRE LOOM,1.25"NYLON,HIGH 13
TEMP ..oooiiiiiiiee e 103-inches
13
1 Ref. Primary Extension Boom Tube
(refer to Figure 6-D) 13
2 8516GT SCREW, HCC, 3/8-16 X 1.50.........c0cvunee 1 14
3 5397GT WASHER,FLAT,USS,5/16"Y .....cccccvvrennee 1
4 4828GT NUT,NYLOCK,3/8-16.......cccvvrerreeariiannn 2 14
5 825019GT ROD END,.375X3.69,ZAG
6 50543GT  PIN,1.25DIAX8.88LG,1HOLE................. 1 15
7 30219GT BEARING,FL,1.25ID X 1.410D X 1........ 2 16
8A  50457GT  ROTATOR,PLAT,NON/JIB,Z45/25........... 1 24
includes 2 each of index number 7; to SN 25
16961 (limited inventory; component no
longer available)
- 13852GT VALVE ASSY,BLEED***
- 31498GT BEARING KIT,ROTATOR,9K***
- 65842GT SEAL KIT,UNIVERSAL,9K ROTATOR*
for 50457
8B 233716GT ROTATOR,PLAT,ZA5.......ccoviiiiiieeiiinns 1
includes 2 each of index number 7; from
SN 16962; non-jib units
- 13852GT VALVE ASSY,BLEED***
- 147369GT SEAL AND BRG KIT,4.5K ROTATOR*
for rotator 94402 (no longer available)
- 233745GT SEAL AND BRG KIT,4.5K ROTATOR
for rotator 233716
- 62509GT SEAL KIT,ROTATOR***
for rotator 54808 (no longer available)
- 83042GT BEARING KIT,ROTATOR,4.5K***
9 6145GT SCREW,HHC,1/4-20 X 1.5.....ccceeviiiveannnn 3
10 6356GT WASHER,LOCK,.25......ccoiiiiiieeeieiiiiines 3
11 39345GT VALVE,COUNTERBAL.CBCA-LHN@3000.1
11 43018GT SEAL KIT (39345).....cccciiiiieiiiieeiiieeanns 1
11 43166GT MANIFOLD,ASSY DUAL CNTRBAL....... 1
to SN 15944
11 56929GT MANIFOLD,ROTATOR,180 DEG.***....... 1
from SN 15945 to SN 19756
11 62506GT VALVE - COUNTERBALANCE**............ 1
11 62507GT O-RING, ROTATOR MANIFOLD............. 1
11 73807GT MANIFOLD,ROTATOR,CB***.................. 1
from SN 19757
12 T108075GT  PIN,1.25DIAX5.25LG,1HOLE................. 1
13 139599GT KIT,CYLINDER REPLACEMENT,Z-45*...1
upgrade service kit required for first-time
replacement (includes item 14 and both
the master and slave cylinders); after
first-time replacement, refer to 77363
below; to SN 19867
13 52745GT SEAL KIT,50337,50353 CYLINDER....... 1
for cylinder 50353
Genie

Part No. 52551

Part No.

54065GT
77363GT

77364GT
25683GT

47377GT

6175GT
T107884GT
6638GT
6091GT

Description Qty.
VALVE,COUNTERBALANCE,3500%+*.....1
CYLINDER,SLAVE,Z45*** . .......c.c.c...... 1

includes index number 14; from SN 19868
SEAL KIT,MASTER & SLAVE CYL.........1

BEARING,POLYGON,20DU12............... 4
from SN 19868

BEARING,1.25 ID X 1.5 OD X .75.......... 4
to SN 19867

SCREW,HHC,3/8-16 X 1.....ccccvevvvrrenens 1
PIN,1.25DIAX7.00LG,1HOLE................. 1
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,1/4-20

Z-45/25, Z-45/25J, IC Power

125



I 600 Boom Components November 2018

‘ 609.1 Platform Leveling and Rotation - View 1 - Jib Models

® @

@

Genie
126 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

609.1 Platform Leveling and Rotation - View 1 - Jib Models

Description Qty.
BEARING KIT,ROTATOR,9K***, ............. 1
SEAL KIT,UNIVERSAL,9K ROTATOR*....1
ROTATOR,PLAT,Z45J/Z51J........ccccovunn.. 1

includes 2 each of index number 7; from
SN 16935

VALVE ASSY,BLEED***........ccccoevriinnenne 1

SEAL AND BRG KIT,4.5K ROTATOR*
for rotator 94401 (no longer available)

SEAL AND BRG KIT,4.5K ROTATOR.....1
for rotator 233715

SEAL KIT,ROTATOR***
for rotator 54368 (no longer available)

BEARING KIT,ROTATOR,4.5K***............ 1
BEARING,FL,1.25IDX1.410DX1.50L.....4
VALVE,COUNTERBAL.CBCA-LHN@3000.1
SEAL KIT (39345)....cccceiiiiiiiiiiiiiieiiene 1

MANIFOLD,ASSY DUAL CNTRBAL....... 1
to SN 15944

MANIFOLD,ROTATOR,180 DEG.***....... 1
from SN 15945 to SN 19756

VALVE - COUNTERBALANCE**............ 1
O-RING, ROTATOR MANIFOLD............. 1
MANIFOLD,ROTATOR,CB***.................. 1
from SN 19757

SCREW,HHC,1/4-20 X 1.25.......ccceeeueee. 3
WASHER,LOCK,.25.......cccoeeiieiiirnieannn. 3
PIN,1.25DIAX14.45LG,2HOLE............... 2

KIT,CYLINDER REPLACEMENT,Z-45*...1
upgrade service kit required for first-time
replacement (includes item 31 and both
the master and slave cylinders); after
first-time replacement, refer to 77363
below; to SN 19867

SEAL KIT,50337,50353 CYLINDER....... 1
VALVE,COUNTERBALANCE,3500%**.....1

CYLINDER,SLAVE,Z45*** ........cccovecun... 1
includes index number 31; from SN 19868

SEAL KIT,MASTER & SLAVE CYL.........1
PIN,1.25DIAX5.25LG,1HOLE................. 1
BEARING,1.25IDX1.50X1.25L............... 6

BELLCRANK,JIB,WELD/Z45/25***......... 1
includes index number 29

BEARING,POLYGON,20DU12............... 4
from SN 19868

BEARING,1.25 ID X 1.5 OD X .75.......... 4
to SN 19867

Footnotes

1: Quantity listed for this item is approximate.
Actual quantity may vary to ensure proper fit.

Iltem Part No. Description Qty. | Item Part No.
- 150103GT  WIRE LOOM,1.25"NYLON,HIGH —  31498GT
TEMP..cooiii 103-inches - 65842GT
1 Ref. Primary and Extension Booms (refer 21B  233715GT
to Figure 6-E)
50546GT PIN,1.25DIAX6.36LG,2RING........rvver.... 1
3 30255GT WASHER,SHIM,1.27 X 2.13 X .062........8 -~ 13852GT
1 -~ 147369GT
4  824164GT  SNAP RING,EXTERNAL,1.257AG........2
5 50543GT  PIN,1.25DIAX8.88LG,1HOLE < 233745GT
6  6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5........7 . 62500GT
7 5397GT WASHER,FLAT,USS,5/16",Y ... rvvorveen.. 2
8 825019GT  ROD END,.375X3.69,ZAG.......ccovrerrrven. 9 —  83042GT
9  4828GT NUT,NYLOCK,3/8-16.....coevverreerrrrrrsnnens 9 22 30222GT
10  T107883GT  PIN,1.25DIAX7.88LG,LHOLE................. 2 23 39345GT
11 8516GT SCREW, HCC, 3/8-16 X 1.50.......ovve...... 2 23 43018GT
12 27497GT CLAMP,RUBBER CUSHIONED-2 5/32....2 23 43166GT
13 SERVICE KIT, 5FT JIBveoeeeeeeeeeeeeeeeen. 1
refer to section 613.1 for jib detail 23  56929GT
14  54527-SGT  CABLE COVER,JIB**......oooioeiveerer, 1
15  6091GT NUT,NYLOCK, 1/4-20.....cvorvereeeereeeeeren. 2 23 62506GT
16  6638GT WASHER,FLAT,USS, 1/4"™Y ..., 2 23 62507GT
17 T107884GT  PIN,1.25DIAX7.00LG,1HOLE 23 73807GT
18  61306-SGT  COMPR.LINK,MACHINED,GND
CONTR oo 2 24 8915GT
19A  54994GT CYLINDER,JIB,Z45,#4 PORTS**........ 1 25 6356GT
includes index number 20; to SN 17697 26 81175GT
-~ 50480GT VALVE,COUNTERBALANCE,3800 27  139599GT
PSI¥ et 1
—~  52757GT SEAL KIT,50699,50260,50321 CYL........1
for 50699, 50260, 50321
—  65789GT SEAL KIT (54994).......oveeeeeereereeereerserenn, 1
for 54568, 54994
27  52745GT
19B  54994GT CYLINDER,JIB,Z45 #4 PORTS***.......... 1
includes index number 20; from SN 17698 27 54065GT
~  147283GT  SEALKIT,147259 27 77363GT
for 147259
~  43018GT  SEALKIT (39345) 27 77364GT
for 50480 28 T108075GT
-~ 50480GT VALVE,COUNTERBALANCE,3800 29 34245GT
PSIrsrsrs 30  50466-SGT
—~  65789GT SEAL KIT (54994)
for 54994 31  25683GT
20  25683GT BEARING,POLYGON,20DU12............... 4
21A  50676GT ROTATOR,PLAT,JIB,Z45/25]%* 31 47377GT
includes index number 22; to SN 16934
(limited inventory; component no longer
available)
—~  13852GT VALVE ASSY,BLEED***.........ccoccovvroenn.. 1
Genie

Part No. 52551

Z-45/25, Z-45/25J, IC Power

127



I 600 Boom Components November 2018

610.1 Platform Leveling and Rotation - View 2 - Jib Models

Genie
128 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

Iltem

4A

4B

4C

10

10

10

11

Part No.

6091GT

6638GT

36294GT

54701GT

77008GT

77250GT

45912GT

52943GT

81043GT

83005GT

83006GT

77692GT

6021GT

56925GT

33278GT

77051GT

13852GT

30219GT

54368GT

54510-SGT

610.1 Platform Leveling and Rotation - View 2 - Jib Models

Description Qty.
NUT,NYLOCK,1/4-20........ccccevrvrreeeerainnns 2
from SN 19757
WASHER,FLAT,USS,1/4"Y .......cccovvnnnn.. 2
from SN 19757
SCREW,HHC,1/4-20 X 2.75.....cccccvveenen 2

from SN 19757

MANIFOLD,JIB,ROTATE 10V,W/FITT.....1
to SN 16934

MANIFOLD,JIB,ROTATE 10V,W/FITT.....1
from SN 16935 to 19756

MANIFOLD,JIB,ROTATE 10V,W/FIT*......1
from SN 19757

NUT,SOLENOID VALVE 2P3W............... 1
from SN 19757
NUT,SOLENOID VALVE COIL................ 1

from SN 19757

COIL,SOLENOID,8 DSD 10V,W/DIO*.....1
from SN 19757

VALVE, SOLENOID (73616)-SHORT.....1
from SN 19757

VALVE, SOLENOID (73616)-LONG**.....1
from SN 19757

SCREW,HHC,3/8-16 X 1 GRD 8............. 6
from SN 19757
WASHER,LOCK,.375......cccccvveeeeeeeiiirnnns 6

from SN 19757

SCREW,HHC,3/4-10 X 9.5 GR 8 YE....... 1
from SN 19757

WASHER,FLAT,.75 HARDENED............ 2
from SN 19757
NUT,NYLOCK,3/4-10,GRD.8.................. 1
from SN 19757
VALVE ASSY,BLEED***.........cccceeeeeunenne 1

from SN 19757

BEARING,FL,1.25ID X 1.410D X 1........ 1
from SN 19757

ROTATOR,PLAT,JIB,Z45/25].................. 1
from SN 19757

WELDMENT,PLATFORM SUPPORT.....1
from SN 19757

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

129



I 600 Boom Components November 2018

611.1 Hydraulic Hoses and Fittings - Non-Jib Models

PLATFORM
ROTATOR

LEGEND I
A FriNG O
V2
O HOSE ASSEMBLY )
\al SLAVE
CYLINDER
<> CONNECTOR
©®
EXTEND RETRACT

© O
EXTENSION CYLINDER E b
Ei A [3> O

PRIMARY
SECONDARY LIFT i E
LIFT
CYLINDERS R :]

~ (9

@

— @ ¢

&/
™~
e

E

A AV 7
® o
@ 7 69 MASTER

CYLINDER
TO LEFT STEER CYLINDER (—‘7

: i

v
)
&)

A
PRES. = o o o - - >
TO RIGHT STEER CYuNDERl 7 g g g
@ ST2 sSwz s2 P2 EXT. PR2 PL2
TANK FUNCTION MANIFOLD
Genie

130 Z-45/25, Z-45/25J, IC Power Part No. 52551



November 2018

600 Boom Components

Iltem

AW N PO

(2B )]

10

10

10

11
11

12

13

14

15

16

16

17

17

18

19

Part No.

49612GT
49613GT
48907GT
54132GT
48904GT
49121-25688GT

48912GT
49119-26478GT

49119-27978GT

48917GT

48890GT

A10635682SGT

49120-35381GT

SA7A03BBASGT

48918GT
83020GT

49119-39378GT

49119-36178GT

48923GT

48916GT

49119-16178GT

49120-16181GT

49119-38578GT

54740-38584GT

49119-37678GT

49117-14391GT

611.1 Hydraulic Hoses and Fittings - Non-Jib Models

Description Qty.

O-RING KIT (ORFS FITTINGS)
PLUG AND CAP KIT-SERVICE,ORFS*

ELBOW,45D,520320-4.........cccevvvrnnnnn 1
ELBOW,SWIVEL 90D, 520221-4............ 1
ELBOW,90D,520220-4-4...........cc0ereeunennn. 2

HOSE ASSY 1/4,STR FEM,STR MALE..2
1

CONN,520120-4-6***........coovviiirinienen. 12

HOSE ASSY,1/4,STR FEM,STR FEM.....1
2

HOSE ASSY,1/4,STR FEM,STR

FEMM...ooooiiis 1
2
CONN,LONG,520122-6..........cccevurenenne 2

FITTING,TEE,BRANCH,520429-4***.....2
HOSE ASSY,3/8"100R2,FEM/FEM***_....2
3 to SN 14337

HOSE ASSY 1/4, STR FEM,STR FEM....2
4 from SN 19715

HOSE ASSY,1/4"100R1,STR FSTRF.....2
5 from SN 14338 to SN 19714
TEE,RUN,520428-6.........ccevevivvrreiiienennns 2

COUPLER,090136, 4-6
adapter fitting as needed

HOSE ASSY,1/4,STR FEM,STR FEM.....2
5

HOSE ASSY,1/4,STR FEM,STR FEM.....1
5
PLUG,090109A-6.......c0evveeeeeeiirieeeeeeeens 2
CONN, 520120-6.....c..0eeeeuveeeerireeerieeenns 8
HOSE ASSY,1/4,STR FEM,STR FEM.....2
5 from SN 19715

HOSE
ASSY,FMANIF/SECONDARYCVL.........2
50 SN 19714

HOSE ASSY,1/4,STR FEM,STR FEM.....2
5 from SN 19887

HOSE ASSY,P1&P2/PRIMARY CYL......2
5 to SN 19886

HOSE ASSY,1/4,STR FEM,STR FEM.....1
5

HOSE ASSY,1/4,90 FEM,STR FEM....... 2
6

Part No. 52551

Iltem Part No. Description Qty.

20  48935GT TEE,RUN,520428-8.........ccceieieerernee 1

21  48930GT CONN,520120-6-8......c0cvvvvrirererireriinnns 2

22 48933GT CONN,520120-8*** .. .cccveeerireeeriree e 1

23 49119-1278GT HOSE ASSY,1/4,STR FEM,STR FEM.....2
60 SN 18770

23 49119-2278GT HOSE ASSY,1/4,STR FEM,STR FEM.....2
6 from SN 18771

Footnotes

Genie
Z-45/25, 7-45/25J, IC Power

1: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Male, ORFS
(Parker No. 1J043-4) and Hose, 1/4 inch
(Parker No. 481TC-4)

2: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-4) and Hose, 1/4
inch (Parker No. 481TC-4)

3: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-6), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-6) and Hose, 3/8
inch (Parker No. 381-6)

4: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-6-4) and Hose, 1/4
inch (Parker No. 481TC-4)

5: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-6-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-6-4) and Hose, 1/4
inch (Parker No. 481TC-4)

6: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-4) and Hose,
1/4 inch (Parker No. 481TC-4)

131



I 600 Boom Components November 2018

‘ 612.1 Hydraulic Hoses and Fittings - Jib Models

PLATFORM

W ROTATOR — ’F
g [

JIB
CYLINDER d Vi1

SLAVE
CYLINDER

®

R2
J2  DUAL D
counter 2|3 ‘

BALANCE
J1 MANIFOLD V1 b
A1

®

B: EXTENSION CYLINDER E g ? O ﬁ)

- LEGEND c PRIMARY
LIFT

SECONDARY

LIFT
A FITTING CYLINDERS

<> CONNECTOR 6@

20 @D MASTER

CYLINDER

(=
\&/
®

TO LEFT STEER CYLINDER <—@T

PRES.

TO RIGHT STEER CYLINDER (—@71

e o
3 2>
>
@T
b,

(2]
e
n
[22]
=
N

52
TANK FUNCTION MANIFOLD

Genie
132 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

612.1 Hydraulic Hoses and Fittings - Jib Models

Item Part No. Description Qty. |Item
- 49612GT O-RING KIT (ORFS FITTINGS) 16
- 49613GT PLUG AND CAP KIT-SERVICE,ORFS*

1 49117-10191GT HOSE ASSY,1/4,90 FEM,STR FEM.......2 16
1o sn 10756
1 49119-2078GT HOSE ASSY,1/4,STR FEM,STR FEM*....2 17
2 from SN 19757 18
48904GT ELBOW,90D,520220-4-4.......cocoovereneee. 2 19
48905GT CONN,520120-4%** .o 6
49121-18588GT HOSE ASSY,D.CB 19
MAN/EMAN.JUNCT......cocooreriirirrrna. 2
3 to SN 19756
4 4912127788GT HOSE ASSY 1/4,STR FEM,STR MALE..2 20
3 0 SN 19757
5  49117-9091GT HOSE ASSY,1/4,90 FEM,STR FEM.......2 20
3 {0 SN 19756
5  49119-3778GT HOSE ASSY,1/4,STR FEM,STR FEM.....2 21
3 from SN 19757
6  48912GT CONN,520120-4-6%**.......ccoovrvrrrrernnne. 14 21
49121-2088GT HOSE ASSY 1/4,STR FEM,STR MALE..2
8 22
8  48917GT CONN,LONG,520122-6...........cceurmnee. 2
4911923478GT HOSE ASSY,1/4,STR FEM,STR FEM.....1 23
3 from SN 17348 24
9  4912023481GT HOSE ASSY,SLAVE/MASTER CYL 25
R ettt 1
%10 SN 17347
10  4911921978GT HOSE ASSY,1/4,STR FEM,STR FEM.....1
4 from SN 17348
10  4912021981GT HOSE ASSY,SLAVE/MASTER CYL
B ettt 1
10 SN 17347
11 48919GT TEE,BRANCH,520429-6.........ccoevrverrnnne 2
12 4912035381GT HOSE ASSY 1/4, STR FEM,STR FEM....2
4 from SN 19715
12 5474035384GT HOSE ASSY,FMANIFOLD/EXT.CYL......2
5 to SN 19714
13 49119-1278GT HOSE ASSY,1/4,STR FEM,STR FEM.....2
% to SN 18770
13 49119-2278GT HOSE ASSY,1/4,STR FEM,STR FEM.....2
5 from SN 18771
14  48918GT TEE,RUN,520428-6.......cccoviirriieennnes 2
15  4911939378GT HOSE ASSY,1/4,STR FEM,STR FEM.....2
5
Genie

Part No. 52551

Part No. Description Qty.

49119-36178GT HOSE ASSY,1/4,STR FEM,STR FEM.....1
6 SAE-4 both ends

S0773381-SGT  HOSE ASSY,1/4",100R1,FEM/FEM**.....1
6 SAE-4 one end; SAE-6 opposite end

48923GT PLUG,090109A-6......ccovvveiriieniiireeieennn 2

48916GT CONN, 520120-6....ccccovuvvrrieieeeiiiiiineeennn 8

4911916178GT HOSE ASSY,1/4,STR FEM,STR FEM.....2
6 from SN 19715

4912016181GT HOSE
ASSY,FMANIF/SECONDARYCYL.......... 2
6 to SN 19714

4911938578GT HOSE ASSY,1/4,STR FEM,STR FEM.....2
6 from SN 19887

54740-38584GT HOSE ASSY,P1&P2/PRIMARY CYL......2
6 to SN 19886

4911937678GT HOSE ASSY,1/4,STR FEM,STR FEM.....1
6 SAE-4 both ends

0773481 SGT  HOSE ASSY,1/4",100R1,FEM/FEM**.....1
6 SAE-4 one end; SAE-6 opposite end

4911714391GT HOSE ASSY,1/4,90 FEM,STR FEM....... 2
6

48935GT TEE,RUN,520428-8....

48930GT CONN,520120-6-8........evvveveeeiriiiiieeeennne

48933GT CONN,520120-8***.......evrieieeeiiiiiiieeeeenne 1

133

Z-45/25, Z-45/25J, IC Power



I 600 Boom Components

November 2018

612.1 Hydraulic Hoses and Fittings - Jib Models

(continued)

Iltem Part No. Description Qty.
Footnotes

1: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
90°, ORFS (Parker No. 1J943-4) and Hose,
1/4 inch (Parker No. 481TC-4)

2: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-4) and Hose, 1/4
inch (Parker No. 481TC-4)

3: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Male, ORFS
(Parker No. 1J0O43-4) and Hose, 1/4 inch
(Parker No. 481TC-4)

4: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-6-4) and Hose, 1/4
inch (Parker No. 481TC-4)

5: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-6-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-6-4) and Hose, 1/4
inch (Parker No. 481TC-4)

6: Verify hose end port size (SAE-4 or 6) when
ordering

134 Z-45/25, Z-45/25J, IC Power

Ganie

Part No. 52551



November 2018 600 Boom Components |

612.1 Hydraulic Hoses and Fittings - Jib Models
(continued)

This Page Intentionally Left Blank

Genie
Part No. 52551 Z-45/25, 7-45/25J, IC Power 135




I 600 Boom Components November 2018

‘ 613.1 Jib Detall

Genie
136 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

600 Boom Components

Iltem

1A

1B

o g b~ WD

~

10
11
12
13
14
15
16
17
18
19
20

Part No.

128513GT

128534GT

8255GT
6021GT
81640GT
119542GT
56912GT

119536PGT
6090GT
6638GT
6091GT
8915GT
128482GT
128483GT
128510GT
128724GT
128454PGT
79456GT
5224GT
4828GT
77181GT

Description Qty.

SERVICE KIT,5FT JIB
required for first time replacement (includes
part number 128534)

JIB BOOM ASSY W/WORD DECAL....... 1
use ONLY if service kit 128513 has been
installed on the machine

SCREW,HHC,3/8-16 X .75
WASHER,LOCK,.375
WEAR PAD,3 X 1.5 X.625 W/NUTS........ 1

CLAMP,TWO HOSE........ccocoviiiiiiinne 1
SPRING
CLIR,1/4-20,.025-.15X.54,ZAG................ 1

BRACKET,HOSE CLAMP,PAINTED....... 1
SCREW,HHC,1/4-20 X .75
WASHER,FLAT,USS,1/4"Y
NUT,NYLOCK,1/4-20
SCREW,HHC,1/4-20 X 1.25

HOSE GUIDE, JIB.......ccccooovviiiiiiiiciics 1
BACKING PLATE, HOSE BLOCK, JIB....2
CLAMPJIB HOSE/CABLE,Z45/51.......... 2
BOLT,CARRIAGE,1/4-20 X 2.75,G2
COVER, JIB HOSES/CABLES............... 1
BOLT,CARRIAGE,1/4-20 X 1.00,G2
SCREW,HHC,3/8-16 X 2
NUT,NYLOCK,3/8-16

CLAMP,1.63,#26 X 3/8,RUB CUSH........ 2

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

613.1 Jib Detail

137



I 700 Platform Components November 2018

701.1 Platform Installation

Z-45/25J Mount

X=X

Genie
138 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

700 Platform Components

Iltem Part No.

1  30286GT
1 56925GT
2 122079GT
2 33278GT
3 29764GT
3  77051GT
4 10597GT
4 77692GT
5 6021GT
5 6033GT
6
122755GT
8  5397GT
4828GT
10  8516GT

11 52743-SGT

--  54520-SGT

12 50293GT

12 54510-SGT

Description Qty.
SCREW,HHC,1-8 X 12IN GRD.2***........ 2

to SN 16934

SCREW,HHC,3/4-10 X 9.5 GR 8 YE....... 2
from SN 16935

WASHER,FLAT,1.000,HARDENED........ 4
to SN 16934

WASHER,FLAT,.75 HARDENED............ 4
from SN 16935
NUT,NYLOCK,1-8....ccevvviieerieeecriee e, 2
to SN 16934
NUT,NYLOCK,3/4-10,GRD.8................ 12

from SN 16935

SCREW,HHC,1/2-13 X 1.25 GR5......... 12
to SN 16934

SCREW,HHC,3/8-16 X 1 GRD 8........... 12
from SN 16935
WASHER,LOCK,.375......ccccecvirirrrnnnnn 12
from SN 16935
WASHER,LOCK,0.5"......cceiieiiiiiine 12
to SN 16934

Ref. Platform Assembly (refer to Figure 7-B
OF 7-B.1)ciiiiiiiiieiiee e 12

(refer to 702.1)
UBOLT,FLATTENED,1.5DIAX3/8 UNC....2

WASHER,FLAT,USS,5/16"Y......ccccceeuee 4
NUT,NYLOCK,3/8-16........cccecvreriennne 12
SCREW, HCC, 3/8-16 X 1.50.........c0cuuee 8

PLAT SUPPORT ASSY,NON-JIB***....... 1
to SN 16961; non-jib models

WELDMNT,PLATFRM
SUPPORT,NJIB**.......cccviniieiiniicienieeiens 1
from SN 16962; non-jib models
PLATFORM SUPP WDMT 45.12"........... 1
to SN 16934

WELDMENT,PLATFORM SUPPORT.....1
from SN 16935

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

701.1 Platform Installation

139



November 2018

I 700 Platform Components

702.1 Platform

@)

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

140



November 2018

700 Platform Components

Iltem

A W N P

10

11

12

13

14
14

18
19
20

Part No.

7713GT
5397GT
6019GT

73233GT
20262GT
43960GT

60428GT
73739GT
73587GT
73575GT

6090GT
6638GT
56912GT

73931GT

73610PGT

73477TPGT

52750-SGT
52751-SGT
102992GT
53517GT
56424GT
60922GT
122755GT
4828GT
73954PGT

44743GT
6356GT

Description Qty.
NUT, LP NYLOCK, 3/8-16....................... 4
WASHER,FLAT,USS,5/16"Y................. 20

SCREW,HHC,3/8-16 X 1.25 GRD 5........ 8
Ref. Platform Controls (refer to 703.1 or

TOAL) oo, 8
(refer to 703.1 or 704.1)
ASSEMBLY,FOOT SWITCH***............... 1

MICROSWITCH,13482 FOOTSWITCH...1
WIRE CABLE,16/4 CON.TPE

JKT oo 61-inches
CONN,PLUG 4 WAY,14-18GA................ 1
BOOT,PLUG 4 WAY

SCREW,PHIL,10-24 X .75......cccccvvvveennn. 2
SPRING
CLIP,10-24,.025-.125X.468,ZAG............. 2
SCREW,HHC,1/4-20 X .75.... .4
WASHER,FLAT,USS,1/4"Y ......cccovvvnnen... 8
SPRING
CLIP1/4-20,.025-.15X.54,ZAG................ 4
GUARD,FOOTSWITCH,W/DECAL
ALUM....ooiiicee e 1
STEP PLATFORM ENTRY

PAINTED  *.....oviiiiitiee e 1
FLOORING, 6'FT PLATFORM................ 1

(for single entry)

PLAT.ASSY,6FT,Z45/25,ANSI/CSA......... 1
PLAT.ASSY,6FT,Z45/25, CE.......c.cccuu..... 1
SLIDING MIDRAIL KIT,PTD.......ccc0vvveeen. 1
GROMMET,RUBBER .5 X .014 X .75.....1
CLAMP,1.25X.5 RUBBER-CUSHION.....1

OPTION,EURO TOEBOARD.................. 1
UBOLT,FLATTENED,1.5DIAX3/8 UNC....2
NUT,NYLOCK,3/8-16.......ccccecveerrrrrrnne. 8
Decal Plate Assembly with decals (decals
are listed in Section ONe)..........ccccveeennes 1
MANUAL BOX W/DECALS*** W1
WASHER,LOCK,.25........ccocvviiiienncanne. 3
Ref Weldment - Platform Mount.............. 3

(refer to 701.1)

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

702.1 Platform

141



November 2018

I 700 Platform Components

703.1 Platform Controls - View 1

Part No. 52551

-

EX BRAND

Z-45/25, Z-45/25J, IC Power

ATER

142



November 2018

700 Platform Components

Iltem

o 0~ B W DN

10
10

11
11
11
12
13
14
15
16
17

17

18
18

19

19

20
21
22
23
24

Part No.

119867GT
19274GT
43181GT
22052GT
39591GT

49820GT
12344GT
32637GT
32638GT
32639GT
19274GT

44936GT
43956GT

6622GT
10775GT
8843GT

13585GT
33629GT
33724GT
54380GT
39591GT
54633GT
30997GT
27115GT
52765-SGT

77248GT

10777GT
45437GT

50404GT

77136GT

6175GT
6021GT
6097GT
4828GT
7057GT

Description Qty.

WIRING KIT,JIB TIME DELAY IC
RELAY,SPDT,12V(AUTO)**

CAPACITOR, TIME DELAY

LIMITER PC BOARD, HORSEPOWER...1

SPACER,NYLON,.375...c.ccceeiiiierininnn 1
sold separately

SCREW,PHILLIPS,PHM,6-32 X .5.......... 3

NUT,NYLOCK,6-32.....c.evvveeieeeeiiieeiiinennn 2
TERMINAL BLOCK,WAGO.................. 43
TERMINAL BLOCK,WAGO...........c.c...... 2
END PLATE,WAGO......c.cccecvverrrirearinnnn. 1
RELAY,SPDT,12V(AUTO)**.......cccveieenns 1
Ford models
WASHER,STAR,EXTERNAL,#8............. 1
WIRE CABLE,14/3 CON.TPE

JKT e 732-inches
GROUND CONNECTOR,1/2"................. 1
T-BOX,2.75 X 4.5 X 2.0.ccccvveiiiiiiiiicenne 1
COVER,KNOCK OUT HOLE,4 PER

BAG. ...t 1
OUTLET, 110V....oiiiiiiiiiieieeieeeiee e 1

PLATE,UK POWER TO PLATFORM....... 1
KIT,GASKET,UK POWER TO PLAT........ 1
SCREW,PHILLIPS,PHM,8-32 X .875......4
SPACER,NYLON,.375...
NUT,KEPT,8-32,PLATED.........ccoevrureenne 4
CORROSION INHIBITOR,FOAM........... 1
GASKET,UPPER CONTROL BOX.......... 1

PLAT.CNTRL.BOX W/DECAL,Z45/25.....1
includes index number 15; to SN 16867

PLAT.CNTL.BOX,W/DECAL,Z45/25....... 1
includes index number 15; from SN 16868

COVER,BLANK

COVER,GFCI,WEATHERPROOF.......... 1
includes mounting fasteners

BRACKET,CONTROL BOX

MOUNT,RH%%........cceeivieeeciieeeciieeeere. 1
to SN 19360

BRACKET,CONTROL BOX
MOUNT,ZA45......oooieieeeee e 1
from SN 19361

SCREW,HHC,3/8-16 X 1........cccveuvrveenennn. 4
WASHER,LOCK,.375......cccceeeiiiieccireeenns 4

WASHER,FLAT,USS,3/8",Y..
NUT,NYLOCK,3/8-16.........cccrvvrrrnrnnnn. 4

CONN. SQZ,1/2NPT .39-.56 MED.......... 6
1

Part No. 52551

703.1 Platform Controls - View 1

Item Part No. Description Qty.
25  6935GT LOCKNUT,ELEC,1/2"......cocveeeeinireienne 6
1

26 43957GT WIRE CABLE,14GA/4 CON.TPE
JKT e 83-inches

27  15243GT PLUG,NYLON .875 BLACK DOMED......1
28  43959GT WIRE CABLE,16GA/3 CON.TPE

JKT e 144-inches
29  35934GT WIRE CABLE,18/19

CON.TPRJIKT....oeeeviieeeirieeens 733-inches
30  43955GT WIRE CABLE,12/3 CON.TPE

I | IS 742-inches

31 45383GT ALARM,WARBLE TONE 5-30 VDC***,....1
Does not include 72326 nut

- 72326GT NUT - PLASTIC,RING FOR ALARMS.....1
32  50405GT BRACKET,CONTROL BOX

MOUNT,LH%%.......cccoiiiiiiiiiiiiciee, 1
to SN 19360

32  77136GT BRACKET,CONTROL BOX
MOUNT,Z45.......cooiiieiiieec e 1

from SN 19361

33  49866GT RESISTOR,50 OHM,5 W,CERAMIC....... 1
Gasoline/LPG models

Footnotes

Ganie

1: Quantity listed may not reflect specific model
configuration requirements.

Z-45/25, Z-45/25J, IC Power 143



November 2018

I 700 Platform Components

704.1 Platform Controls - View 2

Part No. 52551

NUSNENANEN
NN

NNV

NN

AN NN

&

-

EX BRAND

Z-45/25, Z-45/25J, IC Power

ATER

144



November 2018

700 Platform Components

704.1 Platform Controls - View 2

Part No.

27033GT

19274GT
56848GT

45384GT

30996GT

Description Qty.
SUPPORT,WRIST*** ..., 1
Ref., JOYSTICK CONTROLLER,12V.....1
refer to 705.1
RELAY,SPDT,12V(AUTO)**.......cocvveirene 2
WASHER,LOCK,IND,LAMP
RETAINER.......covviiiiiiiieieeeeeeeeevvevviias 2
Ref. JOYSTICK,SINGLE AXIS
PROPORT ...ttt 1
refer to 706.1

PLUG,NYLON .50 BLACK DOMED........ 2
1

PLUG,NYLON .313 BLACK DOMED...... 6

Footnotes

1: Quantity listed may not reflect specific model
configuration requirements.

Item Part No. Description Qty. |Item
1 Ref., JOYSTICK CONTROLLER,12V.....1 22
refer to 707.1 23
122513GT KIT,HORN SVC BB&SM BOOM
66813GT BUTTON,PUSH,BLACK W/SEAL***....... 1 24
- 122513GT KIT,HORN SVC BB&SM BOOM............. 1 25
- 66813GT BUTTON,PUSH,BLACK W/SEAL***...... 1
~  66815GT  BASE, W/1N.O. CONTACTS**............ 1 26
- 66816GT CONTACT,N.OX** e 1
3 27246GT BOOT,TOGGLE SWITCH,SHORT*...... 10 27
1
4 54692GT SPACER,NYLON,.718 X .526 X.219.....10 28
1
5 824879GT LIGHT,LED IND. RED 12V NH................ 2
Gasoline/LPG models
- 824879GT LIGHT,LED IND. RED 12V NH................ 1
Diesel models
6 122514GT KIT.ESTOP SVC BB&SM BOOM............ 1
- 66812GT BUTTON,PUSH,RED MUSHROOM
HEAD ... 1
- 66818GT CONTACT, N.C.oorrrveeiiiiiiieeeeeeeeeee 2
- 66821GT BASE,WITHOUT CONTACTS................ 1
7 13037-SGT  SWITCH,TOGGLE,SPDT,3POS
MOMENX ...ttt 5
1 includes mounting fasteners
8 16397-SGT  SWITCH,TOGGLE,DPDT,3POS
MOMEN ..ot 1
includes mounting fasteners
9 13480-SGT  SWITCH,TOGGLE,DPDT,2POS
MOMEN....coiiiiiiiiie e 1
includes mounting fasteners
10 128205GT SWITCH TOGGLE ASSY DPDT 2P
MNT e 2
! (replaced 27378-5)
11 13038-SGT  SWITCH,TOGGLE,DPDT,3POS
MAINT oo 1
includes mounting fasteners
12 6090GT SCREW,HHC,1/4-20 X .75......ccocvrienene 2
13 6638GT WASHER,FLAT,USS,1/4"Y ...cccvveiiieeanne 2
14 6889GT NUT,LP NYLOCK,1/4-20.........ccccvverunnn. 2
15 21618GT CLAMP,1.13,#18 X 1/4,RUB CUSH........ 1
16 54365GT SCREW,PHIL,PHM,10-32 X .5,SSTL.....2
17 6178GT NUT,NYLOCK,10-32.....ccccevriiririeeeirannns 4
18 13268GT CLAMP,0.75,#12 X 1/4,RUB CUSH........ 1
19 54525GT BRACKET-PANEL-WIRE MOUNTING
00 1
20 43181GT CAPACITOR,TIME DELAY.......ccccvvvvereenn. 1
21 54955GT WIRE LOOM,1.29 DIA............. 9.5-inches
Genie

Part No. 52551

Z-45/25, Z-45/25J, IC Power

145



I 700 Platform Components November 2018

705.1 Joystick Controller - Drive/Steer Functions

®

O,

©

Genie
146 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

700 Platform Components

Iltem

~N o o b~

10
11
12

13

14
15
16
17
18
19
20

Part No.

20424GT

20424HGT

25882GT
25881GT
25883GT

49887GT
58209GT
72245GT

54946GT
44221GT
22368GT
25884GT

44211GT
65535GT

22364GT
22367GT
44212GT

65536GT

22365GT
22366GT
52776GT
52777GT
52775GT
23680GT
23688GT

705.1 Joystick Controller - Drive/Steer Functions

Description Qty.

JOYSTICK CONTROLLER,12V
OEM joystick, contains all shown service
parts

JOYSTICK CONTROLLER,12V
aftermarket joystick replacement

LOCK RING......cccciiiiiiiiiiicie s 1
BOOT, THUMB 20424 JOYSTICK........... 1

HANDLE HALFJOYSTICK (20424)........ 2
order gty (2) required

NUT & BOLT KIT (25883).........ccoooeenn... 1
SPRING,RETURN**.__........oooveoreveenenn. 1

KIT, JOYSTICK HANDLE
includes handles, rocker and nut/bolt kit

SCREW,PHILLIPS,PHM,M5 X 16MM.....4

COLLAR, BOOT RETAINING................. 1
BOOT (20424).....ccoviiiiiiieiiieesieeenes 1
COVER CASTING, 20424
CONTROLLER.....iociiiirieieeec e 1
SHAFT,W/NF STYL BLOCK,(20424)*.....1
POT PLATE ASSEMBLY (20424)........... 1
includes bearing and terminal strip
POTENTIOMETER (20424)..........cco..... 2
SPUR GEAR (20424).......cccoceviviiniiincnne 2
GEAR CASTING,20424

CONTROLLER* ..ot 1

SWITCH PLATE ASSEMBLY(20424)...... 1
includes bearing and stand-offs

SWITCH (20424).....coeveeeeeeeerreereeeennennn 2
CAM ASSY (20424).......ovveoeerreerrernnnenn. 1
SCREW,HEX,M4X0.7X10MM (20424)*...2
NUT,HEX,M4 X 0.7 MM (20424)**........3
SCREW,HEX,M4X0.7X30MM (20424)*...1
SWITCH,HANDLE,20424....................... 2
ROCKER ASSY,HANDLE (20424)***.....1

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

147



I 700 Platform Components November 2018

706.1 Joystick Controller - Secondary Boom Functions

Genie
148 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

700 Platform Components

Iltem Part No.

706.1 Joystick Controller - Secondary Boom Functions

Description Qty.

- 24495GT JOYSTICK,SINGLE AXIS PROPORT
OEM joystick, contains index numbers 1 -
6 and 10 - 12
- 24495HGT JOYSTICK,SINGLE AXIS PROPORT
aftermarket joystick replacement
1 27133GT HANDLE,CAP,CONTROLLER................ 1
2 27134GT BOOT,CONTROLLER.........cccuvvvieeeiiins 1
3 31526GT O-RING,BOOT,CONTROLLER............... 1
4 19720GT CASTING,45049, 40612..........cccecvveernnen 1
5 27135GT SHAFT W/GEAR......cccooiiie e 1
6 19718GT POTENTIOMETER,45049...........cccoeuee 1
6 27524GT PCB,ASSY,24495
7 27116GT RESISTOR,100 OHM,25 WATT.............. 1
8 21121GT CABLE TIE,4" BLK,HEAT RESISTNT.....5
9 27117GT RESISTOR,250 OHM,5 WATT................ 1
10 21434GT SPRING & BUSHING KIT,RETURN***,...1
11 19731GT GEAR, SLAVE, MS4,45048.................... 1
12 19712GT MICROSWITCH,V3L-139-D8................. 2

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

149



I 700 Platform Components November 2018

707.1 Joystick Controller - Primary Boom and Turntable Rotate Functions

Genie
150 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

700 Platform Components

707.1 Joystick Controller - Primary Boom and Turntable Rotate Functions

Iltem Part No. Description Qty.
- 53073GT JOYSTICK,MULT AXIS CONT,OEM***
OEM joystick, contains all shown service
parts
- 53073HGT JOYSTICK,MULT AXIS CONT
aftermarket joystick replacement
1 27133GT HANDLE,CAP,CONTROLLER................ 1
2 27134GT BOOT,CONTROLLER.........cccuvvvieeeiiins 1
includes item 3
3 46272GT FLANGE-JOYSTICK
MOUNTING,44988........ccooviiirieeeeeiiinens 1
4 31526GT O-RING,BOOT,CONTROLLER... .1
5 27511GT SPRING,24493 CONTROLLER.............. 1
6 31283GT BUSHING,SPRING SEAT.........cccccceenne 1
7 52585GT PCB,11179CD,(LIFT)*** .. ciiiiiiiieeiies 1
8 52587GT SHAFT & HOUSING ASSY.......ccovviunn 1
9 52588GT DRIVE GEAR - INSIDE #53073.............. 2
9A 58477GT SHAFT (53073)* ... 2
10 52589GT DRIVE GEAR - OUTSIDE #53073.......... 2
11 19712GT MICROSWITCH,V3L-139-D8................. 4
12 58923GT SADDLE BRCKT40613,34419,53073*....1
harness shown for illustration purpose only
13 37948GT SADDLES-SET(24493,40613,53073*.....1
14 52591GT POTENTIOMETER-JOYSTCK(53073)....2
14 65827GT ADAPTER (53073,52591) **.... .2
15 52586GT PCB,11179AB, (SWING)***.......c.cccvveee.. 1

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

151



I 800 Accessories November 2018

801.1 Alarm and Beacon Package

@ ® ®

Genie
152 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

800 Accessories

Iltem Part No.

- 77067GT
--  60047-SGT
1 75041GT
2 45462GT

- 72326GT
3 18963GT

- 72326GT
6178GT
6146GT
56704GT

--  122019GT
- 226393GT
- 72282GT

Description Qty.

HARNESS,ALARM OPTION,Z45
ALARM PKG,ACC.Z45 IC
SCREW,PHILLIPS,PHM,10-32 X 1......... 3

ALARM,CHIME TONE 5-25VDC***,....... 1
Does not include 72326 nut

NUT - PLASTIC,RING FOR ALARMS.....1

ALARM,INTERMITTENT TONE 6-30V*...1
Does not include 72326 nut

NUT - PLASTIC,RING FOR ALARMS.....1
NUT,NYLOCK,10-32........cccoveiiiiiniiinne 3
WASHER,FLAT,MS,#10,Y....ccccoovinnnnnn. 3

STROBE,FIREBOLT,12-80VDC,AMB**...1
(replaced 20189)

FLASHTUBE,U SHAPED,360DEG,BULB
FLASHTUBE,STRAIGHT,360DEG,BULB
LENS,AMBER,STROBE,FIREBOLT

Part No. 52551

Ganie

801.1 Alarm and Beacon Package

Z-45/25, Z-45/25J, IC Power

153



I 800 Accessories November 2018

802.1 Platform Options

0

%@% ® §®®®@

©

Genie
154 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

800 Accessories

© 00 N O

10
11
11A
12
13
14
15

16
17
18
19

20

21
22
23
24

Part No.

28322GT
28323GT
34321-SGT
53157-SGT
53808GT
119795GT
60922GT

7339GT
6091GT
9599-SGT
7746PGT
28328GT
28329GT
53808-SGT
94745PGT

122073GT
122231GT
6889GT
8914GT
6638GT
107858GT
35960GT
13002GT
6886GT
5397GT
35956GT

6145GT
6356GT
45385GT
88607PGT

88606PGT

102785PGT
111526GT
34619GT
54486GT

Description Qty.

OPTION,PLAT.PINCH GUARD,5 FT.
OPTION,PLAT.PINCH GUARD,4 FT.
OPTION,WORKLIGHT,12 VOLT
PINCH GUARD,6'(1.31")SERVICE**
AUX TOP RAIL,6' PLATFORM
KIT,CONTROL BOX COVER

OPTION,EURO TOEBOARD
(includes item 5)

SCREW,HHC,1/4-20 X .5....cccccciiiiinnnne 4
NUT,NYLOCK,1/4-20........cccevrrerrrnrnn 8
TOOL TRAY ACCESSORY***................. 1

TOOL TRAY BRACKET (GRAY) **......... 2
RAILING,PINCH GAURD,5 FT....

AUX TOP RAIL,6'(1.25")SERVICE........... 1

TOEBOARD,ENTRY EUROPEAN
PNTD**

SUPPORT, RAILING..........cccoevviiiinn 20
SCREW,BHSC,1/4-20 X 1.....ccoevueenee. 20
NUT,LP NYLOCK,1/4-20..........cccervrurens 20
SCREW,HHC,1/4-20 X .625.......c.cceevne 4
WASHER,FLAT,USS,1/4"Y .....cccceeuvenen. 4
WORKLIGHT,48 VOLT ........ccoevviiiinnnn. 2
BULB,WORKLIGHT,12V 35W................. 2
SCREW,HHC,5/16-18 X 1 GRb.............. 2
WASHER,LOCK,.313
WASHER,FLAT,USS,5/16"Y......cccccecueee 2
BRACKET,WORK LIGHT MOUNT

BILB". .. 2

SCREW,HHC,1/4-20 X 1.5
WASHER,LOCK,.25........ccccccvviiiiniinen,
PLUG,NYLON 1.12 BLACK DOMED......2
COVER,CONTROL BOX LEFT

SIDE* ¥ i 1
COVER,CONTROL BOX RIGHT

SIDE* ... 1
CONTROL BOX COVER,LID,PTD.......... 1
HINGE,PLAT CONTROL BOX COVER...1
BUMPER,RUBBER***.........c..coviiriiienn. 2

RIVET,ALUM,ALUM,3/16BUTTONHEAD

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

802.1 Platform Options

155



November 2018

I 800 Accessories

‘ 803.1 Half-mesh and Swing Gate Options

EEEE T AN
/ GO0 T
\ovie//rmum
\oo 7 emumm) .
AT T
fowwmme\/ CEEREER
Y GO
Yo v )
Y o, )
"/ I ITTTT
(AT,
e i e
OO ),
MDODDDDGU ()
O, OO0,
~ AEEEEEEEEA
o ZEr S G
S
e o
Yo i i e
Yo i v v 7/
Vi o o i v 7

i
— g
A

o LA

N/

g
/ //

/)
N mmmmm

Y

gtljetlyai it /

/ gm@ﬁmmmmmmmm@%@\ .
Sy

i) s

Mesh Frame

()]
=
7]
k=

Not to scale

DT
AL

-

NI

REX BRAND

ATE

Part No. 52551

Z-45/25, Z-45/25J, IC Power

156



November 2018

800 Accessories

Iltem

0w N o g b~ W N P

[ee]

10
11

11A

12
13
14
15

Part No.

8914GT
6638GT
54932GT
6091GT
54458GT
54465GT
45385GT
52752-SGT

52753-SGT
54165GT
54457GT
128368GT
42104GT
119950GT

7265GT
1487GT
1488GT
12161GT

Description Qty.
SCREW,HHC,1/4-20 X .625.................. 28
WASHER,FLAT,USS,1/4"Y .........cocouu... 74
CLAMP,1.25,#20 X 1/4,RUB CUSH......17
NUT,NYLOCK,1/4-20........c.cocererererrnnne. 17
MESH,HALF,LH,6'PLATFORM............... 1
MESH,HALF,RH,6'PLATFORM............... 1

PLUG,NYLON 1.12 BLACK DOMED......4
PLATFORM,1/2 MESH

WIGATE,ANSI*....cooiiiiiiiiieiie 1
PLAT.ASSY,6FT,1/2 MESH, CE.............. 1
PLATE,FOOT SWITCH COVER............. 1
MESH,HALFESWING GATE***................ 1

KIT,SWING GATE W/SPRING
SPRING,SHORT PLATFORM GATE

KIT,FIELD INSTALL,SWING GATE
includes 128368, 7265, 1487, 1488 and
33674

RIVET,STEEL,P, .25 X .375........c......... 14
GATE LATCH CASTING--DRILLED........ 1
RAILING CATCH CASTING--DRILLED...1
SNAP PIN,(RD.NOSE)-GATE LATCH.....1

Part No. 52551

Z-45/25, Z-45/25J, IC Power

803.1 Half-mesh and Swing Gate Options

Ganie

157



I 800 Accessories November 2018

804.1 Air Line to Platform

® @

P
G
% e
® T
P
O
Genie

158 Z-45/25, Z-45/25J, IC Power Part No. 52551



November 2018

800 Accessories

Iltem Part No.

- 27887GT
16073GT
27890GT
27900GT
27895GT
27894GT

A W N PP

Description

OPTION,AIRLINE TO PLATFORM

CLAMP,0.63,#10 X 1/4,RUB CUSH..
KIT,FITTING,AIRLINE TO PLATFRM
BULKHEAD,FEMALE X 6 X 6...........
COUPLER,1/4"SERIES 3/8 MPT......
PLUG,1/4"SERIES,3/8 MPT.............

Ganie

Part No. 52551

Z-45/25, Z-45/25J, IC Power

804.1 Air Line to Platform

159



November 2018

I 800 Accessories

‘ 805.1 Cold Start Package - Ford and Deutz Engines

)
£
o)
c
LU
O
o
—
—
)
£
[e
0
a
O
©
[
o
LL

Deutz Diesel

Engine

-

ATER

EX BRAND

Z-45/25, Z-45/25J, IC Power

Part No. 52551

160



November 2018

800 Accessories

Iltem Part No.

- 30502-SGT
-~ 35609GT
1 35610GT
2 28853GT

3 13037-SGT

54692GT

32726GT

6  27246GT

7 31408GT
8  6090GT
9  6638GT
10 6091GT

11 27155GT

805.1 Cold Start Package - Ford and Deutz Engines

Description Qty.

COLD START PKG,DIESEL
COLD START PKG,FORD LRG
HEATER,FREEZE PLUG,FORD

LRGA23......ooeeiieeeieiiei e 1
Ford models
BLANKET,BATTERY .....coovviiviiiieeeeeeinnnnn, 2

Ford and Deutz Diesel models

SWITCH,TOGGLE,SPDT,3POS
MOMENZ.....cciiiiiieienieee e 1
includes mounting fasteners; Deutz Diesel
models

SPACER,NYLON,.718 X .526 X.219....... 1

DECAL,OPTION GLOW PLUGS***........ 1
Deutz Diesel models

BOOT,TOGGLE SWITCH,SHORT~*........ 1
Deutz Diesel models

GLOW PLUG,L1011....cccvveeiiireeciieeees 1
Deutz Diesel models
SCREW,HHC,1/4-20 X .75....c00eevcvreenen 2
Deutz Diesel models
WASHER,FLAT,USS,1/4"Y ...ccvvveeeveenn. 4
Deutz Diesel models
NUT,NYLOCK,1/4-20.......cccvvvreerereicrnnnnn 2

Deutz Diesel models

SOLENOID,12V CONTINUOQUS*** ....... 1
Deutz Diesel models

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

161



I 800 Accessories November 2018

806.1 Generator Option

To
@ Power to

Platform

!

/
’

TEREX BRAND

162 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

800 Accessories

Iltem Part No. Description Qty.
1 27246GT BOOT,TOGGLE SWITCH,SHORT*........ 1
2 32728GT DECAL,OPTION GENERATOR***,......... 1
3 54692GT SPACER,NYLON,.718 X .526 X.219....... 1
4 56457-SGT  SWITCH,TOGGLE,SPDT,2 POS

MAINT ..o 1
includes mounting fasteners
5 119403GT CONN,PLUG 120 AC/15A DOMESTIC...1
119404GT CONN,RECEP 120AC/15A
DOMESTIC....ciiiiiiiiiiiieee e 1
5 43956-7200GT WIRE CABLE,14GA/3 CON.TPE JKT.....1
5 77247GT POWER TO PLAT,CORD ASSY.............. 1
6 22788GT SCREW,HHC,1/2-13 X 1.75
7 6095GT WASHER,FLAT,USS,1/2",Y
8 6198GT NUT,NYLOCK,1/2-13.......ccoiiiririeeeeeeinnns 2
9 54207GT BRACKET,MOUNTING.........ccocvvveerrnnnns 1
10 54028GT OPTION,GEN,3000W PARKER.............. 1
includes rubber isolators
10 54284GT OPTION,GENERATOR,2500W HYD...... 1
includes rubber isolators
11 13918GT SCREW,HHC,3/8-16 X 1.75,GRD.8........ 4
12 5397GT WASHER,FLAT,USS,5/16"Y ......ccccuvvennen 8
13 4828GT NUT,NYLOCK,3/8-16........cccccurrrrreeerannnns 4
14 84080GT ISOLATR KIT,RUBBR,2KW
GENERATR.....ooviiiiiiiieee e 8

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

806.1 Generator Option

163



I 800 Accessories November 2018

807.1 Pipe Cradle

Genie
164 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

800 Accessories

Iltem Part No.

A 85300GT

--  65630GT
824083GT
1277924GT
56570GT
19018-1100GT
55753GT
56525GT

- 72875GT
81368GT

8  1251600GT

o O~ W N P

~

9  1274322GT

Description Qty.

PIPE CRADLE ASSY. SERV (ONE)**
(ANSI & CE only) (This is a single
assembly. Qty 2 of 85300GT required to
complete a set)

INSTRUCTIONS-PIPE CRADLE,BOOMS

SCREW,HHF,1/4-20X2.5,8,ZAG............. 4
NUT,NYLOCK FLG,1/4-20,FZAG........... 4
STRAP, CONDUIT HOLDER 60"***........ 2
TRIMLOCK,BLACK,5/32"........cccverreinnns 2
BUMPER, PLASTIC, 1.25 O.D................ 4
WELDMENT, PIPE CRADLE.................. 2

DECAL,WARNING,PIPE CRADLE,BOOM
WELDMENT,PIPE CRADLE MOUNT.....4
U-BOLT, FLATTENED, 1.5 X 3/8

Part No. 52551

Z-45/25, Z-45/25J, IC Power

Ganie

807.1 Pipe Cradle

165



November 2018

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number

Page

Part Number Page

Part Number

Page

Part Number

Page

101044GT ....ccvveenn
101726GT
101727GT ...
102119GT .
102785PGT
102992GT ...
10587GT ...
10597GT

106117GT ...
106120GT ...
106121GT ...
106122GT .
106123GT ...
106124GT ....
106125GT .
106126GT .
106144GT .
106148GT .
106150GT .
106403GT .
107727GT .
10775GT ...
10777GT ...
107803GT ....
107858GT ....
110200GT .
110304GT ....
110345GT ...
111526GT .
111634GT ...
112308GT ...
112379GT .
119055GT ...
119203GT ....
119210GT .
119403GT ....
119404GT
119536PGT
119542GT

119795GT ...
119798GT .
119867GT .
119950GT .
12011GT ...
12161GT ...
122019GT .
122073GT .
122079GT .
122231GT .
122512GT ...
122513GT ...
122514GT .
122755GT ...
12343GT
12344GT ...
1251600GT
1254826GT
1255452GT ..
1255653GT
1256267GT
1259054GT ..
1260218GT
1262633GT
1263056GT ..
1263057GT
1264947GT
1267779GT ..
1267780GT ..
1267781GT ..
1267782GT ..
1267807GT ..
1268229GT
1268GT

...21-23, 41-43,

89, 139

...22-23, 42-43
...22-23, 42-43
...22-23, 42-43
...22-23, 42-43
...22-23, 42-43
...22-23, 42-43
...22-23, 42-43
...22-23, 42-43
...65

...22-23, 42-43
...22-23, 42-43
.23, 42-43
111

...143

...143

...57-58

, 115

1274322GT ...
1277924GT
1277991GT ...
1279268GT ...
128022GT ..
1280665GT ....
128205GT
128368GT ..
128446GT
128454PGT ...
128482GT ..
128483GT
128510GT
128513GT ..
128534GT
1286600GT ...
1286601GT
1286602GT
1286603GT
1286606GT

22-23, 42-43
..22-23

..22-23, 42-43
..22-23, 4243

1286607GT 21-23, 39, 41-43

128724GT ..

12906GT .

13000GT .

13002GT .

13014GT ...

13037-SGT 97, 145, 161

13038-SGT . ..145

13064GT 22-23, 39, 42—
43, 57-58, 77, 87

13066GT .... 43

13268GT ... 89, 97, 145

13480-SGT 97, 99, 145

13585GT ... ..143

13852GT ... 125,127,129

13918GT 57-58, 117, 163

139599GT .. ..115, 125, 127

139624GT 73-74

139666GT 73-74

139709GT .. W77

14033GT

21-23, 27, 29,

41-43, 47, 49,91

144161GT
146051GT ..
146052GT ..
147094GT ..
147210GT ..
147211GT ..
147212GT ..
147223GT ..
147283GT ..
147285GT
147355GT
147369GT

57-58

117, 119, 125,

127
15086GT ... 71, 85
15243GT ...
16073GT

16397-SGT .
16584GT
17712GT ...
18503GT .
18504GT ...
18506GT ...
18596GT ...

18665GT ...
18963GT ...
19018-1100GT
19207GT ...
19274GT ...

19440GT ..
19491GT ..
19506GT ..
19712GT ..
19718GT ..
19720GT ..
19731GT ..
19859GT ..
20193GT ..
20224GT ..
20262GT ..

20424GT

20424HGT
20776GT ..
20880GT ..
21121GT ..
21130GT ..

21141GT ..
21143GT ..
21144GT ..
21145GT ..
21146GT ..
21148GT ..
21149GT ..
21166GT ..
21175GT ..
21434GT ..
21465GT ..
21496GT ..

215777GT
21618GT
216793GT

15,17, 37
.87, 113, 117, 119

21-23, 39, 41-43
25, 45,94
141

27,29, 47, 49
73-74, 83

89
.21-23, 39, 41-43
.21-23, 39, 41-43
.21-23, 39, 41-43
.21-23, 39, 41-43
.21-23, 39, 41-43
.21-23, 39, 41-43

61-62, 105

................. 27, 29, 47, 49,
73-74, 83

................. 22-23, 42-43

219437GT ...

21982GT
220255GT
22052GT

22279GT ..
22364GT ..
22365GT ..
22366GT ..
22367GT ..
22368GT ..
22578GT ..

226393GT

22672GT ..
22699GT ..
22700GT ..

22736GT ..
22788GT ..

227988GT ...

22811GT

228457GT ...
22965GT ..
229798GT ...
23057GT ..

23083-SGT
232486GT ...

233715GT

233716GT ....
233745GT ...
23680GT ..
23688GT ..
24037GT ..
24038GT ..
24040GT ..
24165GT ..
24470GT ..
24495GT ..

24495HGT
24552GT

Genie

166

ATEREX BRAND

62, 67-68, 71

73-74

83, 85

39, 67-68, 74

79, 163

67-68

23, 42-43

81

.67-68, 73-74, 79

17

................. 61-62, 65, 71
79, 85

................ 57-58

22-23, 42-43

127

125

125, 127

147

147

71, 83, 85

.71, 85

71

.67-68

.68

.149

.149

25068GT ...

25388GT .

25548GT ...

25571P-SG

25683GT ... .15, 37, 125, 127

25817GT ...

25836GT ...

25837GT .

25881GT ...

25882GT ....

25883GT .

25884GT ...

25926GT ....

25929GT .

25994GT ...

27010GT ....

27033GT .

27034GT .

27051GT . .

27067GT ... 22-23, 42-43,
67-68, 74, 79

27089GT .... 61-62, 105

27115GT . ..143

27116GT . ..149

27117GT . ..149

27126GT ...

27133GT ...

27134GT .

27135GT ...

27142GT ...

27155GT .

27204GT ...

27205GT ...

27206GT .

27207GT ...

27211-0250GT

27246GT ..o 97, 99, 145, 161,
163

27377GT ... 101

27488GT . ..57-58

27497GT ... 127

27507GT ... 61-62

27511GT . ..151

27524GT . ..149

27564GT . .11-12

27586GT . .89

27759GT . .94

27802GT .

27804GT .

27836GT .

27887GT .

27890GT ....

27894GT ...

27895GT .

27900GT ....

27903GT ... 67-68

27915GT . 77,79

27916GT ... 67-68, 77, 79

27943GT ... 71,85

28076GT . 77

28157GT ... 11-12

28158GT .... 11-12

28159GT . .11-12

28160GT ... 11-12

28161GT ... 11-12

28164GT . .11-12

28165GT ... 11-12

28171GT ... 11-12

28174GT . .11-12

28175GT . .11-12

28176GT . .11-12

28177GT . .11-12

28181GT . .11-12

28235GT . .11-12

28236GT ... 11-12

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page
28301GT 33278GT 43018GT 48904GT ...cevvvree 25, 31, 33, 35,
28322GT 33418GT 43166GT 45, 51, 55, 87,
28323GT . 33428GT .. 43181GT ... 107, 109, 131,
28328GT 33432GT 43595GT 133
28329GT 33521GT 43599GT 48905GT ...coevvrrn 35, 45, 51, 55,
28646GT . 33555GT .. 43601GT ... 94, 107, 109,
28647GT . 33629GT .. 43647GT ... 123,133
28656GT . 33724GT .. . 43663GT ... 48906GT ... 31, 33,51
28713GT . 33729GT .. 73-74 43683GT ... 48907GT ... 25, 31, 33, 107,
28717GT . 33802GT .. .57-58 43687GT ... 109, 131
28750GT . 33952GT .. 11-12 43688GT ... 48909GT ... 35, 55
28853GT . 33957GT .. .61-62, 65 43955GT . 48911GT . ..35, 55, 107
29073GT . 33960GT .. .62, 65 43956-7200GT . ..163 48912GT ... 31, 33, 35, 51,
29080GT . . 33963GT .. .62, 65 55, 107, 131, 133
29436GT 67-68, 74, 79 33964GT ....62, 65 48914GT ...ccvven 35,55
29555GT 7 33965GT .62, 71 48916GT ...ceveve 94, 107, 109,
29557GT . .73-74 33966GT .. 131, 133
29559GT 73-74 33968GT 73-74, 83, 85 48917GT ..ccvvvn 131, 133
29560GT 73-74 33969GT 147 48918GT ... 131, 133
29606GT . ..67-68 33970GT .. ..147 48919GT . .51, 133
29616GT 67-68 33972GT 147 48922GT ... 107, 109
29739GT ..o 42-43,67-68,  33988GT 48923GT ... 131, 133
74,79 34052GT .. 48930GT ... 35, 51, 55, 107,
29749GT ..o 79 34053GT 131, 133
29764GT ....coevvve 139 34054GT 48932GT ..ccvev 25, 31, 33, 35,
29883GT ...ocoevvvve 22-23, 39, 42—  34055GT .. 107, 109
43, 57-58 34056GT 48933GT ...ccceveiiene 25, 31, 33, 35,
30080GT ....cccceveinnene 11-12 34059GT 45, 51, 55, 107,
30138GT . 34125GT 109, 131, 133
30219GT 34162-800GT ... 48935GT ....ccccvevieee 31, 33, 51, 107,
30221GT 34245GT . 45071GT .o 15, 17, 21-23, 131,133
30222GT . 34265GT .. 77 37,41-43,111  48936GT ...
30255GT . 34276GT .. 115 45074GT 15, 17,37 48939GT .
30286GT . 34321-SGT .. .155 45112GT ... .19 48946GT .
30370GT . 34619GT 45113GT ... 48947GT .
30438GT ... .73-74 35434GT .. 45114GT ... 48948GT .
30502-SGT ... .161 35586GT .. 45161GT ... 48959GT . .
30785-1000GT . 73-74, 83 35609GT .. 45171GT ... 48960GT ... 25, 31, 33, 35,
30785-500GT ... 29, 49 35610GT .. 45363GT ... 45,51, 55
30785-600GT ... .27, 47 35817GT .. 45383GT ... 48961GT ... 107, 109
30806GT .....ccccovevnnee 73-74 35818GT 45384GT 48962GT ... 107, 109
30810GT ....ccoeveveinee 65 35934GT 45385GT 48965GT ...
30971GT ..o 61-62, 65,68,  35956GT .. 45437GT ... 48977GT .
77,79 35960GT 45454GT 48978GT ...
30973GT 36198GT 45462GT 48985GT ...
30996GT . 36203GT .. 45782GT ... 48986GT .
30997GT 36208GT 45873GT 48992GT ...
31060GT 36294GT 45912GT ....coovv 25,45,94,123, 48994GT ...
31100GT . 36872GT .. 129 48997GT .
31249GT 36985GT 46131GT ..o 61-62, 65, 67-68 49000GT ...
31283GT 37002GT 46272GT 49105-35682-SG
31406GT . 37003GT .. 46674GT ... 49107-3063GT
31408GT 37017GT 47186GT 49107-3463GT
31498GT 37097GT 47228GT 49107-3863GT
31523GT . 37505GT .. 47377GT ... ..125, 127 49108-2329GT ..
31526GT 37947GT 4828GT 15,17,21-23,  49109-7729GT ..........
31527GT 37948GT 37,41-43,57—-  49110-2092GT .........
32150GT . 37950GT .. 58,71,77,83,  49110-2992GT ..
32151GT . 38113GT .. 85, 89, 91,101, 49110-3392GT ..
32309GT . 38156GT .. 103,105,111,  49110-7592GT ..
32399GT . 38620GT .. 117,119,125,  49117-10191GT ...
32611GT . 38922GT .. 127,137,139,  49117-11091GT ...
32637GT . 39345GT .. 141, 143, 163 49117-14391GT ...
32638GT . 39478GT .. 48401GT 17 49117-2091-SGT .......35, 55
32639GT . 39591GT .. 48471GT ... ...61-62 49117-2591GT ..
32675GT . . 39877GT .. 48477GT ... ...61-62 49117-3191GT ..
32681GT 27,29, 47,49 40434GT 48751-463GT ............ 121,123 49117-3791GT ..........
32695GT 73-74 41912GT ....22-23, 42-43 48880GT 25, 45, 94 49117-4291GT ..........
32698GT . .77 41918GT .. .22-23, 42-43 48885GT ... ...57-58 49117-4391GT ..
32726GT 11-12, 161 41921GT ....22-23, 42-43 31,33,51,131  49117-5091GT ..........
32728GT 12,163 41922GT ....22-23, 42-43 31, 33, 35, 51, 55 49117-5191GT ..........
32975GT . .94 42079GT .. .87 49117-5891GT ..
33024GT 67-68, 73-74 42104GT ....157 107, 109 49117-9091GT ..........
33239GT 42360GT ....23,42-43 49118-3808GT ..........
33247GT . 42502GT .. .57-58 49118-4408GT

33277GT

4266GT .27, 29, 49, 113

Genie

ATEREX BRAND

Part No. 52551

49118-5908-SGT ....... 51

Z-45/25, Z-45/25J, IC Power

167



November 2018

| Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
49119-1278GT .......... 131, 133 49917GT 50748PGT 52711GT
49119-16178GT ........ 131, 133 49919GT ... 50750GT 52712GT ...
49119-2078GT .......... 49921GT . 50754PGT 52713GT .
49119-21978GT ........ 133 49923GT ... 50761GT 52715GT ...
49119-2278GT 131, 133 49924GT ... 50762-SGT 91 52716GT ...
49119-23478GT ........133 49929GT . 50764PGT 71 52717GT .
49119-26478GT .......131 50028PGT .. 50768PGT .23 52718GT .
49119-27978GT .......131 50293GT . 50776PGT .87 52720GT .
49119-3078GT ..........31, 51 50304GT . 50787-SGT 73-74 52723GT .
49119-36178GT ........131, 133 50315GT ... 50789PGT 101 52724GT .
49119-37678GT ........131, 133 50328-SGT . 50794GT .. 57-58 52726GT .
49119-3778GT .........133 50355-SGT . 50799GT .. 61-62 52727GT .
49119-38578GT ........131, 133 50404GT . 50900GT .. .15, 37 52728GT .
49119-39378GT ........131, 133 50405GT . 50901GT .. .37 52729GT .
49119-5078GT 107, 109 50406GT ... 50919GT .. 19, 21-23, 39 52731GT ...
49119-5178GT ..........109 50411GT ... 50920GT ....ccvvvvnnne 19, 21-23, 39, 52732GT
49119-9778GT ...35,55 50412GT . 41-43 52733-SGT .
49120-16181GT ........ 131, 133 50413GT ... 50925PGT 52734-SGT .....c.coeee.
49120-21981GT ........ 133 50414GT 50937GT .. 52735GT ...
49120-23481GT ........133 50416PGT 50941GT .. 52738GT . .
49120-35381GT ........ 131, 133 50419GT 50943GT .. 52739GT ... 15,17, 37
49121-18588GT ........ 133 50420GT 50944GT .. 52740GT ... 113
49121-2088GT ..........133 50423PGT 50945GT .. 52741GT . .113
49121-25688GT ........ 131 50427GT 50947GT .. 52742GT ... 113
49121-27788GT ........ 133 50437PGT 50952-SGT 52743-SGT ..o 139
49126-2733GT 50446GT . 50954GT .. . 52744GT . 115
49133-5140GT ... 50447GT ... 50955GT .. 19, 21-23, 39, 52745GT ... 115, 125, 127
49141-2463GT ... 50451GT ... 41-43 52750-SGT ....covueee. 141
49141-5863GT 50452GT . 50965PGT ... 103, 105 52751-SGT . 141
49143-3029GT ... 50455GT ... 50971GT 103, 105 52752-SGT ...ccovueee. 157
49143-3729GT ... 50457GT ... 50974GT 52753-SGT ....cocueee. 157
49143-4229GT 50460GT ... 50976PGT 52756GT . .57-58
49149-10826GT ........107, 109 50466-SGT . 50979PGT 52757GT . .117, 119, 127
49149-1726GT ..109 50469GT ... 50985GT .. 52758GT . 111
49150-3930GT ..107 50479-SGT . 50989GT .. 52759GT . 15, 37
49151-7548GT ..107 50480GT . 50995GT .. 52762GT . 62, 65, 6768
49151-8248GT ..109 50481GT . 50996GT .. 52764GT .
49156-10856GT 107, 109 50487PGT .. 51063GT .. 52765-SGT .
49159-4618GT 50517-SGT . 51131GT .. 52766GT .
49164-5743GT 50519GT ... 52076GT .. 52767GT .
49177-2094GT ... 50530GT ... 52077GT .. 52768GT ...
49183-2692GT ... 50542GT ... 52078GT .. 52770GT ...
49183-4092GT 50543GT . 52087GT .. .22-23, 39, 42-43 52772GT .
50546GT ... 52179GT .. 61-62, 105 52773GT ...
50548PGT 52230GT .. 52774-SGT ..o
50552GT . 5224GT . 52775GT .
50560GT ... 52251GT .. 52776GT ...
50564GT 52353GT .. 52777GT ...
..25,31, 33,35  50569PGT 52447GT .. 52781GT .
45,51, 55,93-  50570GT 52511GT .. 52782GT ...
94, 107, 109, 50572GT ... 52537GT .. 52783GT ...
131,133 50574GT . 52564GT .. 52784GT .
49613GT ....ccoevevieee 25,31,33,35  50576GT ... 52566GT .. 52943GT ...
45,51, 55,93-  50579PGT 52570GT .. 52968GT ...
94, 107, 109, 50580-SGT . 52573GT .. 53073GT .
131,133 50581PGT 52575GT .. 53073HGT ...
49693GT 50584GT ... 52577GT .. 53157-SGT oo
49735GT ... 50588GT . 52579GT .. 53517GT .
49736GT ... 50630PGT .. 52580GT .. 53527GT .
49740GT ... 50667GT . 52585GT .. 53538GT .
49741GT ... 50668GT . 52586GT .. 53605GT .
49768GT ... 50669GT . 52587GT .. 5365GT ...
49770GT ... 50676GT . 52588GT .. 53808-SGT .
49772GT ... 50683GT . 52589GT .. 53808GT ...
49775GT ... 50685GT . 52591GT .. 53821PGT ..
49816GT ... 50692GT . 52592GT .. 53832GT . .
49817GT 50696PGT 52607GT .. 53910GT .... 67-68
49820GT 50698GT ... 52652GT .. 53952GT ... 67-68, 77, 79
49826GT ... 50705GT . 52656GT .. 5397GT 15, 17, 21-23,
49859GT 50709PGT 52658GT .. 27,29, 37, 41—
49863GT 50710PGT 52672GT 43,47, 49, 57—
49866GT ... 50717PGT .. 52704-SGT 58, 71, 77, 83,
49881GT 50742GT 52705-SGT 85, 89, 91, 101,
49887GT 50743GT ... 52706-SGT 15,17, 37 103, 105, 111,
49898GT ... 50744GT . 52707-SGT .21-23, 41-43 121, 123, 125,
49915GT 50747GT ... 52710GT ..ccoveveiieee 93-94
Genie

ATEREX BRAND

168

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

Part Number Index (continued) |

Part Number Page Part Number Page Part Number Page Part Number Page
127,139,141,  54490GT .....cccccoenneee 54922PGT .....ccovevnee 91 60083GT ....cceovevennee 19
155, 163 54510-SGT 54926GT 60084GT ....ccoovevennee 19, 21-23, 39,
54028GT ....covvvrne 54516GT 54927GT ... 41-43
54056-SGT .....ccceeee 54517GT 60085GT ....cccovevennnee 19, 21-23, 39,
54058GT ....covvvvree 54517PGT 41-43
54062GT . 54518GT . 54932GT 60139GT ... 89
54063GT . 54519PGT ... .83 54946GT 60143-SGT . .89
54065GT . 54520-SGT .. 139 54953-3408GT . 6019GT 57-58, 85, 89,
54066GT . 54525GT ... .97, 145 54955GT ...... 91, 117, 119,
54073GT .......... 54527-SGT .. 127 54959GT 127,141
54077-36981-SGT 54530GT ... 117,119 54960GT ... 6021GT ...ccevveene 15,17, 21-23,
54077-38481-SGT 54531PGT .61-62 54961GT ... 27,29, 37, 41—
54083-14408-SGT 54534GT .. .97 54962GT ... 43, 47, 49, 57—
54083-4408GT .......... 54535PGT 79 54974GT ... 58, 67-68, 74,
54085-8218GT .......... 54538GT ....83, 85 54981GT 79, 87, 89, 91,
54086-7068GT .......... 54542GT ..o 15,17,21-23,  54983GT 101, 113, 115,
54088-3438GT .......... 37,41-43 54984PGT . 117, 119, 129,
54089-4761-SGT ....... 54543GT 54985PGT ... 137, 139, 143
54120GT ..cevvvr 54546GT 54994GT 6024GT 7
54123GT . 54547GT .. 55753GT ... 60334GT . .58
54553GT 56057GT 6033GT 21-23, 39, 41—
54556GT 56100GT 43, 67-68, 73—
54557GT .. .15, 17, 23, 37, 43 56234GT ... 74,79, 89, 111,
54567GT ...15, 37 56338GT 22-23, 41-43 113, 139
54569GT 56424GT 141 6036GT ... 57-58
54570GT .. 56457-SGT ...163 6037GT ... ..73-74, 85
54572GT 165 60428GT ... 141
54145-800GT ............ 54578GT 165 60857GT ... 57-58
54146GT ... 54579GT .. .23, 87 6090GT 23, 57-58, 61—
54156GT ....ccccevevneeee 54581GT 153 62, 67-68, 71,
54157GT ..o 54582PGT 73-74, 79, 83,
54160GT 54583PGT ... 85, 89, 91, 97,
54165GT 54584GT .. 56912GT ... 99, 101, 105,
54166GT 54585GT .. 41-43, 89, 137, 137, 141, 145,
54167GT 54591GT .. 161
54168GT 54598PGT ... 56925GT ... 6091GT ... 23, 57-58, 61—
54189GT 54599PGT ... 56927GT ... 62, 71, 73-74,
54205GT 54601PGT ... 56929GT ... 79, 83, 85, 89,
54207GT 54602PGT ... 57075GT ... 91, 99, 101, 103,
54209GT . . 54608GT 58209GT ... 105, 113, 117,
54217GT .o 67-68, 74, 79 54608PGT 58246GT 119,121, 123,
54222GT ..cccevenne 67-68, 74, 79 54610GT ....coovevrnee. 19,21-23,39,  58247GT 125,127, 129,
..103, 105 41-43 58256GT ... 137, 155, 157,
103, 105 54611GT ..ccoovrnee 19,21-23,39,  58320GT 22-23,42-43 161
19, 21-23 41-43 58354GT 81 60922GT ... 141, 155
54612GT ...ccoovevrnee. 19,21-23,39,  58428GT ... ...22-23, 42-43 6095GT 71, 83, 85, 87,
41-43 58438GT 21-23, 39, 41-43 89, 91, 113, 163
54613GT ...ccoovevenee. 19,21-23,39,  58448GT 22-23,41-43 6096GT ... 71,73-74,91
41-43 58477GT ... ..151 6097GT ... 57-58, 77, 85,
54614GT ...ccoovevrnee. 19,21-23,39,  58589GT 22-23, 39, 41-43 89, 91, 101, 113,
41-43 58598GT 65 117,119, 143
54616GT ...71,101 58599GT ... ...65 61306-SGT . 127
54627GT ..19,21-23,39,  58900GT 61-62, 65 6145GT 103, 105, 125,
41-43 58917GT 67-68, 77,79 155
. ...143 58919GT ... 6146GT ..coovvec 23, 29, 49, 61—
54301GT ...ccceveieee 73-74 ...83, 85 58920GT 62, 71, 85, 87,
.71 58923GT 97,101, 103,
. 71 58927GT ... 105, 153
54692GT .. .97, 99, 145, 161, 58967GT ... 6175GT ... 15, 17, 21-23,
59076GT ... 37,41-43, 57—
54699GT 59169GT ... 58, 67-68, 77,
54700GT .. 59263GT ... 79, 85, 91, 101,
54701GT .. 59389GT ... 113, 115, 125,
54723GT .. 59444GT ... 143
54726GT .. 59445GT ... 6178GT ... 61-62, 65, 87,
54738GT 59579GT ... 97,101, 103,
54740-35384GT ....... 133 60032PGT ... 105, 113, 117,
54740-35684-SGT ......131 60036GT 68, 79 119, 145, 153
54740-38584GT 60047-SGT ..153 6198GT ..coovrrce 71, 83, 85, 87,
60059GT 19, 21-23, 39, 89, 91, 163
41-43 62258GT ... 94
60074PGT ... 62506GT . .125,127
60077GT 62507GT ... 125,127
60078GT 62509GT ... 125,127
60081-SGT 62926GT .
60082GT 62927GT ...

Genie

Part No. 52551

ATEREX BRAND

Z-45/25, Z-45/25J, IC Power

169



November 2018

| Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
6833GT ...cceovvieennne 71,79, 85,103, 77066GT 81631GT ...cccevve 65
105, 113 77067GT .. 81640GT ... 137
6884GT 103, 105, 123 77069GT .. 81691GT . .29, 49
6886GT 71,73-74,79,  77070GT .. 8177GT 89, 111, 113
155 77071GT .. 82000GT ... 11-12
6888GT ....ccecvovevennne 19,21-23,39,  77072GT .. 82001GT . .11-12
29, 39, 41-43, 41-43,57-58,  77079GT .. 82002GT . .11-12
47, 49, 57-58, 73-74,89,91,  77106GT .. 82003GT . .11-12
61-62, 6768, 99, 101, 113 77114GT .. 82366GT . .11-12
89, 91, 97,125, 6889GT 23,43,57-58,  77136GT 824050GT .. .87
127,141, 155 91, 99, 103, 105, 7713GT ... 824051GT .. .87
65301GT 113, 123, 145, 824052GT .. .87
65449GT ... 155 77152GT .. 824083GT .. ..165
65454GT ... 6935GT 57-58, 99,143  77153GT .. 824164GT .. 117,119, 127
65455GT 70375GT ... 77153PGT ... 824879GT 97, 145
65456GT 70453GT ... 77155GT .. 825019GT ...ccccvveee 15, 17, 21-23,
65534GT ... 7057GT ... 77162GT .. 37, 41-43, 115,
65535GT 77163GT .. 117, 119, 125,
65536GT 71909GT ... 77165PGT ... 127
65542GT ... 72047GT . 77166GT .. 8255GT ..o 58, 87, 89, 117,
65600GT 72085GT ... 77170GT .. 119, 137
65606GT 72245GT ... 77181GT .. 825796GT ...ccccvevee 15,17, 37
65607GT ... 72255GT . 77183GT .. 83005GT . ..123, 129
65608GT 72256GT ... 77186GT .. 83006GT ... 123,129
65618GT 72282GT ... 77189GT 83020GT ...
65630GT ... 72307GT . . 77191PGT . 83042GT .
65633GT 72319GT ... 22-23,42-43 77218GT 93-94 83110GT ...
65634GT 72326GT ... 143,153 77219GT .. 61-62, 105 8357GT
65636GT ... 72327GT . 77239GT .. .23, 42-43 84080GT . .
65637GT 72339GT ... 77240GT .. 23, 42-43 8516GT 57-58, 71, 77,
65638GT 72340GT ... 77243GT .. 21-23, 41-43 83, 89, 91, 101,
65639GT ... 72342GT . 77246GT .. .87 119, 125, 127,
65766GT ... 72343GT . T77247GT .. .163 139
65770GT ... 72348GT . 77248GT .. .143 85300GT ... 165
65788GT ... 72350GT . 77250GT .. 129 88203GT . 111
65789GT ... 72441GT . 77252GT .. 73-74 88244GT . .89
65790GT ... 72442GT . 77295GT .. .67-68 88269GT . .58
65791GT ... 7265GT ... 77302GT .. .21-23 88289GT . 93-94
65810GT ... 72867GT . 77303GT .. Ja11 88337GT . 15, 17,37
65815GT ... 72875GT . 77309GT .. .51 88338GT ... .15,17,37
65827GT 73233GT ... 77311-5906GT .......... 51 88356-11103GT ........ 87,113,117, 119
65842GT 7339GT 77312-3577GT ......... 51 88370GT ... 113
6584GT 73477PGT 77328PGT ... 8843GT ... ..143
65865GT 73575GT 77353GT 88451GT ...
65887GT 73587GT ... 77354GT .. 88455GT .....cccveveee.
65888GT ... 73599GT . 77355GT .. 88606PGT ..
73610PGT 77356GT .. 88607PGT .........c.......
73739GT ... 77362GT .. 88636-9073GT .......... 35, 55
73805GT . 77363GT .. 88752GT ...
73807GT ... 77364GT .. 88917GT ...
6637GT ..o 47,57-58, 117, 73931GT 77365GT .. 8910GT ...
119 73954PGT . 77375GT .. 8914GT ...
6638GT ....cccvcveinee 19,21-23,27,  74099GT 22-23,41-43 77376GT .. 8915GT ...
29, 39, 41-43,  T74375GT ... 22-23, 42-43 77379GT ..
47,49,57-58,  74389GT . 77409GT .. 89312GT ...
61-62, 67-68,  74714GT ... 77410GT .. 89763GT ...
71,73-74,79,  T4911GT ... 77411GT .. 89771GT ...
83,85,89,91,  74990GT . T7434GT .. 89772GT .
97,99, 101, 103, 75041GT . 7746PGT .. 89773GT .
105,113,117,  75073GT . 77476GT .. 89785GT .
119,121,123,  75076GT . 77478GT .. 94077GT .
125,127,129,  75574GT . 77481GT .. 94526GT .
137,141,145,  77008GT . 77482GT .. 94529GT .
155, 157, 161 77013GT . 77483GT .. 94530GT .
66811GT ... 77014GT . 77484GT .. 94531PGT ..
66812GT ... 77020GT . 77485GT .. 94745PGT ..
66813GT 77020PGT 77521GT .. 94762GT ...coovr
66814GT 77024PGT 77522GT .. 94880GT ...
66815GT ... 77026GT . 77524GT .. 94922GT .
66816GT 77027GT ... 77692GT .. 129, 139 9599-SGT ..o
66818GT 77036GT ... 77990GT .. 67-68, 74, 79 97128GT ... 87,113, 117,119
66821GT ... 77042GT . 79456GT .. 137 97887GT . .11-12
6708GT ..15,17,21-23,  77046GT ... 81043GT .. 94,123, 129 97890GT ... 11-12
37,41-43 77048GT ... 81175GT .. 127 9990074GT ..o 22-23, 42-43
6782GT ....cceveieiee 57-58,91,101  77051GT . 81368GT .. T107284GT ... .29, 49
77061GT ... 81578GT .. T107883GT ............... 127

Genie

ATEREX BRAND

170

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

Part Number Page
T107884GT 125, 127
T108075GT

T111453GT
T114678GT ............... 73-74

Ganie

Part Number Index (continued) |

Part No. 52551

Z-45/25, Z-45/25J, IC Power

171



I November 2018

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is
used on.

BEARING KIT,ROTATOR,4.5K***,....125, 127  BRACKET,FRONT DRIVE HOSES,RH.....37

A BEARING KIT,ROTATOR,9K***.... 125, 127 ~ BRACKET,FUEL TANK STRAP.....91
BEARING KIT,TORQUE HUB (20193).......21~ BRACKET,GROUND CONTROL BOX.....91

AGCSTUATOR' FORD EFI PRECISION....61-62, 53 39 41_43 BRACKET,HIGH PRESSURE FILTER.....58
BEARING KIT,WHEEL DRIVE BRACKET,HOSE CLAMP PAINTED**....113

ﬁgﬁggg (LSPSSS\]STZUSSP *;i”égl (106148/106445/107712).....22-23 BRACKET,HOSE CLAMP,PAINTED.....137

e TR L O e g1 BEARING KITWHEEL DRIVE W/BRAKE BRACKETLATCH MOUNTRH*...57-58

o "THROTTLE ACTUATOR™™....... T (101584/101585).....22-23, 42-43 BRACKET,MANIFOLD MNT.Z45/25.....91
A CLEANER... 7779 BEARING KIT-74097 TORQUE HUB*.......22— BRACKET,MANIFOLD,JIB,PAINTED.....123
""" ' 23 BRACKET,MAP SENSOR,PAINTED.....61-62,
AIR CLEANER CAP/ FORDINOLFF**.....67— a0 mu 2023 4243 pA

68
AIR CLEANER,FORD EFI***.....67-68
AIR CLEANER,FORD,T3.....67-68
AIR HORN,NOLFF MIXER,ALUMINUM*.....65

BEARING,1.00IDX1.250DX1.00L.....15,17,37 BRACKET,MID PRES OIL FILTER,PA........ 57—
BEARING,1.25ID X 1.50D X .75.....125, 127 58
BEARING,1.25IDX1.500DX1.50L.....15, 37 BRACKET,MOUNTING.....163

AR RN NOLEE MIXE BEARING,1.25IDX1.50X1.25L......127 BRACKET,MUFFLER,DEUTZ 3 CYL.....74
R e a3 BEARING,1.25IDX1.50DX1.00L.....115 BRACKET,0SC HOSE BULKHEAD.....15, 37
ACC.Z45 IC..... BEARING,1.5IDX1.750DX15L......15, 17, 21~ BRACKET,OSCILLATING VALVE.....29, 49
ALARM,CHIME TONE 5-25VDC™*.....153 23,37, 41-43, 111 BRACKET,PERKINS MUFFLER.....85
ALARM,INTERMITTENT TONE 6-30V*.....153 1y o ‘ SERKINS TAILPIPE PN
AR AVARDLE TeE & o0 o 742" BEARING,1.75IDX2.000DX150LG... 111 BRACKET,PERKINS TAILPIPE,PNTD....79
, -30 VDC*~.... BEARING BRK,MICO **.....87 BRACKET,RELAY PANEL.....62

ALTERNATOR, DEUTZ F3L10/F4L10*.....77
ALTERNATOR, PERKINS (54555).....81
ALTERNATOR,LRG-423 RE-BUILT*.....62, 65
ANGLE,PRIM BOOM REST,NONJIB,PA.....91

BEARING,FL,1.25ID X 1.410D X 1.....125, 129 BRACKET,RETURN FILTER**.....58
BEARING,FL,1.25IDX1.410DX1.50L.....127 B RACKET,RUBUBETR
BEARING,FL,1.5IDX1.750DX1.10LG.....111 BUMPER,ENGCOVER.....101

BEARING,INNER,9 BOLT HUB**.....19 BRACKET,SOLENOID MOUNT,PERKINS....83
QSSEE’SEL%;\(A’;E\;vagazfsﬁigr'é'ég? BEARING,OUTER,9 BOLT HUB***.....19 BRACKET,STRUT MOUNT,PAINTED.....79

' »12VD..... BEARING,POLYGON,20DU12.....15, 37, 125, BRACKET.TROMBETTA BRACE,PAINTD.....77
ASSEMBLY,FOOT SWITCH**..... 141
preseietiirasiicl I o 127 BRACKET TROMBETTA MOUNT**.... 77
ey s R T g BEARING,POLYGON,BMS120...115 BRACKETWORK LIGHT MOUNT 5/16".....155
ooy e TaoSS HILTER, SALS....57758  BEARING SWING CHASSIS RINGGEAR....87 BRACKET-PANEL-WIRE MOUNTING 99...97,

! » AUTO..... BELLCRANK,JIB,WELD/Z45/25%+*. .. 127 145

AUX TOP RAIL,6' PLATFORM.....155
AUX TOP RAIL,6'(1.25")SERVICE.....155
AXLE ASSY,NON-STR,NARROW BASE....21-

BELT,SERPENTINE,LRG425 EFI***.....62, 65 BRAKE KIT, SWING DRIVE.....87
BELT, TIMING,FORD LRG423/425EFI........ 61- BRAKE,MICO,1200 IN/LB***.....22-23, 42—-43

23 62, 65 BRAKE,MICO,12000 IN/LB***.....87
BELT,V, DEUTZ DIESEL ENGINE.....77 BRAKE,SAE B-B,900IN LB***.....22-23, 42—-43
s e 0002137 e e Ao,
AXLE COVER, NARROW, PAINTED.....23 BOLT,CARRIAGE,1/4-20 X 2.75,G2.....137 68, 77, 79
BOLT-FLANGE,M6 X 22MM(52573).....65 BULB,WORKLIGHT,12V 35W.....155
B BOOM REST WELDMENT.....113 BULKHEAD,FEMALE X 6 X 6.....159
BACKING PLATE, HOSE BLOCK, JIB.....137 BOOT (20424).....147 BULKHEAD, TANKSIDE PAINTED.....91
BAFFLE, AIR CLEANER (27915)**.....77, 79 BOOT,CABLE TERM,MED.RED,4/0.....57-58 BULKHEAD, TANKSIDE,PAINTED.....91
BAFFLE,RAD. FRNT,FORD,.....71 BOOT,CIRCUIT BREAKER PROTECTOR....97 BUMPER, PLASTIC, 1.250.D.....103, 105, 165
BALL STUD**.....101 BOOT,CONTROLLER.....149, 151 BUMPER,RUBBER***.....155
BAR,AXLE ROTATION STOP,NON-OSC.....21- BOOT,PLUG 4 WAY......141 BUMPER,RUBBER,COVERS.....101
23 BOOT,SOLENOID,29073.....73-74, 83 BUMPER,RUBBER-1 X 1.25.....58
BAR,AXLE ROTATION STOPOSC....... 21-23, BOOT,THUMB 20424 JOYSTICK.....147 BUSHING,SPRING SEAT.....151
41-43 BOOT,TOGGLE SWITCH,SHORT*...... 97,99, BUTTON,PUSH,BLACK W/SEAL***.....145
BASE, W/1 N.O. CONTACTS***.....145 145, 161, 163 BUTTON,PUSH,RED MUSHROOM
BASE,W/2 NC CONTACTS***,....97 BOTTLE, COOLANT RECOVERY, 2QT.....71, HEAD.....97, 145
BASE,WITH 2 N.O. CONTACTS***.....97 85
BASE,WITHOUT CONTACTS.....97, 145 BRACKET,AIR CLEANER ATTACH,PAI...... 67— C

BATTERY CABLE ASSY,NEG,42".....57-58 68
BATTERY CABLE ASSY,P0OS,60".....57-58 BRACKET,AIR CLEANER MNT,PAINT....... 67—
BATTERY CABLE,SIDE MOUNT,NEG....... 57— 68

CABLE COVER,JIB***.....127
CABLE SQUEEZE CONN......99
CABLE TIE,4" BLK,HEAT RESISTNT.....149

58 BRACKET,AIR CLEANER, PAINTED.....79 "
BATTERY CABLE,SIDE MOUNT,POS......57— BRACKET,BATTERY HOLD DOWN....57-58 ~CABLE TRACK,PLASTIC,26 LINK®....123
CABLE TRACK,PLASTIC,35 LINK.....121

58 BRACKET,BUBBLE LEVEL.....23 e R ASTo

BATTERY CABLE,SIDE MOUNT,POS......57— BRACKET,BUBBLE LEVEL*%%.....23 (20424).....
: ! CAP, COOLANT RET SYS(54071).....71, 85

58 BRACKET,CONTROL BOX cam SOOLANT RET S
BATTERY HOLD DOWN.....57-58 MOUNT.LH%%....143 CAPDIAGNOSTIC NIPPLE.....25, 45, 94
BATTERY, 12V,900 CCA.....57-58 BRACKET,CONTROL BOX  CAPDISENGAGE 4HP/4HB*.......22-23, 42—
BEARING KIT.....23, 42-43 MOUNT,RH%%.....143 AP AHPIAHB*....... :
BEARING KIT (45553) TORQUE HUB......21- BRACKET,CONTROL BOX MOUNT,Z45.....143

23, 39, 41-43 BRACKET,COOLANT TANK MNT,PNTD.....85 CZAER%SE?_(ZQG E-45553 TORQUE HUB....21~
BEARING KIT, AUSCO**.... 23, 42-43 BRACKET,COOLANT TANK MOUNT... 71 23304148
BEARING KIT,4HP.....22-23, 42-43 BRACKET,DRIVE SENSOR,ENABLE.....87 ’ ( )

*%
BEARING KIT.BRAKE MICO....22-23, 4243 BRACKET,FRONT DRIVE HOSES,LH....37 ~ CAPFILLER BREATHER 3 MICRON™.....89

Genie

ATEREX BRAND

172 Z-45/25, Z-45/25J, IC Power Part No. 52551



November 2018

CAP,FUEL,DIESEL,1/8"VENT(GRN).....89
CAP,FUEL,GAS,1/8"VENT(RED).....89
CAPOIL FILLER,DEUTZ,DIESEL***.....73-74
CAP,PROT.,RED,1.38ID X .75 DP.....89
CAP,RADIATOR,FORD***.....71, 85
CAPACITOR,TIME DELAY.....143, 145
CASTING,45049, 40612.....149
CHANNEL,CABLE TRACK COV,NONJ,P....121
CHANNEL,CABLE TRK COVER,JIB,.....123
CHANNEL,CABLE TRK COVER,JIB,PA.....123
Check Valve.....93-94
Check valve.....25, 45
CHECK VALVE KIT,77066.....89
CLAMP, AIR CLEANER (27915)**.....77, 79
CLAMP,0.50,#8 X 1/4,RUB CUSH........ 71, 79,
85, 103, 105, 113
CLAMP,0.63,#10 X 1/4,RUB CUSH.....159
CLAMP,0.75,#12 X 1/4,RUB CUSH...... 89, 97,
145
CLAMP,1.13,#18 X 1/4,RUB CUSH.....145
CLAMP,1.13,#18 X 3/8,RUB CUSH*.....73-74
CLAMP,1.25,#20 X 1/4,RUB CUSH.....157
CLAMP,1.25X.5 RUBBER-CUSHION.....141
CLAMP,1.63,#26 X 3/8,RUB CUSH.....137
CLAMP,1.88,#30 X 3/8,RUB CUSH.....85
CLAMP,CABLE & HOSE,PLASTIC.....117, 119
CLAMP,HOSE,.25" - .63" X .3125....61-62, 105
CLAMPHOSE,.63" - 1.0" X .5"....... 61-62, 65,
67—-68
CLAMPHOSE,1 EAR, 5/8.....61-62, 89
CLAMPHOSE,1 EAR,1/2.....105
CLAMP,HOSE,1.25***,,...65
CLAMPHOSE,1.75.....65
CLAMPHOSE,1.75,LINED.....71
CLAMP,HOSE,2.00%**.....62
CLAMPHOSE,2.25" DIA...... 71, 85
CLAMPHOSE,3.00".....61-62, 65, 68, 77, 79
CLAMP,HOSE,8.50 DIA*** .77
CLAMP,HOSE,ALUMINUM.....117, 119
CLAMP,JIB HOSE/CABLE,Z45/51.....137
CLAMPMUFFLER,2 1/4" ID...... 73-74
CLAMP,RUB CUSH,0.75,#12 X 3/8*.....71
CLAMP,RUBBER CUSHIONED-2 5/32.....127
CLAMP,TWO HOSE.....137
CLAMPING BLOCK,CABLE.....113
CLAMPING BLOCK,HOSE***.....113
CLEVIS YOKE-1/4-28,PLTD W/PIN...... 27, 29,
47,49, 73-74, 83
CLIPAIR CLEANER COVER (58247).....67-68
COIL, ELECTRONIC IGN., FORD.....62, 65
COIL,SOLENOID VALVE, 12V.....93-94
COIL,SOLENOQID VLV,10V W/ DIODE........ 25,
45,94, 123
COIL,SOLENOID,8 DSD 10V,W/DIO*........ 94,
123,129
COLD START PKG,DIESEL.....161
COLD START PKG,FORD LRG.....161
COLLAR, BOOT RETAINING.....147
COMPR.LINK,MACHINED,GND CONTR*..127
CONN, 520120-6.....94, 107, 109, 131, 133
CONN,520102-16.....107, 109
CONN,520102-6-6.....107, 109
CONN,520120-12-16.....109
CONN,520120-4***,....35, 45, 51, 55, 94, 107,
109, 123, 133
CONN,520120-4-6***...31, 33, 35, 51, 55, 107,
131, 133
CONN,520120-4-8.....35, 55
CONN,520120-6-8.....35, 51, 55, 107, 131, 133

Part Description Index (continued) |

CONN,520120-8***....... 25, 31, 33, 35, 45, 51,
55, 107, 109, 131, 133
CONN,520120-8-10.....51, 107, 109
CONN,520120-8-12.....31, 33, 51, 109
CONN,BULKHEAD,520601-8.....51
CONN,LONG,520122-6.....131, 133
CONN,PLUG 120 AC/15A DOMESTIC...... 57—
58, 163
CONN,PLUG 4 WAY,14-18GA.....141
CONN,RECEP 120AC/15A DOMESTIC.....163
CONN,STRAIN RELIEF,LP,1/2 NPT.....57-58
CONN. ASSY,7.9 TUBE X6.35 HOSE.....105
CONN. ASSY,9.5 TUBE X6.35 HOSE.....105
CONN. BODY, 6.35 X 14.1, FORD.....105
CONN. SQZ,1/2NPT .39-.56 MED...... 99, 143
CONNECTING LINK, Z45/25.....113
CONNECTOR, DEUTZ FUEL SHUTOFF*..73—
74
CONNECTOR,070120-4-4.....107
CONNECTOR,BULKHEAD,FEMALE-4...... 57—
58
CONTACT, N.C...... 97, 145
CONTACT,N.O.*** .97, 145
CONTACTOR,LIMIT SWITCH.....87, 113, 117,
119
CONTROL BOX COVER,LID,PTD.....155
CONTROL,BOX ASSY-GRND z45 IC.....99
CONTROL,BOX ASSY-GROUND,Z45/25.....99
CORROSION INHIBITOR,FOAM.....97, 143
Counterbalance Valve.....93-94
COUPLER,090136, 4-6.....131
COUPLER,1/4"SERIES 3/8 MPT.....159
COUPLER,HUB,15 TOOTH 7/16BOLT*.....67—
68, 73-74
COUPLER,INTERNAL SPLINE,T-HUB...... 22—
23, 42-43
COUPLER,SMALL METAL,15T,***.....79
COUPLING.....22-23, 42-43
COVER ASSY.ENGINE SIDE,Z45/25.....101
COVER ASSY.HYD.TANKSIDE,Z45/25.....103,
105
COVER BRACE,UPPER PIVOT,REAR,P....113
COVER CAP,TORQUE HUB***...... 21-23, 39,
41-43
COVER CASTING,20424 CONTROLLER...147
COVER END,TORQUE HUB (74097).....22-23
COVER W/DECALS,STEER,NON OSC.....19
COVER W/DECALS,STEER,0SC,Z45....... 19,
39
COVER, JIB HOSES/CABLES.....137
COVER,BLANK.....143
COVER,CENTER SWING CHASSIS,PNT....91
COVER,CONTROL BOX LEFT SIDE***.....155
COVER,CONTROL BOX RIGHT SIDE**.....155
COVER,DRIVE CHASSIS MOTOR.....23, 43
COVER,ENGINE SIDE (F30-1011F).....73-74
COVER,FORMED REAR AXLE,WIDE....23, 43
COVER,FRONT DEUTZ ENGINE.....77
COVER,GFCI,WEATHERPROOF.....143
COVER,KNOCK OUT HOLE,4 PER BAG...143
COVER,REAR AXLE,NARROW,PAINTED....23
COVER,REAR AXLE,WIDE,PAINTED.....23
COVER,SWING CHASSIS CENTER,PAI.....91
COVR W/DECALS,NON-STEER Z45/25.....21—
23, 41-43
CYLINDER,ELEVATE,Z45/25***.....111
CYLINDER,EXTEND,Z45 NON JIB.....117
CYLINDER,EXTEND,Z45J***.....119
CYLINDER,JIB,Z45 #4 PORTS***.....127

Ganie

Part No. 52551

CYLINDER,MASTER,Z45***.....115
CYLINDER,MASTER,Z45 #4PORTS***.....115
CYLINDER,OSCILLATE,Z45%**.....15, 37
CYLINDER,PRIM LIFT JIB,Z45.....115
CYLINDER,PRIM LIFT NON JIB,Z45.....115
CYLINDER,SLAVE,Z45***.....125, 127
CYLINDER,STEER.....15, 17, 37

D

DECAL KIT,SFTY/INST.45IC,DSL.....11-12

DECAL KIT,SFTY/INSTR.GASZ45.....11-12

Decal Plate Assembly with decals (decals are
listed in Section One).....141

DECAL, GROUND CONTROL PANEL....... 11—
12

DECAL, POWER TO PLATFORM 230V**...11—
12

DECAL,ARROW BLUE.....11-12

DECAL,ARROW YELLOW LRG 9".....11-12

DECAL,CHEVRON RANDO HD.....11-12

DECAL,COSMETIC,GENIE BOOM,VERT..11—-
12

DECAL,COSMETIC,GENIE Z-45/25.....11-12

DECAL,COSMETIC,GENIE Z-45/25].....11-12

DECAL,COSMETIC,IC POWER 4 X 2....11-12

DECAL,COSMETIC,IC POWER 4 X 4....11-12

DECAL,DANGER DO NOT ALTER
SWTC.....11-12

DECAL,DANGER,ELEC.HAZ.STAY CLR....11-
12

DECAL,DANGER,GEN SAFETY RULES....11-
12

DECAL,DANGER,NO SMOKING ***....11-12

DECAL,DANGER,TILT ALARM.....11-12

DECAL,DANGER,TIP-OVER, TIRES***...... 11—
12

DECAL,DANGER,TIPOVER HAZARD***....11—
12

DECAL,DIESEL.....11-12

DECAL,GROUND CONTROL PANEL.....11-12

DECAL,INSTR,MAX SIDE FRC,ANSI.....11-12

DECAL,INSTR,SIDE FRC/WIND,AUS.....11-12

DECAL,INSTRUCT,FOOTSWITCH
OPER.....11-12

DECAL,LABEL, AIR LINE 110 PSI.....11-12

DECAL,LABEL,LFT/DRV SELECT.....12

DECAL,LABEL,LIGHTS***.....12

DECAL,LABEL,LIQUID PROPANE.....11-12

DECAL,LABEL,MANUAL NOT HERE.....11-12

DECAL,LABEL, TEST***,....11-12

DECAL,LABEL,UNLEADED GAS ONLY.....11-
12

DECAL,LANYARD ANCHORAGE POINT...11-
12

DECAL,NOTICE, FUNCTION ENABLE*.....11—-
12

DECAL,NOTICE,DEUTZ ENG SPEC***.....11—-
12

DECAL,NOTICE,FOAM-FILLED TIRES.....11-
12

DECAL,NOTICE,FORD EFI ENG SPEC.....11-
12

DECAL,NOTICE,HAZARDOUS MAT'LS*....11-
12

DECAL,NOTICE,MAX LOAD 500 LBS....11-12

DECAL,NOTICE,OPER INST.IC***.....11-12

DECAL,NOTICE,PERKINS ENG SPEC.....11-
12

DECAL,NOTICE,SHUTOFF VALVES.....11-12

Z-45/25, Z-45/25J, IC Power

173



November 2018

| Part Description Index (continued)

DECAL,NOTICE,TIRE SPECS***.....11-12

DECAL,OPTION GENERATOR***.....12, 163

DECAL,OPTION GLOW PLUGS***...... 11-12,
161

DECAL,PLATFORM CONTROL PANEL**.....12

DECAL,PLATFORM CTRL PANEL***.....12

DECAL,POWER TO PLATFORM 115V...... 11—
12

DECAL,PROTECTOR,CLEAR,PLATE***.....12

DECAL,TRIANGLE,BLUE.....11-12

DECAL,TRIANGLE,YELLOW.....11-12

DECAL,USE DEXRON***_,..11-12

DECAL,WARN,CRUSH HAZARD HAND....
12

DECAL,WARN,CRUSH HAZARD PLAT.....11-
12

DECAL,WARN,FALL HAZARD.....11-12

DECAL,WARN,IMPROPER OPERATION...
12

DECAL,WARNING,PIPE
CRADLE,BOOM.....165

DECAL,WARNING-COMPART ACCESS....11-
12

DIAGNOSTIC FEMALE Q-DSCNT....25, 45, 94

Diagnostic fitting.....25, 45

Diagnostic Nipple.....93-94

DIAPHRAGM,AIR VALVE MIXER.....65

Differential Sensing Valve.....93-94

DIN RAIL,14.75",MODIFIED.....99

DIODE,6 AMP,200 PIV,BULK.....73-74, 99

DIPSTICK TUBE,PERKINS 104-22**.....79

DIPSTICK, OIL LEVEL,LRG425 EFI.....61-62,
65

DIPSTK &TUBE ASSY,DEUTZ 3CYL.*...... 73—
74

Directional control.....45

DISCONNECT ROD (56338).....22-23, 41-43

DISCONNECT ROD (74097).....22-23, 42-43

DISCONNECT ROD-45553TQ.HUB.....21-23,
39, 41-43

DRIVE GEAR - INSIDE #53073.....151

DRIVE GEAR - OUTSIDE #53073.....151

DUCT,AIR INTAKE,DEUTZ,Z45/25**.....101

11-

divider/combiner valve.....25

EAR,ENGINE TRAY PIVOT.....57-58
EDC ASSY,SAUER,M46***....... 67-68, 73-74,
79
ELBOW,010202-6-4.....68
ELBOW,45D,520320-12-16.....107, 109
ELBOW,45D,520320-16.....107, 109
ELBOW,45D,520320-16-12.....107
ELBOW,45D,520320-4.....25, 31, 33, 107, 109,
131
ELBOW,90D,520202-12.....107
ELBOW,90D,520220-4-4.....25, 31, 33, 35, 45,
51, 55, 87, 107, 109, 131, 133
ELBOW,90D,520220-4-6***.....35, 55, 107
ELBOW,90D,520220-8-12.....107
ELBOW,90DEG.1/8MPT-5/16 BARB.....67-68
ELBOW,90DEG.3/8MPT-5/8 BARB.....67-68
ELBOW,SWIVEL 90D, 520221-4.....35, 55, 131
ELEMENT-5 MIC, PAPER, W/ BYPASS......57—
58

END CAPAIR FILTER-27915&49740....67-68,
77,79

END PLATE,WAGO.....143

ENGINE MOUNT FOOT,L.H.,PAINTED.....71

ENGINE MOUNT FOOT,R.H.,PAINTED.....71

ENGINE,DEUTZ D2011L03I.....73-74

ENGINE,FORD LRG 425,EFIZ45.....61-62

EXHAUST PIPE,DEUTZ 3 CYL DSL.....73-74

EXTENSION BOOM WELDMNT,JIB,Z45....119

EXTENSION BOOM
WELDMNT,NON-JIB.....117

EXTENSION, FAN (104-22).....81

F

FAN BELT (104-22) PERKINS.....81

FAN, ENGINE (104-22)(404-22)*.....81

FAN, LSG423/LRGA425.....62, 65

FILM,POLY,CLEAR 4.5 X 8.75.....11-12

FILTER ASSY,HIGH PRESS SAE-12*.....58

FILTER ASSY,INTANK.....89

FITER ASYM  PRESS,SAES,WOIND*
(77139).....57-58

FILTER ELEMENT,AIR,NOLFF LPG.....67-68

FILTER ELEMENT-10 MIC.***.....57-58

FILTER LID,RFM165.....89

FILTER, ELEMENT/FUEL PERKINS**.....79

FILTER, FUEL LRG 425/423 EFI.....61-62, 105

FILTER, OIL, FORD.....61-62, 65

FILTER,AIR,ELEMENT***.....67-68, 77, 79

FILTER,ELEMENT,BETA(10)=200.....89

FILTER,ELEMENT,BETA(5)=1000.....57-58

FILTER,ELEMENT,F'GLASS,6 MICRN......57—
58

FILTER,FUEL/WTR SEP, DTZ 1008.....73-74

FILTER,OIL,DEUTZ FAL1011F.....73-74

FILTER,OIL,DEUTZ,REPLACEMENT.....73-74

FILTER,OIL,FORD.....61-62, 65

FITTING,CONN,520120-12%**...25, 31, 33, 35,
45,51, 55

FITTING,ELBOW,90D,520220-12.....107

FITTING,ELBOW,90D,520220-8%**.......25, 31,
33, 35, 107, 109

FITTING,HYDRAULIC,90DEG,0-RING......73—
74

FITTING,M18X8,C870MX.....73-74

FITTING, TEE,BRANCH,520429-4***..31, 33,
51,131

FITTING, TEE,BRANCH,520433-4.......31, 33,
35, 51, 55

FLANGE-JOYSTICK MOUNTING,44988....151

FLAPRUBBER,ENGINE COVER HOOD....101

FLASHTUBE,STRAIGHT,360DEG,BULB....153

FLASHTUBE,U SHAPED,360DEG,BULB...153

FLEX PLATE (54573)***.....79

FLEX PLATE, FLYWHEEL (54573).....79

FLOORING, 6'FT PLATFORM.....141

Flow Regulator.....93-94

Flow Regulator Valve.....93-94

Flow regulator valve.....45

Flow Regulator Valve,.....93-94

FLYWHEEL COVER,CASTING***.....73-74

FLYWHEEL FLANGE,GREEN PLASTIC.....67—
68, 73-74

FORMED AXLE,WIDE,W/BEARINGS...21-23,
41-43

FORMING,BELLY PAN,PAINTED.....19, 89

FORMING,ENGINE COVER,PTD.....101

Genie

ATEREX BRAND

174

FORMING,FRONT FOOT,PAINTED.....83

FORMING,FRONT FOOT,PERKINS.....85

FORMING,LP BRACKET MOUNT.....89

FORMING,REAR FOOT LT,PERKINS.....85

FORMING,REAR FOOT RT,PAINTED.....83

FRONT AXLE ASSY,NRRW,Z45/25.....17

FRONT AXLE ASSY,WIDE,z45/25 IC........ 15,
17,37

FUEL DOOR,IC TANK SIDE,PNTD***......103,
105

FUEL FILTER W/SEP,DEUTZ,1008.....73-74

FUEL INJECTOR, LRG-425 EFI.....61-62, 65

FUEL LINE INJ. DEUTZ F4L1011F.....73-74

FUEL PRESSURE REG,425EFI***......61-62,
105

FUEL PUMP KIT,LRG 425,WALBRO**....... 61—
62

FUEL TANK ASSY, 17 GAL PLASTIC.....89

FUSE HOLDER,WATERPROOF.....57-58

FUSE,1 AMP.....57-58

FUSE,13 AMP,220V PLUG.....57-58

G

GAS STRUT,250 LBS FORCE***.....101
GAS STRUT,CONNECTOR (28301).....101
GASKET - THROTTLE BODY, 425EFiI....... 61—
62
GASKET, FORD OIL DRAIN.....67-68
GASKET, WATER PUMP.....62, 65
GASKET,ADAPTER PLATE,425EFI***....... 61—
62, 65
GASKET,EXH FLANGE-FORD/PERKINS.....85
GASKET,EXHAUST.....73-74
GASKET,EXHAUST***.....67-68
GASKET,GROUND CONTROL BOX.....99
GASKET,LP ADAPTER.....61-62
GASKET,NOLFF AIR HORN(106144)*.....65
GASKET,RETURN FILTER-77353.....89
GASKET, THERM.HSNG O-RING.....62, 65
GASKET,UPPER CONTROL BOX.....143
GASKET,WATER PUMP.....81
GASKET-THERMOSTAT HSG.....81
GASKET-VENTURI BEAM (FORD).....61-62
GATE LATCH CASTING--DRILLED.....157
GAUGE,MED.PRESSUR FILTER,50530.....58
GAUGE-SIGHT,LHA-LGTB***.....89
GEAR CASTING,20424 CONTROLLER*....147
GEAR, SLAVE, MS4,45048.....149
GLOW PLUG,L1011.....161
GROMMET,RUBBER .5 X .014 X .75.....141
GROUND CONNECTOR,1/2".....143
GUARD,FAN,FORD/PERKINS,PAINTED.....71
GUARD,FAN,PERKINS,PAINTED.....85
GUARD,FOOTSWITCH,W/DECAL ALUM...141

H

HANDLE HALFJOYSTICK (20424).....147
HANDLE,CAP,CONTROLLER.....149, 151
HARNESS,ALARM OPTION,Z45.....153
HARNESS,ENGINE,Z45 IC DEUTZ.....73-74
HARNESS,ENGINE,Z45 IC FORD....61-62, 65
HARNESS,ENGINE,Z45 IC GAS****.....61-62
HARNESS,FEMANIFOLD,DUAL SPADE.....99
HARNESS,MANIFOLD,Z45 IC.....99
HARNESS, TILT ALARM,12V.....57-58
HEATER,FREEZE PLUG,FORD LRG423...161
HINGE,.375X.120THK.,SLOTTED....101, 103,
105

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

HINGE,FUEL DOOR.....103, 105

HINGE,PLAT CONTROL BOX COVER.....155

HORN,12VDC,SPADE TERMINALS***.....91

Hose Assembly - Components: @ 42 inches
(106.7 cm).....51

HOSE ASSEMBLY, 1".....107, 109

HOSE ASSEMBLY,1/2"**.....73-74

HOSE ASSEMBLY-1/2" 100R2.....31, 51

HOSE ASSY 1/4, STR FEM,STR FEM...... 31,
51, 131, 133

HOSE ASSY 1/4,90 DEG FEM,STR F.....107

HOSE ASSY 1/4,STR FEM,STR BULK...... 35,
55

HOSE ASSY 1/4,STR FEM,STR MALE....131,
133

HOSE ASSY,1/2,45 FEM,STR FEM**........ 51,
107, 109

HOSE ASSY,1/2,90 FEM,STR FEM.....31, 33,
35, 51, 55, 109

HOSE ASSY,1/2,90 FEM,STR FEM**.....109

HOSE ASSY,1/2,STR FEM,STR FEM.....31, 51

HOSE ASSY,1/2,STR FEM,STR FEM*.....33

HOSE ASSY,1/4",100R1,90F/FEM.....33

HOSE ASSY,1/4",100R1,FEM/FEM.....57-58

HOSE ASSY,1/4",100R1,FEM/FEM**.....133

HOSE ASSY,1/4",90 FEM,STR F.....51

HOSE ASSY,1/4"100R1,STR FSTRF.....131

HOSE ASSY,1/4,90 FEM,STR FEM.....31, 33,
35, 51, 55, 131, 133

HOSE ASSY,1/4,90 FEM,STR FEM**...33, 35,
55

HOSE ASSY,1/4,STR FEM,STR FEM........ 35,
55, 109, 131, 133

HOSE ASSY,1/4,STR FEM,STR FEM*....... 33,
107, 109, 133

HOSE ASSY,1/4,STR FEM,STR FEMM.....131

HOSE ASSY,3/4,45 FEM,STR FEM....107, 109

HOSE ASSY,3/4,90 FEM,STR FEM....107, 109

HOSE ASSY,3/4,STR FEM,STR FEM...... 107,
109

HOSE ASSY,3/8"100R2,FEM/FEM***,....131

HOSE ASSY,3/8,45 FEM,STR FEM....107, 109

HOSE ASSY,90FSTR MALE**.....107

HOSE ASSY,BRKT./D.MANIFOLD.....51

HOSE ASSY,D.CB MAN/FEMAN.JUNCT.....133

HOSE ASSY,D.MANIF/CONTR.VALVE...... 35,
55

HOSE ASSY,D.MANIF/FR D.MOTORS.....51

HOSE ASSY,DMANIF/LR DRV MOTOR.....31,
51

HOSE ASSY,DMANIF/LR&RR BRAKE...... 31,
33,51

HOSE ASSY,DMANIF/LR&RR DMOTOR.....33

HOSE ASSY,ENG/FEMANIFOLD.....107

HOSE ASSY,FMANIFOLD/EXT.CYL.....133

H (e} S E
ASSY,FMANIF/SECONDARYCYL.....131, 133

HOSE ASSY,FORD OIL DRAIN 1/2".....67-68

HOSE ASSY,LP GAS.....67-68, 89

HOSE ASSY,LUBE
RINGGEARBEARING.....57-58

HOSE ASSY,OIL DRAIN,DEUTZ.....73-74

HOSE ASSY,P1&P2/PRIMARY CYL........ 131,
133

HOSE ASSY,R.FILTER/EMANIFOL**.....107

HOSE ASSY,RR DRIVE/LR DRIVE.....31

HOSE ASSY,SLAVE/MASTER CYL "E".....133

HOSE ASSY,SLAVE/MASTER CYL "R".....133

HOSE ASSY,SWNG MOTOR/BRAKE.....107

Part Description Index (continued) |

HOSE ASSY,T FITTING/DRIVEMOTOR.....51
HOSE COVER,LOWER LEVEL,BOT,PAI.....113
HOSE COVER,LOWER LEVEL,TOPPAI.....113
HOSE COVER,UPPER ARM.....113
HOSE END,90DEG,.63 HS X.25 MPT.....67-68
HOSE END,BARB,1/4 MNPTX5/16,90.....89
HOSE END,BARB,1/4 MNPTX5/16,ST.....89
HOSE END,BARB,3/8 MNPT X 5/16.....89
HOSE END,MALE,.313 X .25 MPT.....89
HOSE GUIDE, JIB.....137
HOSE, UPPER RADIATOR.....62, 71
HOSE,1/2" X 24" LG.....61-62, 6768
HOSE,1/4" HIGH PRESSURE,4.63LG.....121,
123
HOSE,3/4,LP.....68
HOSE,5/16 FUEL,SAE 30R7.....61-62, 105
HOSE,90DEG 2.5" AIR INTAKE.....77
HOSE,AIR CLEANER.....77
HOSE,AIR CLEANER,FORD EFI.....61-62
HOSE,AIR CLEANER,FORD/NOLFF.....65
HOSE,AIR INTAKE 2.5 ID 8.00LG.....68
HOSE,AIR INTAKE,2.625"IDX2.50".....65
HOSE,AIR INTAKE,FORD EFI***.....68, 79
HOSE,AIR INTAKE,PERKINS.....79
HOSE,FIRE RES.,5/8 ID,BULK.....67-68
HOSE,FUEL,5/16 HIGH PRESSURE**.....105
HOSE,LOW PRESSURE,.375ID,BLK.....67-68
HOSE,LOWER RADIATOR,Z45.....71
HOSE,LOWER,RADIATOR,PERKINS.....85
HOSE,UPPER RADIATOR,PERKINS.....85
HOSE,UPPER RADIATOR,Z45.....62, 65, 71
HOSE,VAPOR,LP SPECIFIC.....65
HOSE,WATER INLET,LRG425 EFI....... 62, 65,
67-68
HOUR METER,10-80 VOLTS***.....97
HOUR METER,LCD,9-60 VDC***.....97
HOUSING,PUMP MOUNT (54573).....79
HOUSING, THERMOSTAT,PERKINS 104.....81
HUB ASSEMBLY MODEL#60-8***.....19
HUB ASSEMBLY,9 BOLT***.....19

INJECTOR - DEUTZ FAL1011F.....73-74

INJECTOR PUMP - DEUTZ FAL1011F......73—
74

INPUT CARRIER, SUB-ASSEMBLY .....22-23,
42-43

INSTRUCTIONS-PIPE CRADLE,BOOMS...165

ISOLATOR, VIBRATION.....67-68, 71, 79, 85

ISOLATOR,VIBRATION,LG,RD&WH***.....77

ISOLATR KIT,RUBBR,2KW GENERATR.....163

J

JIB BOOM ASSY W/WORD DECAL.....137
JOYSTICK CONTROLLER,12V.....147
JOYSTICK,MULT AXIS CONT.....151
JOYSTICK,MULT AXIS CONT,OEM***.....151
JOYSTICK,SINGLE AXIS PROPORT.....149

K

KEEPER,LATCH (45363).....101, 103, 105
KEY,SINGLE***.....97

KEY-WOODRUFF (50414).....87

KEYS,10 PACK***.....97
KEYSWITCH,3POS.MNTND.DR WKEY**.....97
KIT, HARDWARE (54573).....79

KIT, JOYSTICK HANDLE.....147

KIT, LEVEL SENSOR, 6 PIN CONN......57-58

Ganie

Part No. 52551

KIT,CONTROL BOX COVER.....155
KIT,COVER,TORQUE HUB,45553***....21-23,
39, 41-43
KIT,CYLINDER REPLACEMENT,Z-45*.....115,
125, 127
KIT,ELEMENT**.....89
KIT,ESTOP SVC BB&SM BOOM.....97, 145
KIT,FBA STYLE COUPLER,PERKINS.....79
KIT,FIELD INSTALL,SWING GATE.....157
KIT,FITTING,AIRLINE TO PLATFRM.....159
KIT,FORD EFI UPDATE,BASE***.....61-62
KIT,GASKET,UK POWER TO PLAT......143
KIT,HORN SVC BB&SM BOOM.....145
KIT,KEYSWITCH SVC BB & SM BOOM.....97
KIT,OP SWITCH,DEUTZ.....73-74
KIT,OSCILLATE LINKAGE.....29, 49
KIT,SEAL,3CC PUMP***,....67-68, 74, 79
KIT,SWING GATE W/SPRING.....157
KIT,TORQUE HUB COVER (45553)**........ 22—
23,4143
KIT,TORQUE HUB COVER(101584)**....... 22—
23,4243

L

L.P.TANK LATCH.....89
LANYARD,LYNCH PIN ASSY.....57-58
LATCH,DRAW,ADJUSTABLE.....57-58
LATCH,FLEXIBLE DRAW
KEEPER.....101, 103, 105
LATCH,FUEL DOOR.....103, 105
LENS,AMBER,STROBE,FIREBOLT.....153
LEVEL,BUBBLE,2 DEGREE *.....23
LEVER, GOVERNOR ACTUATOR.....73-74
LIGHT,LED IND. RED 12V NH.....97, 145
LIMITER PC BOARD, HORSEPOWER.....143
LINING KIT, AUSCO BRAKE(54388)....23, 42—
43
LINING KIT, BRAKE, 4HP***.....22-23, 42-43
LINING KIT,AUSCO BRAKE***.....23, 42-43
LINING KIT,BRK,WET***.....23, 42-43
LINING KIT,MICO BRAKE.....22-23, 42-43
LINING KIT-MICO BRAKE (50414).....87
LINK,NYLATRAC KS6-5.4***,....121, 123
LOAD PAD,ENGINE TRAY SUPPORT....... 57—
58
LOCK RING.....147
LOCKNUT,ELEC,1/2".....57-58, 99, 143
LOCKNUT,ELECTRIC,1" NPT.....99
LOWER LEVEL ARM ASSY.....113
LOWER SECONDARY ARM ASSY.....113
LUG BOLT,5/8-18, WHEEL HUB***.....19
LUG,WHEEL STUD,5/8-18 W1/4HB**........ 21-
23, 39, 41-43

W/0O

M

MANIFOLD KIT, SW DRIVE.....87
MANIFOLD,2WD TRACT.W/FITINGS.....25
MANIFOLD,4WD TRACT.W/FITTINGS.....45
MANIFOLD,ASSY DUAL CNTRBAL......... 125,
127

MANIFOLD,DUAL COUNTERBALANCE.....87
MANIFOLD,FUNC.IC DUAL SPADE.....93-94
MANIFOLD,FUNCT.IC,DUAL SPADE.....93-94
MANIFOLD,FUNCTION,Z45/25 IC.....93-94
MANIFOLD,FUNCTION,Z45IC.....93-94
MANIFOLD,JIB,ROTATE 10V.....123
MANIFOLD,JIB,ROTATE 10V,W/FIT*.....129

Z-45/25, Z-45/25J, IC Power

175



November 2018

| Part Description Index (continued)

MANIFOLD,JIB,ROTATE 10V,W/FITT.......123,
129

MANIFOLD,ROTATOR, 180 DEG.***....125, 127
MANIFOLD,ROTATOR,CB***.....125, 127
MANIFOLD,TRACTION,2WD.....25
MANIFOLD,TURNTABLE ROTATION***.....87
MANUAL BOX W/DECALS**.....141

MAP SENSOR, EFI.....61-62, 65
MESH,HALF,LH,6'PLATFORM.....157
MESH,HALF,RH,6'PLATFORM.....157
MESH,HALF.SWING GATE***.....157
MICROSWITCH,13482 FOOTSWITCH.....141
MICROSWITCH,V3L-139-D8.....149, 151
MIDPIVOT ASSY z45IC.....113
MODULE,IGNITION/START,12/24V.....99
MOTOR,12VDC (42185).....89
MOTOR,12VDC,77066.....89

MOTOR,HYD DRIVE,2 SPEED,2WD.....22-23
MOTOR,HYD DRIVE,2 SPEED,AWD.....42-43
MOTOR,HYD,25CC FIXED***.....39
MOTOR,HYD,LV35,VAR,10DEG,2WD.......22—
23
MOTOR,HYD,LV35,VAR,1DEG,4WD.....42-43
MOTOR, TURNTABLE ROTATE,29.1.....87
MOUNT POST,LH.....77

MOUNT POST,RH.....77
MUFFLER,DEUTZ.....73-74
MUFFLER,FORD LRG EFI,245.....67-68
MUFFLER,PERKINS 404-22DSL.....85

N

NIPPLE,DIAGNOSTIC #4.....94

NIPPLE,DIAGNOSTIC,ORFS,FM,SWIV.....25,
45

NUT & BOLT KIT (25883).....147

NUT - PLASTIC,RING FOR ALARMS......143,
153

NUT - WING, AIR FILTER, 425EFiI....... 67-68,
77,79

NUT, HEX FLANGE M 8 X 1.25.....85

NUT, LP NYLOCK, 3/8-16...85, 111, 121, 123,
141

NUT,BULKHEAD,520118-4.....35, 55

NUT,BULKHEAD,520118-8.....51

NUT,EXHAUST MANIFOLD-FORD,LRG.....68

NUT,HEX,1/4-28.....27, 29, 47, 49, 73-74, 83

NUT,HEX,5/16-18,GR5.....73-74, 85

NUT,HEX,M4 X 0.7 MM (20424)***.....147

NUT,KEPT,8-32,PLATED.....143

NUT,LOCKING-LG.FLANGE,1/4-20.....61-62,
123

NUT,LOCKING-LG.FLANGE,5/16-18....67-68,
79

NUT,LP NYLOCK,1/4-20.....23, 43, 57-58, 91,
99, 103, 105, 113, 123, 145, 155

NUT,LUG,5/8-18 X 90 DEGREE,Z45....19, 21—
23, 39, 41-43

NUT,NYLOCK FLG,1/4-20,FZAG.....165

NUT,NYLOCK FLG,3/8-16,FZAG.....165

NUT,NYLOCK,1-8.....139

NUT,NYLOCK,1/2-13.....71, 83, 85, 87, 89, 91,
163

NUT,NYLOCK,1/4-20.....23, 57-58, 61-62, 71,
73-74,79, 83, 85, 89, 91, 99, 101, 103, 105,
113,117, 119, 121, 123, 125, 127, 129, 137,
155, 157, 161

NUT,NYLOCK,10-24.....29, 49

NUT,NYLOCK,10-32....61-62, 65, 87, 97, 101,
103, 105, 113, 117, 119, 145, 153

NUT,NYLOCK,3/4-10,GRD.8.....129, 139
NUT,NYLOCK,3/8-16.....15, 17, 21-23, 37, 41—
43, 57-58, 71, 77, 83, 85, 89, 91, 101, 103,
105, 111, 117, 119, 125, 127, 137, 139, 141,

143, 163
NUT,NYLOCK,5/16-18.....57-58, 91, 101
NUT,NYLOCK,5/8-11.....77
NUT,NYLOCK,6-32.....143
NUT,NYLOCK,M10X1.50.....83, 85
NUT,SOLENOID VALVE 2P3W.......25, 45, 94,
123, 129

NUT,SOLENOID VALVE COIL.....123, 129
NUT,SPINDLE,1-14.....19

NUT-CASTLE (50414).....87
NUT-VALVE,PROP. SOLENOID-50683.....94

O

O-RING KIT (ORFS FITTINGS).....25, 31, 33,
35, 45, 51, 55, 93-94, 107, 109, 131, 133

O-RING KIT,FIELD SVC,ALL PROD*....25, 45,
93-94

O-RING***.....67-68, 74, 79

O-RING, ROTATOR MANIFOLD.....125, 127

O-RING, TORQUE HUB.....21-23, 39, 41-43

0-RING,2-010,VITON.....22-23, 42-43

0O-RING,2-042 N674-70***.....87

0-RING,2-044 BUNA***, 2223, 39, 42-43

O-RING,BOOT,CONTROLLER.....149, 151

O-RING,DIPSTICK TUBE(Z45 PERK).....79

O-RING,END COVER,4HP/4HB***......22-23,
42-43

O-RING,MOTOR TO BRAKE***.....23, 42-43

O-RING,NEOPRENE,.469IDX.094THK.....73—
74

O-RING,ORFS;,-6.....97

OIL FILLER CAP FOR LRG ENGINE.....62, 65

OIL FILTER - PERKINS.....79

OPT,SCRUB/SPARK ARREST,DEUTZ....... 73—
74

OPTION,AIRLINE TO PLATFORM.....159

OPTION,EURO TOEBOARD.....141, 155

OPTION,GEN,3000W PARKER.....163

OPTION,GENERATOR,2500W HYD.....163

OPTION,PLAT.PINCH GUARD/4 FT......155

OPTION,PLAT.PINCH GUARD,5 FT......155

OPTION,WORKLIGHT,12 VOLT.....155

Orfice.....93-94

Orifice.....25

Orifice - Plug.....45

ORIFICE, 0.025"(74129)*.....45

OUTLET, 110V.....143

OUTLET,WATER, PERKINS (54555).....81

P

PAD,REST,2"THICK,W/STUDS*.....91
PAINT, AEROSOL,BRIGHT BLUE***.....11-12
PAINT, AEROSOL,GENIE GRAY***.....11-12
PAINT,WET,GENIE BLUE (1 GL)**.....11-12
PAINT,WET,GENIE GRAY (1 GL)**.....11-12
PCB,11179AB, (SWING)***.....151
PCB,11179CD,(LIFT)***.....151
PCB,ASSY,24495.....149
PIN,1.00DIAX15.56LG,CHAMFER.....57-58
PIN,1.25DIAX14.45LG,2HOLE.....127
PIN,1.25DIAX3.37LG,1HOLE.....115
PIN,1.25DIAX3.75LG,1HOLE.....15, 37
PIN,1.25DIAX5.25LG,1HOLE.....125, 127
PIN,1.25DIAX6.36LG,2RING.....117, 119, 127

Ganie

176

PIN,1.25DIAX7.00LG,1HOLE.....125, 127
PIN,1.25DIAX7.88LG,1HOLE.....127
PIN,1.25DIAX8.12LG,1HOLE.....15, 37
PIN,1.25DIAX8.88LG,1HOLE.....125, 127
PIN,1.25DIAX9.38LG, THREADED.....117, 119
PIN,1.50DIAX13.88LG,2HOLE.....111
PIN,1.50DIAX20.00LG,CHAMFER....... 15, 17,
21-23, 37,4143
PIN,1.50DIAX4.25LG,GR/H.....15, 17, 37
PIN,1.50DIAX7.50LG,1HOLE***.....111
PIN,1.75DIAX11.63LG,CHAMFER.....111
PIN,1.75DIAX12.13LG,CHAMFER.....111
PIN,1.75DIAX12.25LG,CHAMFER.....111, 115
PIN,1.75DIAX23.57LG,CHAMFER***....... 111,
115
PIN,1.75DIAX9.25LG,1HOLE.....115
PIN,CLEVIS,1 X 25 LG......15, 17, 37
PIN,CLEVIS,1 X 3 LG......15, 17, 37
PIN,COTTER,.156 X 2.5.....87
PIN,COTTER,.188 X 1.75 LONG.....37
PIN,COTTER,.219 X 1.75.....19
PINCH GUARD,6'(1.31")SERVICE**.....155
PINION GEAR.....87
PIPE CRADLE ASSY. SERV (ONE)**.....165
PLAT SUPPORT ASSY,NON-JIB***.....139
PLAT.ASSY,6FT,1/2 MESH, CE.....157
PLAT.ASSY,6FT,Z45/25, CE.....141
PLAT.ASSY,6FT,Z45/25,ANSI/CSA.....141
PLAT.CNTL.BOX,W/DECAL,Z45/25.....143
PLAT.CNTRL.BOX W/DECAL,Z45/25.....143
PLATE,AIR BAFFLE,FORD.....71
PLATE,AIR BAFFLE,FORD,PAINTED.....101
PLATE,AIR INTAKE ADAPTER,FRD**.....101
PLATE,AIR INTAKE ADAPTER,PAINT.....101
PLATE,COVER LATCH BACKING.....101, 103,
105
PLATE,COVER SPACER,PAINTED.....103, 105
PLATE,ENG MT BELL HOUSE,PAINTE.....71
PLATE,ENGINE TRAY***,....57-58, 71, 77, 83,
85
PLATE,FOOT SWITCH COVER.....157
PLATE,FUEL PUMP,FORD/WALBRO......103,
105
PLATE,HINGE BACK-UP.....67-68
PLATE,LOWER AIR BAFFLE,PAINTED.....85
PLATE,MANIFOLD/CNTRL BOXMOUNT.....91
PLATE,PUMP MOUNT,FORD,PAINTED.....67—
68
PLATE,RADIATOR BAFFLE,PAINTED.....71
PLATE,SWING LOCK,PAINTED***.....87
PLATE, TANK SIDE,PAINTED.....89
PLATE,UK POWER TO PLATFORM.....143
PLATE,WATER PUMP (104-22).....81
PLATFORM SUPP WDMT 45.12".....139
PLATFORM,1/2 MESH W/GATE,ANSI*.....157
PLUG AND CAP KIT-SERVICE,ORFS*......25,
31, 33, 35, 45, 51, 55, 93-94, 107, 109, 131,
133
PLUG, TYPE F, 230A, 50HZ, 16A, IP44....57—
58
PLUG,070109-8.....67-68, 73-74
PLUG,090109A-6.....131, 133
PLUG,1/4 X .400",BLK.....101
PLUG,1/4"SERIES,3/8 MPT.....159
PLUG,520109-8,0RFS.....73-74
PLUG,DRAIN,3/8",MAGNETIC.....89
PLUG,FUSED,250V,13AMP,U.K.**.....57-58
PLUG,HEX,090109A-4.....31, 33
PLUG,NYLON .313 BLACK DOMED.....23, 145

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

PLUG,NYLON .50 BLACK DOMED.....97, 145
PLUG,NYLON .875 BLACK DOMED.....143
PLUG,NYLON 1.12 BLACK DOMED........ 155,
157
PLUG,ORIFICE, 0.052 (40033).....45
PLUG,ORIFICE,0.030 (50684).....45
PLUG,ORIFICE,1.00MM(.039IN).....94
PLUG,PWR,UK,16AMP,3PIN,BLK.....57-58
PLUG-ORIFICE 0.031 INCH.....25
PLUG-ORIFICE,0.067 INCH.....25
POST, ALL THREAD, 1/2-13X 9.00.....61-62
POT PLATE ASSEMBLY (20424).....147
POTENTIOMETER (20424).....147
POTENTIOMETER,45049.....149
POTENTIOMETER-JOYSTCK(53073).....151
POWER TO PLAT,CORD ASSY......163
POWER UNIT,12VDC AUX***__...89
PRIMARY BOOM ASSY,JIB,Z45/25J.....119
PRIMARY BOOM ASSY,STD,Z45/25.....117
PRIMARY BOOM ASSY,STD,Z45/25**.....117
Priority Flow Regulator.....93-94
Proportional Solenoid Valve.....93-94
PULLEY, WATER PUMP.....81
PULLEY,FORD ENGINE,LRG-423***,....62, 65
PUMP ASSY (42185).....89
PUMP ASSY.,77066.....89
PUMP WATER (PERKINS 404)***.....81
PUMP, FUEL LIFT, F4L1011F.....73-74
PUMP, FUEL, LRG425, WALBRO........ 61-62,
105
PUMP, WATER, WITH GASKET.....62, 65
PUMPLIFT(FUEL) PERKINS(54555).....79
PUMP,M46/GEAR,2.8/.67***.....67—68, 74, 79
PUMPPIGGY BACK,.67 C.I.,Z45IC...... 67-68,
74,79
PUMP,VAR PISTON,z45 IC.....67-68, 74, 79
PUMP,VAR.PISTON M46 2.8 CIQVP*........ 67—
68, 74

R

RADIATOR,FORD,LRG.....71
RADIATOR,FORD/PERKINS***.....71, 85
RAILING CATCH CASTING--DRILLED.....157
RAILING,PINCH GAURD,4 FT......155
RAILING,PINCH GAURD,5 FT......155

Ref Weldment - Platform Mount.....141

Ref: Swing Drive Assy.....87

REGULATOR DIAPH.KIT BEAM 50/60.....68
REGULATOR,LPG BEAM 60***.....68

RELAY - LRG425 EFI.....62

RELAY SOCKET,AUTO,RETAINER***.....97
RELAY,SPDT,12V(AUTO) PLUG IN**.....97
RELAY,SPDT,12V(AUTO)**.....143, 145
Relief Valve.....93-94

Relief valve.....25, 45

REPAIR LINK END SET (42763)*.....121, 123
REPAIR LINK,7 LINKS***,.,..121, 123
RESISTOR,10 OHMS,25W,ADJ***.....97
RESISTOR,100 OHM,25 WATT.....149
RESISTOR,250 OHM,5 WATT.....149
RESISTOR,50 OHM,5 W,CERAMIC.....143
RETAINER,GAS SPRING***.....101
RETAINING PIN, ASSY.....87

RETURN FILTER ASSY 6 MICRON.....57-58
RING GEAR,DEUTZ F3 & F4L1011*.....73-74
RING GEAR,DEUTZ F3 & F4L1011F*....73-74
RING GEAR,DEUTZ F3L2011F.....73-74
RING GEAR,FORD***.....67—68

Part Description Index (continued) |

RIVET,ALUM,ALUM,3/16BUTTONHEAD..103,
105, 155

RIVET,STEEL,P, .25 X .375.....157

ROCKER ASSY,HANDLE (20424)***.....147

ROD END,.375 X 2.25,ZAG.....15, 37, 115

ROD END,.375X3.69,ZAG........ 15, 17, 21-23,
37,41-43, 115, 117, 119, 125, 127

ROD END,.5 X 3.75,ZAG.....111

ROD END,BALL JOINT 1/4-28.....29, 49

ROD,DISCONNECT 4HP/4HB***....22-23, 42—
43

ROLLER ARM,LIMIT SWITCH***....... 87, 113,
117,119

ROTATOR,PLAT,JIB,Z45/25J.....129

ROTATOR,PLAT,JIB,Z45/253***.....127

ROTATOR,PLAT,NON/JIB,Z45/25.....125

ROTATOR,PLAT,Z45.....125

ROTATOR,PLAT,Z45J/751J.....127

RUE RING,1.00.....15, 17

S

SADDLE BRCKT40613,34419,53073*.....151
SADDLES-SET(24493,40613,53073*.....151
SCREW 5/16-18 X .75 LG.FLG.LCK......71, 85
SCREW, HCC, 3/8-16 X 1.50....57-58, 71, 77,
83, 89, 91, 101, 119, 125, 127, 139
SCREW,BHHS,1/4-20 X .5,Y/ZINC.....121, 123
SCREW,BHSC,1/4-20 X .88,Y/ZINC...121, 123
SCREW,BHSC,1/4-20 X 1.....155
SCREW,FHS,3/8-16 X 1.75.....103, 105
SCREW,HEX,M4X0.7X10MM (20424)*.....147
SCREW,HEX,M4X0.7X30MM (20424)*.....147
SCREW,HHC,1-8 X 12IN GRD.2***.....139
SCREW,HHC,1/2-13 X 1.25 GR5....21-23, 41—
43, 89, 139
SCREW,HHC,1/2-13 X 1.5.....89, 111, 113
SCREW,HHC,1/2-13 X 1.75.....39, 67-68, 74,
79, 163
SCREW,HHC,1/2-13 X 2 GR5.....71, 73-74, 91
SCREW,HHC,1/2-13 X 3.5.....71, 83, 85
SCREW,HHC,1/2-13 X.75.....113
SCREW,HHC,1/4-20 X .5.....113, 155
SCREW,HHC,1/4-20 X .625.....155, 157
SCREW,HHC,1/4-20 X .75....... 23, 57-58, 61—
62, 67-68, 71, 73-74, 79, 83, 85, 89, 91, 97,
99, 101, 105, 137, 141, 145, 161
SCREW,HHC,1/4-20 X 1.....19, 21-23, 39, 41—
43, 57-58, 73-74, 89, 91, 99, 101, 113
SCREW,HHC,1/4-20 X 1.25..57-58, 101, 127,

137

SCREW,HHC,1/4-20 X 15....... 103, 105, 125,
155

SCREW,HHC,1/4-20 X 1.75....47, 57-58, 117,
119

SCREW,HHC,1/4-20 X 2.....27, 29, 49, 113

SCREW,HHC,1/4-20 X 2.5.....103, 105, 123

SCREW,HHC,1/4-20 X 2.75.....129

SCREW,HHC,1/4-20 X 3.....97

SCREW,HHC,1/4-20 X 5.50,G5,CLZ........ 121,
123

SCREW,HHC,3/4-10 X 9.5 GR 8 YE....129, 139

SCREW,HHC,3/8-16 X .75.....58, 87, 89, 117,
119, 137

SCREW,HHC,3/8-16 X 1.....15, 17, 21-23, 37,
41-43,57-58,67-68, 77, 79, 85, 91, 101, 113,
115, 125, 143

SCREW,HHC,3/8-16 X 1 GRD 8.....129, 139

SCREW,HHC,3/8-16 X 1.25 GRD 5.....57-58,
85, 89, 91, 117, 119, 127, 141

Ganie

Part No. 52551

SCREW,HHC,3/8-16 X 1.75,GRD.8......57-58,
117, 163

SCREW,HHC,3/8-16 X 2.....15, 137

SCREW,HHC,3/8-16 X 2 FULL THRD.....89

SCREW,HHC,3/8-16 X 2.25.....15, 17, 2123,
37, 41-43

SCREW,HHC,3/8-16 X 2.75.....21-23, 27, 29,
41-43, 47, 49, 91

SCREW,HHC,3/8-16 X 3.....111

SCREW,HHC,3/8-16 X 3.5,GRS5.....111

SCREW,HHC,5/16-18 X 1 GRS.....67-68, 155

SCREW,HHC,5/16-18 X 1.25.....91

SCREW,HHC,5/8-11 X 1.75 GRD.8......22-23,
39, 42-43, 57-58

SCREW,HHC,5/8-11 X 2.5.....77

SCREW,HHC,5/8-11 X 4.5.....77

SCREW,HHC,M10 X 25MM,GR 8.8.....62, 71

SCREW,HHC,M10 X 30MM,.....73-74, 83, 85

SCREW,HHC,M10 X 40MM,GRDS.....67-68

SCREW,HHC,M14 X 1.5X40MM,GRS.8.....83,
85

SCREW,HHC,M14 X 55.....77

SCREW,HHC,M6 X 20MM,GR8.8.....73-74

SCREW,HHC,M8 X 20MM........61-62, 65, 71,
79, 85

SCREW,HHC,M8 X 30MM,GRD 8.8.....79

SCREW,HHC,M8 X 40.....61-62

SCREW,HHC,M8 X 60MM X 1.25.....62, 65

SCREW,HHF,1/4-20X2.5,8,ZAG.....165

SCREW,PHIL,10-24 X .75.....141

SCREW,PHIL,8-32X.50,SELF TAP.....71, 85

SCREW,PHIL,PHM,10-32 X .5,SSTL.....145

SCREW,PHILLIPS,PHM,10-32 X .75.......101,
103, 105

SCREW,PHILLIPS,PHM,10-32 X 1.....153

SCREW,PHILLIPS,PHM,10-32 X 2.0.....113

SCREW,PHILLIPS,PHM,10-32 X.625.....97

SCREW,PHILLIPS,PHM,10-32 X1.25...23, 61—
62, 65

SCREW,PHILLIPS,PHM,10-32X 1.75......117,
119

SCREW,PHILLIPS,PHM,6-32 X .5.....143

SCREW,PHILLIPS,PHM,8-32 X .875.....143

SCREW,PHILLIPS,PHM,M5 X 16MM.....147

SCREW,PHILLIPS,RHM,10-32 X 1.5.....87

SCREW,PHM,10-32X3/4,ST TYPE F.......101,
103, 105

SCREW,SHC,1/2-13 X 3.00.....87

SCREW,SHC,1/2-13 X 4 ZINC.....23, 42—43

SCREW,SHC,1/2-13 X 4.50 ZINC.....23, 87

SCREW,SHC,3/8-16 X 1.....67—68

SCREW,SHC,5/8-11 X 2.5 BLK.....87

SCREW,SHC,5/8-11 X 4,A574.....87

SCREW,SHC,5/8-11 X 4.5,A574.....87

SCREW,SHS,10-24 X .625.....29, 49

SEAL AND BRG KIT,4.5K ROTATOR.......125,
127

SEAL AND BRG KIT,4.5K ROTATOR*......125,
127

SEAL KIT (39345).....125, 127

SEAL KIT (54994).....127

SEAL KIT (60064).....15, 17, 37

SEAL KIT CYL 45 (54570).....117

SEAL KIT CYL.Z45(54569).....119

SEAL KIT, 88337.....15, 17, 37

SEAL KIT, AUSCO BRAKE(54388)......23, 42—
43

SEAL KIT, AUSCO BRAKE***.....23, 42-43

SEAL KIT, BRAKE, 4HP.....22-23, 42-43

Z-45/25, Z-45/25J, IC Power

177



November 2018

| Part Description Index (continued)

SEAL KIT, SOLENOID VALVE.....94

SEAL KIT, SUNSTRAND.....22-23

SEAL KIT, SWING DRIVE.....87

SEAL KIT, TORQUE HUB(74097)*.......22-23,
42-43

SEAL KIT, VALVE, #4.....45, 94

SEAL KIT, Z45 ELEV%Y%.....111

SEAL KIT,147259.....127

SEAL KIT,147261.....15, 37

SEAL KIT,2" BORE,1" ROD***.....15, 17, 37

SEAL KIT,2.0" BORE CYLINDERS**.....15, 17,
37

SEAL KIT,3" BORE,1.5" RD.....115

SEAL KIT,42406,STEER.CYL, TEXAS.....17

SEAL KIT,50287,50392 CYLINDER.....115

SEAL KIT,50302 CYLINDER.....111

SEAL KIT,50316 CYLINDER.....15, 37

SEAL KIT,50337,50353 CYLINDER..115, 125,
127

SEAL KIT,50699,50260,50321 CYL..117, 119,
127

SEAL KIT,BRAKE***.....23, 42-43

SEAL KIT,BRAKE,MICO.....22-23, 42-43

SEAL KIT,BRAKE,MICO***.....87

SEAL KIT,CONTROL VALVE.....27, 29, 47, 49

SEAL KIT,CYL,Z45 (54567).....15, 37

SEAL KIT,CYL,Z45 (77187&77188).....115

SEAL KIT,ELEVATE (88203).....111

SEAL KIT,LIFT PUMP**.....67—68, 74

SEAL KIT,MANIFOLD TO MOTOR.....87

SEAL KIT,MASTER & SLAVE CYL....115, 125,
127

SEAL KIT,ROTATOR**.....125, 127

SEAL KIT,SAUER-DANFOSS M46***.... 4243,
67-68, 74, 79

SEAL KIT,SUNSTRAND.....39

SEAL KIT,SWING DRIVE***.....87

SEAL KIT,SWING MOTOR***.....87

SEAL KIT, TORQUE HUB (20193)...21-23, 39,
41-43

SEAL KIT,TRNTBLE ROT MTR(50413.....87

SEAL KIT,UNIVERSAL,9K ROTATOR*.....125,

127

SEAL KIT, WHEEL DRIVE
(106148/106445/107712).....22-23, 42-43
SEAL KITWHEEL DRIVE  W/BRAKE

(101584/101585).....22-23, 42-43
SEAL KIT-3" BORE X 1.5" ROD.....115
SEAL KIT-DRIVE MOTOR.....22-23, 42-43
SEAL, OIL FILLER CAP.....79
SEAL,BAFFLE,FRONT,OUTSIDE,EFI.....71
SEAL,FILTER LID.....89
SEAL,RUBBER,BAFFLE,FORD.....71, 85, 101
SEAL,RUBBER,BAFFLE,PERKIN/FORD....71,
101
SEAL,SHAFT-SUNDSTRAND***.....22-23, 42—
43, 67-68, 74, 79
SEAL-GREASE,9-BOLT HUB 54840.....19
SEAL/BEARING KIT (45043,54840).....19
SENDING UNIT,OIL PRESSURE***.....65
SENDING UNIT,OIL TEMP......73-74
SENDING UNIT-H20TMP LRG425EFI*.....65
SENSOR, CRANK POSITION.....62, 65
SENSOR,AIR TEMPLRG-425 EFI***....61-62,
65
SENSOR,CAM,EFI***.....61-62, 65
SENSOR,COOLANT TEMP*.....62, 65
SENSOR,LEVEL 4.5***.....57-58
SENSOR,LEVEL,4.5 DEG.....57-58

SENSOR,02,LRG 425 EFI***.....67-68

SERIAL # LABEL,MYLAR 4X8***.....11-12

SERVICE KIT, 5FT JIB.....127

SERVICE KIT,5FT JIB.....137

SERVICE KIT,VICKERS BRKT.ASSY.....73-74

SET SCREW***_....22-23, 42-43

SHAFT & HOUSING ASSY.....151

SHAFT (53073)***.....151

SHAFT W/GEAR.....149

SHAFT,M46 15 TOOTH.....67-68, 74, 79

SHAFT,W/NF STYL BLOCK,(20424)*.....147

SHEET,RUBBER,AIR INTAKE.....77

SHIM,AXLE PIN,1.50".....15, 17, 23, 37, 43

SHIM,AXLE ROTATION STOP,12GA.....21-23,
41-43

SHIM,AXLE ROTATION STOP,22GA.....21-23,
41-43

SHIM,SIDE PAD 22GA.....57-58

SHIM,WEAR PAD,5 X 1.5,14GA.....117, 119

SHIM,WEAR PAD,5X 1.5 16GA.....117, 119

SHOCK MOUNT,LARGE**.....71, 83, 85

SHOCK MOUNT,SMALL.....71, 85

SHROUD,FAN,PERKINS DSL.....85

SHROUD,RADIATOR,FORD LGR425,PA.....71

SHUTDOWN SOLENOID,12V, DEUTZ...... 73—
74

Shuttle valve.....25

Shuttle valve,.....45

SLIDING MIDRAIL KIT,PTD.....141

SNAP PIN,(RD.NOSE)-GATE LATCH.....157

SNAP RING,EXTERNAL,1.25,ZAG...117, 119,
127

SNAP RING,EXTERNAL,1.50,ZAG...... 15, 17,
37

SNAP RING,WHEEL DRIVE.....22-23, 42-43

SOLENOID CABLE ASSY***.....73-74

Solenoid Valve.....93-94

Solenoid valve.....25, 45

Solenoid Valve,.....93-94

Solenoid valve,.....45

Solenoid Valve, 3 position 4 way.....93-94

Solenoid Vave,.....93-94

SOLENOID,12V CONTINUOUS***,.... 161

SOLENOID,12V,APU.....89

SOLENOID,77066.....89

SOLENOID,SHUT DN,PERKINS(54555.....83

SOLENOID,THROTTLE,.....73-74, 83

SOLENOID-STARTR DEUTZF4L1011F*.....77

SPACER,FAN TO WATERPUMP
LRG423.....62, 65

SPACER,NYLON,.375.....143

SPACER,NYLON,.718 X .526 X.219.....97, 99,
145, 161, 163

SPACER,NYLON,2.00 X 1.33 X.310...117, 119

SPACER,NYLON,2.01 X 1.28 X.135...117, 119

SPACER, THRUST***.....22-23

SPARK PLUG WIRE SET, LRG425EFI...... 61—
62, 65

SPARK PLUG,FORD.....61-62, 65

SPRING & BUSHING KIT,RETURN***,....149

SPRING (RED) MICO.....22-23, 42-43

SPRING CLIP,1/4-20,.025-.15X.54,ZAG.....19,
21-23, 39, 41-43, 89, 137, 141

SPRING CLIP,10-24,.025-.125X.468,ZAG...141

SPRING KIT-MICO BRAKE (50414).....87

SPRING,1X.31 ODX.040WIRE,SS.....23

SPRING,24493 CONTROLLER.....151

SPRING,RETURN***, .. 147

SPRING,SHORT PLATFORM GATE.....157

Ganie

178

SPUR GEAR (20424).....147

STARTER, 12V....77

STARTER, PERKINS, 404D.....81

STARTER,DEUTZ,F4L1011F/F3L1011.....77

STARTER,ENGINE,FORD LSG/LRG***.....67—
68

STEP PLATFORM ENTRY PAINTED***.....141

STRAINER ASSEMBLY,1.5" NPT.....89

STRAP, CONDUIT HOLDER 60"***.....165

STROBE,FIREBOLT,12-80VDC,AMB**.....153

STRUT,PERKINS RADIATOR.....85

STRUT,RADIATOR LH,FORD EFI.....71

STRUT,RADIATOR RH,FORD EFI.....71

STUD,EXHAUST MANIFOLD-FORD,LRG....68

SUPPORT PAD ENGINE COVER.....58

SUPPORT, RAILING.....155

SUPPORT,WRIST**.....145

SWING DRIVE ASSEMBLY.....87

SWING DRIVE ASSY***.....87

SWITCH (20424).....147

SWITCH PLATE ASSEMBLY(20424).....147

SWITCH TOGGLE ASSY DPDT 2P MNT...97,
145

SWITCH, OIL PRESSURE 1.5 BAR.....73-74

SWITCH,HANDLE,20424.....147

SWITCH,LIMITW/RLR ARM,NO/NC**.......87,
113, 117, 119

SWITCH,OIL PRES.FORD,NORM.OPEN...61~
62

SWITCH,OIL PRESSURE,CLOSED***......61—
62, 65

SWITCH,TOGGLE,DPDT,2POS MOMEN...97,
99, 145

SWITCH,TOGGLE,DPDT,3POS MAINT.....145

SWITCH,TOGGLE,DPDT,3POS MOMEN...97,
145

SWITCH,TOGGLE,SPDT,2 POS MAINT.....163

SWITCH, TOGGLE,SPDT,3POS
MOMENF*.....97, 145, 161

SWITCH,WATER TEMP-PERKINS54555.....81

T

T-BOX,2.75 X 4.5 X 2.0.....143
TANK, 7 GAL/33.5 POUND, LP.....89
TANK,HYDRAULIC 24 GAL.....89
TANK,HYDRAULIC,24 GAL......89
TEE,BRANCH,520429-12.....107, 109
TEE,BRANCH,520429-6.....51, 133
TEE,BRANCH,520429-8.....45, 51, 55
TEE,BRANCH,520433-8.....51
TEE,BULKHEAD,RUN,520958-4.....35, 55
TEE,RUN,520428-12.....107, 109
TEE,RUN,520428-4.....31, 33, 51
TEE,RUN,520428-6.....131, 133
TEE,RUN,520428-8...31, 33, 51, 107, 131, 133
TERM RELAY,N-INSULATE 14-16 GA.....97
TERM,RELAY N-INSULATED 10-12 G.....97
TERM,RELAY,N-INSULATE 18-20 GA.....97
TERMINAL BLOCK END PLATE.....99
TERMINAL BLOCK(SINGLE),WAGO***.....99
TERMINAL BLOCK, WIELAND***.....99
TERMINAL BLOCK,WAGO.....143
TERMINAL STRIP END PLATE.....99
THERMOSTAT (PERKINS 104-22).....81
THERMOSTAT HOUSING, LRG425 EFI.....62,
65
THERMOSTAT, FORD LRG.....62, 65
THREADED ROD,1/4-20,4.5".....61-62

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

THREADED ROD,1/4-28 X 10 IN***.....73-74,
83

THREADED ROD,1/4-28 X 5 IN.....29, 49

THREADED ROD,1/4-28 X 6 IN***.....27, 47

THROTTLE ACTUATOR*(BOSCH)....... 61-62,
65

THRUST CAP (20193).....22-23, 39, 41-43

TIE ROD WELDMENT.....15, 17, 37

TIE ROD WELDMENT, NARROW.....17

TIRE & WHEEL ASSY,8 ON 8,FOAM.....19

TIRE ASSY,8 ON 8,N/MARK,FOAM.....19

TIRE,14-17.5 NHS,RT,14PLY,112#....... 19, 21—

23, 39, 41-43
TIRE,14-17.5,NHS,N/MARK,14PLY......19, 21—
23, 39, 41-43
TIRE/WH ASSY,9 LG,FOAM,NS REAR.....21-
23

TIRE/WH ASSY,9 LG,FOAM,S FRONT.....19
TIRE/WH ASSY,9 LG,NM,FOAM,S FR.....19
TIRE/WH ASSY,9LG,NM,FOAM,NS RE.....21-

23
TOEBOARD,ENTRY EUROPEAN
PNTD**.....155

TOOL TRAY ACCESSORY***.....155

TOOL TRAY BRACKET (GRAY) **.....155

TORQUE HUB,35:1***.....21-23, 39, 41-43

TORQUE HUB,47:1 W1 "B" MOUNT**....... 22—
23, 41-43

TRIMLOCK,BLACK,5/32".....165

TUBE,CABLE TRACK ARM NON-JIB.....121

TUBE,CABLE TRACK ARM,JIB.....123

TUBE,CABLE TRACK ARM,NON-JIB.....121

TUBE,PROP ROD,18.63",W/CAP.....103, 105

TUBELESS PNEUMATIC TIRE,9-14LT......19,
21-23

TUBELESS TIRE,9-14.5,NON-M 47#....19, 21—
23

U

U-BOLT, FLATTENED,
UNC,ZAG.....165

U-BOLT, KIT 5/16-18 X 2.5 ***.....73-74, 85

UBOLT,FLATTENED,1.5DIAX3/8 UNC.....139,
141

UPPER LEVEL ARM ASSY,SERV.....113

UPPER PIVOT W/BEARING-Z45/25...113, 115

UPPER SECONDARY ARM ASSY-745.....113

15 X 3/8

\Y,

VACUATOR VALVE.....67-68

VALVE.....25, 45

VALVE - COUNTERBALANCE**.....125, 127

VALVE ASSY,BLEED***.....125, 127, 129

VALVE BLOCK, SWING DRIVE.....87

VALVE, CNTRBAL 3500 PSI, ATM VEN.....111

VALVE, SOLENOID (73616)-LONG**....... 123,
129

VALVE, SOLENOID (73616)-SHORT....... 123,
129

VALVE,BALL,16 MPT-16 FPT***.....107, 109

VALVE,CB.CBBC-LHN@1000***.....117, 119

VALVE,CHECK.....45, 94

VALVE,CHECK,5 PSI.....25, 45

VALVE,CHK,#10PORT-#10MALEOREFS....107,
109

VALVE,COUNTERBAL.CBCA-LHN@3000.125,
127

VALVE,COUNTERBALANCE.....87, 94

Part Description Index (continued) |

VALVE,COUNTERBALANCE***** . .94
VALVE,COUNTERBALANCE,1000 ATM.....15,
37
VALVE,COUNTERBALANCE,3500 PSI.....111
VALVE,COUNTERBALANCE,3500%**......125,
127
VALVE,COUNTERBALANCE,3800 PSI.....115
VALVE,COUNTERBALANCE,3800 PSI*.....127
VALVE,COUNTERBALNCE,1500 PSI**....117,
119
VALVE,DIFF SENSING (54490).....94
VALVE,DIFFERENTIAL SENSING***.....94
VALVE,DRAIN,FORD,BLOCK,RAD......67-68,
71
VALVE,ENGINE OIL DRAIN.....67-68
VALVE,FLOW DIVIDER/COMBINER.....25, 45
VALVE,FLOW REGULATOR.....94
VALVE,FLOW REGULATOR 0.1 GPM.....94
VALVE,FLOW REGULATOR 0.6GPM.....94
VALVE,LOCK OFF,BEAM #FL-418.....67-68
VALVE,NEEDLE***.....94
VALVE,PCV-FORD LRG***.....61-62, 65
VALVE,RELIEF 1800 PSI.....94
VALVE,RELIEF 250 PSI***.....25, 45
VALVE,RELIEF 3200 PSI.....94
VALVE,RELIEF KITMONARCH**.....89
VALVE,SOLENOID,10V W/DIODE***....25, 45,
94,123
VALVE,SOLENOID,3 POS 4 WAY,10V.....94
VALVE-DIRECT. CONTRL-2POS. 2WA.....45
VALVE-FLOW REGULATOR 1.0GPM.....45
VALVE-FLOW REGULATOR 2 GPM.....45
VALVE-FLOW REGULATOR 2.0 GPM.....94
VALVE-PROPORT.,SOLENOID DV DC......93—
94
VALVE-SOLENOID,3 POSITION 4WAY......94
VENTURI,BEAM (FORD) ***.....61-62
VLV,MAN,3 POS/4 WAY,CLOSE CTR*....... 27,
29, 47,49

w

WASHER, 1/2 PLATE (1/2 X 2.25 X 3/16).....71
WASHER,FENDER, .25 X 1.25 X.062.....103
WASHER,FENDER,.25X1.50X.074.....101, 105
WASHER,FLAT,.375 X 1.5 X .125.....71, 85
WASHER,FLAT,.5 HARDENED.....43
WASHER,FLAT,.625 HARDENED........ 22-23,
39, 42-43, 57-58, 77, 87
WASHER,FLAT,.625 X 2.25 X.15.....77
WASHER,FLAT,.75 HARDENED.....129, 139
WASHER,FLAT,1.000,HARDENED.....139
WASHER,FLAT,1.56 X 2.5 X .061......... 15, 17,
21-23, 37, 41-43
WASHER,FLAT,M10,ZINC PLTD......83, 85
WASHER,FLAT,M14.....83, 85
WASHER,FLAT,M6 PLTD......27, 47
WASHER,FLAT,M8,YELLOW ZINC.....79
WASHER,FLAT,MS #10,Y.......... 23, 29, 49, 61—
62, 71, 85, 87, 97, 101, 103, 105, 153
WASHER,FLAT,USS,1/2",Y......71, 83, 85, 87,
89, 91, 113, 163
WASHER,FLAT,USS,1/4"Y ....... 19, 21-23, 27,
29, 39, 41-43, 47, 49, 57-58, 61-62, 6768,
71,73-74,79, 83, 85, 89, 91, 97, 99, 101, 103,
105, 113, 117, 119, 121, 123, 125, 127, 129,
137, 141, 145, 155, 157, 161
WASHER,FLAT,USS,3/8",Y......57-58, 77, 85,
89, 91, 101, 113, 117, 119, 143

Genie

ATEREX BRAND

Part No. 52551

WASHER,FLAT,USS,5/16"Y.....15, 17, 21-23,
27,29, 37, 41-43, 47, 49, 57-58, 71, 77, 83,
85, 89, 91, 101, 103, 105, 111, 121, 123, 125,
127, 139, 141, 155, 163

WASHER,LOCK,.25.....19, 21-23, 27, 29, 39,
41-43, 47, 49, 57-58, 61-62, 67-68, 89, 91,
97, 125, 127, 141, 155

WASHER,LOCK,.313.....71, 73-74, 79, 155

WASHER,LOCK,.375....15, 17, 21-23, 27, 29,
37,41-43, 47, 49, 57-58, 67-68, 74, 79, 87,
89,91, 101, 113, 115, 117, 119, 129, 137, 139,
143

WASHER,LOCK,.625 PLTD.....57-58

WASHER,LOCK,0.5".....21-23, 39, 41-43, 67—
68, 73-74, 79, 89, 111, 113, 139

WASHER,LOCK,IND,LAMP RETAINER.....145

WASHER,LOCK,M10.....62, 67-68, 71, 73-74

WASHER,LOCK,M14.....77, 83, 85

WASHER,LOCK,M6.....73-74

WASHER,LOCK,M8.....62, 65, 79, 85

WASHER,NYLON,.406 X.750 X.032.....91

WASHER,SHIM,1.27 X 2.13 X .062..117, 119,
127

WASHER,SPINDLE.....19

WASHER,STAR,EXTERNAL,#8.....143

WASHER,THRUST,1.5 X 3.5 X .187.....15, 17,
37

WASHER, THRUST, TORQUE HUB......21-23,
39, 4143

WASHER, THRUST, TORQUE
HUB,74097.....22-23, 42-43

WEAR PAD,3 X 1.5 X.625 W/NUTS.....137

WEAR PAD,5 X 1.5 X .625 W/NUTS.....57-58,
117,119

WEAR PAD,5 X 1.5 X .75 W/NUTS.....117, 119

WEAR PAD,6 X 1.5 X.50,W/INSERT.....113

WEAR PAD,EXTENSION BOOM.....117, 119

WEAR PAD,EXTENSION CYLINDER......117,
119

WEAR PAD,MID PIVOT,PERIMETER.....113

WEAR PAD,PRIMARY BOOM,JIB.....119

WEAR PAD,PRIMARY BOOM,NON JIB.....91

WEAR PAD,PRIMARY BOOM, TOP
6.25X1.5X1.13.....119

WEAR PAD,SECONDARY CYL,NON/JIB....111

WEAR PAD,TANK SIDE BUMPER.....103, 105

WELD, LPG TANK MOUNT.....89

WELDMENT, PIPE CRADLE.....165

WELDMENT,AIR CLEANER BRACKET.....77

WELDMENT,AIR INTAKE TUBE,PAINT.....77

WELDMENT,BULKHEAD ENGINE SIDE....57—
58

WELDMENT,CABLE TRACK TRAY,J.....123

WELDMENT,CABLE TRACK TRAY,NJIB.....121

WELDMENT,ENGINE MOUNT,REAR.....77

WELDMENT,LH ENGINE MOUNT,DTZ.....77

WELDMENT,PIPE CRADLE MOUNT.....165

WELDMENT,PLATFORM SUPPORT....... 129,
139

WELDMENT,RADIATOR MNT.,PERKINS....83,
85

WELDMENT,RADIATOR MOUNT.....71

WELDMENT,RADIATOR MOUNT,FORD.....71

WELDMENT,RH ENGINE MOUNT,DTZ.....77

WELDMNT,PLATFRM SUPPORT,NJIB**....139

WHEEL & TIRE ASSY,LF2WD.....19

WHEEL & TIRE ASSY,LF2WD,FOAM.....19

WHEEL & TIRE ASSY,LR/RF 248#......19, 21—
23, 39, 41-43

Z-45/25, Z-45/25J, IC Power

179



November 2018

| Part Description Index (continued)

WHEEL & TIRE ASSY,RF,2WD.....19

WHEEL & TIRE ASSY,RF,2WD,FOAM.....19

WHEEL &TIRE ASSEMBLY,LR/RFFM....... 19,
21-23, 39, 41-43

WHEEL &TIRE ASSEMBLY,RR/LFFM....... 19,
21-23, 39, 41-43

WHEEL DRIVE,4HB,48:1***.....22-23, 42-43

WHEEL STUD, 4HP, 5/8-18***.....22-23, 42-43

WHEEL&TIRE,LFAIR,RT,N/MARK2WD.....19

WHEEL&TIRE,LF,FOA,RT,N/MARK2WD.....19

WHEEL&TIRE,LR/RFAIR,RT,N/MARK......19,
21-23, 39, 41-43

WHEEL&TIRE,LR/RF,FOA,RT,N/MARK.....19,
21-23, 39, 41-43

WHEEL&TIRE,RFAIR,RT,N/MARK2WD.....19

WHEEL&TIRE,RFFOA,RT,N/MARK2WD.....19

WHEEL&TIRE,RR/LFAIR,RT,N/MARK......19,
21-23, 39, 41-43

WHEEL&TIRE,RR/LF,FOA,RT,N/MARK.....19,
21-23, 39, 41-43

WHEEL,14.5 X 7.....19, 21-23

WHEEL,14.5 X 7 (8 ON 8 BC) 31#.....19

WHEEL,17.50 X 10.5(9 HOLES)63#.....19, 21—
23,39

WHEEL,17.50 X 10.5,8 HOLE/8 BC.....19

WHEEL/TIRE ASSEMBLY,RR/LF 248#......19,
21-23, 39, 41-43

WIRE CABLE,12/3 CON.TPE JKT.....99, 143

WIRE CABLE,14/3 CON.TPE JKT*......57-58,
143

WIRE CABLE,14GA/3 CON.TPE JKT.....163

WIRE CABLE,14GA/4 CON.TPE JKT.....143

WIRE CABLE,16/4 CON.TPE JKT.....99, 113,
141

WIRE CABLE,16GA/3 CON.TPE JKT.....143

WIRE CABLE,18/19 CON.TPRJKT.....99, 143

WIRE LOOM,1.25"NYLON,HIGH TEMP...117,
119, 125, 127

WIRE LOOM,1.29 DIA......145

WIRING KIT,JIB TIME DELAY IC.....143

WLDMNT,CABLE TRACK TRAY,JIB.....123

WORKLIGHT,48 VOLT.....155

Y

YOKE ASSY,LH,4WD,z45/25,IC.....37
YOKE ASSY,RH,4WD,z45/25,IC.....37
YOKE ASSY.LH'2WD'Z45IC.....15, 17
YOKE ASSY.RH2WD'Z45IC.....15, 17

Z
ZERK,GREASE,1/8 NPT.....57-58

Ganie

180

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018 |

Part Description Index (continued) |

This Page Intentionally Left Blank

Genie
Part No. 52551 Z-45/25, 7-45/25J, IC Power 181




November 2018

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
182

ATEREX BRAND

Genie PN Parker PN
42794 1CR-S
42795 BV-0839
42796 BV-0838
42874 6-8 CLO-S
42912 13943-6-4
42920 BV-0840
42932 AS-B-17
42936 10243-2-4
42953 1/2 DD-S
42956 6 WELO-WLNL-S
45349 8 V50X-S
45351 4 V50X-S
47223 10343-6-6
47419 PS690503-6-6
48750 421-4
48751 481TC-4
48752 482TC-4
48753 451TC-6
48754 482TC-6
48755 381-6
48756 4517C-8
48757 482T7C-8
48758 381-8
48759 381-10
48760 4517C-10
48761 482T7C-12
48762 4517C-12
48763 77212
48764 881-16
48765 77216
48766 AS-B-15
48767 AS-B-22
48770 881-8
enie

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID

Z-45/25, Z-45/25J, IC Power

Part No. 52551



November 2018

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

Part No. 52551

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

Z-45/25, Z-45/25J, IC Power

183



I November 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

nie.

ATEREX BRAND

184 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018 |

Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
48971 12 G5G5JG5-S TEE,FEMALE STRAIGHT THREAD 49612 PKT 02586 O-RING KIT (ORFS FITTINGS)
48972 12 XHL6-S ADAPTER, 37° MALE TO SWIVEL ORFS 49613 PKT06276 PLUG AND CAP KIT-SERVICE,ORFS
48973 12-1/2 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 49728  10143-12-12 HOSE END, MALE PIPE
48974 12-10 C50L0-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49729  16-1 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
48975 12-10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49814 12-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
48976 12-16 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 49829 DT-500-MOMF-5 VALVE,CHECK
48977 12-16 F5OLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49831 881-12 HOSE,3/4 INCH ID
48978 12-16 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 49834 16 JLO-S UNION TEE,ORFS
48980  12-16 FLO-S CONNECTOR,MALE PIPETO ORFS 49838 12-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
48983 16 C50LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 49840 8 JLO-S UNION TEE,ORFS
48984 16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 49844 10-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
48985 16 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 49854 8 P50ON-S PLUG,STRAIGHT THREAD
48986 16 FLO-S CONNECTOR,MALE PIPE TO ORFS 49855  1JC43-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
48988 16 CD45-S ELBOW,45° MALE TO FEMALE PIPE 49859 4 PSON-S PLUG,STRAIGHT THREAD
48989 12CD45-8 ELBOW,45° MALE TO FEMALE PIPE 49861 4 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
48990 8CD45-8 ELBOW,45°,MALE TO FEMALE PIPE 49867 12-3/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
48991  16-12 FLO-S CONNECTOR,MALE PIPETO ORFS 51152 6 R6X-S RUN TEE,SWIVEL NUT,ORFS
48992 16-12 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 51153 6-4 TRTX-S REDUCER, TUBE END TO SWIVEL,ORFS
48993 XV501-12 BALL VALVE 51154 4-4 GTX CONNECTOR,FEMALE PIPE TO FLARE TUBE
48994 XV501-16 BALL VALVE 51264 831-12 HOSE,3/4 INCH ID
48995 XV510P-12 BALL VALVE 51265 8 JLO-S UNION TEE,ORFS
48996 Xv510P-16 BALL VALVE 51508 6BTX-S NUT,FLARE TUBE
48997 PD341 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51580 12-8 TRLO-BL-S TUBE END REDUCER,ORFS
48998 PD 361 DIAGNOSTIC NIPPLE, STRAIGHT THREAD 51628 6 R6X-S RUN TEE,SWIVEL NUT,ORFS
48999 DT-500-MOMS-5 VALVE,CHECK 51735 3/8 HHP PLUG,PIPE THREAD
49201 10 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS 51803 1J943-6-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
49202  1JC43-12-10 HOSE END,FEMALE SWIVEL,SEAL LOK 53023  125HBL-54 FITTING, HOSE BARB TO MALE PIPE
49203 10-8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 53497 PKT 02585 O-RING KIT
49205 6 F50HAO-S UNION,STRAIGHT THREAD 53499  1JC71-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
49207 PD34BTL DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL 53500 3-904 O-RING,STRAIGHT THREAD,-4
49209 8M18F870MX-S CONNECTOR ,METRIC,STRAIGHT THREAD TO 53501 3-906 O-RING,STRAIGHT THREAD,-6

FLARE TUBE 53502 3-908 O-RING,STRAIGHT THREAD,-8
49212 8 WGTX-WLN-S CONNECTOR,BULKHEAD,FEMALE PIPE TO 53503 3-910 O-RING,STRAIGHT THREAD,-10

FLARE TUBE
49213 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
49216 831-8 HOSE,1/2 INCH ID
49217 33982-8-8 HOSE END,90° FEMALE SWIVEL,JIC
49219 PS-B-35 SLEEVE,NYLON,2.19"ID
49418 48 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS
49511 DT370-MOMS-5 VALVE,CHECK
49512 1DD-S ELBOW,90°,FEMALE PIPE
49513 1FF-S NIPPLE,PIPE
49514 10 HP5ON-S PLUG,STRAIGHT THREAD
49515 12-16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
49517 6 HP5ON-S PLUG,STRAIGHT THREAD
49519  16-12 F50L0-8 CONNECTOR,STRAIGHT THREAD TO ORFS
49520 4 VTX-S ELBOW,45° MALE PIPE TO FLARE TUBE
49530 16 C6LO-S ELBOW,90°, SWIVEL NUT ORFS

enie

ATEREX BRAND

Part No. 52551 Z-45/25, Z-45/25J, IC Power 185



I November 2018

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

nie.

ATEREX BRAND

186 Z-45/25, Z-45/25J, IC Power Part No. 52551




November 2018

Genie PN Parker PN
64271
64272 6 WLO-WLNL-S

4 WLO-WLNL-S

65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-8
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 FA2EDMLO-S
74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 1/2HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WULO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Part No. 52551

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.

ATEREX BRAND

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

Z-45/25, Z-45/25J, IC Power

187



November 2018

| Fitting Cross References (Continued)

Genie PN Parker PN

Description

83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83069  14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83070 772-8 HOSE,1/2 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC
83074  13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83076  13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080  13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103  10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104  10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL SEAL LOK
87033 126 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 COX-S ELBOW,90°,SWIVEL NUT TO FLARE TUBE
87679 6 LHP-S FLANGE SEAL FITTING, MALE
87681 6PLS NO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J543-20-20 HOSE END,FEMALE SWIVEL, SEAL LOK
88353 20V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25”
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL SEAL LOK
88477  1JC88-20-20 HOSE END,FEMALE SWIVEL SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPETO ORFS
88938  1JCB8-16-16 HOSE END,FEMALE SWIVEL SEAL LOK
88939 1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS

188

89489
89551
89552
89593
94161
94358
94418
96358
96359
96397
96398
96402
96407

nie.

ATEREX BRAND

Genie PN Parker PN
89449 6 WJJLO-WLNL-S

4 WJIMLO-S
1JB43-6-6
1JB43-8-8

20 C50L0-8
8-8 CLO-S
351TC-12
20 FLO-S

12TX-S
12 BTX-S
8 F50X-S

12-8 F50X-S
10343-6-6

30382-6-6B

Description

RUN TEE, BULKHEAD,ORFS
BRANCH TEE,BULKHEAD,ORFS
HOSE END,BULKHEAD,SEAL LOK
HOSE END,BULKHEAD,SEAL LOK
ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°, MALE PIPE TO ORFS
HOSE,3/4 INCH ID
CONNECTOR,MALE PIPE TO ORFS
SLEEVE,FLARETUBE

NUT,FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE

HOSE END,MALE,JIC
HOSE END,MALE,JIC

Z-45/25, Z-45/25J, IC Power

Part No. 52551



California Proposition 65

&WARNING

Operating, servicing and maintaining this
equipment can expose you to chemicals

including engine exhaust, carbon monoxide,
phthalates, and lead, which are known to the
State of California to cause cancer and birth
defects or other reproductive harm. These
chemicals can be emitted from or contained in
othervarious parts and systems, fluids and some
component wear by-products. To minimize
exposure, avoid breathing exhaust, do not idle
the engine except as necessary, service your
equipment and vehicle in a well-ventilated area
and wear gloves or wash your hands frequently
when servicing your equipment or vehicle and
after operation. For more information go to
www.P65Warnings.ca.gov/passenger-vehicle.

Breathing diesel engine exhaust exposes you
to chemicals known to the State of California
to cause cancer and birth defects or other
reproductive harm.

* Always start and operate the engine in a
well-ventilated area.

* If in an enclosed area, vent the exhaust to the
outside.

* Do not modify or tamper with the exhaust
system.

* Do not idle the engine except as necessary.
For more information go to
www.P65warnings.ca.gov/diesel.

www.genielift.com




Parts Manual
Z-45/25
Z-45/25]

from SN 9997 to 21178

Part No.

52551

Rev E3

G

-

Qe

ATEREX BRAND




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]

